YANMAR

YANMAR PARTS CATALOG
DIESEL
TRAGCTOR

MODEL

AFITTIOEX
AFITMMIOEXAWD)
AFI1088B8EX2WD)

AF1088EXAWD)

Published 2nd. Edition DEC., 1999

NPC-3693




YOUR PARTS ORDERING o
When placing your parts. order with us, Please contact us upon confirming the Model, Part No,
Description and Q'ty of the parts you want to order by this parts catalog.

First look for theillustration of the part you want. Then you can find out the necessary informations
by tracing the illustration No,, as each illustration corresponds to the parts list on the following page.

2. All parts the iflustrations of which are not numbered shall not be sold separately.

3. You are asked to prapare parts, especially consumable parts in the demand season earlier, as
orders will come with a rush in this season.

4. Parts other than those due to misshipping on your part shall not be allowed to returmned 'in 11
principle.

5. Please surely use YANMAR Genuine Parts in any YANMAR product.
(Use of similar goods (parts) on the market causes earlier damage or worsening of performance.)

HOW TO READ THIS PARTS CATALOG

6. In the case where a Ref. No. given in the list does not agree with the corresponding Sketch
No. in ilustration (no suffix. number as shown below), an illustration for such a New Part has been
omitied only in the case of a parts change for.which Interchangeability Symbol N, R or K is given.
[Example} Sketch No. in Ref. No.

Hlustration in List

1 1 (Before the change)

{After the change)

2 2
7. Indication and meaning of level

Level

R R RR Ty A number of dots indicated is called the level which refers to the assembly-
component relation of an assembly part.
("« "refers to an assembly part)
Refers to a component included in an assembly part indicated by one dot (+).
Refers 10 a component included in a complete part indicated by two dots (++).
(It indicates a sub-componet of pertinent assembly part indicated by one
dot (+).)
8. Indication and meaning of interchangeability symbol
{Given under the column “1" next to the guantity column in the fist)
in the case where a parts change took place, one of the following interchangeabifity symbols
indicated for that part:

&

Remarks «ooreoreeees {column “R" given at the right end of the list)
9-1) A numerical or ‘alphabetic character (symbol) may be indicated under the column “R".
9-2} A comment (remarks) for a part in question is given at the lower part of the list, following

2 symbol identical 1o the aftermentioned symbol when a symbol is indicated under the column "R"
Virtual No. in illustration
A Sketch No. in Hustration containing an encircled numeral indicates other related Group No.
Group No. 3

3 —1 indicated.
L——— Ref. No. i

Change Effective Machine No.
When a part is changed, a Change Effective Machine No. of such a model for which a New Part

[Example]

is applied is indicated as follows:

[Example] Model columns A ~ F
{Model indication is given in two kinds, namely, 4-model and 6-model indications.)
correspond 0 A ~ F in front of Change Effective Machine No.,

4-model Indication 6-model Indication
{(A) = (A} = (D} =
8) = 8) = (B)=
€)= {C) = (F)=
(D) =
[Example] A=F610001 B= F612001

Model column A indicates that a parts change is put into effect from Machine No. 610001
and on. And morsover Model column B indicates that a parts change is put into effect from

Machine No. 612001 and on.
{Classification]

E - + Engine No.
Foeervernmenninn Machine Body No. indicated.
R eevserrensies Rotary Unit No.

Additional Group No. found in the Revised Edition
Kindly understand that a Group No. other than consecutive numbers has been entered in the case
where the corresponding Group is added within the pertinent Section.

[Example]
Section
BODY SECTION
Group No. Group mane

46. ENGINE FIXTURE & BATTERY
47. FRAME & HYDRAULIC PUMP
48. BEVEL GEAR CASE
49. TRANSM. CASE & RUNNING CLUTCH
50. CONTROL LEVERS
51. CRAWLER
64. ENGINE FIXTURE & BATTERY (Group added for the YSR1300-N}
65. CONTROL LEVERS {Group added for the YSR1300-N})

SNOW REMOVAL SECTION TR
52. CHUTE
53. SNOW REMOVAL FRAME & BLOWER

Additional Groups are indicated.

Symbol interchangeability Contents note
N New Old New Pant is interchangeable for Old Part but not interchangeable conversely.
p N —5 o Same as symbol N but supply of Old Part is suspended and New Part is
ow
Aacasad sold in the future.
et
Q New Oid New Part is not interchangeable for Old Pant but interchangeable conversely.
R New Old New Part is interchangeable for OkJ Part and vice versa,
O
VAN
S New Old New Part is not interchangeable for Old Part and vice versa.
PV
W Part newly added.
z Part discontinued.
e Not interchangeable by single part but interchangeable by set of the related
pants,
K Changed only in quantity used.

Owing to the improvement of YANMAR Product involved or its parts, the contents of this
Parts Catalog may be altered without prior notice to you.




SUS PEDIDOS DE PARTES

1.

Cuando nos haga pedidos de partes, pdngase en contacto con nosotros después de haber
confirmado el modelo, el N.” de parte, la descripcién, y la cantidad de las partes que desea pedir
empleando este catdlogo de paries.

Primero, mire la ilustracién de la parie que desee. Entonces, podra encontrar la informacién necesaria
trazando el N.” de ilustracién, porque cada ilustracion corresponde a la lista de partes de la pagina
siguiente.

Todas las paries de las ilustraciones que no estan numeradas, no pueden venderse por separado.
Le rogamos gue prepare con anterioridad las paries, especialmente las partes consumibles, para la
temporada de pedidos, porque vendrén muchos pedidos juntos durante esta temporada.

En principio, no se permite la devolucion por su parte de las partes que no sean las que se hayan
embarcado erréneamente.

Asegurese de emplear partes genuinas de YANMAR en todos los productos YANMAR.

(El empleo de componentes (partes) simitares, de venta en el mercado, causa dafios més rapidos o
degrada el rendimiento.)

COMO LEER ESTE CATALOGO DE PARTES

6.

En el caso de que el nimero de referencia (Ref. N."} dado en la lista no coincida con el N.° de dibujo de
la lustracion (sin nGimero de sufijo como se muestra abajo), 1a ilustracion de tal parte nueva se habrg

ornitido sblo en el caso de cambio de paries para las que se da el simbolo de intercambiabilidad N, R, o
K.
[Ejemplo]

N.” de dibujo Ref. N.°
enlailustriacion  enlalista
1 L - {Antes del cambio)
LR R . {Después del cambio)
2 2
Indicacion y significado del nivel
Nivel
v Un numero de puntos indicados es el nivel, que se refiere a la relacion de

conjunto/componente de una parte de un conjunto.
(" " indica una parte de componenie.)
s Se refiere a un componente incluido en una parte de conjunto indicado con un punto (+}.

R Se refiere a un componente incluido en una parte de conjunto indicado con dos punios ().

{Indica un componente secundario de una parte del conjunto pertinente indicada con un
punto ().

Indicacién y significado del simbolo de intercambiabitidad

(Se da debajo de la columna " 1*, al lado de la columna de cantidad en la lista.)

10.

i1.

i2.

Observaciones......... {columna "R" dada en el extremo derecho de la lista)

9-1) Enla columna "R" pusde indicarse un nimero o una letra (simbolo).

9-2) En la parte inferior de la lista se da un comentario {observacion) para la parte en cuestion,
seguido por un simbolo idéntico al simbolo mencionado posteriormente cuando se indica un
sfmbolo en la columna "R*.

N. virlual en la ilustracion

Un N.° de dibujo en la ilustracién que contiene un niimero deniro de un circulo indica otro N.” de grupo

relacionado.

{Ejempio]

L Grupo N.* 3
@ -1 } indicado.
S Ref. N.° 1

N.° de maquina efectivo del cambio
Cuando se cambia una parte, se indica de la forma siguiente un N.* de maquina efectivo del carnbio de
tal modelo para el que se aplica una parte nueva.
[Ejemplo] Columnas de modelo A -F
(La indicacion de modelo se da en dos tipos, es declr, indicaciones de 4 modelos &
indicacién de 6 modelos.)
Corresponde a A - F delanie del N.” de méquina efectivo det cambio.
Indicacién de 4 modalos Indicacién de 6 modelos

(A) = A= D)=
B = B) = E)=
€= €)= A=
D)=

[Ejemiplo] A=F610001 B=F612001
La columna del modelo A indica que un cambio de parte ha entrado en efecto a partir def N.° de
maquina 610001. Ademds, la columna del modelo B indica que un cambio de parte ha entrado
en efecto a partir del N.° de maquina 612001.
[Clasificacién]
N.° de motor
N.® de carroceria de fa maquina
N.° de unidad rotativa
N.” de grupo adicional enconirado en la edicion revisada
Le rogamos que tenga presente que se ha introducido un N.” de grupo, aparte de los nimeros
consecutivos, en el caso en ef que el grupo correspondiente se aflada dentro de la seccion
pertinents.

} indicado.

En el caso de haberse efectuado un cambio de partes, se indica uno de los siguientes simbolos de [Ejemplo}
intercambiabilidad para tal parte: Section
Simbolo Intercambiabilidad Observaciones BODY SECTION
—O— L de int i ) e viei Group No. Group name
N Nueva Vieja ! airp])\zlzrie nueva puede intercambiarse por fa parte vieja, pero no a 46. ENGINE FIXTURE & BATTERY
2 versa. 47. FRAME & HYDRAULIC PUMP
P Nueva —— Vieja lgual que el sfmbotq N, pero el suministro de la parte vieja se ha 48. BEVEL GEAR CASE
K suspendido y a partir de ahora se vende la parie nueva. 49. TRANSM. CASE & RUNNING CLUTGH
Q Nueva K Vieja La parte nueva no puede intercambiarse por la parte vieja, pero 50. CONTROL LEVERS
o puede intercambiarse a la inversa. 51. CRAWLER
—©~= . .| La parte nueva puede intercambiarse por la parte vieja, y 64. ENGINE FIXTURE & BATTERY {Group added for the YSR1300-N}
R |Nueva .5 Viela| oeversa. {65 CONTROL LEVERS (Group added for the YSR1300-N)
; ; ieia i ECTION R
~>¢ .. .| Laparie nueva no puede intercambiarse por la parte vieja, ni SNOW REMOVAL 8
S Nueva ¢ Vieja viceversa. 52. CHUTE
W Nueva parte afiadida, 53. SNOW REMOVAL FRAME & BLOWER
- Se indican grupos adicionales.
Zz Parte abandonada.
F No puede‘imercambia.rse por una sola parte pero puede Debido a las mejoras de los productos YANMAR con relacién a sus partes, el contenido de este
intercambiarse por un jueqo de las partes relacionadas. catalogo de partes puede sufrir cambios sin previo aviso.
K Se cambia sélo en la cantidad utilizada.




YOUR PARTS ORDERING

ENGINE UN
GROUP NO.

[

2
3
4
5
6.
7
8
g
0

1
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21,

IT(MODEL 4TNE106-TRNP

GROUP NAME

. CYLINDER BLOCK
. GEAR HOUSING

. MOUNTING FLANGE & OIL SUMP
. CYLINDER HEAD & BONNET
. SUCTION MANIFOLD
EXHAUST MANIFOLD & SILENCER
. CAMSHAFT & DRIVING GEAR
. TURBINE

. CRANKSHAFT & PISTON

. HYDRAULIC PUMP

BALANCER

LUBRICATING OIL SYSTEM
LUB. OIL LINE

COOL ING WATER SYSTEM
FUEL OIL INJECTION PUMP
GOVERNOR

FEED PUMP

FUEL OIL INJECTION VALVE
FUEL OIL LINE

STARTING MOTOR
GENERATOR

ENGINE CONTROL UNIT

22.
23.
24,

ENGINE ACCESSORIES
ACCELERATOR LEVER
FOOT ACCELERATOR

CONTENTS

GROUP NO. GROUP NAME GROUP NO.
25. EXHAUST PIPE 50.
26. FUEL TANK 51.
27. TANK COVER 52.
28. PRECLEANER 53.
29. RADIATOR DRAIN 54.
139. ENGINE ACCESSORIES (ADDNL 55.

FRONT AXLE SECTION 586,
30. FRONT BRACKET 97
31. FRONT WEIGHT (OPTION 58
32. CENTER PIN SUPPORT 59
33. TIE ROD 60
34. RING GEAR 61
35. DIFFERENTIAL GEAR 62
36. PROPELLER SHAFT 63
37. FRONT SHAFT(1) 84
38. FRONT AXLE CASE 65
39. FRONT GEAR CASE 66
40. FRONT SHAFT(2) 67
41, FRONT SPINDLE 68
42, SHAFT COVER 69
43. FRONT WHEEL TIRE 70
44. STEERING 71
45, P.S.T CYLINDER 72
46. P.S.T VALVE 73
47. P.5.7. PIPING 74

TRANSMISSION UNIT 75
48. CLUTCH HOUSING 76
49. SINGLE CLUTCH 136.

GROUP NAME
HI-LO

CLUTCH SHAFT
CLUTCH BELEASE

CLUTCH CYLINDER
CLUTCH LINK

PTO CLUTCH LEVER
HI-LO LEVER

. TRANSMISSION CASE

. SECOND RELIFE

. OIL STRAINER

. MAIN DRIVE GEAR

. MAIN SHAFT

. COUNTER SHAFT

. DRIVEN SHAFT

. DRIVE PINION

. REVERSE SHAFT

. P.T.0. DRIVE SHAFT
. P.T.0. SHAFT

. POWER STEERING PUMP
. PTO(WITHOUT G

. P.T.0 BRAKE

. MAIN CHANGE

. POWER STEERING CONTOL
. SUB-CHANGE

. P.T.0 CHANGE

. FRONT DRIVE

. IDLE SHAFT

POWER STEERING CONTROL (ADDNL

GROUP NO.

GROUP NAME

REAR AXLE SECTION

77.
78.
78.

80.
81.

82.
83.
84.
85.
86.
817.
88.
89.
90.
al.

RING GEAR
DIFFERENTIAL GEAR
DIFFERENTIAL CARRIER

REAR AXLE CASE
REAR HOUSING

DIFFERENTIAL LOCK

FINAL GEAR

REAR AXLE SHAFT

REAR WHEEL TIRE

REAR WHEEL WEIGHT{OPTION
BRAKE

PEDAL

BRAKE VALVE

BRAKE PIPE

PARKING BRAKE

HYDRAULIC CONTROL UNIT

9z.
g3.
94.
95,
96.
g1,
98.

99.
100,
101.
102.

HYDRAULIC PUMP
HYDRAULIC CYLINDER CASE
PISTON

LIFT CRANK
CONTROL VALVE
RELIEF VALVE

SLOW RETURN VALVE
STOP VALVE

SAFETY VALVE

SUB VALVE

SCV LINK



GROUP NO.
103.

104.
105.
106.
107.

108.
108.

110.
111.

GROUP NAME
SCV COUPLER

HYDRAULIC CONTROL A
HYDRAULIC CONTROL (B

CONTROL LINK
DRAFT CONTROL

HYDRAULIC PIPING
HYDRAULIC FILTER

HYDRAULIC FILTER
OIL COOLER

ELECTRICAL PARTS SECTION

112
113.
114.
115.
116.
17.
FITTINGS
118.
118,
120.
121.
122.
123.
124.
125.
128.
127.
128.

WIRE HARNESS
BATTERY
SWITCHES
LAMPS

METER

FLASHER RELAY
SECTION
BONNET

BONNET SEAL
DASHBOARD
FENDER

AIR SHIELD PLATE
STEP

SUB STEP
OPERATOR SEAT
SEAT BELT
TOOL BOX
LABELS

GROUP NO. GROUP NAME
187. BACK MIRROR{ADDITIENAL ITEM

138. LABEL {SAFETY{ADDITIONAL ITEM
HITCH SECTION

129. TOP LINK

130. LIFT LINK R

131, LIFT LINK L

132. LOWER LINK & CHECK CHAIN
133. DRAW BAR HITCH

TOOL & ACCESSORIES SECTION
134. SAFETY FRAME
135. STANDARD TOOLS

PARTS INDEX



1. €

YLINDER BLOCK

4TNE106~RP

§C1) UNDER~SIZE(U.S=0.25)PART.
[ (2) OVER~SIZE(Q.S=0.25)PART.
{ (REMARKS) "EFFECTIVE MACHINE NO.™ OF

| ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

S " 99.12.07
{ 1€03 | 1. CYLINDER BLOCK
1¢1c02) | (AY=4TNETO6~TRNP (D)=
Sk (BY=4TNE106-RP (E)=
NPC-3693 ()= (F)=
REF. LEV. PART NO. DESCRIPTION QrTY IP/UA R
NO. (A) (B) (0) (D) (B) (F)
1 . 723950-01560  BLOCK ASSY, CYLINDER 1 1 1
4 . 171051~01921  PLUG 11 1
5 . 123900-02020 BOLT,CAP,MAIN-BEARIN 10 10 1
8 .o 123900-02410  BUSH 11 1
9 - 22351-060012  SPRING PIN 6X12 2 2 10
10 23871-030000 PLUG PT3/8,SCREW 3 1
10- 1 .. 23876-030000 PLUG PT3/8,SCREW 3 03 N
CA=EXXX >
11 . 27231-700000 PLUG 70 11 1
12 - 27261-300000  PLUG 30 8 8 1
13 . 27225-120160  PLUG 12%16 101 1
14 123900-02800  BEARING ASSY, MAIN 5 5 1
17 .e 123900-02930  BEARING ASSY, THRUST 2 2 1
20 . 119174-01200 BOLT, CYLINDER HEAD 18 18 1
21 . 123900-01340  GASKET, HEAD 11 1
22 12390002340  MAIN BEARING US=0.25 5 5 1 G
25 . 123900-02940  BEARING,THRUST .2508 2 2 1@
128 27225-100140  PLUG 10X14 1 1

N136478

REMARKS

1) PoBN=41AN (U, §=0.25) IV EF AL
F-NN-41AN (0. 8=0,25) INELF AL
N JUEINO.4S

(3

CF19) ToPNITY POWIINDE

1 (1) UNDER~SIZE(U.S=0.25)PART.
] (2) OVER~SIZE(D0.5=0.25)PART.
| (REMARKS) "EFFECTIVE MACHINE NO." OF

FRAATNND J INOFFRAL

| ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
|

IN FIG.4.

N1386178



P . 99.12.07
2. GEAR HOUSING | 1co4 | 2 . GEAR HOUSING

tc1co2y§ CAY=4TNE106-TRNP (D)=

. + (BY=4TNE106-RP (E)=

NPLC-3693 Cr= (F)=

REF. LEV. 0  PART NO. DESCRIPTION Q7Y IP/UA R
NO. CAY (BY (C) (D) (B (F)
1 . 723900-01590  HOUSING ASSY,COVER,G 1 1 1
3 .- 123900-01780  OIL SEAL 11 1
4 . 12390001740  COVER, FIP 11 1
5 . 123951~01810  CASE ASSY, GEAR 101 1
7 .- 123950-32000  PUMP ASSY, L.O. 1 1
171 .. 123950-32001  PUMP ASSY, L.O. 1 N
(A=E05541 )
8 .- 24101062060  BALL BEARING 101 1
9 .- 26216100302  STUD BOLT 4 4 1
9A .. 26226~100252  STUD M10X 25 PLATED 2 2 W
CA=EXXX
10 . 129900~32030  O-RING P20 11 3
11 . 129900-32040  O-RING P14 1 1
12 . 22312-080160  PARALLEL PIN 8X 16 & 4 1
13 . 26106-080202 BOLT M 8X 20 PLATED 2 2 10
14 . 26106~080202 BOLT M 8X 20 PLATED 5 5 10
15 . 26106-080402  BOLT M 8X 40 PLATED & 6 10
16 . 26106-080452 BOLT # 8X 45 PLATED 4 4 10
17 . 26106-080452  BOLT M 8X 45 PLATED 5 s 10
18 » 26106~080502 BOLT M 8X 50 PLATED 101 10
19 . 26106~080702 BOLT M 8X 70 PLATED s s 10
20 . 26106-080802  BOLT M 8X 80 PLATED 303 10
21 . 26366-100002  NUT M10 & 4 10
22 . 124160~01751  CAP, LUB.OIL SUPPLY T 1
23 . 24311-000320  O-RING 1A P-32.0 11 10
24 . 123900-01750  GASKET 11 1
25 . 24101-062054  BEARING #6205 11 1
26 . 24101-062060  BALL BEARING 11 1

N136179

s

{ (REMARKS) "EFFECTIVE MACHINE NO.™ OF

] ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

i IN FIG.4.

———————————————— REMARKS
(FI9) IHHNTTS LNUDANHE N D9EINO.4 /| (REMARKS) "EFFECTIVE MACHINE NO." OF

FITANND J DNIETFRAL { ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N136179



N136180

3.

MOUNTING FLANGE & OIiL SUMP

99.12.07

R +
1C05 | 3. MOUNTING FLANGE & OIL SUMP

| ¢1c02) | (AY=4TNET106~TRNP (D)=

e e + (B)=4TNE106-RP (E}=

NPC-3693 Cr= (F)=

REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO . CAY (B (C) (D) (E) (F)
1 . 129100-01580 PARALLEL PIN 8X16 2 4 1
2 N 123951-01600 FLANGE 1 1 1
3 “ 124450-01610 STUD, STARTER 2 2 1
&4 . 26106100322 BOLT M10X 32 PLATED 13 13 10
5 . 26450160452 BOLT #16X 45 2 2 1
& . 26716-120002 NUT 12 2 2 10
7 - 123951-01700 PAN, OIL 1 1 1
8 N 123950~01710 GASKET 1 1 1
9 . 129956-~01710 KNOCK L=25 1 1 1
10 " 123950-01741 COVER 1 1 1
11 - 105425-016%90 PLUG M16 1 1 1
13 . 22190~160002 SEAL WASHER 16S 1 1 10
14 . 129052-26060 BOLT M 8X138 PLATED iz2 12 1
15 . 26106-~080142 80LT M 8X 14 PLATED 18 18 10
16 26106-081102 BOLT M 8X110 PLATED 3 & 10
17 N 123950~-01720 BOLT 4 4 1
18 - 12910001580 PARALLEL PIN 8X16 2 2 1
19 - 123950~01640 CASE ASSY, OIL SEAL 1 1 1
21 .o 123672-01782 SEAL, QIL 1 1 1
22 N 26106-080302 BOLT M 8X 30 PLATED 9 ? 10

| (REMARKS) "EFFECTIVE MACHINE NO.' OF

{ ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH I8 SHOWN
| IN FIG.4.

———————————————— REMARKS

(F19) xoonoo™

B A

N 29FEIN0.4 /| (REMARKS) "EFFECTIVE MACHINE NO.' OF

FAAAANND 7 DNOFFCA,L

l ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN

H IN FIG.4.

N136180



4.

4TNE106-RP

45A

|
|
{
{
|

R + 99.12.07
CYLINDER HEAD & BONNET | 1Cc06 | 4 o CYLINDER HEAD & BONNET
1 C1C02) (AY=4TNETD6~TRNP (D)=
e e + (BY=4TNETD6-RP (BE)=
NPC-3693 ()= (=
BRER (FBRER) HERE (FER8R)
‘=(NO;" 0 TABFL MODEL
SOL. (NOT SDLD) REF . LEV. O PART NO. DESCRIPTION QQ'TY I P/UA R
NO. (AY €B) (C) (D) (E) (F)
1 . 123951-07900  FITTING 101 1
2 . 123950-07910  FITTING 101 1
3 - 26106-100252 BOLT M10X 25 PLATED & & 10
4 - 72390011100 HEAD ASSY, CYLINDER 1 1 1
7 “e 123900~11080 SEAT, INTAKE 4 4 1
8 " 123900~11090 SEAT, EXHAUST 4 4 1
4 P 119000-11810 GUIDE, VALVE(EXHAUST 8 8 1 1
11 . 23871-005000 PLUG PT 1/16 1 1
11~ 1 - 23876-005000 PLUG PT 1/16,SCREW 1 1 N 1
(A=EXXX b]
12 .- 27241-400000  PLUG 40 11 1
13 oo 27310090000 LOTTER 9 16 16 5
14 «n 123200~-11100 VALVE INTAKE 4 4 1
15 . 123900-11110  VALVE EXHAUST 4 4 1
16 .o 123900-11120  SPRING, VALVE 8 8 1
17 e 121850-11150  SEAL, VALVE STEM 8 8 1
18 . 121850~-11180 RETAINER, SPRING 8 3 1
19 119171~11370 CAP, VALVE 8 8 1
20 5o 1194625-11870 PROTECTOR,. NOZZLE & 4 1
2% - 119625~11880 SEAT, NOZZLE 4 4 4
22 . 119625-11900  RETAINER 4 4 1
23 - 26216060252 STUD M 6X 25 PLATED 8 8 1
24 26366~060002 NUT M 6 8 8 10
25 23000-041000  CLAMP 41 2 1
26 - 123900~11200 SUPPORT COMP,ROCKKER 1 1 1
27 . 123900~11240 SHAFT ROCKER ARM 1 1 1
28 119000~11280  SPRING 3 03 1
29 . 123900~11510 SUPPORT ROCKER ARM A 3 3 1
30 123900~11520 SUPPORT ROCKER ARM B 1 1 1
39 12390011650 ARM ASSY, SUC. ROCKE & 4 1
32 awa 129150-11230 SCREW, VALVE 4 A 1
34 wee  129150-11750  NUT MBXP1.0 4 4 1
35 an 123900-11660 ARM ASSY, EXH. ROCKE & 4 1
36 wes  129150-11230  SCREW, VALVE 4 4 1
38 wee  129150-11750  NUT MBXP1.0 4 4 1
39 e 22242-000180  CIRCLIP 18 2 2 10
40 ve 26577-040162  SCREW M 4X 16 1 10
~ 41 . 119593-11300 BOLT 8X80 & 4 1
e 42 . 26106-080702 BOLT M 8X 70 PLATED AN 10
0
4 %T 43 26366-080002 NUT M 8 4 4 10
13 44 23000-041000  CLAMP 41 1 1
45 123951~11300 BONNET ASSY 1 1
I 45A - 123950~11330 BONNET ASSY 1
46 - 129150-03070 BAFFLE, BREATHER 2 2 1
47 . 123900-03202 PLATE 4 9 1
N136184
48 “a 12390003210 PACKING (BREATHER 1 19 1
49 oa 123900-03220 JOINT 1 1
¢1) REPAIR PART. 51 .- 123900-11310  PACKING 11 1
{(REMARKS)"EFFECTIVE MACHINE NO." OF
52 ve 26022-050122  SCREW M 5X 12 3.3 10
ENGINE IS INDICATED ON THE I 528 .. 27225-100100  PLUG 10%10 1 1
ENGINE LABEL WHICH IS SHOWN s : 12616011360 KNOB . 4 b
IN FIG.4.
54 . 24311-000120  O-RING 1A P 12.0 4 4 10
535 - 12395103010 HOSE A, BREATHER 1 1
56 « 12395103090 HOSE B, BREATHER 1 1
*%x CONTINUE %% N136181



4 . CYLINDER HEAD & BONNET

4TNE106-RP

454

&
[

i

& (FExdS)

BEL MODEL

(NOT SOLD)

| 1en7 & . CYLINDER HEAD & BONNET

11020 §
Fm e +

NPC~3693

(AY=4TNETQ6-TRNP(D)
{BX=4TNET06-RP (E)
>

o=

99.12.07

[)

{ (1) REPAIR PART.
| (REMARKS) "EFFECTIVE MACHINE NQ.™ OF

i
i
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

1) dRDINELTNR.

[ (1> REPAIR PART.
CFI9) TLDNLON SMNUZONYE ) D9EINCG.4L /| (REMARKSIVEFFECTIVE MACHINE NO.' OF

REF. LEV. O  PART NO. DESCRIPTION === QFTY e IP/UA R
NO. (AY (BY (C) (D) (EY (F)
57 . 123951~03210  BREATHER ASSY 1 1
58 .- 123951-03230  COVER 1 1
59 .. 26116-050102 BOLT M 5X 10 PLATED 4 10
60 .- 123901-03240  WOOL, STEAL 3 1
61 . 123951-03220  BREATHER 1 9
62 . 123951-03280  JOINT 1 1
62A . 123951-03320  HOSE ASSY, RUBBER 1 W
(A=EQ3347 O
63A .. 123951-03330  REOTECTOR,FUEL PIPE 1 W
(A=E03347
64 - 23000-016000  CLAMP 16 2 1
]
1 3
N136184
———————————————— REMARKS

FRLAINNT / DINOFFNAL

| ENGINE IS INDICATED ON THE
1 ENGINE LABEL WHICH IS SHOWN
{ IN FIG.4.

N136181



99.12.07

5. SUCTION MANIFOLD | 1c08 | 5. SUCTION MANIFOLD
[ (102> | (AY=4TNE106=TRNP (D)=
AR + (B)=4TNE106=RP (E)=
NPC-3693 )= (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY IP/UA R
NO. (A) (B) (C) (D) (B> (P>
1 . 123951-12100  MANIFOLD, INTAKE 101 1
4TNE106-RP 2 . 123900-12110  PK(SUC 101 1
3 . 26106-080702 BOLT M 8X 70 PLATED 5 9 10
4 . 123951-18210  JOINT A 1 1
5 . 23000-060000  CLAMP 60 4 1
6 . 123951-18350  JOINT 1 1
7 . 123900-77020 GASKET,AIR HEATER 11 1
8 . 123900~77030  GASKET,AIR HEATER 101 1
9 . 123950-77500 HEATER, AIR 11 1
10 . 26106-100602  BOLT M10X 60 PLATED 2 10
11 . 26106-100652 BOLT M10X 65 PLATED 2 10
12 . 123951-18200 DUCT, AIR 1 1
13 . 123951-18220 JOINT B 1 1
114 . 123500-12580  JOINT, AIR PIPE 1
115 . 26106-100552 BOLT M10X 55 PLATED 4 10

| (REMARKS) "EFFECTIVE MACHINE NO.'' OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N136482

________________ REMARKS

F19) xIIMNOIN PNWL3NOF N 29TINO.4 / | (REMARKS)'EFFECTIVE MACHINE NO.'" OF

FRLACNND J DVOETFR, i ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N136182



6.

EXHAUST MANIFOLD & SILENCER

4TNE106-RP

Ni36183

| (REMARKS)YUEFFECTIVE MACHINE NO." OF

i ENGINE 1§ INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

99.12.07

| 1€09% | 6. EXHAUST MANIFOLD & SILENCER
| ¢1¢02) | (AY=4TNET06~TRNP (D)=
—————— + (B)=4TNE106-RP (E)=
NPC-3693 o= (F)=
REF, LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (BY (L) (DY CED (F)
1 . 26216-080752  STUD M 8X 75 PLATED 1 1
2 . 123957~13101  MANIFOLD, EXHAUST 1 1
3 . 123900-13110  PK{EXH 101 1
4 . 26106-081002  BOLT M 8X100 PLATED 6 10
5 . 129418~18320  STUD BOLT M8X20 4 1
& . 123950-13901  STAY 101 1
7 . 123951-13511  SILENCER 1 1
8 . 123901-18080  PK(T/C OUT 1 1
9 ) 26366-080002  NUT M 8 2 2 10
10 . 26366-080002  NUT M 8 4 10
11 . 26216-081052  STUD M 8X105 PLATED 1 1
12 . 119107-13190  BOLT 10X30 4 4 1
13 . 123951-18020  COVER 1 1
14 . 119131-18320  BOLT M BX 22 4 1
15 . 26106-080102 BOLT M 8X 10 PLATED 2 10
16 . 26106-080202  BOLT M 8X 20 PLATED 4 4 10
17 - 26106-080752  BOLT M 8X 75 PLATED 1 10
18 . 26106-100252  BOLT M10X 25 PLATED 2 2 10
19 . 123951-13910  PIPE, WATER DRAIN 1 1
CA=EXXX bl
20 . 23297-100081  RETAINER 10X 8 1 z 1
CA=EXXX >
21 . 26106-080102 BOLT ™M 8X 10 PLATED 1 z 10
(A=EXXX >
122 . 123950-13101  MANIFOLD 1 1
123 119107-13190  BOLT 10X30 4 1
126 26106-080702 BOLT M 8X 70 PLATED 4 10
125 26106-080952  BOLT M 8X 95 PLATED 2 10
126 26216-080702  STUD M 8X 70 PLATED 2 1
127 128300-13230  PACKING 1 1
1 28 . 123950-13510  SILENCER 1
129 . 26366~100002  NUT M10 4 10
———————————————— REMARKS

(F12) rLanon

FhwpaNoE

N JDEINOC.4 /| (REMARKS) "EFFECTIVE MACHINE NO.' OF

FHLANND 2 INOFFRAL

{ ENGINE IS INDICATED ON THE

{ ENGINE LABEL WHICH IS SHOUWN

i IN FIG.4.

N136183



7 . CAMSHAFT & DRIVING GEAR

{ (REMARKS) "EFFECTIVE MACHINE NO." OF

|
I
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N136184

$9.12.07

R +
b o1¢10 | 7 . CAMSHAFT & DRIVING GEAR
[ (1C02> | (A)=4TNE106~TRNP (D)=
e e e + (B)=4TNE106-RP (E)=
NPC-3693 o= {F)=
REF. LEV. © PART NO. DESCRIPTION QTY I P/UA R
NO. (AY (B (C> (DY (E> (F)
1 N 123900~14200 TAPPET 8 8 1
2 - 123900-14400 PUSH ROD 8 8 1
3 - 123901~14580 CAMSHAFT ASSY 4 1
I 3A N 123900-14580 CAMSHAFT ASSY 1 1
4 - 129150-02450 METAL ,THRUST 1 1 1
6 .o 129900~14100 GEAR, CAMSHAFT 1 1 1
7 . 22512-070140 KEY 7X 14 1 1 1
8 v 26106-080142 BOLT M 8X 14 PLATED 2 2 10
9 - 12390025060 SHAFT(GEAR,IDLE 1 1 1
10 “ 123900~25120  GEAR ASSY, IDLE 1 1 1
13 “ 26106-080552 BOLT M 8X 55 PLATED 3 3 10
14 N 123951-25900 GEAR 1 1 1
15 N 22217-180000 SPRING WASHER 18 1 1 10
16 B 26776-180002 NUT M18,L0OCK 1 1 1

(Fa2y 2N

-— REMARKS
A

N 39TIONC.LE 4

| (REMARKS)YEFFECTIVE MACHINE NO.'" OF

FRACNNL S DINOFFNAR,

i ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
i IN FIG.4.

N136184



e . 99.12.07

8. TURBINE 1o1e11 8., TURBINE
1¢1C02> 4 (A =4TNET06~TRNP(D)=
o o e + (BY=4TNET06-RP (BE)=
NPC~3693 (Cr= (Fl=
REF. LEV. © PART NO. DESCRIPTION QFTY I P/UA R
NO. CAY (BY (C) (D) (B> (F)
1 . 123901-18090  PK(T/C IN 1 1
2 . 22117-080000  WASHER 8§ 4 10
3 . 26703-080002 NUT M 8 4 10
4 . 123910~18010  TURBINE 1 1

N136185

{ (REMARKS)"EFFECTIVE MACHINE NO." OF

] ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
i IN FIG.4.

------------- w~e REMARKS +
(F29) TDYLTY FNWHINOF ) D9EINO.4 /| (REMARKS) "EFFECTIVE MACHINE NO. OF

FRAAINND S INFTVAL | ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
i IN FIG.h.

N136185



e + 99.12.07
9 . CRANKSHAFT & PISTON | 1c12 9 . CRANKSHAFT & PISTON
fc1co2) | (Ad=4TNE106-TRNP (D) =
F— e —— + (B)=4TNE106~-RP (E)=
NPC-3693 = (Fr=
REF. LEV. O  PART NO. DESCRIPTION QrTY I1P/UA R
NO. (AY (B) (C) (D) (E) (F)
1 123950-21000  CRANKSHAFT 101 1
3 - 129900-21200  GEAR, CRANKSHAFT 11 1
4 .. 121850-21290 PARALLEL PIN 101 1
5 .. 121850-21920 PARALLEL PIN 10X22 101 1
6 .. 22512-070140 KEY 7X 14 1 1
7 .. 121850-21290  PARALLEL PIN 11 1
8 .. 123950-28300  GEAR 101 1
9 . 121850-21680  BOLT, V-PULLEY 101 1
9- 1 . 121850-21680 BOLT, V-PULLEY 1 1
10 . 121850-21130  BOLT, FLYWHEEL 6 6 1
11 . 123951-21590  FLYWHEEL ASSY 11 1
13 .- 123500-21600  GEAR,RING 101 1
14 . 123951-22080 PISTON ASSY 4 1
I 14A - 123950-22080 PISTON ASSY 4 1
16 .. 123950-22050  RING SET 4 4 1
22 . 119173-22300 PIN, PISTON 4 4 1
10 23 . 22252-000370 CIRCLIP 37 8 8 10
24 . 123900-23000 ROD ASSY, CONNECTING 4 4 1
27 .. 123900-23910  METAL, PISTON PIN 4 4 1
28 .. 123900~23200 BOLT, ROD 8 8 1
29 .. 123900~23600 METAL ASSY, CRANKPIN 4 4 1
31 . 129900-21640  WASHER 11 1
- 1 . 129900-21640  WASHER 1 1
32 . 123900-21650  V-PULLY CCRANK 101 1
32- 1 . 123900-21650  V-PULLY (CRANK 1 1
33 . 123500-21300 BEARING 101 1
34 123900-23610  BEARING,PIN U.S=0.25 4 4 1@
36 . 123951-22900 PISTON ASSY,0.5=0.25 4 1
I 36A . 123950~22900 PISTON ASSY,0.S=0.25 4 1 (3
38 .. 123950-22950 RING SET 0.5=0.25 4 4 1@

1 ¢1) REPAIR PART.

{€2) UNDER~SIZE(U.S=0,25)PART.
{(3) OVER-SIZE(0.S=0.25)PART.
| (REMARKS) "EFFECTIVE MACHINE NO.' OF

1) HRIVINEDFRA

~~ REMARKS

| (1) REPAIR PART.

[ ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
I

IN FIG.4. (F19) TN

(2) Pus“-44Z (U.$=0.25)7 o7 A.
(3) A=N=472%(0.5=0.25) 7 EIF A.
FRwzaNoE

N J9EINO.4

[ (2) UNDER~SIZE(U.S=0.25)PART.
1 (3) OVER~SIZE(0.S5=0.25)PART.
| (REMARKS)"EFFECTIVE MACHINE NO.'' OF

FITATNND

J INOFTVAL

{ ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

N136186



[P + 99.12.07

10 . HYDRAULIC PUMP {1C13 | 10 . HYDRAULIC PUMP
j¢1coay | (AY=4TNETQ6-TRNP (D)=
R + (BY=4TNE106~RP (E)=
NPC-3693 (Cy= (Fl=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B) (CY (D> (E) (F)
1 . 129956~26010  GEAR ASSY, HO-P 1 1 1
2 R 24321-000850  O-RING 1A G~85.0 1 1 10
3 . 26106-100302  8OLT M10X 30 PLATED 2 10
3~ 1 . 26366-100002  NUT ™10 2 2 s 10
CA=EXXX >
& . 19826541110  PUMP 8+16,HYDRAULIC 1 1 1
(2)-26
N136187
| CREMARKS) "EFFECTIVE MACHINE NO.' OF
1 ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
{ IN FIG.4.
———————————————— REMARKS
(FA9) xDPSLIN FVWLANGE )\ 29EINO.4 /| (REMARKS)"EFFECTIVE MACHINE NO." OF
FRAAANND 4 INEFNR, i ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN

i IN FIG.4.

N136187



1.

BALANCER

e + 99.12.07
b o1c14 | 11 . BALANCER
141023 (AY=4TNETOS6-TRNP (D)=
e + (B)=4TNE1D&~RP (E)=
NPC-3693 {Lo= (F)=
REF. LEV. O PART NO. DESCRIPTION QITY I P/UA R
NO. (AY €B) (C)» (D) (EY (F)
1 - 123950-28000 BALANCER ASSY 1 1 1
2 .= 103854-03400 VALVE, CHECK 4 4 1
3 o 103854-03430 RETAINER 4 4 1
&4 . 12861014120 NUT 1 1 1
5 .e 121850-21290 PARALLEL PIN 3 3 1
[} N 123950-28010 CASE ASSY., BALANCER 1 1 1
7 “aa 123950-28020 CASE, BALANCER 1 1 1
10 N 123950-28100 SHAFT A, BALANCER 1 1 1
11 . 123950-28110 SHAFT B, BALANCER 1 1 1
12 .- 129956-28180 BEARING, THRUST 2 2 1
13 « 123950-28310 GEAR 1 1 1
té 129956-28341 GEAR, BALANCER 2 2 1
15 . 22212-040000 SPRING WASHER 4 8 8 10
16 5w 23876-005000 PLUG PT 1/16,.SCREW 1 1 1
17 - 26106-080142 BOLT M 8X 14 PLATED 4 4 10
18 - 26116-040088 BOLT M 4X 8 PLATED 8 8 10
19 N 121950-28401 PIN 2 2 1
20 - 24311-000200 O-RING 1A P-20.0 1 1 10
21 - 261161206532 BOLT M12X 6% PLATED & & 1G

!

(REMARKS) "EFFECTIVE MACHINE NO." OF

|
!
|

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOUWN
IN FIG.4.

Ni36188

(F19) zLYNLON

-— REMARKS
R

N O9TINO.4 7 | (REMARKS)WEFFECTIVE MACHINE NO.' OF

FRAATN D

J ONOETRA,

{ ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWM
I IN FIG.4.

N136188



12.

LUBRICATING GIL SYSTEM

(REMARKS) "EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

Ni36189

99.12.07

| 1¢15 12 . LUBRICATING OIL SYSTEM
1¢1C02y | (AY=4TNE106=TRNP (D)=
b + (BY=4TNE106-RP (E)=
NPC-3693 r= (Fi=
REE. LEV. O  PART NO. DESCRIPTION QrTY IP/UA R
HO. A (B) (€ (D) (B> ¢F)
1 . 123950-33011  COOLER ASSY, OIL 1 1
2 . 123912-33040  BRACKET COMP, COOLER 1 1 1
3 . 123900-33060  PACKING 11 1
4 N 123912-33100  BOLT, L.0.COOLER 11 1
s . 26106-080202  BOLT M 8X 20 PLATED 4 4 10
6 . 123950-34801  DIPSTICK 11 1
7 - 119860-34810  GUIDE, DIPSTICK 11 1
8 . 119005~35100  STRAINER 80X100L,LO. 1 1 1
° . 123950-35001  PIPE ASSY,L.0.INLET 11 1
10 . 24314-000180  O-RING 4C P-18.0 11 10
11 . 26106~080122  BOLT M 8X 12 PLATED 2z 10
12 . 26106-080162  BOLT M 8X 16 PLATED 11 10
13 . 123951-35190  LABEL (LO FILTER 101 1
14 . 23875-020000  PLUG PT1/4 101 1
~~~~~~~~~~~~~~~~ REMARKS .
(F19) TOUNLTS PSWIINOF ) 29EINO.4 /| (REMARKS)EFFECTIVE MACHINE NO." OF

FRIATNND / INOFTFVR.

{ ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
{ IN FIG.4.

N13618¢9



o + 99.12.07
13. LUB. OIL LINE | 1€16 | 13 . LUB. OIL LINE

fc1co2y | (A)=4TNET06~TRNP (D) =

Hmmmmm + (B)=4TNE106-RP (E)=

NPC-3693 d= (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO .- CA> (B () (D) (E) (F)
1 124160-39450  SWITCH, OIL PRESSURE 1 1

S VN 114250-39450  SWITCH, (0.5KGIL.O. 1 1
2 . 123951-39640 PIPE, L.O. 1 1
3 . 124160-39140  BOLT 10, PIPE JOINT 11 1
4 - 121252-39150  BOLT, PIPE JOINT 1 1
5 ) 23297-080081 RETAINER 8X 8 2 1
6 - 23297-060081  RETAINER 6X 8 101 1
7 . 23414-100000  GASKET 10, ROUND 4 2 10
8 . 123950-39050  PIPE.ASSY, L.O. 11 1
9 . 22190-080002  SEAL WASHER 8S 4 4 10
10 . 105010-39140  BOLT, PIPE JOINT 2 2 1
11 . 124070-13300 ELBOW (PT3/8) 1 1
12 . 123951-39601 PIPE, L.O-RETURN 1 1
13 . 129792-39610  JOINT, RUBBER 1 1
14 . 23000~025000  CLAMP 25 4 1
15 . 24314-000180  O-RING 4C P-18.0 1 10
16 . 26106-060162 BOLT M 6X 16 PLATED 2 10
17 . 23414-080000  GASKET 8, ROUND 2 2 10
18 N 129792-39410  VALVE ASSY, CHECK 4 4 1
24 . 123900-39650  NOZZLE 4 4 1
25 . 22351-030010  SPRING PIN 3X10 4 4 10
26 . 23857-030000  JOINT BOLT 3 101 1
27 - 119017-39610  JOINT,LUB,OIL RETURN 1 1
28 N 12395139622  PIPE, L.O.RETURN 1 1
29 . 26106-100202 BOLT M10X 20 PLATED 1 10

I 30 . 123950-39620 PIPE ASSY,LUB OIL 1

1 31 . 26106-080122 BOLT M 8X 12 PLATED 1 10

4TNE106-RP

"

N136190

| (REMARKS)"EFFECTIVE MACHINE NO.' OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

———————————————— REMARKS :
(F19) IDINIIN NULONSE N D9EINO.4 J | (REMARKS) "EFFECTIVE MACHINE NO.' OF

FRATAINND / DNOFFTVAL | ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N136190



14 . COOLING WATER SYSTEM

4TNE106-RP

706222

7 \ 27

| (REMARKS) "EFFECTIVE MACHINE NO.'" OF

@a—zxo
€3 -eon 4

4TNE106-FD

ad |
1 16

—24
S s

28

26

i ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

e + 99.12.07
[ 1001 | 14 . COOLING WATER SYSTEM
f¢1co2y | (A)=4TNE106~TRNP (D)=
e + (B)=4TNETD6~RP (E)=
NPC-3693 )= Fy=
REF. LEV. O  PART NO. DESCRIPTION arTY I P/UA R
NO. (A) (B) (C) (B (E) (F)
1 123951-49290  VALVE 1 1
2 . 123900-42100  PUMP ASSY, C. WATER 11 1
14 . 24311-000400 0-RING 1A P-40.0 11 10
15 . 23871-030000  PLUG PT3/8,SCREW 1
15~ 1 . 23876~030000  PLUG PT3/8,SCREW 1 N1
(A=EXXX >
16 123900-42110  PACKING T 1
17 . 26106-080702  BOLT M 8X 70 PLATED 12 10
18 . 26106-080602  BOLT M 8X 60 PLATED 3 2 10
19 . 123950~42450  V-PULLEY 101 1
20 . 123900-42480  V-BELT 1 1
21 123950-44740  FAN 1 1
22 . 123950-44760  SPACER 101 1
23 26106100202  BOLT M10X 20 PLATED 4 10
23~ 1 26106-100182  BOLT M10X 18 PLATED & 4 N 10
CA=EXXX )
24 . 124610-48610  THERMOSTAT 11 1
25 . 124610-49290  GASKET 1 1
1251 . 124610-49291  GASKET 101 N1
(A=E0S541 )
26 . 123950-49500  COVER 101 1
27 . 123500-49550  GASKET T 1
28 . 26106-080252 BOLT M 8X 25 PLATED 4 4 10
29 . 123950-49312  PIPE, C.W. 11 1
30 . 123950-49320  PIPE, C.W. (O 1
31 . 123950-49350  TUBE 11 1
33 . 124250-49351  THERMOMETER 1 1
34 . 129107-44907  SENSOR,HOT WATER 101 1
35 . 124465-64950  GASKET 16 101 1
36 129150-49360  GASKET 10 101 1
37 . 123951-49300  ELBOW 1 1
38 . 123950-49330  BRACKET T 1
39 121750-59890  CLAMP 140 11 1
40 . 123758-49540  PLATE 101 1
41 . 26106-100302  BOLT M10X 30 PLATED 4 4 10
42 . 123950-49340  HOSE CLAMP 3 03 1
143 . 129051-49310  ELBOW 1 1
1 44 . 123950-49300 ELBOW R3/8 1

———————————————— REMARKS
(F19) ToESIPN

EAVE=RLES

N 9TONO.L

| {(REMARKS)"EFFECTIVE MACHINE NO.'" OF

FRAAAGNND 2 DVOFFRR,

{ ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN

| IN FIG.4.

N136191



15. FUEL

OIL INJECTION PUMP

N136493

|
|

€1} FEED PUMP ASSY(FIG.17) &
GOVERNOR ASSY (FIG.16) ARE

INCORPORATED IN THIS FUEL
INJECTION PUMP ASSY(REF.NO.1,1A2.
(REMARKS)"EFFECTIVE MACHINE NO.' OF

i
!
!
|
|
[

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

99.12.07

e
} 1002 | 15 . FUEL OIL INJECTION PUMP
je1coa CAY=4TNE106~TRNP (D)=
e + (BY=4TNE106-RP (E)=
NPC-3693 €= (Fr=
REF. LEV. O  PART NO. DESCRIPTION arTy I P/UA R
NO. (AY (B) () (D) (EY (F)
1 . 723951-51310  PUMP ASSY, F.INJECT 1 1A
I 1A . 723950-51320  PUMP ASSY, F.INJECT 1 S
5 .. 119175-51030  CAM SHAFT (FOP) 101 1
7 ..  119000-51050  BEARING T 1
8 .. 122710-51050  BEARING, ROLLER 1 1
9 .. 119000~51060  SUPPORT, BEARING 11 1
10 .. 119100-51081  COVER 1 1
1 . 11910051091  GASKET, LOWER COVER 1 1 1
12 .. 144626-51090  KEY 5X19 101 1
13 .. 119593-51100  PLUNGER W/BARREL 4 1
I13A ..  119000-51107  PLUNGER W/BARREL 4 1
20 . 119000-51161  SPRING 4 4 1
21 . 119000-51170  SEAT A, PLNGR.SPRING & 4 1
22 .. 119000-51181  SEAT B, PLNGR.SPRING 4 4 1
23 .. 119573-51200  TAPPET 4 1
I 238 . 119000-51201  TAPPET ASSY 4 1
30 . 129155-51270  LOCKING, TAPPET 4 4 1
31 . 129155-51280  0-RING $6 4 4 1
32 .. 123500-51300  VALVE W/SEAT, DELIV. 4 4 1
35 .. 119000-51330  SPRING,DELIVERY VLV. 4 & 1
36 .. 119175-51340  DELY VALVE CMP 4 & 1
43 .. 122710-51350  GASKET, DELIVERY 4 4 1
“h .. 119000-51410  O-RING $18 g8 8 1
45 .. 119000-51450  SHIM SET, CAMSHAFT 1 1
51 . 119100-51500  RACK T 1
52 ..  119000-51511  SLEEVE, CONTROL 4 4 1
s3 . 119000-51530  SPRING, RACK AUX. 11 1
54 .. 119000-51550  COVER, RACK 11 1
55 .. 119000~51570  GUIDE, RACK 2 2 1
56 .. 119000-51580  SCREW A, GUIDE CAP 1 1
57 .. 119000-51590  SCREW B, GUIDE CAP 1 1
58 .. 119000-51650  SHIM SET, ADJUSTING 8 8 1
70 .. 121850-51700  BUSHING, OIL FEED 1 1
71 .- 119000-51800  BOLT,.BARREL MOUNTING & 8 1
IO 119000-51900  SEAL, OIL 1 1
3. 121952-51900  ADAPTER T 1
76 .. 144626-51940  PLUG 1 1
75 .. 144626-51950  O-RING 1016 2 2 1
76 .. 137600-53900  SCREW M6X & 1 1
77 .. 22190-060000  SEAL WASHER 6&(BOLT) 4 4 10
78 .. 23414-220029  GASKET 22 ! 10
79 .. 24352-010160  O-RING 4 4 10
80 ..  24341-000260 O-RING 1A $-26.0 4 4 10
81 .- 24341-000500  O-RING 1A $~50.0 T 10
82 .. 26106-060182 BOLT M 6X 18 PLATED 6 6 10
83 .. 119175-51070  BOLT M 6X 20 4 4 1
84 .. 26216-060162 STUD M 6X 16 PLATED 3 3 1
85 .. 26366~080002 NUT M 8 8 8 10

*% CONTINUE »*

N136193



99.12.07

e +
15, FUEL OIL INJECTION PUMP | 1002 | 15 . FUEL OIL INJECTION PUMP
| €102 | (A>=4TNETD6-TRNP (D)=
HA + (B)=4TNE106-RP (E)=
NPC-3693 o= (Fy=
é REF. LEV. O  PART NO. DESCRIPTION QrTy I P/UA R
2:::::_36 NO. (AY (B) (C) (D) (EY (F)
e —
20 % 85—8 I ¥
v r)
gg»-——-«—-—-—-—@____@ 71 W, 43
o3 ______*/@ Y
56 23A =
5355 @;a 58%
&-—80
% 51
L 13
55 134
N136193
(1> FEED PUMP ASSY(FIG.17) &
GOVERNOR ASSY (FIG.16) ARE
INCORPORATED IN THIS FUEL e REMARKS
(1) 8% NO.1,1ACFOR®I7° ASSYIN (1) FEED PUMP ASSY(FIG.17) &

INJECTION PUMP ASSY(REF.NO.1,1A).
DVEINO AT (I1~F H°D° )+ NO.16 GOVERNOR ASSY (FIG.16) ARE

(REMARKS)"EFFECTIVE MACHINE NO." OF
INCORPORATED IN THIS FUEL

ENGINE LABEL WHICH IS SHOWN
IN FIG.4.
CF2D) TOINLON FNUDONOF ) 30EINC.4 /| (REMARKSIVEFFECTIVE MACHINE NO," OF
ENGINE IS INDICATED ON THE

FATANNL 7 INOETNAL
ENGINE LABEL WHICH IS SHOWN

|
|
EHGINE IS INDICATED ON THE AN NE) F IERA {
| INJECTION PUMP ASSY(REF.NO.1,1A).
|
!
!
| IN FIG.4.

N136193



e + 99.12.07
16 . GOVERNOR | 1004 | 16 . GOVERNOR
[ (1c02) | (A>=4TNE106~TRNP(D) =
Hitiit + (B)=4TNE106-RP (E)=
NPC-3693 Cr= (F)=
REF. LEV. O  PART NO. DESCRIPTION Q'Ty I1P/UA R
NO. (AY (B) (C) (D) (E) (F)
ATNE106-AP
g 2 .. 124610-51970  LABEL 101 1
83 5 .. 119000-61052  GASKET, GOV. CASE 101 1
13971 6 .- 119187-61071  HOUSING, GOVERNOR. 1 1
7 .. 120323-61070  GASKET 101 1
é 8 .. 148616~61650 OIL SEAL VCO81404 101 1
9 .. 135210-61090  LEAD 2 2 1
T% g 10 .. 119000-61120  LINK 11 1
11 .. 119000-61140  LINK(MARK=1) L=40 10 1
15371 12 .. 119000-61150  LINK(MARK~2) L=42 11 1
152 13 .. 119000-61160  LINK(MARK-3) L=44 1001 1
14 .. 119000-61170  PIN, LINK 11 1
102A 15 - 119000~61180 PIN, LINK 1 1 1
89
937" 71 16 .. 119000-61190  SPRING 101 1
17 .. 119000-61200 WEIGHT ASSY, GOV. 101 1
21 .. 119000-61300  SLEEVE ASSY 101 1
4 22 ve. 119000-61310 - SHIFTER A 101 1
23 ... 119000-61320 BEARING, THRUST BALL 1 1 1
24 ... 119000-61340  SLEEVE 101 1
25 e.. 22262-000260 CIRCLIP 26 101 10
26 .. 119000~61380  SPACER 101 1
27 .. 119000-61400  SHAFT ASSY,CNT.LEVER 1 1 1
30 .. 119100~61430  BUSH, LEVER SHAFT 101 1
31 . 129155-61460 BOLT, IDLE LIMIT 1 1 1
32 .. 119000-61470  NUT 101 1
10 33 .. 119000~61490  SHAFT, GOV. LEVER 11 1
34 .. 119187-61500 LEVER, GOVERNOR 1 1
40 eee  119187-61310  SHIFTER 1 1
42 ee.  119187-61612  SPRING 1 1
43 ... 22272-000040 CIRCLIP E- 4 1 10
50 .. 119000-61630  SHIM PACK 11 1
56 .. 119000-61801 LEVER ASSY, STOP 11 1
59 ee.  22351-030016 SPRING PIN 3X16 101 10
60 .- 22137-080000 WASHER 8, POLISHED 101 10
61 .. 119000-61850 MOTORC12V),FUEL STOP 1 1 1
66 .. 119000-61080  LINK 101 1
67 .. 129100-61930  NUT, CAP 101 1
68 .. 22117~050000 WASHER 5 4 4 10
69 .. 22137-080000 WASHER 8, POLISHED i1 10
70 .. 22137-080000 WASHER 8, POLISHED 11 10
71 .. 22217-050000 SPRING WASHER 5 4 4 10
72 .- 22217~050000 SPRING WASHER 5 303 10
73 .. 22217-060000 SPRING WASHER 6 101 10
74 .. 22217~100000 SPRING WASHER 10 11 10
75 .. 22272-000040  CIRCLIP E- 4 2 2 10
76 .. 22272-000080 CIRCLIP E- 8 2 2 10
N136194
77 .. 22351-030016  SPRING PIN 3X16 101 10
+ 78 .. 22351-030025 SPRING PIN 3X25 101 10
| (REMARKS) "EFFECTIVE MACHINE NO." OF 79 .. 22351-050020 SPRING PIN 5X20 2 2 10
I ENGINE IS INDICATED ON THE 80 .. 22372050000 SNAP PIN JASO 5 101 10
I ENGINE LABEL WHICH IS SHOWN 81 . 22417-120120  COTTER PIN 1.2X12 11 10
! IN FIG.4. 82 .. 22417-160120  COTTER PIN 1.6X12 101 10
83 .. 22453-060000 WIRE 0.6 2 2 1
84 .. 23887-160002 PLUG 16,HEX. 101 1
85 .. 24311-000110 O-RING 1A P-11.0 71 10

w% CONTINUE *=

N136194



16.

108

\

4TNE106-RP

106

GOVERNOR

104
py.

)

| (REMARKS) "EFFECTIVE MACHINE NO." OF

|
|
{

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.4.

N136194

99.12.07

i 1005 | 16 . GOVERNOR
1¢1c02) § (A)=4TNETQ6-TRNP (D)=
B - (B)=4TNET06-RP (E)=
NPC~3693 )= (Fy=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. C(AY (B) (CO (D) (E) (F)
86 . 24341-000080  0-RING 1A $-8.0 2 2 10
87 . 26106-060222  B8CLT M 6X 22 PLATED & 6 10
88 . 26106-060352 BOLT M 6X 35 PLATED 17 1 10
89 .. 26116-050302  BOLT M 5X 30 PLATED 4 10
89- 1 .. 26116~050302 BOLT M SX 30 PLATED 3 K 10
CA=EXXX >
90 . 26116-050252  BOLT M 5X 25 PLATED 303 10
91 26116-060356  BOLT M 6X 35 PLATED 1 1 10
92 26116-080142  BOLT 8X14 4 4 10
93 .o 26376-120002  U-NUT M12 11 10
94 . 26606-100002  NUT #M10 101 10
95 . 26756-080002 LOCK NUT M 8 PLATED i1 10
96 - 26777-120002  LOCK NUT M12 11 10
97 . 22190-120002  SEAL WASHER 12 2 2 10
98 22190-160002  SEAL WASHER 16§ 101 10
99 . 121855-61910  BOLT, CONTROL 101 1
100 . 123951-61870  BRACKET 101 1
181 e 11900061880  SPACER, STOP MOTOR 3 3 1
102 e 119000-61890  WASHER, STOP MOTOR 3 03 1
1028 .. 26116-050306  BOLT M SX 30 PLATED 1 W 10
(A=EXXX b
1028 .. 22190-120002  SEAL WASHER 12 1 W 10
(A=FROM 1ST )
102¢ .. 23887-120002  PLUG 12,HEX. 1 w1
{A=FROM 1ST 3
1103 .a 22190~-080002  SEAL WASHER 8S 2 2 10
1104 e 123951-61950  SUPPORT 101 1
1105 e 26756-080002  LOCK NUT ™ 8 PLATED 11 10
1106 .. 26106~080142  BOLT M 8X 14 PLATED 2 2 10
1107 .n 26667-080002  CAP NUT M 8 11 1
1108 . 26911-080322  SCREW M 8X32 101 10
1109 n 119187-61551  ANGLEICH ASSY. 1 1
1135 . 123951-61440  LEVER 101 1
1136 . 120323-61470  BOLT, CONTROL 11 1
1137 . 119187-61710  SPRING 1 1
1138 . 119032-61700  SPRING, GOVERNOR 1 1
1139 . 129155-61090  BOLT,GOV. CASE COVER 1 1
1140 e 119000-61500 LEVER ASSY, GOVERNOR 1 1
1146 wee  124616-61540  SHIFTER 1 1
1148 ... 121850-61600  SPRING, FUEL CONTROL 1 1
1149 we. 22272-000040  CIRCLIP E~ 4 1 10
1152 e 12032361060  COVER, REAR 1 1
1153 . 26116-050102  BOLT M 5X 10 PLATED 3 10

(Fao) oo™

REMARKS
POUSINOE

N DUTONG.S S

{ (REMARKS)"EFFECTIVE MACHINE NO." OF

FRAANND / INOEFNAL

] ENGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
i IN FIG.4.

N136194



17

17.

FEED PUMP

{ (REMARKS)"EFFECTIVE MACHINE NO.™ OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN FIG.4.

Ni36485

99.12.07

| 1006 | 17 . FEED PUMP

1¢1C02) | (A)Y=4TNETO06-TRNP (D)=

—————— + (B)=4TNE106-RP (E)=

NPC-3693 )= (Fr=

REF. LEV. PART NO. DESCRIPTION QrTY I P/UA R
NO. (A (B (L) (D) (B (F)
1 . 119000-52000  PUMP ASSY, FUEL FEED 1 1 1
2 .. 124410-51861  GASKET, (NON-ASH.) 101 1
3 . 121820~-52020 HOUSING ASSY, FEED P 1 1 1
7 .- 121820-52070  PIN, SNAP 11 1
8 .o 119000-52100  TAPPET ASSY 11 1
9 ve.  121820-52110  ROLLER 11 1
10 w+.  148688-52120  ROLLER PIN 101 1
12 we.  121820-52140  LOCKING, ROLLER PIN 2 2 1
13 .« 119000-~52150  SHIM 2 2 1
14 . 121820-52160  SPINDLE, INTER 11 1
15 .- 121820~52170  PISTON 101 1
16 121820-52180  SPRING, PISTON 11 1
17 . 121820~52190  PLUG 11 1
18 . 121820-52200  GASKET 101 1
19 e 121820-52210  VALVE 2 2 1
20 . 121820-52230  ADAPTER 11 1
21 . 121820-52300 PUMP, PRIMING 1 1
24 .e 121820-52510  SPRING, VALVE 2 2 1
25 . 22217-060000  SPRING WASHER & 303 10
26 e 26716~-060002  NUT & 3003 10

(F22) xLEMoIw

—— REMARKS
SeUsINOF

N 39TINCG.4 / [ (REMARKS)EFFECTIVE MACHINE NO." OF

FRAANNL 2 INDETNAL i

ENGINE IS INDICATED ON THE
i ENGINE LABEL WHICH IS SHOWN
l IN FIG.h.

N136195



FUEL OIL

18.

INJECTION VALVE

| (REMARKS) "EFFECTIVE MACHINE NO." OF

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN
IN FIG.%4.

o + 99.12.07

| 1007 | 18, FUEL OIL INJECTION VALVE

1C1coay | CAY=4TNETO6~TRNP (D)=

menlZl . (B)=4TNE106~RP (E)=

NPC-3693 = (Fy=

REF. LEV. O PART NO. DESCRIPTION Q' Ty I P/UA R
NO. CAY (BY (C) (D) CEY (F)
1 . 123951-01951  RETAINER 11 1
2 . 26106-060202  BOLT # 6X 20 PLATED 2 2 10
3 . 26106-080162  BOLT M 8X 16 PLATED 2 2 10
4 . 723900-53200  VALVE COMP, FUEL 4 1

I 4R . 723900-53100  VALVE COMP, FUEL 4 1
s .- 123900-53050  NOZZLE ASSY 4 1

I OSA .. 123900-53000  NOZZLE ASSY 4 1
8 .. 114250-53080  NUT, NOZZLE CASE 4 4 1
12 .. 114250-53120  SPRING, NOZZILE 4 4 1
13 .. 114250-53130  SEAT, NOZZLE SPRING 4 4 1
14 .- 114250-53140  PLATE, STOP 4 4 1
15 .. 114250-53210 PIN 8 8 1
16 .. 116250-53400  SHIM PACK 4 4 1
23 . 123472-59120  BRACKET 2 2 1
25 . 123951-59860  PIPE, F.INJECT (NO.1 1 1
26 . 123951-59870  PIPE, F.INJECT (NO.2 1 1
27 . 123951-59880  PIPE, F.INJECT (NO.3 1 1
28 . 123951~59890  PIPE, F.INJECT (NO.4 1 1

129 . 119305-59120  RETAINER 2 2 W

(A=FROM 1ST )
132 .. 129150-59131  BOLT M4X14,HEX.SCKT. 2 2 W1
(A=FROM 1ST )

134 . 123950-59860  PIPE ASSY, INJECTION 1

1 35 . 123950-59870  PIPE ASSY, INJECTION 1

136 . 123950-59880  PIPE ASSY, INJECTION 1

137 . 123950~59890  PIPE ASSY, INJECTION 1

———————————————— REMARKS

(F19) xoono™

Uz DR

N DOEINOC.L /| (REMARKS)YEFFECTIVE MACHINE NO." OF

FRLATNND S INOEFRA,

ENGINE IS INDICATED ON THE
ENGINE LABEL WHICH IS SHOWN

IN F1G.4.

N136196



19 . FUEL OIL LINE

N136197

| (REMARKS)"EFFECTIVE MACHINE NO.'" OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH- IS SHOWN
| IN FIG.4.

99.12.07

| 1008 | 19 . FUEL OIL LINE
1 (1co2) | (A)=4TNE106~-TRNP (D)=
—————— + {B)Y=4TNE106-RP (E)=
NPC-3693 )= (F)=
REF. LEV. O PART NO. DESCRIPTION I P/UA R
NO. (A> (B) (C) (D) (E) (F)
1 . 123951-55610  FILTER, F.O. 1 1 1
2 . 123951-55620 RETAINER 1 1 1
3 . 26106-100252 BOLT M10X 25 PLATED 1 1 10
7 . 194180~51640  CLAMP, WIRE HARNESS 1 1 1
8 R 23000-013000 CLAMP 13 11 1 1
9 . 121250-59550 PIPE, FUEL 3 3 1
10 . 129150~59580  CAP 1 1 1
11 . 22190-120002  SEAL WASHER 12 2 2 10
12 . 129100-59560 PIPE, FUEL RETURN 1 1 1
13 . 123951-55601  BRACKET 1 1 1
14 . 26106-100252  BOLT M10X 25 PLATED 2 2 10
15 B 11900559530  JOINT,FUEL RET.PIPE 1 1
I15- 1 . 119005-59531  JOINT 1 1 N1
(A=EQ4146 )
16 . 121250-49110  JOINT, PIPE 1 1 1
17 . 121855~59880  JOINT 4 1
17- 1 . 121855-59880  JOINT 3 3 K1
(A=E03347
18 . 124060-59380  PLUG 1 1 1
19 . 129100-59951  VALVE ASSY, CHECK 1 1 1
27 . 129957-59050  PIPE ASSY, FUEL 1 1 1
29 .. 129957~59120  PROTECTOR, FUEL PIPE 1 1 1
31 . 129950-59211  PIPE, FUEL 1 1 1
31A .. 124766-59050  CLAMP 12 2 2 W1
(A=FROM 1ST )
318 .. 129950-59221  TUBE 1 1 W1
(A=FROM 1ST )
32 . 22190-060002  SEAL WASHER 6S 1 1 10
33 . 22190-140000  SEAL WASHER 14(BOLT) 1 1 10
34 . 22190-140002  SEAL WASHER 14S 8 8 10
35 . 23857-080000  JOINT BOLT 8 3 03 1
36 . 26106-100602 BOLT M10X 60 PLATED 1 1 10
37 . 123951-55820  BRACKET 1 1 1
38 . 26106-080222 BOLT M 8X 22 PLATED 2 2 10
39 . 26106-100222 BOLT M10X 22 PLATED 2 2 10
40 . 119560~59040  PIPE,13/7.5X700,FUEL 1 1
40~ 1 . 123951-59010 PIPE ASSY, FUEL 1 1 N1
(A=EQ3347 )
41 . 119560~59120  TUBE 1 1
41~ 1 .. 123951~59100 PROTECTOR, FUEL PIPE 1 1 N
(A=EQ3347 )
%7 S 121855-59880  JOINT 1 1 w1
(A=ED3347
428 .. 23000-013000  CLAMP 13 1 1 W1
(A=E03347 )
43 . 23000-013000 CLAMP 13 6 1
43- 1 . 23000-013000 CLAMP 13 5 5 K 1
C(A=EQ3347
44 . 123951-55680  LABEL 1 1 1
45 - 123951-55810 SEPARATOR, WATER 1 1 1
46 119266-59580 BOLT 8,PIPE JOINT 1 1 w1
(A=FROM 1ST >
47 . 123951~59500  BOLT,JOINT 1 1 W
(A=FROM 1ST >
«% CONTINUE *=% N136197



P N 99.12.07

19 . FUEL OIL LINE 1 1009 | 19 . FUEL OIL LINE
1¢1c02> (AY=4TNET06-TRNP (D) =
H i i (B)=4TNE106-RP (E)=
MPC-3693 Cr= (F=
8 g 46 43 50
% 94 49— .
48 51 REF. LEV. 0 PART NO. DESCRIPTION arTY I P/UA R
8 g 49«f§ NO . (AY (BY (C) (DY (B (F)
10 8 TO FUEL TANK 4 48 . 123951-59510  JOINT,F.0 RETURN 1 W
8 (A=FROM 15T )
I 48— 1 . 123951-59511  JOINT,F.0 RETURN 11 N
(A=E04146 )
49 . 22190-080002  SEAL WASHER 8S 2 2 W 10
CA=FROM 15T )
50 . 129957-50050  PIPE ASSY, FUEL 11 W1
(A=FROM 15T >
51 .. 129957-59120  PROTECTOR, FUEL PIPE 1 1 W1

(A=FROM 187 >

N136197

{ (REMARKS) "EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE

i ENGINE LABEL WHICH- IS SHOWN REMARKS :

J IN F16.4. (F29) IDPNDIS INYLASSE ) DOEINO.L 4 | (REMARKS) "EFFECTIVE MACHINE NO." OF

FRLATNND J ANOEFVR. 1 ENGINE IS INDICATED ON THE

i ENGINE LABEL WHICH IS SHOWN
| IN FIG.4.

N136197



STARTING MOTOR

20.

N136198

| (REMARKS) "EFFECTIVE MACHINE NO." OF

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
I IN FIG.4.

PR, + 99.12.07
| 1D10 | 20 . STARTING MOTOR
{¢ico2) | (A)=4TNET106-TRNP (D)=
R + (BY=4TNETDG6~RP (E)=
NPC~3693 Cr= (Fi=
REF. LEV. O PART NO. DESCRIPTION QETY I P/UA R
NO. (AY (B> (€)Y (DY (EY (F)
1 . 124610~-770%0  STARTER 1 1 1
2 we 121254~77402  ARMATURE ASSY 1 1 1
3 ces 12125477410 BALL BEARING 1 1 1
4 wee 121254-77420  BALL BEARING 1 1 1
5 . 121254~77430  WASHER KIT, THRUST 1 1 1
10 e 121254~77480  STOPPER KIT, PINION 1 1 1
13 .o 124610-77550  REAR COVER ASSY 1 1 1
14 e 121254=77571 HOL.DER 1 1 1
15 v 121254=~77581 BRUSH 2 2 1
16 .o 121254-77590  SPRING, BRUSH 4 4 1
17 .e 121254-77640  SHAFT ASSY, GEAR 1 1 1
19 . 121254-77600  BEARING ASSY, CENTER 1 1 1
20 o 119129~77210  SEAL, OIL 1 4 1
21 wo 119129~77220 BEARING, NEEDLE 1 1 1
22 . 121254~77661 PINION ASSY 1 1 1
23 .o 121254~77681 CASE ASSY, GEAR 1 1 1
24 - 121254~77690  METAL, GEAR GASE 1 1 1
25 . 121254-77700  LEVER SET, SHIFT 1 1 1
28 o 121254~77730  DUST COVER SET 1 1 1
32 . 121254~77670  SWITCH, MAGNETIC 1 4 1
33 . 121254~77770  BOLT, THROUGH 2 oz 1
34 . 121254-77511 COIL ASSY, FIELD 1 1 1
35 . 121254=~77521 COIL ASSY, FIELD 1 1 1
36 cees  121254~77541 BRUSH (+) 2 2 1
37 e 121254-77780  SCREW 5 2 2 1
38 . 121254-77790  SCREW & 2 2 1
39 - 121254~77810  TERMINAL COVER 1 1 1
%0 e 26106-060302  BOLT M 6X 30 PLATED 3 3 10
41 e 26106~060452  BOLT M 6X 45 PLATED 2 2 10

{FA5> 3oL

-~ REMARKS
ULt oR

N 3TTIONOLL 4

| (REMARKS) "EFFECTIVE MACHINE NO." OF

FACAINND 2 DVEEFNAL

| ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
1 IN FIG.4.

N136198



PO + 99.12.07

21 . GENERATOR IR 21 . GENERATOR
[¢ico2y ] (AY=ATNETQ6~TRNP (D)=
oo H (BY=4TNE106-RP (E)=
NPC~3693 Cr= (F)=
REF. LEV. O  PART NO. DESCRIPTION QITY I P/UA R
NO. (AY (B) (£ (DY (EY ¢(F)
1 . 26106~100402  BOLT M10X 40 PLATED 1 1 10
2 . 119171-77330  ADJUSTER, BELT 1 1 1
3 . 124732-77340 SPACER 1 1 1
4 . 26014-080452  BOLT M 8X 45 1 1 10
5 . 123951-77200  GENERATOR 1 1 1
N136199
{ (REMARKS) “EFFECTIVE MACHINE NO.' OF
I EMGINE IS INDICATED ON THE
{ ENGINE LABEL WHICH IS SHOWN
I IN FIG.4.
---------------- REMARKS +
(F29) TOTSLTN IVULINOF N IDEINO.4 /| (REMARKS) "EFFECTIVE MACHINE NO." OF
FACAINND J DVBETVR, | ENGINE IS INDICATED ON THE
| ENGINE LABEL WHICH IS SHOWN
I IN FIGa4.

N136199



99.12.07

22 . ENGINE ACCESSORIES | 1E03 | 22 . ENGINE ACCESSORIES
[ (1E02) | (AY=AF1110EX  (D>=AF108BEX (4WD
------ + (B)Y=AF1110EX (4WD (E)=
NPC-3693 (CY=AFT108BEX (2WD(F)=
REF. LEV. O PART NO. DESCRIPTION ——a'TY I1P/UA R
NO. (A (B) () (D> (B) (P
1 . 123950-12010  PIPE 11 1
2. 123951-12010  PIPE, AIR INTAKE 1 1
3 ..  123951-12020 PIPE, AIR INTAKE 11 1
4 ..  123951-12030 PIPE, AIR INTAKE ' 1
5. .. 123951-12040  JOINT 1 1
6 ..  23000~075000 CLAMP 75 2 2 1
7. 123950-12410  JOINT 11 1
g8 . 123951-12510  CLEANER ASSY, AIR 1 1
84 ..  123950-12510  BODY 10 1
88 .. 123950~12520  COVER R 1
BC ..  119160-12540  VALVE T 1
8D au 123950-12560 ELEMENT (QUTER 1 1 1
8E ..  119117-12570  ELEMENT,INNER I 1
/ 8F ..  129612-12650  MARKING, (W) 11 1
E 38 @ 1 86 .. 119005-12950  INDICATOR 11 1
ENGINE PARTS 14 ! 9 - 123500-12900  PRECLEANER 11 1
E— 38 { 7 10 ..  123500-12910  SLEEVE, PRE-CLEANER 1 1 1
24 171 .. 123500-12920 BODY, PRE-CLEANER 11 1
27 @—46 '} .
{47) 2 .. 123500-12930  COVER, PRE~CLEAMER 10 1
41 | AL, ] > 13 . 128300~13230  PACKING 10 1
(47)26 42 o P 14 . 26106-080162 BOLT M 8X 16 PLATED 4 4 10
1841 @ =R 15 123951-44500  RADIATOR ASSY 11 1
N N 3 16 129466~44510  SUBTANK 11 1
4 \é » 7. 12395144570  SHROUD, FAN 11 1
18 . 129956-44600  CAP,RADIATOR ' 1
19 123951-44650  SCREEN 11 1
20 119255-44660  RUBBER 2 2 1
21 . 12395144800  LABEL 11 1
22 12395144810  LABEL 11 1
23 123950-49011  PIPE, C.W. 11 1
24 . 123951-49021  PIPE, C.W. z 2 1
25 123951-49031  PIPE, C.W. 11 1
26 123950-49051  PIPE, C.W. 11 1
27 . 123950-49100  JOINT 11 1
28 . 129550~49101  COCK ASSY, 2-WAY 11 1
29 ..  129150~49081  COCK, DRAIN 11 1
300 .. 129550-49090  BODY, 2-WAY COCK ' 1
39 . 12395149110 JOINT, 4-WAY 1 1
32 . 12095759040  PIPE, FUEL 1 1
33 L, 129335-59090  PIPE, FUEL 11 1
34 L. 119560~59110  PROTECTOR, FUEL PIPE 1 1 1
35 .. 124766~59050  CLAMP 12 2 2 1
136 . 129457-77880  BODY, CONTROLLER 11 1
37 23000-060000  CLAMP 60 1o 1
38 23000-102000  CLAMP 102,HOSE 3 3 1
39 . 23000-1150080  CLAWP 115 2 2 1
0 . 23001-022000  HOSE CLAMP 22 11 1
Ni36421 3 141 23001-048000  CLIP 48,HOSE 7 1
1411 . 23001~048000  CLIP 48 HOSE 5 5 Koo
CA=EXXXXX )
142 . 23001-060000  CLIP,HOLELESS HOSE 3003 1
43 26106-060162 BOLT M 6X 16 PLATED 2 2 10
&b 123951-13911  PIPE, WATER DRAIN 1 1
45 . 23297-100081  RETAINER 10X 8 107 1
#% CONTINUE ** N136421



99.12.07
22 . ENGINE ACCESSORIES | 1E04 | 22 . ENGINE ACCESSORIES
| C1e02) ] (AY=AF1110EX (D)=AF1088EX (4WD
______ + (BY=AF1110EX(4WD(E)=

+
NPL-3693 (CO=AF1088EX{(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. CAY (B) (C) (DY (E) (P>
46 . 26106-080102 BOLT M 8X 10 PLATED 1 1 10
46— 1 . 26106-080122 BOLT M 8X 12 PLATED 1 1 N 10
(A=FXXXXX )
&7 23000-048000 CLAMP 48 2 2 W 1

(A=FXXXXX 3

N136421

N136421



R . 99.12.07

23 . ACCELERATOR LEVER ! 1EDS | 23 ., ACCELERATOR LEVER )
[CT1ED2) | (AY=AF1110EX (D)=AF108BEX (4WD
S + (B)=AF1110EX (4WD(E) =
NPC-3693 (CO=AF108BEX (2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION QITY I P/UA R
B NO. CAY (B €CY (D) (E) (F)
1 . 198265-01080  LEVER UNIT,ACCELRTR. 1 1 1 1 0
12 F .. 194740-00160  WASHER 10, CONICAL 3 03 03 10
,Wdf\\f___k 3 .. 198265-01100  LEVER,ACCEL.COMP. 111 1 0
"15 (23 4 .. 198265-01140 BRACKET, THRTL LEVER 1 1 1 1 0
[ 5 .. 198220-01261  PLATE, FRICTION 11 11 1
6 e 22137-100000  WASHER 10,POLISHED 1111 10
7 .. 26716-100002  NUT 10 2 2 2z 2 10
8 . 198265-01110  LEVER, ACCEL 11 11 0
9 . 198265-01160  WIRE ASSY, 101 11 0
10 . 194464-01190  KNOB, THROTTLE LEVER 1 1 1 1 1
QE@ —-12 11 . 198265~01210  GROMMET ,ACCEL .LEVER 101 11 o
12 . 198071-58810  GROMMET 8 LI T 1
13 . 22137-060000  WASHER 6, POLISHED 111 10
10 ENGINE 14 . 22417-160180  COTTER PIN 1.6X18 101 11 10
Y ENOING 15 . 26106~060162 BOLT M 6X 16 PLATED 2 2 2 2 10
<g§>~—100 16 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
17 198071~01160  RUBBER,WIRE RETAIN'G 1 1 1 1 W o1

CA=FODO79

N136422



24 .

FOOT ACCELERATOR

1E06 |
PCIEG2Y

NPC-3693

REF. LEV. O

NO.

24 ., FOOT ACCELERATOR

PARYT NO.

DESCRIPTION

(AY=AFT110EX
(BY=AFTTI0EX{4UWD(E)=
(CIY=AFT08BEX(2WD(F)=

99.12.07

I P/UA

(DI=AFTOBBEX (4WD

R

1 -
2
3 -

19826501180
198265~01360
198265-01400

WIRE CMP.,FOOT ACCEL
BRACKET ,FT.ACCL.WIRE
PEDAL UNIT,FT.ACCEL.

3- 1 .

198265~-01401

CA=FXXXXX >

198448~01270

PEDAL UNIT,FTLACCEL

BOSS,FOOT ACCELLERTR

198448-01300
198265-01340
194990~-22140

PEDAL, THROTTLE
ARM,FOOT ACCELERATOR
NUT W/WASHER 8

24550-012120
17201007810
194990~22140

DRY BUSH 12X12
STICKER, WIRE
NUT W/WASHER 8

ST SN
N QORI ~NOW
L]

13 -

198360~-55630
198071-58810
22137-060000

SPRING,RETURN
GROMMET 8
WASHER 6, POLISHED

14 -

16 -

22417160180
26106~-060122
26106~080162

COTTER PIN 1.6X18
BOLT M 6X 12 PLATED
BOLT M 8X 16 PLATED

N136423

17 -

26106—-080502

BOLT M 8X 50 PLATED

QTY
(AY (B) (C) (D) (B> (F)
1 1 1 1
1 1 1 1
1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
2 2 2 2
2 2 2 2
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
1 1 1 1
2 2 2 2
2 2 2 2
1 1 1 1

JRCR ST
QIO |2 |nsas VOO Ojloo0

N136423



25.

EXHAUST PIPE

N136424

| 1E07 | 25 . EXHAUST PIPE

| C1E02) |
e +

NPC-3693

(AY=AF1110EX
(BY=AF1110EX(4WD(ED=
(CI=AF1088EX(2WD(F) =

99.12.07

(D)=AF1088EX (4WD

REF. LEV. © PART NO. DESCRIPTION QTY I P/JUA R
NO. (AY (BY (L) (D) (E) (F)

1 - 198265-03100 TAILPIPE, MUFFLER 1 1 1 1 0

2 22213-100000 SPRING WASHER 10 4 4 4 4 10

3 26703-100002 NUT M10 4 4 4 4 10

N136424



99.12.07

B ket “+
26 . FUEL TANK | 1E08 | 26 . FUEL TANK
| (1E02) | C(AY=AFT110EX (D)=AF108BEX (4WD
e + (B)=AF1110EXC4WD (E)=
NPC-3693 (CI=AF1D8BEX (WD (F)=
18-1 REF. LEV. 0  PART NO. DESCRIPTION QrTy I P/UA R
T0 ENGINE 57-1 NO. CAY (BY (L) (D) (E) (P
T 1 . 198268-04100  TANK L/GAUGE COMP. 1701 11 1
=10 2 .. 198153~04240  CAP,FUEL TANK 101 1701 1
~_ 27 3 wee  198153-04290  GASKET 1 1 11 1
f(jg_ 4 . 198448-04300  OIL HOLE 11 101 o
s .. 198448-06340  GASKET, FILLER OIL 11 11 1
23 6 .. 194990-22130  NUT W/WASHER & 5 5 5 5 5
7 e 194990-22130  NUT W/WASHER 6 5 5 5 5 5
TO ENGINE 8 e 198268~-56600  FUEL GAUGE COMPL. 11 11 1
10) —45 23 9 P 194420~56620  GASKET 1 1 1 1 1
~_ gEC:bg 10 .e.  198240-56630  WIRE T 111 1
11 w.. 26557-050122  SCREW M S5X 12 1 1 11 10
12 . 198268-04210  FUEL TANK R COMPL. 11 11 1
13 . 198071-04331  PIPE COMP.,SUCTION L 1
14 . 198268-04350  BLOCK,DRAIN 1T 1 11 o
1s . 198265-04490  PIPE, FUEL OIL T B o
16 . 198268-04940  PIPE, FUEL OIL 1 o
16~ 1 . 198448-04280  VINYL TUBE 2 2 2 2 s 1
(A=F01338
17 . 198268-04940  PIPE, FUEL OIL 1 z 0
(A=FD1388
18 . 172010-07810  STICKER, WIRE 2 1
18- 1 . 121750-59890  CLAMP 140 2 2z 2 2 s 1
(A=FO0079
19 . 175022-49700  CRIP 23, HOSE 2 2 2 2 1
20 . 175022-49740  CLIP 33.6,HOSE 2 2 2 =2 1
21 . 124766-59050  CLAMP 12 2 2 2 2 1
22 . 124766-59050  CLAMP 12 4 4 4 4 1
23 . 1264766~59050  CLAMP 12 2 2 2 2 1
24 . 194205-63550  BREATHER, AIR 2 1
24~ 1 194205-63550  BREATHER, AIR 1111 K 1
(A=F01338
25 . 23491-120002  PLUG 12 1111 1
26 . 23980-731300  FUEL PIPE 7.3X1300 1 1
26~ 1 . 23980-732050  BRAIDED HOSE 1T 1 11 s
(A=F00079 >
27 . 23980-731400  HOSE 7.3,BRAIDED 1 ¢]
27— 1 . 23980-731450  BRAIDED HOSE 101 11 s 7
(A=FO0079
28 . 26106-080122  BOLT ™M 8X 12 PLATED 2 10
28~ 1 . 26106-080122  BOLT M 8X 12 PLATED 101 101 K 10
-------- (A=F01338 )
29 . 101504-55101  STRAINER,FUEL INLET 17 1 1 1 1
30 . 198448-04270  HOSE.RETURN 1T 1 1 1
31 . 198448-04250  JOINT 1111 1
32 . 124766-59050  CLAMP 12 2 2 2 2 1
N136425
33 . 198448-04930  JOINT T-SHAPED,HOSE 1T 1 1 1 W 0
(A=FO1338 >
34 . 198265-04950  PIPEB650,FUEL OIL 101 1 1 W 0
(A=F01338 )
35 . 124766-59050  CLAMP 12 2 2 2 2 W
(A=FD1338

N136425



27 . TANK COVER

FOR RIGHT SIDE

PO NS,

-

o
do

M4

|

N136426

| 1EQ9 |
{CIEO2)
e +

NPC-3693

REFf. LEV. O
NO.

27 . TANK COVER

PART NO.

DESCRIPTION

(AY=AF1T10EX
{BY=AF1T10EX(4WD(E) =
(CI=AF10BBEX(2WD(F)=

QrTY

CA) (B) (C> (D) (E) (F)

99.12.07

1 RP/UA

{DI)=AFTDBBEX{4WD

R

1 N 198268-D4130  COVER,NOSE CMP.TANK T 111 o
2 . 198265-04140  COVER,FRONT R CMP.TK 1 1 t 1 o
3 . 19826504180  COVER,UNDER 111 0
4 - 198265-04190  COVER,FRONT L CMP.TK 1 1 1 1 o
5 - 198268-04311 BAND F COMPL. 2 2 2 2 0
6 . 198268-04331  BAND R COMPL. 2 2 2 2 0
7 . 198265-04390  BOLT 16X55,REAMER 2 2 2 2 0
8 . 198265-04410  STAY,C.F.CMP.TANK 11 11 0
9 . 198265-04450  STAY,C.R.CMP.TANK 1111 o
10 . 19826504500  COVER L COMP.,TANK 1111 o
11 . 198265-04600 COVER R COMP.,TANK 111 o
12 . 198153-04670  CLAMP 8 8 B8 8 1
13 . 198268-04720  COVER,AIR INLET 11 11 o
14 ) 198448-04720  SEAT,TANK 10 0
14= 1 198448-04720  SEAT,TANK 8 8 8 8 K 0o
(A=FO0079 )
15 . 198265-04740  COVER,REAR L TANK T 111 0
16 . 198265-04750  COVER REAR R TANK 1T 11 1 o
17 - 22137-080000  WASHER 8, POLISHED 2 z 10
(A=FO1338
18 . 22217-160000  SPRING WASHER 16 2 2 2 2 10
19 . 26116-160602  BOLT M16X 60 PLATED 2 2 2 2 1
20 26106-080162 BOLT M 8X 16 PLATED & 4 4 4 10
21 26106-080162 BOLT M 8X 16 PLATED 14 14 14 14 10
22 . 26106-080162 BOLT M 8X 16 PLATED 10 10 10 10 10
23 . 26106-080162 BOLT M 8X 16 PLATED & & & 4 10
24 26106-080202  BOLT ™M 8X 20 PLATED 2 2 2 2 10
25 . 26106-100202 BOLT M10X 20 PLATED &8 8 8 8 10
26 . 26106-100352  BOLT M10X 35 PLATED z 2 2 2 10
27 26106-080162 BOLT M 8X 16 PLATED b 4 4 &4 10
28 . 26116-081054 BOLT M 8X105 PLATED 3 3 3 03 10
29 26716-080002 NUT M 8 8 8 8 8 10
30 22157~080000 WASHER 8 & 10
30- 1 . 22157-080000 WASHER 8 &8 8 8 8 K 10
(A=FO1338
31 . 22217160000  SPRING WASHER 16 2 2 2 10
32 . 194190-61761  RUBBER, CUSHION 4 1
32~ 1 . 194190-61761  RUBBER, CUSHION 2 2z 2 2 K 1
(A=FO1338
33 . 26116-081354 BOLT M 8X105 PLATED 11 1 1 1
34 . 194151-04260  GASKET, RUBBER 2 2 2 2 W

(A=F00079 >

N136426



$9.12.07

28 . FPRECLEANER | 1E10 28 . PRECLEANER
{ C1ED2) | (AY=AF1110EX (D)=AF1088EX (4WD
G + (B)=AF1110EX(4WD (E)=
NPC-3693 (CI=AF108BEX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION arTy I P/UA R
e NO. CAY (B) (C) (D) (E) (F)
Qgg 1 194065-06150  GROMMET, AIR CLEANER 1 1 1 1 1
2 198265-06200  BRACKET ,PRE-CLEANER 111 0
— 3 23000-115000  CLAMP 115 L R 1
4 - 26106-080162  BOLT M 8X 16 PLATED 3 3 3 3 10

—&
—19

N136427

N136427



29.

RADIATOR DRAIN

T0 ENGINE

(14) -2

N136428

99.12.07

| 1E11 | 29 . RADIATOR DRAIN

| C1EQ2) | CAY=AF1110EX (D)=AF1088EX (4WD

------ + (B)=AF1110EX(4WD(E) =

NPC-3693 (CY=AF1088EX (2WD (F)=

REF. LEV. PART NO. DESCRIPTION Q'Ty 1 P/UA R
NO. (AY (BY (CY (DY (E> (F)
1 . 198268-07110  BRACKET,2-WAY COCK 1T 111 o
2 . 198268-07150 PIPE 11 11 1
3 . 194990-22130 NUT W/WASHER 6 2 2 2 2 5
4 . 194450-48830  CLAMP 1111 1
5 . 124766-59050 CLAMP 12 2 2 2 2 1
6 . 124766-59050  CLAMP 12 2 2 2 2 1
7 . 198268-60630  BRACKET,RADIATOR CAP 1 1 1 1 o
8 . 198265~60640  STAY,RADIATOR CAP 1111 1
9 . 23980-730430 BRAIDED HOSE 1111 1
10 . 26106~060122  BOLT M 6X 12 PLATED 3 3 3 3 10
11 . 26106~060162 BOLT M 6X 16 PLATED 4 4 4 4 10
12 . 26106~080162  BOLT M 8X 16 PLATED 2 2 2 2 10
13 . 26106~060202 BOLT M 6X 20 PLATED 111 10
14 . 26106-080162  BOLT M 8X 16 PLATED 1111 10
15 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2z 2 10
16 . 26106-080162 BOLT M 8X 16 PLATED 101 1 1 10

N136428



139.

% . 22
14

Tl

Ni41822 &7

ENGINE ACCESSORIES (ADDNL

51

+
| 1E12

99.12.07

139, ENGINE ACCESSORIES (ADDNL
| C1EQ2) | (A)=AF1110EX (D)=AFT0B8EX(4WD
A= + (BY=AF1110EX(4WD(E)=
NPC—-3693 (CY=AF1088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. €AY (BY (£ (DY (BE) (F)
1 - 123950~12010 PIPE 1 1
2 « 123950~12020 PIPE LAIR INTAKE 1
3 - 123950-12410 JOINT 1 1
4 - 123950~12530 AIR CLEANER CONMP, 1
4A .- 123951-12510 CLEANER ASSY, AIR 1
4B - 123950~12520 COVER 1
4C e 119160~12540 VALVE 1
4D . 12395012560 ELEMENT (OQUTER 1
4E .m 11911712570 ELEMENT , INNER 1
4F .- 129612-12650 MARKING, (W) 1
4G -a 126650-12680 INDICATOR 1
S - 123500~12900 PRECLEANER 1
6 . n 123500-12910 SLEEVE, PRE~CLEANER 1
7 .- 123500-12920 BODY, PRE-CLEAMNER 1
8 - 123500-12930 COVER, PRE~-CLEANER 1
] - 128300~-13230 PACKING 1
10 B 123951~13911 PIPE, WATER DRAIN 1
11 - 123951-44500 RADIATOR ASSY 1
12 - 1294666-464510 SUBTANK 1
13 - 123951~44570 SHROUD, FAN 1
14 - 12995644600 CAP,RADIATOR 1
15 . 12395144650 SCREEN 4
16 N 119255-44660 RUBBER 2
17 - 123951~44800 LABEL. 1
18 - 12395144810 LABEL
19 - 123950-49011 PIPE, C.W.
20 - 123951-49021 PIPE, C.W.
123951~49031 PIPE, C.W.
22 - 12395049051 PIPE, C.W.
23 - 123950-49100 JOINT

12953049101
129150~49081
12955049090

COCK ASSY, 2-WAY
COCK, PRAIN
BODY, Z2-WAY COCK

123951-49110
129956-52100
129450-55702

JOINT, 4-WAY
FUEL PUMP
SEPARATOR,WATER

104200-55321

VALVE, TAPER

31 - 104200-55330 SPRING, TAPER VALVE
32 . 124064~55510 BOWL, FUEL STRAINER
33 . 102103-55520 O=RING

34 “a 110250~55610 RING, RETAINING

35 “u 129100~55670 LEVER

36 PN 121257-55720 SPRING, SCREEN

37 - 121257-55731 FLOAT

38 - 104200-55750 SCREW M 4

39 .. 171081-55910 SCREEN

40 - 24311~240100 O~RING 1A P-10A 4
41 - 129957-59040 PIPE, FUEL

42 .a 129335~-59090 PIPE, FUEL

1193560-59110
124766-59050

PROTECTOR, FUEL PIPE
CLAMP 12

12945777880
23000~048000
23000~102000

DT e I B S O B O e B B I I O e B [ S I R e I e o e B e e B R el B L I B e e O I e R e I e A e el R N ]
N
oy
2

B0ODY, CONTROLLER
CLAMP 48
CLAMP 102,HOSE

EoNE S IPE N [ N QG (O U S QUL QT e YO QU O S RS O JE QU G O AP N RSSO I \C IS DN N I Y T YO SNE S AT SRRSO SR SO SN RTINS RPN IPO RPN

PR N | wadalsaalaasalans|wew| wuawe | aoo e

Wt d ] ded Al O Al sl 3SR s s ] s s e ] s

**% CONTINUE **

N141822



139 . ENGINE ACCESSORIES (ADDNL

99.12.07

I 1E13 1§ 139 . ENGINE ACCESSORIES (ADDNL

1 C1E02) | (A>=AF1110EX (D)=AF1088EX (4WD
—————— (BY=AF1T10EX (4WD(E) =

NPC-3693 (C)=AF1088EX (2WD (F)=

© REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. €AY (B) (C) (DY (B) C(F)

I 48 . 23000~115000  CLAMP 115 2 2 1

149 . 23001-022000 HOSE CLAMP 22 101 1

150 . 23001-048000  CLIP 48,HOSE 5 s 1

1 51 . 23001-060000  CLIP,HOLELESS HOSE 3 03 1

152 . 23297-100081 RETAINER 10X 8 11 1

153 . 26106-080122 BOLT M 8X 12 PLATED 11 10

1 54 N 26106-060162 BOLT M 6X 16 PLATED 2 2 10

155 . 26106-080162 BOLT M 8X 16 PLATED 4 4 10

Ni4atB2 27

N141822



o . 99.12.07

20 . FRONT BRACKET | 1FO3 | X ., FRONT BRACKET
{CIFD20 (AY=AF1110EX (DI=AF10BBEX (4WD
e + (BX=AF1110EX(4UWD(E)=
NPC-3693 (CI=AFT08BEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. CA> (BY (0O (D) (B> (F)
% 3 1 - 19844011090 PIN, LOCK 1 1 3 1 1
2 - 198440-11080 PIN 1 1 1 1 4
L 3 .e 194250-11140 SPRING 1 1 1 1 1
4 - 198265-11100 BRACKET CMP., F_ACCEL 1 1 1 1 Q
2 5 - 198265-11130 HITCH COMPL.,FRONT 1 1 1 1 o]
& - 194450-11190 PLUG 15 16 1
&~ 1 . 194450-11190 PLUG 15 8 8 8 8 K 1
(A=F01338 >
7 - 198220~-11520~1 BOLT 12X38 14 14 14 14 1
8 - 198220-11530~1 BOLT 12X38 2 2 2 2 1
9 - 194150~219210 PLUG 11.2 8 8 8 8 2
10 - 194275-62310 CAP 10, RUBBER & & 4 4 1
11 . 22137-160000 WASHER 16,POLISHED 1 1 1 1 10
12 . 22360-200000 SNAP PIN 20 1 1 1 1 10
13 . 26013-120302 BOLT W/WASHER M12X30 6 -] [} [ 10

6 Zﬁ N136428

N136429



Fom o + 99.12.07

31 . FRONT WEIGHT(OPTION | 1FQ4 | 3 . FRONT WEIGHT(OPTION
| C1FO2) | CAY=AF1110EX (D)>=AF1088EX (4WD
PO - (BY=AF1110EX (4WD(E)=
NPC~3693 (CY=AF1088EX (WD (F)=
REF. LEV. O  PART NO. DESCRIPTION QTY I P/UA R
NO. CAY (BY (€ (D) (E) ()

1 - 198265~11800 WEIGHY 50, FRONT 8 o}

N136430

N136430



PO + 99.12.07
32 . CENTER PIN SUPPGRT | 1F05 | 32 . CENTER PIN SUPPORT
[ C1F02) | (AY=AF1110EX (DY=AF1088EX (4WD
S + (BI=AF1110EX (4WD(ED =
NPC-36973 (CI=AF108BEX(2WD(F)=
REF . LEV. O PART NO, DESCRIPTION QATY I P/UA R
NO. CAY (B) (C) (D) (B (F)
1 . 198268~11610  SUPPORT F CMP.,FRONT 1 1 1 1 1
2 - 194181-11560  SEAL VB75 85 6.5,0IL 1 1 1 1 1
3 .. 194181-11620 BUSH 75X80X40 11 11 1
1 4 . 198268~11651  SUPPORT R CMP.,FRONT 1 1 1 1 1
5 .. 194181-11670  BUSH 95X101X40 17 1 1 1 1
& P 24761010000 NIPPLE M6F, GREASE 1 1 1 | 1
7 . 194328-11670  SHIM 8 8 8 8 1
8 . 194328-11680  SHIM & 6 6 6 1
9 . 194328-11690  SHIM 4 4 4 4 1
10 . 194681~11690  COVER 111 1 1
11 . 198268~13420  WASHER,THRUST 11 11 1
12 . 194464-21141  BOLT MI14X 55 8 8 8 8 1
13 . 19464025360  O-RING 153 T 1 1 9 1
14 . 22217-140000  SPRING WASHER 14 8 8 8 8 10
15 . 22312-100180  PARALLEL PIN 10X 18 4 4 & &4 1
16 . 24321-000750 O-RING 1A 6-75.0 1111 10
17 . 24761-010000 NIPPLE M&6F, GREASE 1 1 1 1 1
18 . 26106-080252  BOLT M 8X 25 PLATED 6 6 6 6 10

N136431

N136431



33.

TIE ROD

N136432

99.12.07

+
I 1F06 | 33, TIE ROD
fecrro2y | (AY=AF1110EX (D) =AF10BBEX (4WD
—————— + (B)=AF1110EX (4WD(E)=
NPC-3693 CCH=AF1DBBEX (2WD (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (A (BY (L) (b)Y (EY (F)
1 . 198266-12310  TIE ROD L COMPL. 1111 1
2 . 198266~12330  END L COMP.,ROD 101 11 s}
3 w--  194450-12552  COVER, DUST 101 11 1
4 we.  194450-12561  RING, SET 10111 1
s se-  24761-060000 NIPPLE MTé&X1, GREASE 1 1 1 1 1
6 .- 198266-12350 END L COMP.,RACK 1111 0
7 .- 26776-200002 LOCK NUT 20 1 1 1 1 1
8 . 198266~12320 TIE ROD R COMPL. 11 11 1
9 . 198266-12340 END R COMP.,ROD 1111 o
10 wee  194450-12552  COVER, DUST 1011 1 1
11 wee  194450-12561  RING, SET 10111 1
12 wee  24761-060000 NIPPLE MT6X1, GREASE 1 1 1 1 1
13 . 198266-12360 END R COMP.,RACK 101 1 o
14 e 26776-200002  LOCK NUT 20 T 111 1
15 . 194180-12470  NUT, CASTLE z 2 2 2 1
16 . 22417-400400  COTTER PIN 4.0X40 2 2 2 2 10

N136432



[PE— + 99.12.07

34, RING GEAR | 1FO7 | 34 . RING GEAR
[ E0R) | CAY=AF1110EX (D) =AF108BEX (4HD
Bt i (BY=AF1110EXC4WD (E)=
NPC~3693 (CO=AF1088EX(2WD (F=
REF. LEV. O PART NO. DESCRIPTION QTY I P/UA R
NO. LAY (BY (€)Y (DY (EY (F)
1 “ 198265~13100 GEAR ASSY, RING 1 1 1 0
2 - 194181~13170 COLLAR, SEAL 1 1 1 1
3 . 19418113180  CASTLE NUT 11 1 1
4 - 24101-060124 BALL BEARING 1 1 1 1
5 - 24141-302080 ROLLER BEARING 1 1 1 1
6 N 24141-320110 ROLLER BEARING 11 1 1
7 . 24341-000350 O-RING 1A $-35.0 11 1 10

 N136433

N136433



99.12.07

e ———— +
35 . DIFFERENTIAL GEAR | 1708 | 35, DIFFERENTIAL GEAR
[ C1F02) | (AY=AF1110EX (D)=AFT1088EX (4WD
e + (B)=AF1110EX(4WD(E)=
NPC~3693 (CI=AF10B8EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (A (BY (C) (b)Y (EY (F)
1 - 194641-13210 CASE, DIFFERENTIAL 1 1 1 1
2 - 194321-13230 PINION, DIFFERENTIAL 2 2 2 1
3 - 194465-13240 LINER, DIFFERENTAIL 2 2 2 1
4 . 194321-13250 GEAR, DIFF. SIDE 2 2 2 1
5 . 194465-13260 WASHER 2 2 2 1
6 . 194321~-13270 SHAFT, DIFF. PINION 1 1 1 1
7 . 198153~13280 PIN 10X20,STRAIGHT 2 2 2 0
8 - 194323-13290 BOLT M10X 70 6 6 [} 1
9 . 22351-035032 SPRING PIN 3.5X32 1 1 1 10
10 . 22351-060032 SPRING PIN 6X32 1 1 1 10
11 N 24101-060104 BALL BEARING 1 1 1 1

N1362434

N136434



36.

PROPELLER SHAFT

N136435

99.12.07

1F09 | 36 . PROPELLER SHAFT
{CHFO2) (AX=AF1110EX (D)=AF108BEX(4WD
o oo + (B)=AFT1TT10EX(4WD(E)=
NPC—3693 (CO=AFI0BBEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q*TY I P/UA R
NO . CAY (B) (L) (D) (B> (F)
1 . 198265-13300 SUPPORT ,PROP.SHAFT 1 1 1 0
2 .o 198268-13530 SHAFT ,PROPELLER CENT 1 1 1 1
3 . 22252-000550 CIRCLIP 55 1 1 1 1
% .o 22312-100180 PARALLEL PIN 10X 18 2 2 2 1
5 .e 24104-060064 BALL BEARING 2 2 2 1
& - 198265~-13500 SHAFT COUPLING 1 1 1 1
7 . 19826513510 PROPELLER SHAFT A 1 1 1 1
8 . 198265-13550 COUPLING 1 1 1 1
9 - 198268~13520 PROPELLER SHAFT B 1 1 1 1
10 - 198268-13540 COUPLING 3 3 3 1
11 - 22217-100000 SPRING WASHER 10 2 2 2 10
12 - 22242-000300 CIRCLIP 30 4 & 4 10
13 - 26116-100302 BOLT 10X30 2 2 2 10
14 - 22242-000350 CIRCLIP 35 1 1 1 10

N136435



PR . 99.12.07

37 . FRONT SHAFT(D) I 1F10 37 . FRONT SHAFT(1)
| C1FO2) | CAY=AF111DEX (D)=AF1088EX (4WD
e + (BY=AF1110EX (4WD (E)=
NPC-3693 (CO=AF10BBEX (WD (F)=
REF. LEV. O PART NO. DESCRIPTION QrTyY I P/UA R
NO. €AY (B> (C) (D) (ED (F)
% 1 . 198266-13510  SHAFT R,FRONT 1ST 1 1 1
2 . 198266-13520  PINION 16,FRONT 2 1
2- 1 . 198266-13521  PINION FRONT 16 2 2 2 N O
(A=FD1338 O
3 198265-13530  SHAFT L,FRONT 1ST 11 1 1
4 . 24101-062084  BALL BEARING 2 2 2 1

N136436

N136436



38.

N136437

FRONT AXLE CASE

99.12.07

o o s +
| 1F11 | 38 . FRONT AXLE CASE
{C1FO2) | (AY=AF1110EX (D) =AF1088EX (4WD
e + (BY=AF1110EX (4WD (E)=
NPC-3693 (CI=AF10BBEX(2WD (F)=
REF. LEV. O PART NO. DESCRLPTION QrTy IP/UA R
NO. (AY (BY (C) (D) (E) (F)
1 . 198266-13150  COLLAR 80 101 1 1
2 . 198266-13160 BEARING RETAINER 1111 1
3 . 198266-13610  FRONT AXLE CASE L 111 1
4 . 198266~13620  FRONT AXLE CASE R 111 1
5 - 194066-13640  PLUG 20 L I 1
6 - 194641-13640 - SHIM A 4 4 4 1
7 . 194641-13650  SHIM B 4 4 4 1
8 . 198266~13650  O-RING 180 11 11 1
9 . 194321-13660  SHIM A 2 2 2 1
10 . 194321~13670  SHIM B 2 2 2 1
11 . 192180-32211  BOLT 12%40 4 26 26 24
12 . 23491-140002  PLUG 14 1111 1
13 N 24311-000160  O-RING 1A P-16.0 1111 10
14 . 24311-000180  O-RING 1A P-18.0 N T B 10
15 . 24321-001050  O-RING 1A 6-105.0 1Tt 1 10
16 . 24321-001450  O-RING 1A G-145.0 2 2 2 2 10
17 . 24421-558012  SEAL TC55 80 12, Ot 1 1
171 . 198266-13170  SEAL TC55 80 12, OIL 1 1 1 s o
(A=FO1338
18 . 198266-14240  BOLT,SPRING COLLR.HD 12 12 12 12 o
19 . 26450-100252  BOLT M10X 25 8 8 8 8 10
20 . 198266-13180  COLLAR 40 11 W
(A=FO1338
21 . 198266-13200  SHIM SET 11 1 W 0
(A=FO1338
22 . 24430-527007  SEAL VC527007 101 1 W o0
(A=F01338 O
23 . 198266-13190  SHIM(BEARING RTNR) 4 4 4 W o0
(A=FO1802 O
I 24 . 27241-800000  PLUG 1 1

N136437



99.12.07
39 . FRONT GEAR CASE b o1F12 | 39 . FRONT GEAR CASE
[ C1FO2) | (AY=AF1110EX (D)=AF108BEX (4WD
oo + (B)=AF1110EX(4WD (E)=
NPC-3693 (C)=AF1088EX (2WD(F)=

REF. LEV. 0  PART NO. DESCRIPTION QrTyY IP/UA R
NO. (A) (B (C) (D) (B) (F)
1 . 198266-13710  CASE L,FRONT GEAR 1111 1
2 . 198265-13720  CASE R,FRONT GEAR 1111 1
1 3 . 198266-13731  BOX, FRONT GEAR 101 1 0
I 4 . 198266-13741  BOX, FRONT GEAR 101 1 ]
s - 198072-13760  SEAL QLF709521.5 2 2 2 2 1
16 . 198266-13761  SUPPORT(L) ,KING PIN T 11 0
4 . 198266-13771  SUPPORT(R) ,KING PIN S I B 0
8 . 198266-13790  0-RING 230 2 2 2 1
9 . 198266-13800  SLEEVE 80,SI 2 2 2 2 1
10 . 198266-13820 BOLT M14 2 2 2 =2 1
11 . 198266-13830  PLATE 2 2 2 2 0
12 198153-13860  BOLT M14X50,STOPPER 2 2 2 =2 0
13 . 194200~32330  SHIM T=0.1 8 8 8 5
14 - 194200-32340  SHIM T=0.3 L 4 4 s
15 . 22252-000900  CIRCLIP 90 2 2 2 1
16 N 22312-100200 PARALLEL PIN 10X20 4 4 4 1
17 . 23491-140002  PLUG 14 2 2 2 1
18 - 23871-010000 PLUG PT1/8,SCREW 2 1
18- 1 . 23876-010000 PLUG PT1/8,SCREW 2 N1
CASFXXXXX )
18- 2 . 194151-36670  PLUG PTO2 2 2 2 2 s 2
CASFXXXXX )

119 . 24104-062114  BALL BEARING 2 2 2 2 1
20 ) 24141-302100 ROLLER BEARING 2 2 2 2 1
21 . 24190-160001  BALL 1/2 2 2 2 2 10
22 . 24311-000160  O-RING 1A P-16.0 2 2 2 2 10
23 . 24421-851013  SEAL TC851013,0IL 2 2 2 =2 1
24 . 198266-14240  BOLT,SPRING COLLR.HD 8 8 8 8 0
25 . 26736-140002  NUT M14 2 2 2 2 10
26 26776-140002  LOCK NUT M14 PLATED 2 2 2 =2 10

127 . 194145-31750  PLUG 9.5 2 2 2 =2 1

128 198262-13730  BOX, FRONT GEAR 1 0

129 198262-13740  BOX R,FRONT GEAR 1 0

N136438



40.

FRONT SHAFT(2)

N136438

99.12.07

| 1813 | 40 . FRONT SHAFT(2)
1¢1£02) § (AY=AF1110EX (D)=AFT0BBEX (44D
fmm e + (B)=AF1110EX (4WD(E)=
NPC~3693 (CO=AF1088EX(2WD (F) =
REF. LEV. O  PART NO. DESCRIPTION QrTY IP/UA R
NO. CAY (BY () (D) (B> (F)
1 . 198266~13520  PINION 16,FRONT 2 1
1= 1. 198266~13521  PINION FRONT 16 2 2 2 N O
CA=FD1338
2 . 198266-13840  SHAFT (2ND), FRONT 2 1
Io2-1 . 19826613841  SHAFT (2ND), FRONT 2 2 2 N 0
(A=FO1338 )
103 198266=13851  GEAR 16, REDUCTION 2 2 2 0
4 . 24104-063084  BALL BEARING 2 2 2 1
5 24107-063064  BALL BEARING 2 2 2 1

N136439



99.12.07
41 . FRONT SPINDLE ] 1R14 41 . FRONT SPINDLE
1 CTFO2) | (AY=AF1110EX (D)=AF108BEX (4WD
b o + (B)=AF1110EX(4WD(E)=

NPC~3693 (CI=AF108BEX(2WD (F)=
REF . LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
AF 10BBEX (2WD NO. (A (B) (C) (DY (E) (F)
11 198266-13861  GEAR, REDUCTION 2 2 2 0
12 - 198266-14111  PINION 12,FINAL 2 2 z g
1 3 - 198266—14131 GEAR 51 ,.INTERNAL e 2 2 Q
I 4 . 198266-14141  GEAR 19,PLANETARY & 6 6 o
1 s . 198266-14153  SHAFT 25 6 & 6 o
16 . 198266~14163  SPINDLE, FRONT 2 2 2 0
17 . 198266~14172  CASE,FRONT BEARING R 2 0
8 . 198266-14180  NUT 2 2 2 =2 1
5 . 198266-14190  SEAL QLF 9012521 2 2 2 2 1
1 1D . 198320-33560 NEEDLE 4.5X32 126 126 126 1
111 . 198266~14212  HUB(FRONT) 2 2 2 0
I11-1 . 198266-14213  HUBCFRONT) 2 2 2 =2 N O
(A=F01338 )
12 . 198266-14221  COVER,SHAFT 2 2 2 2 )
13 . 198266-14230  SUPPORT 2 2 2 0
14 . 192180-32221  BOLT 12X50 16 16 16
18 198266—-32630 BOLT,SPRING COLLR.HD 24 24 24 24 1
16 198320-33620  WASHER 26X42X 1 12 1z 12 1
17 . 1E6190-54170  THRUST WASHER (B) 2 2 2 1
118 . 22312-100450 PARALLEL PIN 10X45 2 2 2 1
19 . 22312-120200 PARALLEL PIN 12X20 & 4 4 1
20 . 24101-060104  BALL BEARING 2 2 2 1
21 . 24101~060134  BALL BEARING 2 2 2 2 1
122 . 198266-14300 BEARING 16020 2 2 2 o
123 . 24101-060174  BALL BEARING 2 2 2 2 1
24 . 24321-000900 O-RING 1A G-90.0 2 2z 2 2 10
25 24351-010130  PACKING 1A 1013 16 16 16 1
26 . 26013-080452 BOLT M 8X 45 10 10 10 10 10
27 . 194181-14160  BOLT M16X 30 & 4 4 1
28 N 19418114180  NUT M16 4 4 4 1
29 . 194181~14250 BOLT M16X 35 12 12 12 1
30 . 194065-34170  WASHER 16, LOCK 16 16 16 1
131 . 198266~14250  BEARING 2 2 2 o
132 . 198262-14160  SPINDLE, FRONT 2 0
I 33 . 198262-14170  CASE,FRONT BEARING 2 o

N136440

N136440



472 . SHAFT COVER

N136441

AF 1088EX (2WD

;

99.12.07

1F15 | 42 . SHAFT COVER
JCTFO2) | (AY=AF1110€EX (D)=AF1088EX(4WD
_____ + (BY=AF1110EX (4WDCE) =
NPC-3693 (CI=AF10B8EX (2WD (F) =
REF. LEV. O PART NO. DESCRIPTION arTy 1 P/UA R
NO. A (B) (C) (D) (E) (F)
1 . 198268~13350  COVER A,SHAFT 101 1 1
F . 198268~13401  COVER C,SHAFT 11 1 o
3 . 198153~13410  COVER 8,SHAFT 101 1 1
4 . 198265-13440  COVER D,SHAFT 101 1 1
3 . 198153~13550  BOOT,SHAFT COVER 1 1 1 1
6 . 198241-14650  BOOT, RUBBER 1 1 1 1
7 . 23010~055000  CLAMP 55 101 1 1
8 . 23010~060000  CLAMP 60 101 1 1
9 . 24321-000450 O-RING 1A G-45.0 101 1 10
10 . 24321-000500 O-~RING 1A 6-50.0 101 1 10
11 . 24321-000550  O~RING 1A G-55.0 101 1 10
12 . 26106~080162 BOLT M 8X 16 PLATED 2 2 2 10
13 . 24351~030560  0-RING 1A-3056 11 1 o
14 . 26106~080122 BOLT M 8X 12 PLATED 2 2 2 10
15 . 23010-065000  HOSE CLAMP 65 101 1 W1
(A=F01338 )
16 . 198262-13400  COVER,SHAFT 1 0
17 26106~080122 BOLT M 8X 12 PLATED 1 10

N136441



43,

FRONT WHEEL TIRE

=

N136442

99.12.07

+ +
I 1F16 | 43 . FRONT WHEEL TIRE
| C1FO2) | (A)=AF1110EX (D)=AF1088EX (4WD
et + (BY=AF1110EX (4WD (E)=
NPC-3693 (C)=AF1088EX(2WD (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. CAY (B) (C) (D) (E) (F)
1 . 198268~14750  WHEEL TIRE L KIT 11 1
2 .. 198268-14780  WHEEL W9X24 COMP. 101 1
3 .-« 194181-14180 NUT M16 6 6 1
4 ... 198268-14720 DISK 24 11 1
5 e.-  198268-14910 RIM W9X24 101 1
6 ... 194065-34170  WASHER 16, LOCK 6 6 1
7 ... 194180-34850 BOLT M16X 70 6 1
1 7-1 ... 198268~34850 BOLT M16X 70 6 6 N O
(A=F01802
8 .. 194066~14800  TIRE W/TUBE 11.2X24 19 1
9 wee  194066~14810  TIRE 11.2X24 101 1
10 .-+ 1940D66-14820  TUBE 11.2-24 1 1 1
11 . 198268-~14850  WHEEL TIRE R KIT 101 1
12 .. 198268-14780  WHEEL W9X24 COMP. 101 1
13 ee.  194181-14180  NUT M16 6 6 1
14 ... 198268-14720 DISK 24 101 1
15 ... 198268-14910  RIM W9X24 101 1
16 -..  194065-34170  WASHER 16, LOCK 6 6 1
17 ... 194180-34850 BOLT M16X 70 6 1
I17- 1 ... 198268-34850 BOLT M16X 70 6 6 N O
(A=F01802 )
18 .. 194066~14800 TIRE W/TUBE 11.2X24 101 1
19 we.  194066-14810  TIRE 11.2X24 1001 1
20 ee-  194066-14820  TUBE 11.2-24 101 1
121 . 198268-14700 WHEEL TIRE L KIT 11 0
122 .. 198268-14740  WHEEL W7X24 CMP 101 0
123 eee  194181-14180  NUT M16 6 6 1
124 ... 198268-14710 RIM 1 01 1
125 e-.  198268-14720 DISK 24 101 1
126 e..  194065-34170  WASHER 16, LOCK 6 6 1
127 ... 198268-34850 BOLT M16X 70 6 6 0
128 . 1A6503-14800 TIRE W/TUBE 9.5-24 101 1
129 e..  1A6503-14810 TIRE 9.5-24 101 1
130 w.»  1A6503-14820 TUBE 9.5-24 101 1
1 31 . 198268-14800 WHEEL TIRE R KIT 11 0
132 .. 198268-14740  WHEEL W7X24 CMP 11 0
133 eee  194181-14180  NUT M16 6 6 1
1 34 -e.  198268-14710 RIM 11 1
1 35 ... 198268-14720 DISK 24 11 1
136 ee-  194065-34170  WASHER 16, LOCK 6 6 1
137 ... 198268-34850 BOLT M16X 70 6 6 0
138 .. 1A6503-14800 TIRE W/TUBE 9.5-24 101 1
139 ... 1A6503-14810 TIRE 9.5-24 101 1
1 40 e..  1A6503-14820 TUBE 9.5-24 101 1

N136442



o + 99.12.07
44 . STEERING {1601 | 44, STEERING
F{1FD23 (AY=AF1110EX (DI=AFI08BEX {(4WD
oo e v e + {BX=AF1T10EX{(4WD(E)=
NPC-3693 {C)=AF1083EX (2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/U A R
NO. CAY (B) (C) (DY (E)X (F)
1 - 198265-1510Q0 COLUMN CMP.,STEERING 1 1 1 1 0
2 - 198265-15200 COLUMN CMP, ,STEERING 1 1 1 1 O
3 - 198448-15310 SHAFT COMP, ,JOINT 1 1 k| 4 Q
& . 19807115611 BUSH ,COLUMN 1 1 4 1 1
5 - 22242-000200 CIRCLIP 20 2 2 2 2 10
& wea 22252000420 CIRCLIP 42 ] 1 ki 1 1Q
K . 24105-060040 BALL BEARING 1 1 1 1 8]
38 - 19844815370 PILLOW UNIT 20 1 1 1 1 1
9 . 198448~15380 SHIM,PILLOW UNIT 2 2 2 2 1
10 - 198265-15510 SHAFT COMP., . JOINT 1 1 1 1 0
11 . 198265-15520 SHAFT A COMP. _,JOINT 4 1 1 1 Q
12 .. 198268-15560  SHAFT B,.JOINT K B a
13 .a 198448-15580 BUSH D20OXL15 3 3 32 3 1
14 o 198448-15590 COLLAR D12XL5S 3 2z 3 3 Q
15 “o 22252-000200 CIRCLIP 20 3 3 3 3 10
16 - 22351-060032 SPRING PIN 6X32 3 2 3 3 10
17 we 26013-080352 BOLT M 8X 35 3 3 3 3 10
18 - 26346-080002 U-NUT M 8 PLATED 1 1 ] 1 1
19 . 22137-160000 WASHER 16,POLISHED 1 4 1 1 10
20 - 22217-080000 SPRING WASHER 8 1 1 1 E 10
21 - 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
22 - 26106-080252 BOLT M 8X 25 PLATED 1 1 1 1 10
23 “ 26106~100202  BOLT M10X 20 PLATED 4 4 4 4 10
24 . 26356-160002 U~-NUT M16 ki 1 1 1 4
25 - 198448-15700 WHEEL COMP._.STEERING k| 9 1 1 0
26 . 198071-15720 CAP ASSY 1 1 1 1 1

N136443



45,

P.S.T CYLINDER

99.12.07

N136444

| 1602 | 45, P.S.T CYLINDER
[ C1FO2) | (A)=AF1110EX (D)=AF1088EX (4WD
—————— + (B)=AF1110EX(4WD(E)=
NPC-3693 (C)=AF1088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B)Y (C> (D) (EY (F)
1 - 198266-17100 CYLINDER COMPL. 1 1 1 1 1
2 .e 198266-17260 BUSH 40X44X15 2 2 2 2 1
3 “a 198266-17310 CAP L,CYLINDER 1 1 1 1 0
4 .. 198266-17320 CAP R,CYLINDER 1 1 1 1 0
5 .a 198266-17330 PACKING 40 2 2 2 2 1
6 .e 198266-17350 TUBE COMP 1 1 1 1 o]
7 .n 19826617360 SCRAPER 40 2 2 2 2 1
8 .e 198266-17400 ROD COMP.,CYLINDER 1 1 1 1 0
9 .. 198266-17440 O~RING 65 2 2 2 2 1
10 - 198266-17480 RING 60,BACKUP 2 2 2 2 1
11 .e 198266~17490 PACKING 60 1 1 1 1 1
12 .a 198072-17840 BOLT,90° WASHER 2 2 2 2 1
13 .. 26979-120122 SCREW 12+ 12 2 2 2 2 1
14 - 22312-100200 PARALLEL PIN 10X20 4 & 4 4 1
15 - 26013-120402 BOLY M12X 40 6 6 6 6 10

N136444



[POR—— + 99.12.07

46. P.S.T VALVE [ 1603 | 46. P.5.T VALVE
| C1FO2) (AY=AF1110EX  (D)=AF1088EX (4WD
fmmml + (BY=AF1110EX(4WD(E) =
NPC-3693 (CO=AF108BEX(2WD (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY IP/UA R
NO. (A) (B (C) (D) (E) (F)
1 . 198265-17100  SHAFT,PST COMP. I B 0
2 .. 198265-17110  BRACKET,STEERING VLV 1 1 1 1 1
3 .. 198265-17190  SHAFT, STEERING 11 1A 0
4 ..  22242-000170 CIRCLIP 17 11 11 10
s ..  22252-000370 CIRCLIP 37 O R T 10
& ..  22252-000400 CIRCLIP 40 111 10
7 .. 24104-062030  BALL BEARING 2 2 2 2 1
8 ..  24421-173507 SEAL TC17 35 07, oIL 1 1 1 1 1
. 198268~17501  VALVE(PSTCMP1/2,2/2> 1 1 1 1 1
10 . 26106-100252  BOLT M10X 25 PLATED 2 2 2 2 10
2 2 2 2 10
2 2 2 2 10

\ ,J 11 . 26106~100552 BOLT M10X 55 PLATED
\ g 12 - 26106~101152 8OLT MIOX115 PLATED
TO ENGINE
{ i y -1 //

=000

@96

|

N136445

N136445



I . 99.12.07

47, P.S.T. PIPING | 1604 | 47 . P.S.T. PIPING
[CTFO2) | (AY=AF1110EX (D)=AF1088EX (4WD
+o————— + (B)=AF1110EX(4UWD(E)=
NPC-3693 (CY=AF1088EX(2WD(F)=
REF. LEV. © PART NO. DESCRIPTION Q'TY I1P/UA R
NO. CAY (BY (C> (D) (E) (F)
1 - 198268-11130 CLAMP, PIPE 1 1 1 1 1
2 . 198265-17610 CLAMP A_PIPE 15X12 1 1 1 1 1
3 . 198265-17630 CLAMP B,PIPE 15X12 1 1 1 1 1
4 - 198268-17690 HANGER,PIPE 1 1 1 1 1
5 - 198265-17720 PIPE,PST HIGH-PRES. 1 1 1 1 1
6 - 198268-17751 PST.HOSE L 1 1 1 1 1
7 . 198268-17761 PST.HOSE R 1 1 1 1 1
8 . 198265-17770 PIPE,PST 1 1 1 1 1
9 . 198265-17800 PIPE,PST 1 1 1 1 1
10 . 198265-17830 PIPE,PST 1 1 1 1 1
11 - 19446445930 O-RING 8-1 4 4 4 4 2
12 - 19807148880 PLATE 1 1 1 1 1
13 . 23414~180023 GASKET 18 2 2 2 2 10
14 - 23857-120000 JOINT BOLT 12 1 1 1 1 1
15 - 24311-000200 O-RING 1A P-20.0 1 1 1 1 10
16 - 26106-060302 BOLT ™M 6X 30 PLATED 4 10
16- 1 . 26106-060252 BOLT M 6X 25 PLATED 4 4 4 4 N 10
(A=F01629 )
17 - 26106-080162 BOLT M 8X 16 PLATED 1 1 1 1 10
18 . 26106~080302 BOLT M 8X 30 PLATED 1 1 1 1 10
19 - 26106~080302 BOLT M 8X 30 PLATED 2 2 2 2 10
20 - 26106~100402 BOLT M10X 40 PLATED 2 2 2 2 10
21 - 198220~-46550 CLAMP 1 1 1 1 1
22 - 19822046560 CLAMP COMP 1 1 1 1 1
23 - 26106-080202 BOLT M 8X 20 PLATED 1 1 1 1 10

N136446

N136446



CLUTCH HOUSING

48.

Ni136447

99.12.07

e o o — +
i 1607 48, CLUTCH HOUSING
| €1606) | CAY=AF1110€EX (DY=AF1088EX (4WD
e + ¢BY)=AF1110EX (4WDCE)=
NPC=3693 (CO=AF108BEX (2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION QY P/U A R
NO. (AY (BY (C) (D) (E) (F)
1 . 194450-11190  PLUG 15 14 1
-1 . 194450-11190  PLUG 15 10 10 10 10 K 1
(A=F01338 )
2 . 194465-14220  WASHER 14 2 2z 2 2 1
3 . 198265-21110  HOUSING HL,CLUTCH 1111 1
4 . 194146~21150  COVER, SIDE 1Tt 11 1
5 . 194065~21160  NUT M14 2 2 2 2 1
6 . 194146~21161  GASKET T 111 1
7 . 194250~21170  CAP 1111 1
8 . 194065-21180  BOLT M14X 45 2 2 2 2 1
9 . 194670-21800  COVER, FRONT CASE A T R 1
10 .. 23871-010000 PLUG PT1/8,SCREW 1 1
10- 1 .. 23876~010000  PLUG PT1/8,SCREW 1T 01 11 N1
CASFXXXXX D
11 . 194670-21990  PACKING 101 1 1 1
12 . 194151-36670  PLUG PTOZ 1111 2
13 194065~42250  PLUG PF1/2 10111 1
14 22217-160000  SPRING WASHER 16 s s 5 5 10
15 . 22312~100200  PARALLEL PIN 10X20 2
15~ 1 . 121850~21920  PARALLEL PIN 10X22 2 2 2 2 s 1
(A=F01629 )
16 . 24311~000180  O-~RING 1A P-18.0 ST B B 10
17 . 26013~080122 BOLT M 8X 12 2 2 2 2 10
18 . 26013-080252 BOLT M BX 25 & 4 4 4 10
19 . 26013-120402  BOLT M12X 40 6 & 6 6 10
20 . 26013-120552  BOLT M12X55 1111 10
21 . 26156~160452  BOLT M16X 45 PLATED 2 2z 2 2 1
22 . 26156-160852 BOLT M16 X 85 PLATED 3 3 3 3 1

N136447



e . 99.12.07

49 . SINGLE CLUTCH I 1608 | 49 . SINGLE CLUTCH
1 €1606) | (AY=AF1110EX (DY=AFTO0B8EX (4WD
Fr e —— + (BY=AF1110EX(4WD(E)=
NPL~3693 (CY=AF1088EX(2WD(F)=
REF. LEV. © PART NO. DESCRIPTION arTy I P/UA R
NO. CAY (B> (L) (D) (BEY (F)
1 - 194670-21130 FLYWHEEL ,SUB 1 1 1 1 o
2 - 198265-21610 CLUTCH UNIT,SINGLE 1 1 1 1 ¢}
3 aa 198265-21400 DISC ASSY 1 1 1 1 1
4 .. 194670-21701 PLATE ASSY_.PRESSURE 1 1 1 1 1
5 eas 194670-21710 COVER COMP., CLUTCH 1 1 1 1 1
6 aaw 194670~21720 PLATE COMP.,PRESSURE 1 1 1 1 1
7 “ea 194670-21730 LEVER COMP.,RELEASE 1 1 1 1 1
8 eun 194670-21741 SPRING COMP.,PRESS 1 1 1 1 o}
Q P 194670-21750 SEAT COMP.,SPRING 1 1 1 1 1
10 “ne 194670-21760 BOLYT COMP., SPECIAL 1 1 1 1 1
11 . 194670-21770 PLATE €COMP. ,LOCK 1 1 1 1 1
12 eaw 26106-080122 BOLT M 8X 12 PLATED 8 8 8 8 10
13 - 22217-100000 SPRING WASHER 10 2 2 2 2 10
T4 . 26013101002 BOLT M10X100 16 19 10 10 10
15 - 26216101002 STUD MI10X100 PLATED 2 2 2 2 1
16 - 26716-100002 NUT 10 2 2 2 2 10
2 2 2 2 1

17 - 22312~100200 PARALLEL PIN 10X20

14

N136448

N136448



50.

Hi-LO

N136449

99.12.07

[ 1609 | 50. HI-LO

[ ¢1606) | (A)=AF1110EX (DY=AF1088EX (4WD

N + (B)=AF1110EX (4WD(E) =

NPC~3693 (CY=AF10BBEX (2WD(F)=

REF. LEV. O  PART NO. DESCRIPTION QrTy 1P/UA R
NO. (A (B (©) (D) (B (F)
1 . 194670-21630  KEY 7X5.8X55 2 2 2 2 1
2 . 194670-21650  WASHER 55X68.5X2 1111 1
3 - 194670-21670  RING, CLUTCH 3 3 3 3 1
4 . 194670-21690  PIN 2X22.5 6 6 6 6 1
5 . 198265-21810  CYLINDER, CLUTCH I I 1
6 . 198265-21840  RETAINER A,BEARING 101 1 1
7 . 194065-21850  BEARING (B) ,RETAINER 1 1 1 1 1
8 . 198265-21900  SHART COMP.,CLUTCH 111 1
9 . 198265~21930  GEAR 39, CLUTCH 111 1
10 . 198265-21940  SHAFT, CLUTCH 111 1
1 . 198265-21950  GEAR 40,CLUTCH T 111 1
12 . 198265-21960  GEAR 43,HIGH~LOW I R 1
13 . 192180-22620 PISTON, CLUTCH 111 1
14 . 192180-22630  PACKING 120 (I B 1
15 . 192180-22660 BALL BEARING 6911z (I I 1
16 . 192180-22790  RING 155 111 1 1
17 . 192180-22840  DISK 155 s s 5 5 1
18 . 192180-22851  PLATE,6.0 1111 1
19 . 192180-22860  PLATE 5 5 5 5 1
20 . 192180-22870  SPRING(RET 1 1 11 1
21 . 192180-22890  SUPPORT 11 11 1
22 . 192180-22950  PACKING 110 101 1 1 1
23 . 194250~25520  SPACER 35X45X2 3 03 3 03 1
24 . 194640-25530  RING 110 1 1

1 24— 1 . 194066-28260  D-RING T 111 N

(A=FD1338

25 . 194640-25550  PISTON, CLUTCH 1111 1
26 . 194310-25630  SPRING, CLUTCH 36 36 36 36 1
27 . 194335-25640  PLATE 1.2, STEEL & & 6 & 1
28 . 194320-25650  SPRING, RETURN L B T 1
29 . 194335-25650  PLATE, FRICTION 6 6 6 6 1
30 . 194197~25810  BALL BEARING 1111 1
31 - 194180-26150  SEAL RING 1111 1
32 . 194065-26270  PLATE (5.5), STEEL 11 11 1
33 . 22242-000500 CIRCLIP 50 (I B B 10
34 . 22262-000550  CIRCLIP 55 1111 1
35 . 22242-000600 CIRCLIP 60 A B 1
36 . 22242-000680  SHAFT, STOPPER 10119 1
37 . 22252-D00620  CIRCLIP 62(H) 1111 1
38 . 22252-000680  CIRCLIP 68 111 1
39 . 22252-000800 CIRCLIP 80 T 111 1
40 - 22252-001100  CIRCLIP 110 11 11 1
41 . 24101-060074  BALL BEARING 2 2 2 2 1
42 . 24101-060084  BALL BEARING 11 11 1
43 . 24101-D62074  BALL BEARING S B B 1
44 . 24121-060124  BALL BEARING 1111 1
45 - 26013-080252 BOLT M 8X 25 8 8 8 8 10
46 . 981083-20710  RETAINER, SPRING 10111 1

N136449



51.

CLUTCH SHAFT

N136450

99.12.07

| 1610 | 51 . CLUTCH SHAFT
[ (1606) | CAY=AF1110EX (D)=AF1088EX C4WD
- + (BY=AF1110EX(4WD(Ed=
NPC-3693 (CY=AF10BBEX(2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A (BY (€Y (D) (E) (F)
1 . 194065-21420  DUMPER, P.T.0 1111 1
2 . 198265~22110  SHAFT,OUT.MAIN DRIVE 1 1 1 1 1
3 . 194065~22120  SHAFT, MAIN DRIVE 11 11 1
4 . 194065-22190  SEAL SC28 38 7P, OXL. 1 1 1 1 1
5 . 194065~22230 COVER, OIL SEAL 101 11 1
6 . 22242-000450  CIRCLIP 45 11 11 10
7 . 22312-100200 PARALLEL PIN 10X20 2 1
7- 1 . 121850~21920  PARALLEL PIN 10X22 2 2 2 2 s 1
CA=FXXXXX )
8 . 24101-062094  BALL BEARING 10111 1
9 . 24161-404517  NEEDLE BEARING 101 11 1
10 . 24164-000402  CIRCLIP 40 2 2 2 z 1
11 . 26106~100202 BOLT M10X 20 PLATED 12 12 12 12 10

N136450



52.

CLUTCH BELEASE

N136451

99.12.07

1611 52 . CLUTCH RELEASE

1 (16063 | (AY=AF1110EX {D)=AF1088EX(4WD

e e e e + (BY=AFT1I10EX(4WD(E)=

NPC-3693 (CI=AF10BBEX(2WD (F)=

REF. LEV. O PART NO., DESCRIPTION QrTY I P/UA R
NO. CAY (BY (C> (D) (EY (F)
1 . 194065-21211 SLEEVE 1 1 1 1 1
2 - 194065-21220 GUIDE, SLEEVE 1 1 1 1 1
3 - 194065~-21230 SEAL HTCL45 62 8, OIL 1 1 1 1 1
& . 19406521240 PACKING 1 1 1 1 1
S . 19406522050 COLLAR, RELEASE 1 1 1 1 1
[} N 124065-22270 SPRING,SHIFT BLOCK 2 2 2 2 1
7 . 19406522280 BLOCK,SHIFT 2 2 2 2 1
8 . 194470-22290 BALL BEARING 1 1 1 1 1
? . 194065-22301 YOKE W/BUSH,SHIFT 1 1 1 1 1
10 .e 194130-22280 BUSH 20X25X25 2 2 2 2 1
11 ve 23871-010000 PLUG PT1/8,S5CREY 2 1
11- 1 .. 23876-010000 PLUG PT1/8,SCREW 2 2 2 2 N 1

(A=FXXXXX )]

12 ae 24550010120 BUSH 10X12 2 2 2 2 1
13 - 194065-22320 SHAFT COMP. , RELEASE 1 1 1 1 1
14 “a 24761-020000 NIPPLE PT1/8,GREASE 1 k! 1 1 1
15 - 198265-22470 ROD ,R—HND.S5CRW.CLTCH 1 1 1 1 1
16 . 194065-22710 PIN 8X53.5 1 1 1 1 1
17 - 19406525950 PLATE, KEEP 1 1 1 1 1
18 . 22117-100000 WASHER 10 1 1 1 1 10
19 . 22417-200300 COTTER PIN 2.0X30 1 1 1 1 1Q
20 . 22417-200320 COTTER PIN 2.0X32 2 2 2 2 10
21 - 24311-000160 O-RING 1A P-16.0 2 2 2 2 10
22 . 26013-080202 BOLT W/WASHER M8X20 il 1 1 4 10
23 - 26013-080202 BOLT W/WASHER M8X20 <) [ 6 6 10

N136451



53.

CLUTCH CYLINDER

C—15
16

N136452

99.12.07

b 1612 53, CLUTCH CYLINDER

| C1606) | C(Ad=AF1110EX (D)=AF10B8EX (4WD

A e + (BY=AF1110EX (4WD (E) =

NPC-3693 (CI=AF1088EX (2WD(F)=

REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. CAd (B) (C) (D) C(E> (P
1 . 194065~22460  RUBBER BOOT E T R B 1
2 . 198265-22490  TURNBUCKLE 12X15 1701 11 s}
3 . 198265-22700  CYLINDER UNIT,CLUTCH 1 1 1 1 o
4 .. 198220-17330  SEAL 18 11 1 1
5 .. 198440~17550  PACKING 55 101 11 1
6 .. 198440~-17560  RING S55,BACKUP 2 2 2 z 1
? .. 198265~-22790  CAP ASSY 1701 11 1
8 .. 24550-018150 BUSH 18X15 L T B | 1
9 .. 198265-22720  TUBE COMPL.,CYLINDER 1 1 1 1 o
10 . 198265-~22760  PISTON 101 11 s}
11 e 198265-22770  ROD LI o
12 .. 198448~28520 ELBO CMP M16-G1/4 1111 1
13 .e 24311~000140  O-RING 1A P-14.0 1111 10
14 .- 19807172670  SEAL 18,DUST 101 11 1
15 . 22207-055320  CIRCLIP 1 11 1
16 e 22242~000520  CIRCLIP 52 11 11 1
17 . 24311~000180 0O-RING 1A P-18.0 10111 10
18 .e 24315-000490  O-RING 1B P-49.0 1 1.1 1 10
19 e 24761-010000  NIPPLE M&F, GREASE 1 11 1 1
20 .. 26996-140002  LOCK NUT 14 U R B | 1
21 . 198265~22800  SHAFT,CYLINDER COMP. 1 1 1 1 o]
22 . 198265-22840  RETAINER,CYL.COMP. 11 11 o
23 . 198265-22880  BOSS 1 1 11 0
24 . 198265-22910  HOSE,HIGH~PRESSURE 1111 1
25 . 198265~22920  HOSE A 800,LOW-PRES. 1 1 1 1 o
26 . 198265-22930  HOSE B 600,LOW-PRES. 1 1 1 1 &}
27 . 1C6140-42120  NUT 12,L-HAND 11 11 1
28 . 23010-018000  CLAMP 18 A A 1
29 . 23010-016000  CLAMP 16 1T 1 1 1 1
30 . 26106~100202 BOLT M10X 20 PLATED 6 & 6 6 10
31 . 26736-120002  NUT M12 1 1011 10
32 . 29311-254000  GROMMET 3 3 3 3 1

N136452



e + 99.12.07

54, CLUTCH LINK | 1613 | 54, CLUTCH LINK
1 C1606) | (AY=AF1110EX (D) =AFT088EX (4WD
A . (BY=AF1110EX(4WD (E)=
NPC-3693 (CI=AFI0BBEX{2WD(F)=
REF , LEV. © PART NO. DESCRIPTION *R'TY I P/UA R
g NO. {AY (BY (€3 (D> (E> (F)
s
- Q 1 « 198265~-22500 CLUTCH WIRE CMP 1 1 1 1 O
2 . 198220~22520 SPRING,CLUTCH 1 1 1 1 1
3 - 198448~-22520 GROMMET ,CLUTCH WIRE 1 1 1 1 1
. 4 - 19826522590 SUPPORT ,CLUTCH WIRE 1 1 1 1 0
s . 198648-22610  DAMPER,CLUTCH 101 1 1 1
& . 198265~22660  STAY,CLUTCH WIRE SP 1111 o
7 - 1€6281~52320 PIN 8,.COME~QFF SNAP 2 2 2 2 1
8 . 22137060000  WASHER &, POLISHED 2 2 2 2 10
9 . 22137-080000  WASHER 8, POLISHED 2 2 2 2 10
10 . 22417-250300 COTTER PIN 2.5X30 2 2 2 2 10
11 - 26106~-08016¢2 BOLT M 8X 16 PLATED 2 2 2 2 10
12 . 26106~080162 BOLT M 8X 16 PLATED 2 2z 2 2 10

N136453

N136453



PTO CLUTCH LEVER

55.

N136454

99.12.07

| 1614 | 55. PTO CLUTCH LEVER
1 (1606) | (A)Y=AF1110EX (D)=AFT088EX (4WD
——————— + (BY=AF1110EX(4WD(E)=
NPC-3693 (CO=AF1088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QTY 1 P/UA R
NO. Ay (B) (C) (b)Y (E> (P
1 - 198265-18600 STAY,P.T.0.LINK 1 1 1 1 1
2 - 194145-22261 SPRING, RETURN 1 1 1 1 1
3 - 194065-23200 LEVER, PTO CLUTCH 1 1 1 1 1
4 “a 24550-010200 BUSH 10X20 1 1 1 1 1
5 - 198265-23280 WIRE,P.T.0.CLUTCH 1 1 1 1 0
6 - 198265-23350 COVER, WIRE P.T.0 1 1 1 1 o]
7 - 194273-47910 KNOB 1 1 1 1 1
8 - 22137-040000 WASHER 4, POLISHED 1 1 1 1 10
4 - 22137-060000 WASHER 6, POLISHED 1 1 1 1 10
10 - 22137-100000 WASHER 10,POLISHED 1 1 1 1 10
11 . 22272-000070 CIRCLIP E- 7 1 1 1 1 10
12 - 22417-120100 COTTER PIN 1.2X10 1 1 1 1 10
13 - 22417-200300 COTTER PIN 2.0X30 1 1 1 1 10
14 - 22487040200 PIN 4X 20 1 1 1 1 1
15 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
16 N 26106-080162 BOLT M 8X 16 PLATED 1 1 1 1 10

N136454



99.12.07

.
56 . HI-LO LEVER | 1615 | 56 . HI-LO LEVER
{1606 | {AY=AF1110EX (DI=AFT1088EX(4WD
S Shion + (BY=AF1110EXC4WD (E>=
NPC-3693 (CO=AF108BBEX (2WD(F)=
REF. LEV. PART NO. DESCRIPTION QYTY I P/UA R
NO (AY (B> (£ (D) (EY (F)
1 . 198265~18100 LEVER UNIT, HIGH-LOW 1 1 1 1 O
2 . 198265~18110 LEVER HIGH-L.OW 1 1 1 1
3 s 198448~-18200 SHAFT COUPLING 1 1 1 1 0
4 ua 19844818220 COUPLING 1 1 1 1 0
5 - 198448~18550 BRACKET REVERSER (MP 1 1 1 1 i8]
& ... 24550-015120 BUSH 15X12 2 2 2 2 1
7 o 22351~-060032 SPRING PIN 6X32 3 3 3 3 10
8 ) 198265-18150  SHAFT UNIT,HIGH-LOW 1 1 1 1 0
9 “a 198265~-18170 SHAFT HIGH~-LOW 1 k| 1 1 Q
10 - 198265-18240 BRACKET ,H~L .SHFT.CMP 1 1 4 1 o]
- 11 ~-.  24550-016150  DRY BUSH 16X15 2 2 2z 2 ;
~16 12 .. 198071-18401  JOINT 101 1 1 1
13 ... 198071-18520 PIN 2 2 2 =2 1
14 . 19807118530 CIRCLIP 23 2 2 2 2 1
12 15 va 198448~18460 SHAFT,INNER INTERMED 1 1 1 1 Q
16 ° 19826518310 RODHIGH~LOW UNIT 1 1 1 4 e]
7. 198265-18320  ROD,HIGH-LOW 11 1 1 0
18 . 198153-22250  BALL 10L,PILLOW 101 1 1 1
19 .. 194150-22480  NUT #10 T 1 11 s
g - 20 .. 194235-29440  BALL 10,PILLOW 11 11 3
21 .. 26716-100002  NUT 10 11 1 1 10
22 . 198072-18320  SPRING 12 3 3 3 03 ;
40 23 . 198071-18350 KNOB,REVERSER LEVER 1 1 1 1 1
24 . 22137-100000  WASHER 10,POLISHED 11 1 10
25 ) 22137-100000  WASHER 10,POLISHED 2 2 2 2 10
26 “ 22417200300 COTTER PIN 2.0X30 2 2 2 2 10
27 . 26106-080122 BOLT M 8X 12 PLATED 3 3 3 3 10
28 . 26346-100002  U-NUT M10 PLATED T 11 1 1
29 - 198291~77870 COVER,HOSE PROTECTOR 4 1 q 1 W 1
(A=FO0079 )
g
v\,
25—
26—

N136455

N136455



tmmmee e + 99.12.07
57 . TRANSMISSION CASE I 1616 | 57 . TRANSMISSION CASE

| C1606) | CAY=AF1110EX (D)=AF10BBEX (4WD

it + (B)=AF1110EX (4WD(E)=

NPC-3693 (C)=AF10BBEX (2WD (F)=

REF. LEV. © PART NO. DESCRIPTION QTTY 1 P/UA R
NO. (A (B> €Y (D) (E) (F)
1 . 194065~11060  NUT M16 6 6 6 6 1
2 . 194465-14220  WASHER 14 3 3 3 03 1
3 . 194065-21160  NUT M14 3 3 3 3 1
4 . 194065-22240  COVER,BLIND T 11 1
5 . 198265-24100  TRANSMISSION ASSY 101 1 1
6 .. 194065-21180  BOLT M14X 45 3 03 3 03 1
7 .- 194065-24140  STUD M16X 45 4 4 4 4 1
8 .- 19406524180  STUD M16X 40 2 2 2 2 1
9 . 23871-010000  PLUG PT1/8,SCREW 1 1
9= 1 .. 23876-010000  PLUG PT1/8,SCREW 111 N

CASFXXXXX )
10 . 194065-24150  SIDE COVER, MISSION 1 1 1 1 1
11 - 194065~24160  PACKING (IR R T 1
12 194065-24211  COVER,TRANSMIS.CASE 1 1 1 1 1
13 . 194065-24220  PACKING, MISSION (I R B 1
14 . 198265~24320  PACKING,C—M.CASE 111 1
15 194065-25470  PLATE, COUNTER 111 1
16 194235-27270  SEAL TC4 20357,5EAL 2 2 2 2 1
17 . 194065-27650  PLATE I R B 1
18 . 194145~31750  PLUG 9.5 4 4 4 4 1
19 194280-34170  WASHER 16 6 6 6 6 4
20 . 22217-080000 SPRING WASHER 8 77 77 10
21 22217-120000  SPRING WASHER 6 6 6 6 10
22 . 22252-000350  CIRCLIP 35 2 2 2 2 10
23 . 22312-100200  PARALLEL PIN 10X20 2 2 2 2 1
24 26013-080162  BOLT W/WASHER M8X16 2 2 2 2 10
25 . 26013080162  BOLT W/WASHER M8X16 2 2 2 2 10
26 . 26013080402  BOLT M 8X 40 7 7 7 7 10
27 26013-080802 BOLT ™ 8X 80 2 2 2 2 10
28 26116-080552  BOLT 8X55 7 7 77 10
29 . 26116-120352  BOLT M12X 35 PLATED 6 6 6 6 10
30 27260-150000  PLUG 15,BORE 2 2 2 =2 1
31 23887-180002  PLUG 18 111 w1
CASFXXXXX )

32 . 24311-000180  O-RING 1A P-18.0 111 W 10

N136456

CA=FXXXXX M

N136456



e + 99.12.07

58 . SECOND RELIFE | 1401 | 58 . SECOND RELIFE
(16062 | (AY=AF1110EX (DI=AF10B8EX (4WD
A + (B)=AF1110EX{4WD(E)=
NPC~3693 (C)=AF1088EX(2WD (F) =
REF. LEV. 0  PART NO. DESCRIPTION QITY I P/UA R
NO. CAY (B (C) (DY (E) (F)
1 - 194180~24750  VALVE 1111 1
2 . 194180-24760  SLEEVE 111 1
3 - 194180~24770  SPRING LI I B 1
4 . 22351-030016  SPRING PIN 3X16 1111 10

N13s8457

N136457



s + 99.12.07

59 . OIL STRAINER | 1HD2 59 . O0IL STRAINER
| €(1606) | (A)=AF1110EX (DY=AF10BBEX (4WD
Fo———— + (8)=AF1110EX (4WD (E) =
NPC-3693 (CI=AF108BEX(2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION arTY IP/UA R
NG. (AY (B} (L) (D} (E) (F)
1 - 194065-24190  COVER, STRAINER 11 1 1
2 . 194065-24910  STRAINER, OIL 1111 1
3 - 194065-24930  GUIDE, STRAINER LI R 1
4 - 24321-000550  O-RING 1A 6-55.0 L I 10
5 . 26013~080302  BOLT M 8X 30 2 2 2 2 10

N136458

N136458



e . 99.12.07
&0 . HAIN DRIVE GEAR | 1HO3 | 60 . MAIN DRIVE GEAR
[ <1606) | CAY=AF1110EX (D) =AF108BEX (4D
~~~~~~ - {BX=AF11I0EX(LAUD(E)=
NPC-3693 (CI=AF108BEX(2WD (FI=
REF. LEV. O PART NO. DESCRIPTION RTY I P/UA R
NO. (AY (B)Y (L3 (B (EY (M)
1 . 194235-25110 GEAR 26,MAIN 111 1 1
2 - 194235-25120 GEAR 30,MAIN 1 1 4 1 1
3 . 194235~25130 GEAR 36,MAIN 1 1 1 1 4
4 . 194235-25140  GEAR 41,MAIN 111 1 q
s . 194235-25150  SYNCHRONIZER 2 2 2 2 1
& . 194065-25160  WASHER 45X60X3.5 T 1t 1
7 . 194235-25160  WASHER 45X62X5 T 11 1 0
8 . 194065-25170  WASHER 50X6/X3.5 1111 1
9 . 194065-25180  WASHER 46, THRUST SIS N B 1
10 . 194235-25230  HUB M3-4,SHIFTER 11 11 1
11 - 19423525240 HUB ML~2,SHIFTER ki 1 1 1 1
12 . 194065-25250  WASHER 40X56X3 1111 1
13 - 194065-25260 NEEDLE BEARING 4 1 1 1 1
14 . 194065-25270  WASHER 51, THRUST 1111 1
15 . 194065-25710  COLLAR 45X49X20 111 1 1
16 . 194065-25720  COLLAR 45X49X11.5 T 111 1
17 . 194065-25730  COLLAR 50X54X16.5 1111 1
18 - 24161404527 NEEDLE BEARING 1 1 4 1 1
19 . 24161-455027  NEEDLE BEARING 2 2 2 =2 1
20 . 24165-000452  CIRCLIP 45 1111 1

N136459

N136459



99.12.07
| 1HO4 | 61 . MAIN SHAFT
| <1606 CAY=AF1110EX (D)=AF1088EX (4WD

61 . MAIN SHAFT
4mmmml ! (B)=AF1110EX (4WD (E)=

NPC-3693 (C)=AF1088EX(2WD(F)=

REF. LEV. O PART NO. DESCRIPTION QETY 1 P/UA R
NO. (AY (B (L) (D) (BEX (F)
1 - 194641~-13840 BALL BEARING 1 1 1 1 -1
2 - 194430-24190 BALL BEARING 1 4 1 1 1
3 - 194065-25211 SHAFT, MAIN 1 1001 1 k
4 - 198265-25220 SHAFT ,OUT.MAIN 1 1 1 1 1
S - 194065-44230 WASHER, THRUST 1 1 1 1 1
6 N 22242-000280 CIRCLIP 28 2 2 2 2 10
7 - 22242-000400 CIRCLIP 40 1 1 1 1 10
8 . 22242000450 CIRCLIP 45 1 1 1 1 10
9 . 22242~000500 CIRCLIP 50 3 3 3 3 10
10 - 22252-000800 CIRCLIP 80 1 1 1 1 1
11 . 22252~000900 CIRCLIP Q0 1 1 1 1 1
12 - 22292-000450 CIRCLIP 5-45 1 1 1 1 10
13 - 24101-062104 BALL BEARING 1 1 1 1 1
14 - 24161283317 NEEDLE BEARING 1 1 1 1 1
15 - 24165-000332 CIRCLIP 33 1 1 3 1 1

N136460

N136460



62.

COUNTER SHAFT

N138461

99.12.07

1405 62 . COUNTER SHAFT

1 €1606) | (A)=AF1110EX (D) =AF1088EX (4WD

m—— + (B)=AF1110EX(4WD (E) =

NPC~3693 (CI=AF1088EX{2WD (F)=

REF. LEV. 0  PART NO. DESCRIPTION QTY I P/UA R
NO. (A (B)Y (C) (DY (EY (F)
1 . 194180-24840  SPRING 1111 1
2 . 194065-25290  BALL BEARING 101 11 1
3 . 194065~25411  SHAFT, COUNTER 11 1 1 1
4 . 194065-25420  GEAR, COUNTER 101 11 1
5 . 194065-25430  GEAR, COUNTER 11 1 1
& . 194065-25440  GEAR, COUNTER 101 1 1
7 . 194065-25450  GEAR, COUNTER L T R 1
8 . 194065-25460  COLLAR 37X46X18.3 1T 1 11 1
9 . 194065-25480  SHOE,COUNTER BEARING 1 1 1 1 1
10 . 194065-25490  SPACER 60X72X4 1 1 1 1 1
11 . 194180-25530  WASHER 30X40X3 1111 2
12 . 194065-25580  WASHER 31.7X42X4 i1 11 1
13 . 194180-25591  NEEDLE BEARING 1111 1
14 . 194065-25740  COLLAR 45X57X8.8 101 11 1
15 - 194197-25810  BALL BEARING 10111 1
16 . 194065-25890  WASHER 37X54X4 1111 1
17 . 22242-000290  CIRCLIP 29 11 1 1 10
18 . 22242-000600 CIRCLIF 60 T 111 1
19 . 22252-000420  CIRCLIP 42 101 11 10
20 . 22252-000720  CIRCLIP 72 10111 1
21 . 22351-040012  SPRING PIN 4X12 2 2 2z 2 10

N136461



63.

DRIVEN SHAFT

N13&sd62

99.12.07

i 1HO6 | 63 . DRIVEN SHAFT

1 (1606) | (AY=AF1110EX (D)=AFT0B8EX (4WD

——————— + (BY=AF1110EXCAWD(E)=

NPC~3693 (CI=AFT088EX(2WD(F)=

REF. LEV. O PART NO. DESCRIPTION QETY I P/UA R
NO. {AY (B) (C) (p) (BE) (P
1 . 19464113840 BALL BEARING 2 2 2 2 1
2 - 194065-25250 WASHER 40X56X3 1 1 1 1 1
3 - 194180-25280 WASHER 40OX60X3 1 1 1 1 1
4 - 194065~25550 COLLAR 4QX44X10 1 1 1 1 1
S N 194065-25610 SHAFT, REDUCTION 1 1 1 1 1
6 N 194065-25620 GEAR, REDUCTION 1 1 1 1 1
7 - 194065-25631 PINION, RANGE 1 1 1 1 1
8 . 19406525641 SHIFTER,RANGE2~-R 1 1 1 1 1
9 - 194065-25650 COLLAR 40X48X36.6 1 1 1 1 1
10 - 194065-25660 COLLAR 64X75X2 . 1 1 1 1 1
11 . 194065-25671 HUB,RANGEZ2-R SHIFTER 1 1 1 1 1
12 - 194065~25680 WASHER 46, THRUST 2 2 2 2 1
13 - 194065~-25962 PINION, REVERSE 1 1 1 1 1
14 - 22242~000400 CIRCLIP &0 1 1 1 1 10
15 . 22252-000750 CIRCLIP 75 1 1 1 1 1
16 « 22292-000450 CIRCLIP S-45 2 2 2 2 10
17 - 24101-060094 BALL BEARING 2 2 2 2 1
18 - 24161404527 NEEDLE BEARING 1 1 1 1 1

N136462



64 .

N136463

DRIVE PINION

99.12.07

] 1HO? | &4, DRIVE PINION
1 (16063 (AX=AF1110EX (DIY=AFTO88EX (4WD
—————— + (BY=AFTTI0EX(4WD(E)=
NPC-3693 (CI=AFI0BBEX(ZWD(F)=
REF. LEV. © PART NO. DESCRIPTION QrTyY - I P/UA R
NO. {A) (BY (C> (b)Y (EY (F)
1 . 194065-25250 WASHER 40X56X3 1 1 1 1 1
2 - 194065~25510 GEAR, RANGE 1 1 1 1 1
3 - 194065-25521 GEAR, RANGE 1 1 1 1 1
4 - 194065-25531 HUB_RANGE1~3 SHIFTER 1 1 1 1 1
s - 194065-25541 SHIFTER,RANGE1~3 1 4 1 1 1
& - 194065-25550 COLLAR 40X44X10 1 1 1 1 1
7 - 194065-25570 COLLAR 50X60X41.8 1 1 1 1 1
8 - 19406525970 GEAR, REVERSE 1 1 1 1 1
? . 194065-389%90 DRUM, P. BRAKE 1 1 1 1 1
10 - 22242-000400 CIRCLIP 40 1 1 1 1 10
11 - 22242~000500 CIRCLIP 50 1 1 1 1 10
12 - 24161404527 NEEDLE BEARING 1 1 1 1 1

N136463



P . 99.12.07

65, REVERSE SHAFT | 1HO8 | 65 . REVERSE SHAFT
1 (1606) | (AY=AF1110EX (D)=AFT108BEX (4WD
e e + (BY=AF1110EX (4WD(E)=
NPL—-3693 (CO=AFI088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QqTY I P/UA R
NO . {AY (B) (L) (D) (E) (F)
1 - 194065-25910 SHAFT, REVERSE IDLE 4 1 1 1 1
2 . 194065-25921 GEAR, REVERSE IDLE 1 1 1 1 1
3 - 194065~25930 WASHER 20X27.5X2 1 11 1 1
4 . 194180~25930 WASHER 12X27X4.5 1 1 1 1 1
3 . 194065~25940 WASHER 20X27.5X8.3 1 1 1 1 1
6 - 194065-25950 PLATE, KEEP 1 1 1 k| 1
7 . 194197~25990 BEARING ASSY 1 1 1 1 1
! 8 - 22417-320250 COTTER PIN 3.2X25 1 1 1 1 10
& 2 - 26013~-080162 BOLT W/WASHER M8X16 1 1 1 1 10
o) 10 . 26877120002 CASTLE NUT ™12 1 1 1 1 1
“\
Ni36464

N136464



o + 99.12.07
66 . P.T.0. DRIVE SHAFT | 1HO9 | 66. P.T.0. DRIVE SHAFT
1€(1606) | (AY=AF1110EX (D)>=AF1088EX (4WD
Bt + (BY=AF1110EX (4WD(E)=
NPC-3693 (CH=AF10BBEX (2WD (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTyY I P/UA R
NO. (A (B) (C) (D) (E) (F)
25 1 . 195107-14850  BALL BEARING 1111 1
2 . 194640-25530  RING 110 1 1
2- 1 . 194066~28260  D-RING 111 N7
(A=F01338
3 . 194310-25630  SPRING, CLUTCH 48 48 48 48 1
4 . 19433525640  PLATE 1.2, STEEL 8 8 8 8 1
5 . 194310~25690  SEAL RING 26303 11 1 1 1
6 . 198265~26110  SHAFT, PTO CLUTCH 1T 0111 1
7 . 194065-26120  SPLINE, PTQ CLUTCH 101 1 1 1
8 . 198265-26120  SHAFT, CONNECTING 101 11 1
9 . 19406526150  JOINT 11 11 1
10 . 198265-26190  NEEDLE 20X26X12 z 2 2 2 0
11 . 194185-26210  PISTON,PTO.CLUTCH 1111 1
12 . 194065-26220  SPRING, RETURN 11 1 1 1
13 . 194235-26220  SPRING 3.5X0.6 &6 6 6 6 1
14 . 194065-26230  RETAINER 11 11 1
15 . 194235-26230  SPRING 6.7X1.1 6 6 6 6 1
16 . 194065-26240  D-RING 101 11 1
17 - 194065-26250  PIN 2X33 6 6 6 6 1
18 . 19406526260  PLATE, FRICTION 8 8 8 8 1
19 . 194065-26270  PLATE (5.5), STEEL 10111 1
20 . 194180-26290  COLLAR GS81104 1111 1
21 . 22242-000450  CIRCLIP 45 101 11 10
22 . 22252-000250  CIRCLIP 25 1111 10
23 . 22252-001100  CIRCLIP 110 1111 1
24 . 22292000350  CIRCLIP $-35 1111 10
25 . 24121-063074  BALL BEARING 1111 1
26 . 24164-000202  CIRCLIP 20-5§ 2 2 2 2 1
z7 . 24166~-203502  WEEDLE BEARING 101 11 1
28 . 198265-26180  COLLAR 20X25X2.3 i1 11 0

N136465

N136465



67.

P.T.0. SHAFT

N136466

99.12.07

| 1H10 | 67 . P.T.0. SHAFT

1 €1606) | (AY=AF1110EX (DY=AF1088EX (4WD

s + (BY=AF1110EX(4WD(E)=

NPC-3693 (CO=AF1088EX(2WD(F)=

REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (EY (F)
1 . 194180-25280  WASHER 40X60X3 10111 1
2 . 194250~-25560  SPACER 45X55X2.5 i1 11 1
3 . 194065-26310  SHAFT, P.T.O. 1111 1
4 . 198265~26320 GEAR, PTO 11 11 1
s . 198265~26330  GEAR 49,P.T.0. 111 1
6 . 194065-26350  COLLAR,PTO CHANGE 17 1 1 1 1
7 . 194130~26350  SEAL TC 426009, OIL 11 11 1
8 . 194065-26360 COLLAR 58X68X13 i1 11 1
9 . 194130~26370  SPACER 35X55X2.5 11 11 1
10 . 194065-26390  CIRCLIP 33X1.0 T 111 1
11 . 194130~33452  COLLAR 35X42X13 11 11 1
12 . 22252~-000680 CIRCLIP 68 10111 1
13 . 22252-000750 CIRCLIP 75 1 1 1 1 1
14 . 24101-060084  BALL BEARING 2 2 2 2 1
15 . 24101-060094  BALL BEARING 2 2 2 2 1
16 . 24101-063084  BALL BEARING 1111 1
17 24121-063074  BALL BEARING 11 11 1

N136466



68.

POWER STEERING PUMP

N136467

99.12.07

I IH1T | 68 . POWER STEERING PUMP
| (1G06) | (AY=AF1110EX (DI)=AFTOBBEX (4WD
o + BI=AFTI10EX(AWD(E) =
NPC-3693 (CO=AFI08BEX(2WD(F)=
REF. LEV. © PART NO. DESCRIPTION Qr'Ty I P/UA R
NO. CAY (B) (C) (D) (EY (F)
1 N 194065-26400 PUMP ASSY, P. SHIFT 1 1 1 1 1
2 .u 19418024460 KEY 6X4X18 1 1 1 1 1
3 “a 194065-~26410 HOUSING 1 1 1 1 1
4 .e 19406526420 PACKING 1 1 1 1 1
5 “a 194065-26430 COVER, PUMP 1 1 1 1 1
6 “e 19406526440 GEAR, DRIVE 1 1 1 1 3
7 .n 19406526450 GEAR, INTERNAL 1 1 1 1 1
8 .n 19406526460 BALL BEARING 1 1 1 1 1
9 “a 19406526470 O-RING 82.5 1 1 1 1 1
10 - 19406526480 RETAINER 1 1 1 1 1
11 . e 19406526490 PACKING 1 1 1 1 1
12 .n 22242-000280 CIRCLIP 28 1 1 3 1 10
13 - 22312-080200 PARALLEL PIN 8X20 2 2 2 2 1
14 . 26013-100252 BOLT W/WASHER M10X25 2 2 2 2 10
15 . 22217-080000 SPRING WASHER & 5 5 5 5 10
16 N 26116-080702 BOLT M 8X 70 PLATED 5 5 5 5 10

N136467



99.12.07

o +
69 . PTO(NITHOUT G joIH12 69 . PTO{WITHOUT G

1 C1606) | (AY=AF1110EX (D) =AF1088EX (4WD

e e + (BY=AF1T10EXC4WD(E)=

NPC-3693 (C)=AFT10BBEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QTY I P/UA R
NO. (A) (B) (C) (D) (EY (F)

1 - 194065-26340 COLLAR 40X48X28 1 1 1 1 1

N136468

N136468



o + 99.12.07

70. P.T.0 BRAKE POTHAZ | 70. P.7.0 BRAKE
[ (1606) | (AY=AF1110EX (DY=AF1088EX (4WD
HARbind + (BY=AF1110EX (4WD(E)=
NPC~3693 (CO=AFI108BEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NOD. (A (B) (C) (D) (B) (F)
1 . 194180~-26610 SHOE, P.T.0. BRAKE 1 1 1 1 1
2 . 194065-26620  PIN 1111 1
3 - 19423526640 PISTON,PTO.BRAKE 1 1 1 1 1
4 - 194235-26650 SPRING,PTO.BRAKE A 1 1 ki 1 1
5 - 194235-26660 SPRING,PTO.BRAKE B 1 1 1 1 1
6 . 194235-26680  HOLDER,SPRING 101 11 1
7 - 19423526690 PACKING,SPRING HJLDR 1 1 4 1 1
8 . 22117-140000  WASHER 14 101 1 10
9 . 22417-200250 COTTER PIN 2.0X25 101 11 10
10 . 24311-000460  O-RING 1A P-46.0 1111 10
11 . 26013-080302 BOLT M 8X 30 2 2z 2 2z 10

N136468

N136469



71.

MAIN CHANGE

N136470

99.12.07

1H14 71. MAIN CHANGE
1€1606) | (AY=AF111DEX (D) =AF1088EX (4WD
—————— + (BY=AF1110EX (4WD(E)=
NPC-3693 (C)=AF10BBEX(ZWD(F)=
REF. LEV. O PART NO. DESCRIPTION QFTY I P/UA R
NO. (A) (BY (L) D> (E) (F)
1 . 19425021170 CAP 1111 1
2 N 194990~22140  NUT W/WASHER 8 1111 5
3 - 194130~22280  BUSH 20X25X25 111 1
4 . 194680-27040  RUBBER BOOT 11 1 1 1
5 . 194680~27090  CIRCRIP (38%2.3) 11 11 1
6 . 194065~27110  FORK, SHIFT 101 11 1
7 . 194065~27120  FORK, SHIFT 101 11 1
8 . 19423527130  HOLDER,SHIFT 1111 1
9 . 194235~27160  HOLDER,LEVER SHIFT AT S 1
10 . 194235~27170  SHAFT,1-2 M FORK LI B B 0
11 . 194235-27180  SHAFT,3-4 M FORK 1011 1 o
12 . 194235-27190  SHAFT,M SHIFTER 1111 0
13 . 194065-27210  SUPPORT, FORK SHAFT 1 1 1 1 1
14 . 19406527221  SUPPORT, FORK SHAFT 1 1 1 1 1
15 . 198265-27230  LEVER,MAIN SHIFT 101 11 1
16 . 194235-27250  RETAINER,CHG.LEVER 117 11 1
17 . 194235-27290  KNOB,MAIN CHANGE 1111 1
18 . 194235-27310  CASE,M SHIFTER 1t 11 1
19 . 194235-27320  STOPPER,SHIFT HJLDER 1 1 1 1 1
20 . 194235-27350  ARM,SHIFT T 11 1
21 . 194235-27380  LEVER,SHIFTER (N T B 1
22 . 194235-27420  SPRING 60 2 2 2 2 1
23 . 194235-27430  PLATE,FRICTION 2 2 2 2 1
24 . 194235-27440  SPACER 20X35X3.2 11 11 1
25 . 19468027440  BALL 38 11 1 1 1
26 . 194680-27460  SPRING 10111 1
27 . 194180-27530  PIN 11 1 1 1
28 . 194180-27540  SPRING 111 4 1
29 . 1E6210-54920  SPRING 23 2 2 2 2 1
30 . 22117-080000  WASHER 8 2 2 2 2 10
31 . 22217-100000  SPRING WASHER 10 2 2 2 2 10
32 . 22252-000380  CIRCLIP 38 1111 10
33 . 22312~060120  PARALLEL PIN 6X12 2 2 2 2 1
34 - 22351~035040  SPRING PIN 3.5X4D T 11 10
35 . 22351-035040  SPRING PIN 3.5X40 11 1 1 10
36 . 22351-035050  SPRING PIN 3.5X50 1111 10
37 . 22359-040040  SPRING PIN 4X40 19 1 1 10
38 . 22351050016  SPRING PIN 5X16 2 2 2 2 10
39 . 22351-060012  SPRING PIN 6X12 2 2 2 2 10
40 . 22351~060028  SPRING PIN G6X28 11 1 1 10
41 . 22351-060028  SPRING PIN GX28 3 3 3 3 10
42 . 22351~060040  SPRING PIN 6X40 111 10
43 . 22351-060040  SPRING PIN 6X40 I I 10
44 . 22351-060050  SPRING PIN 6X50 11 1 1 10
45 . 22417~250250  COTTER PIN 2.5X25 2 2z 2 2 10
46 . 24190-100001  BALL 5/16, STEEL 2 2 2z 2 1
47 . 24190~140001 BALL 7/16, STEEL 1T 01 1 1 1
48 . 26013~080162  BOLT W/WASHER MBX16 1 1 1 1 10
49 . 26013080252 BOLT ® 8X 25 Y 10
s0 . 26013~080302  BOLT M 8X 30 6 6 6 6 10
51 . 26013-080452  BOLT M 8X 45 2 2 2z =2 10
52 . 26013120202  BOLT W/WASHER MI2X20 1 1 1 1 10
53 . 26116~080354 BOLT M 8X 35 PLATED 11 1 1 10
54 . 26116100402  BOLT 10X 40 2 2 2 2 10

N136470



72.

POWER STEERING CONTOL

A m + 99.12.07

| 1H1S | 72 . POWER STEERING CONTOL

[ (1606) | (AY=AF1110EX (DY=AF1088EX (4WD

fmmm el + (BY=AF1110EX (4WD (E) =

NPC-3693 (C)=AF1088EX (2WD (F)=

REF. LEV. PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (B (©) () (E) (F)
1 . 194080-01121  KNOB 8X17X30 1111 1
2 . 194250-17770  CLAMP 2 2 2 @2 1
3 - 194180-17780 BASE, PIPE CLAMP 2 2 2 2 1
4 . 194990-22140  NUT W/WASHER 8 2 2 2 2 s
5 . 198265-24240  BLOCK CMP.,DRAIN PP. 1 1 1 1 0
6 .- 23871-020000  PLUG PT1/4,SCREW 2 1
6~ 1 .. 23876-020000 PLUG 1/4 2 2 2 2 N1

(A=FXXXXX )]
7 . 194065-24260  GASKET 1111 1
8 . 19826524280  BOLT,SPRING 8X120 A 0
9 . 198265-24290  BOLT,SPRING 8X135 2 2 2 2 0
10 . 194065-24420  ADAPTER 11 11 1
11 . 198265~24420  ARM, HIGH-LOW CHANGE 11 1 1 o
12 . 19406524430  PIPE,PTO.BRAKE HI-P. 1 1 1
13 . 194065~24600  VALVE ASSY, CONTROL 111 1
14 . 194065-24510  PLUG 11 11 1
15 . 194065-24531  SPRING, RELEASE 11 11 .
16 . 194065~24540  HOLDER, SPRING 11 11 1
17 .. 194065-24560  SLEEVE 11 11 1
18 .- 194065-24570  PLATE, END 11 11 1
19 . 194065-24580  SHIM T=0.5 1111 1
20 .. 194065-24590  SHIM T=0.1 5 5 5 5 1
21 .- 194065-24610  BODY, VALVE T 1
22 .. 194065-24650  SPOOL, CONTROL VALVE 1 1 1 1 1
23 .- 194065-24660  SPRING, RETURN T 111 1
24 .. 794065-24730  RELIEF ASSY 1111 0
25 .- 194065-24741  SPRING, RELEASE LI I 1
26 . 194197-45150  HOLDER 1111 1
27 .- 19415145810  SEAL TC4 10207,01IL I B B 1
28 .- 22217-060000  SPRING WASHER 6 5 5 5 5 10
29 .- 22252-000200 CIRCLIP 20 11 1 1 10
30 .. 22351-050045  SPRING PIN 5X45 11 1 1 10
31 . 22351-060040  SPRING PIN 6X40 11 11 10
32 .- 23414~240031  GASKET 24 11 11 10
33 . 24341-000140  O-RING 1A $—14.0 11 11 10
34 .- 24341-000250 O-RING 1A $—25.0 2 2 2 2 10
35 . 26116-060102 BOLT M 6X 10 PLATED I T 10
36 .- 26116-060122  BOLT 6X12 4 4 4 4 10
37 . 194464—48850  RUBBER 2 2 2 =2 1
38 . 194065-24620  COVER, VALVE BODY 11 11 1
39 . 194065-24640  GASKET 2 2 2 2 1
40 . 194065-24680 PIPE, LUB OIL 11 11 1
41 . 194065-24710  BOLT COMP.,PP.JOINT 1111 0
42 194065-24760  VALVE COMP., CHANGE 11 1 1 1
43 .. 194065-24770  VALVE,P.T.0.SWITCH'é 1 1 1 1 1
44 .- 194065-24780  HOLDER,SWITCH.VALVE 11 1 0
45 .- 194065-24880 PIPE 4X 30 Tt 1 11 1
46 .o 22351-020010  SPRING PIN 2X10 1111 10
47 e 22351-030025  SPRING PIN 3X25 I R 10
48 .- 22351-030040  SPRING PIN 3X40 1111 10
49 . 24311-000050 O-RING 1A P-5.0 11 1 10
50 . 198265-24840  PIPE,LO.CMP.HIGH-PRS 1 1 1 1 0
51 . 198265-24860  PIPE,HI.CMP.HIGH~PRS 1 1 1 1 0
52 . 198265-24880 PIPE,LUB.CMP.LO-PRS. 1 1 1 1 0
*% CONTINUE * N136471



99.12.07

72 . POWER STEERING CONTOL I 1H16 | 72 . POWER STEERING CONTOL
1 ¢(1606) | (A)=AF1110EX (DIY=AF10BEEX (4WD
i + (BY=AF1110EX(4WD(E)=
NPC-3693 (C)=AF108BEX (2WD (F)=
REF. LEV. 0  PART NO. DESCRIPTION - QrTY I P/UA R
NO. A (B (©) (B (B ()
53 194065-24900  BOLT W/PLUG, JOINT 1111 1
54 e 194065~24920  BOLT,PIPE JOINT T I B 1
55 23871~010000 PLUG PT1/8,SCREW 1 1
55- 1 .. 23876~010000 PLUG PT1/8,SCREW 111 N
CAZFXXXXX )
56 . 198265-24910  CONNECTOR 18X22 11 11 0
57 . 198265-24940  PIPE, DRAIN 101 11 0
58 . 194065~24960  PIPE, HIGH-PRESSURE 101 11 1
59 . 198265-24960  HOSE, LOW PRESURE Tt 11 0
60 . 198265-27410  SHIFT ARM, CLUTCH 111 o
61 . 198448-28520 ELBO CMP M16-G1/4 111 1
62 .- 24311-000140  O-RING 1A P=14.0 I B R 10-
63 . 198265~38650  PIPE,LUB. 101 11 o
&4 . 194066-48570  JOINT PT 1/2 101 11 1
65 . 22217-080000  SPRING WASHER 8 & &6 & 6 10
66 . 22217-100000  SPRING WASHER 10 3 3 3 3 10
67 22351-060032  SPRING PIN 6X32 2 2 2 2 10
68 23080-016000  CLAMP 16,HOSE 2 2 2 2 1
&9 . 23414~140018  GASKET 14 4 4 4 4 10
70 . 23414~140018  GASKET 14 4 10
70- 1 . 23414-140018  GASKET 14 2 2 2 2 K 10
(A=FD1338 )
71 - 23414-140018  GASKET 14 4 4 4 4 10
72 . 23414140018  GASKET 14 3 3 3 3 10
73 . 23414~140018  GASKET 14 4 4 & 4 10
74 . 23414~160021  GASKET 16 4 & 4 4 10
75 23414160021  GASKET 16 4 4 & 4 10
76 . 23857-080000  JOINT BOLT 8 2 2 2 2 1
77 . 23857-080000  JOINT BOLT 8 2 2 2 2 1
78 23857~-080000  JOINT BOLT & 2 2 2 2 1
79 . 23857100000  JOINT BOLT 10 - 2 2 2 =z 1
80 . 23857-100000  JOINT BOLT 10 2 2 2 2 1
81 - 24311-000180  O-RING 1A P-18.0 101 1 10
82 . 24311-000200 O-RING 1A P-20.0 101 11 10
83 . 26013-080122  BOLT M 8X 12 2 2 2 2 10
84 . 26116-080302  BOLT 8x30 2 2 2 2 10
85 . 26116-080702  BOLT M 8X 70 PLATED 2 2 2 2 10
86 . 26116~081002  SOLT ™ 8X100 PLATED 4 4 4 4 10
87 . 26116~100452  BOLT M10X 45 PLATED 3 03 3 03 10
88 22217-080000  SPRING WASHER B 2 2 2 2 10
89 23000-035000  CLAMP 35 101 11 1

N136471



73.

SUB-CHANGE

N136472

99.12.07

{1101 73 . SUB-CHANGE

116063 1 (AY=AF1110EX {(DI=AF1088EX{4WD

o e + (B)=AF1110EX(4WD(E)=

NPC~3693 (CI=AFTOBBEX(2WD(F)=

REF. LEV. © PART NO. DESCRIPTION QITY IP/UA R
NO. (A (BY (€ (B3 (E) (F)
1 - 194250-21170 CAP 1 1 1 1 1
2 - 19499022140 NUT W/WASHER 8 1 1 1 1 5
3 - 19413022280 BUSH 20X25X25 1 1 1 1 1
4 - 19468027040 RUBBER 800T 1 1 1 1 1
5 - 19406527080 BOOTS, SUB—CHANGE 1 1 1 1 1
3 - 194680~27090 CIRCRIP (38X2.3) 1 1 1 1 1
7 - 194235-27160 HOLDER,LEVER SHIFT 1 1 1 1 1
8 - 19423527250 RETAINER,CHG.LEVER 1 1 1 1 1
@ - 194235~27350 ARM,SHIFT 1 1 1 1 1
10 - 194235~27380 LEVER,SHIFTER 1 1 1 1 1
11 - 19423527390 SPRING 46.5 2 2 2 2 1
12 - 19423527400 SHOE,SPRING 1 1 1 1 1
13 - 19423527430 PLATE,FRICTION 2 2 2 2 1
14 - 194680~27440 BALL 38 1 1 1 1 1
15 - 194235-27450 ARM_C SHIFT 1 1 1 1 1
16 - 194680~-27460 SPRING 1 1 1 1 1
17 - 19406527510 SHAFT, FORK 1 1 1 1 1
18 - 194065-27520 SHAFT, FORK 1 1 1 1 1
19 « 194065-~27530 PIN 1 1 1 1 1
20 - 19406527551 FORK,.RANGE1T-3 SHIFTR q 1 1 1 1
21 - 194065-27560 FORK, BHIFT 1 1 1 1 1
22 - 19423527570 SHAFT RANGE SHIFTER 1 1 1 1 1
23 - 19826527580 KNOB{SUBTRANSMISS) 1 1 1 1 2]
24 . 19423527590 CASE,RANGE SHIFTER 1 1 1 1 1
25 - 194065-27610 SUPPORT, FORK SHAFT 1 1 1 1 1
26 - 194235~27610 COVER,RANGE SHIFTER 1 1 1 1 1
27 - 198265~27660 LEVER,RANGE SHIFT 1 1 1 1 1
28 - 194235~28540 BOLT 12X40,STEPPED 1 1 1 1 1
29 - 1E6210~54920 SPRING 23 2 2 2 2 1
30 - 22252-000380 CIRCLIP 38 1 1 1 1 10
31 - 22312~060120 PARALLEL PIN 6X12 2 2 2 2 1
32 - 22351~035028 SPRING PIN 3.5X28 1 10
32~ 1 22351~035025 SPRING PIN 3.5X25 1 1 1 1 N 10

(A=F(1338 >
33 - 22351-035032 SPRING PIN 3.5X32 1 1 1 1 10
34 - 22351035040 SPRING PIN 3.5X40 1 1 1 1 10
35 . 22351035040 SPRING PIN 3.3X40 1 1 1 1 10
36 . 22351-035050 SPRING PIN 3.5X50 1 1 1 1 10
37 22351~060012 SPRING PIN &X12 2 2 2 2 10
38 - 22351060028 SPRING PIN 6X28 2 2 2 2 10
39 - 22351060028 SPRING PIN 6X28 1 1 1 1 10
40 - 22351060028 SPRING PIN 6X28 1 10
40~ 1 . 22351060025 SPRING PIN 6X25 1 1 1 1 N 10
(A=FQ1338 M
41 - 22351-060032 SPRING PIN 6X32 1 1 1 1 10
42 - 22351-060040 SPRING PIN 6X40 1 1 1 1 10
43 - 22351060040 SPRING PIN 6X40 1 1 1 1 10
44 22351060050 SPRING PIN &6X30 1 1 1 1 10
45 - 22417~200220 COTTER PIN 2.0X22 1 1 1 1 10
46 - 22417~250250 COTTER PIN 2.5X25 2 2 2 2 10
&7 - 24190~-100001 BALL 5/16, STEEL 2 2 2 2 1
48 - 24190~140001 BALL 7/16, STEEL 1 1 1 1 1
49 - 26013080162 BOLT W/WASHER M8X16 2 2 2 2 10
50 - 26013~080162 BOLT W/WASHER MBX16 3 10
*% CONTINUE ** N136472



o + 99.12.07

73 . SUB-CHANGE | 1102 | 73 . SUB-CHANGE
| (1606 | (AY=AF1110EX (D)=AF1088EX (4WD
Rttt + (BY=AF1110EX (4WD(E)=
NPC-3693 (CO=AF1088EX(2WD(F)=
REF. LEV. © PART NO. DESCRIPTION QrTyYy I P/UA R
NO. CA> (B8 (C> (D) (E)Y (F)
50- 1 . 26013-080162 BOLT W/WASHER M8X16 3 3 3 3 K 10
(A=FD1338 b
51 « 26013-080252 BOLT M 8X 25 4 4 4 4 10
52 - 26013-080352 BOLT M 8X 35 [} 6 6 6 10
53 . 26013-080402 BOLT M 8X 40 2 2 2 2 10
54 - 26116080354 BOLY M 8X 35 PLATED 1 1 1 1 10

41
& N136472

N136472



74 .

N136473

P.T.0 CHANGE

99.12.07

| 1103 | 74, P.T.0 CHANGE
[ €1G06) | (A)=AF1110EX (D)=AF1088EX (4WD
e + (BY=AF1110EX (4WD (E) =
NPL-3693 (CY=AF1088EX(2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B> (€Y (D) <(EY (F)
1 . 194310-27180  SPRING 22.2 1 LI B 1
2 B 194065-27680  LEVER, P.T.O. 1 1011 1
3 . 194065~27700  HOLDER, SHIFT 1 1 11 1
4 . 194065-27711  SHAFT,PTC FORK 1 1 11 1
5 . 194065-27720  ARM, P.T.0. SHIFT 1 1 11 1
6 . 194065-27730  PISTON, LOCK 1 1011 1
7 . 194065~27740  PLUG 22 1 1 1 1 1
8 B 194180-27750  PIN, LOCK 1 1 1 1 2
9 . 198265-27750  ROD(PTO UNIT) 1 1 1 1 0
10 . 194065-27760 ROD, P.T.O. 1 1 1 1 1
11 - 194312-27770  JOINT 1 1 11 1
12 . 26716~100002  NUT 10 1 1 101 10
13 . 194065-27780  LEVER, P.T.0. 1 1 101 1
14 . 194312~27780 PIN 8.9 2 2 2 2 1
15 - 19406527840  PLATE, KEEP 1 1 101 1
16 . 194065~28270  PIN, HINGE 1 1 11 1
17 . 194420-47370  KNOB, CONTROL LEVER 1 1 11 1
18 . 22351~060028  SPRING PIN 6X28 1 1T 01 1 10
19 . 22351-060028  SPRING PIN 6X28 1 1011 10
20 . 22351060032  SPRING PIN 6X32 1 1011 10
21 . 22417-250250 COTTER PIN 2.5X25 2 2 2 2 10
22 - 23474~220029  GASKET 22 1 1 101 10
23 . 24190~100001  BALL 5/16, STEEL 1 1 1 1 1
24 . 26311-000140  0—RING 1A P-14.0 1 1 1 1 10
23 R 24311~000150  O-RING 1A P-15.0 1 1 1 1 10
26 . 26013~080162  BOLT W/WASHER M8X16 1 1 101 10

N136473



75 . FRONT DRIVE

N136474

99.12.07

| 1104 | 75 . FRONT DRIVE
| (1606) | (AY=AF1110EX (D)=AF1088EX (4WD
------ + (B)=AF1110EX (4WD (E)=
NPC-3693 (C)=AF1088EX(2WD (F)=
REF. LEV. PART NO. DESCRIPTION QrTY I P/UA R
NO. (A (B) (C) (D) (EY (F)
1 - 194180-25550  WASHER 35X50X3 2 2 2 1
2 . 194130-26350  SEAL TC 426009, OIL 1 1 1 1
3 . 194312~-27780  PIN 8.9 2 2 2 1
4 . 194065-27840  PLATE, KEEP 1 1 1 1
5 - 194186-28110 HOUSING, FRONT DRIVE 1 1 1 1
) - 198265~-28120 COVER, FRONT DRIVE 1 9 1 1
7 . 194066-28130  PACKING 1 1 1 1
8 . 198265~28170  PINION 33,FRONT 1 1
9 . 194186-28210  SHAFT, FRONT DRIVE 1 1 1 1
10 - 194181-28230 SLIDER, FRONT DRIVE 1 1 1 1
11 . 194181-28240  SPRING 30 1 1 1 1
12 . 198265-28250  GEAR ASSY, FRONT 1 1
13 .. 194066-28250  BUSH 35X39X30 1 1
14 . 194065-28270  PIN, HINGE 1 1 1 1
15 . 198265-28300  ROD (FWD UNIT) 1 1 1 0
16 .. 194312-27770  JOINT 1 1 1 1
17 .. 198265-28370  ROD (FWD CMP) 1 1 1 0
18 .. 26716-100002  NUT 10 1 1 1 10
19 . 194066~28330  LEVER, FRONT DRIVE 1 1 1 1
20 . 194186-28330  SHIFTER 1 1 1 1
21 - 194186-28350 LEVER, FRONT SHIFT 1 1 1 1
22 . 194186-28450  BLOCK, SHIFT 2 2 2 1
23 . 194130~33452  COLLAR 35X42X13 1 1 1 1
24 R 194420-47370  KNOB, CONTROL LEVER 1 1 1 1
25 . 22242-000400  CIRCLIP 40 1 1 1 10
26 . 22292-000350  CIRCLIP $-35 1 1 1 10
27 . 22312-100200 PARALLEL PIN 10X20 2 2 2 1
28 . 22351-035032  SPRING PIN 3.5X32 1 1 1 10
29 . 22351~-060028  SPRING PIN 6X28 1 1 1 10
30 . 22351-060032  SPRING PIN 6X32 1 1 1 10
31 . 22417-250250  COTTER PIN 2.5X25 2 2 2 10
32 . 23491-140002  PLUG 14 1 1 1 1 1
33 . 24101-062074  BALL BEARING 1 1 1 1
34 . 24101-063064  BALL BEARING 1 1 1 1
35 . 24190-080001 BALL 1/4, STEEL 2 2 2 10
36 . 24311-000150 O-RING 1A P-15.0 1 1 1 10
37 . 24311-000160  0O~RING 1A P-16.0 1 1 1 10
38 . 24321-001450 O-RING 1A G-145.0 1 1 1 1 10
39 . 26013-080162  BOLT W/WASHER M8X16 1 1 1 10
40 . 26013-080252 BOLT M 8X 25 6 6 6 10
41 . 26013-140352  BOLT W/WASHER M14X35 4 4 4 4 1
I 42 . 198265-28150  PINION 32,FRONT 1 1 1 o
I 43 . 198265-28260  GEAR ASSY, FRONT 1 1 1 0
1 44 .. 194066-28250  BUSH 35X39X30 1 1 1 1
I 45 . 198263-28160  PINION 31,FRONT 1 1 0
146 . 198263-28240  GEAR ASSY, FRONT 1 1 0
147 .. 194066-28250  BUSH 35X39X30 1 1 1
I 48 . 194065-24170  COVER, LOWER 1 1

N136474



76.

IDLE SHAFT

Ni{36475

99.12.07

| 1105 76 . [OLE SHAFT
1 €(1606) | (AY=AF1110EX (D)=AF1088EX (4WD
e + (B)=AF1110EX(4WD(E)=
NPC-3693 {(CO=AFT08BEX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION Ty IP/UA R
NO. CAY (BY (C) (D) CEY (F)
1 . 194066-28140  SHAFT, FRONT DRIVE 101 11 1
2 . 194066~28150  GEAR, FRONT DRIVE 101 11 1
3 ) 194066-28170  COLLAR 28X38X37.2 1111 1
4 . 194066~28180  BALL BEARING 2 2 2z 2 1
5 . 22252-000680  CIRCLIP 68 101 11 1

N136475



POWER STEERING CONTROL (ADDNL

136.

N140606

s attatel + 99.12.07
| 1106 | 136, POWER STEERING CONTROL (ADDNL
1 (1606) | (A)Y=AF1110EX (D)=AF1088EX(4WD
—————— + (B)=AF1110EX(4WD(E)=
NPC-3693 (CI=AFT0BBEX(2WD (F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. CAY (B) (C) (P) (E) (F)
1 - 198265-24600 VALVE HI-LO.CMP.CONT 1 1 1 1 0
2 . 178073-01200 PLUG PT 1/8 7 7 7 7 1
3 - 198213-24341 PLATE , VALVE 1 L 1 1
4 .- 198213-24350 GASKET, VALVE CASE 1 1 1 1 1
5 o 198213~24360 COVER, SPOOL 1 1 1 1 1
[} .o 198213~24370 COVER, RELIEF 1 1 1 1 1
7 .a 198213-243%90 VALVE, RELIEF 1 1 1 1 1
8 .- 198213-24400 SPRING, RELIEF 1 1 1 1 1
9 os 198213~24420 SPRING, CUT~OF 1 1 1 1 1
10 . 198213-246430 VALVE ASSY., CLUTCH 1 1 1 1 1
11 - 198213-24380 SLEEVE, I/C 1 1 1 1 1
12 wew 192180~24770 SPRING,CV OUT 1 1 1 1 1
13 - 192180~24780 SPRING,CV INN 1 1 1 1 1
14 ann 19218024790 SPRING,CV RET 1 1 1 1 1
15 “ean 192180-24800 PIN 2%18 1 1 1 1 1
16 . 192180-24810 PIN,GUIDE 1 1 1 1 1
17 . 192180-24850 WASHER 1.6 1 1 1 1 1
18 . 198213-24440 ARM, SHIFT 4 1 1 1 1
1e - 198265~24630 S0DY(SOLENOID VALVE 1 1 1 1 g
20 - 19216324641 SLEEVE(A1 2 2 2 2
21 . 192180-24641 DRV CHMP 1 1 1 1 1
22 .o 192180-24680 SPRING (DRV 0QUT 1 1 1 1 1
23 “aa 192180-24690 SPRING(DRV CEN 1 1 1 1 1
24 “an 192180-24700 SPRING(DRV INN 1 1 1 1 1
25 cae 192180-24910 SHIM 2 2 2 2 1
26 - 22252-000200 CIRCLIP 20 1 1 1 1 10
27 - 22252-000220 CIRCLIP 22 1 1 4 1 10
28 [N 22351-030028 SPRING PIN 3X28 1 1 1 1 10
29 . 24321~-000250 O-RING 1A 6~25.0 1 1 1 1 10
30 .- 198265-24640 PACKING(BODY) 1 1 1 1 0
31 . 198265-24660 SPOOL (HO-LO) 1 1 1 1 Q
32 “e 198265-24670 JOINT(T PORT) 1 1 1 1 o]
33 ue 198265~24680 PORTBLOCK(HI-LO) 1 1 1 1 s}
34 - 19215424690 HOLDER (BYPASS 2 2 2 2
35 “e 19826524700 CASE VALVE CMP 1 1 1 1 a
36 - 192180~24730 ORIFICE 1 1 1 1 1
37 . 192180-24740 SPRING 2 2 2 2 1
38 “n 198265-24740 SOLENOID VALVE 1 1 1 1 1
39 on 198265-24750 SOLENOIDVALVEC(CLUTCH 1 1 1 1 1
40 . 19215726460 PLUG 1/2~20 UNF 1 1 1 1 1
41 .o 19452141570 PIN 11X7 2 2 2 2 1
42 - 19455642220 STRAINER A 4 1 1 1 1
43 - 194850-49240 PLUG $/16 1 1 1 1 1
44 .e 19485049290 PACKING 61 1 1 1 1 1
45 "o 19821324470 ARM, CLUTCH 1 1 1 1 1
46 .- 22287-060000 WASHER ¢ 3 3 3 3 1
47 .a 24190-100001 BALL 5/16, STEEL 2 2 2 2 1
48 “a 24190-120001 BALL 3/8,8TEEL 2 2 2 2 10
49 .- 24311-000125 O~RING 1A P-12.5 1 1 1 1 10
50 . 24311-000180 O-RING 1A P-18.0 1 1 1 1 10
51 .= 24311-000220 O-RING 1A P-22.0 1 1 4 1 10
52 oe 24311-000290 O-RING 1A P-29.0 | 1 1 1 10
33 .e 24311000320 O-RING 1A P-32.0 1 1 1 1 10
54 .. 24315-000140 O-RING 1B P-14.0 1 1 1 1 10

*% CONTINUE w»%

N140606



POWER STEERING CONTROL (ADDNL

136.

‘0\

S S
;‘u‘(&{f\%‘Q Q@ )
@bg ‘-

Py ¢

@&Y

N140606

99.12.07

*
{ 1107 | 136 . POWER STEERING CONTROL (ADDNL
{ (16062 | (AY=AFT110EX (D)=AF10B8EX{4WD
F o + (BY=AFT110EX(4WD(E)=
NPC-3693 (CO=AFT08BEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. AY (B)Y (CY (DY (E> (F)
55 - 24341-000220 O0-RING 1A $5-22.0 2 2 2 2 10
56 .s 24341-000220 O-RING 1A $-22.0 1 1 1 1 10
57 .a 24341-000224 O—-RING 1A §-22.4 2 2 2 2 10
58 - 24351-010140 PACKING 1A 1014 1 1 1 1 1
59 “o 24351010140 PACKING 1A 1014 1 1 1 1 1
60 - 24361090500 PACKING 1A AS 905 1 1 1 1 k
61 - 26016-060142 BOLT M &6X 14 2 2 2 2 10
62 . 26016-060162 BOLT M &X 16 3 3 3 3 10
63 26016~060162 BOLT M 6X 16 -} é 6 6 10
64 - 26016080302 BOLT ™M 8X 30 4 4 & & 10
&5 - 26016-080802 80LT M 8X 80 6 & & 6 10
&6 - 26450-060202 BOLT # 6X 20 3 3 3 3 10

N140606



77.

RING GEAR

N136476

T 99.12.07

i 1110 | 77 . RING GEAR
1 €1109) | (A)=AF1110EX (D)Y=AF1088EX (4WD
——————— + (B)=AF1110EX (4WD (E)=
NPC~3693 (CY=AFT1088EX(2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY IP/UA R
NO. CAY (BY (C) <D) (E) (F)
1 R 198265~31400 GEAR ASSY, RING 101 11 1
2 . 194065-31430  NUT M52 101 11 1
3 . 194065-31440  COLLAR 55X63.5X30 11 1 1
4 . 194065-31450  WASHER, LOCK 6 6 & 6 1
5 . 19406531460  SHIM T=0.1 2 2 2 =2 1
6 . 194065-31470  SHIM T=0.15 2 2 2 =z 1
7 . 194065-~31480  SHIM T=0.2 2 2 2 2 1
8 . 194065~31560 BOLT M12X 32 12 12 12 12 1
9 . 194065-32450  RETAINER, BEARING I B 1
10 . 19406532460  SHIM T=0.1 6 & 6 6 1
11 . 194065~32470  SHIM T=0.3 3 3 3 3 1
12 . 194065~32480  SHIM T=0.5 3 3 3 3 1
13 . 22217-100000  SPRING WASHER 10 g 9 9 9 10
14 . 24141~322110 ROLLER BEARING P11 1
15 . 24143-303110 ROLLER BEARING I I B 1
16 . 26116~100702 BOLT M10X 70 PLATED g 9 9 9 10

N136476



99.12.07

78 . DIFFERENTIAL GEAR {1111 | 78 . DIFFERENTIAL GEAR
{€1109) | (AY=AF1110EX (D)=AFT08BEX (4WD
dalnll + (8Y=AF1110EX(4WD(E)=
NPC-3693 (CI=AF10BBEX (2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION QrTy I P/UA R
NO. AY (BY (L) (D> (E) (F)
1 . 194065-31510  GEAR, DIFFERENTIAL 2 2 2 2 1
2 . 194065-31520  WASHER, DIFFERENTIAL 2 2 2 2 1
3 . 194065-31530  PINION, DIFFERENTIAL & 4 & 4 1
4 . 194065~31540  SHAFT, DIFFERENTIAL 2 2 2 2 1
5 . 194065-31550  WASHER, DIFFERENTIAL & & 4 & 1
& . 194670-31900  HOUSING ASSY, DIFF. 101 11 1
7 .. 194180-32140  BUSH 60X65X20 2 2z 2 2 1
8 . 194065-32150  WASHER 6 & 6 6 1
9 . 24101-060174  BALL BEARING 1T 1 1 1 1
10 . 24101-062164  BALL BEARING 171 11 1
11 . 26116~120652  BOLT M12X 65 PLATED 12 12 12 12 10

N136477

N136477



R + 99.12.07

79 . DIFFERENTIAL CARRIER | 1112 79 . DIFFERENTIAL CARRIER
[ €1109) | (AY=AF1110EX (D)=AF1088EX (4WD
Hom e + (B)=AF1110EX (4WD(E)=
NPC~3693 (C)=AF1088EX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION Q'TyY 1 P/UA R
NO. (A) (B () (D) (B> (F)
1 . 194470-32310  CARRIER,DIFFERENTIAL 1 1 1 1 1
2 . 194065-32320  CARRIER,DIFFERENTIAL 1 1 1 1 1
3 . 194180-32350  SHIM T=0.1 2 2 2 2 1
4 . 194180-32360  SHIM T=0.3 111 1
5 . 194180-32370  SHIM T=0.5 2 2 2 2 1
6 . 26013-100302  BOLT M10X 30 12 12 12 12 10

Ni36478

N136478



99.12.07

80 . REAR AXLE CASE | 1113 | 80 . REAR AXLE CASE
1 C1109) | (AY=AF1110EX (DI=AFI1088EX (4WD
B o+ (BY=AFT1T10EX(4WD(E)=
NPC~-3693 {CI=AFT108B8EX(2WD(F)=

N136478

REF. LEV. © PART NO. DESCRIPTION QUTY I P/UA R
NO. €AY (B> (CX (D) (E} (F)
1 - 194065-11060 NUT M16 12 12 12 12 1
2 - 194465-14220 WASHER 14 16 16 16 16 1
3 - 194065-21160 NUT mM14 16 16 16 16 1
& - 194065-24120 PACKING, MISSION 1 1 1 1 1
5 - 194065-24280 DIPSTICK 1 1 1 1 1
6 - 19406524330 ELBOW 1 1 1 1 1
7 - 194065-24342 COVER, MISSION REAR 1 1 4 1 0
8 an 194065-24450 PIN 6X13,TAPER 1 1 1 1 ]
Q - 194065-24360 GASKET 1 1 1 1 1
10 - 19418026910 GUARD, P.T7.0. SHAFT 1 1 1 1 1
11 - 194065~32401 CASE COMP.,REAR AXLE 1 1
11- 1 . 198265-32400 CASE REAR AXLE CmpP 1 1 1 1 R 0
(A=F01496 >
12 a- 194065-11050 BOLT M16X80 1 1 1 1 1
13 - 194065-21180 BOLT Mi14X 45 I e B 1
14 . 194065~-21190 BOLT M14X55 4 4 4 4 1
15 - 194065~-24140 STUD M14X 45 3 3 3 3 1
16 - 194065~32430 BOLT M14X120 4 1 1 1 1
17 -a 194065-32680 BOLT M16X135 8 8 8 8 1
18 - 26216~140802 STUD M14X 80 PLATED 2 2 2 2 1
19 19406532420 SEAL CAP 18X5 1 Z 1
(A=FO1496 )
20 N 194280-34170 WASHER 16 12 12 12 12 4
21 - 194555~42280 BREATHER, AIR 1 1 1 1 1
22 - 194850~-42500 CAP, OIL 33 1 1 1 1 1
23 N 19414548370 PLUG 20 1 1 1 1 1
24 - 22217-120000 SPRING WASHER 5 5 5 5 10
25 - 22217-140000 SPRING WASHER 14 3 3 3 3 10
26 - 22312-100200 PARALLEL PIN 10X20 2 2 2 2 1
27 - 22312-160280 PARALLEL PIN 16X28 1 1 1 1 1
28 . 23414~100014 PACKING 10,ROUND 1 1 1 1 10
29 - 23887100002 PLUG 10 1 1 1 1 1
30 24311-000220 O—-RING 1A P-22.0 1 1 4 1 10
31 - 24341-000224 O-RING 1A $-22.4 1 1 1 1 10
32 - 24351020330 O-RING 1A 2033 ] 1 1 1 10
33 26013080162 BOLT W/WASHER #M8X16 1 1 1 1 10
34 - 26013~-120202 BOLT W/WASHER M12X20 & 4 4 4 10
35 - 26013-140452 BOLT M14X 45 1 1 1 1 1
36 26116-120752 BOLT M12X 75 PLATED 5 5 5 5 10
37 - 26116-140802 BOLT M14X 80 PLATED 1 1 1 1 1
38 . 26716~140002 NUT M14 2 2 2 2 10

N136479



P + 99.12.07

81 . REAR HOUSING ] 1114 | 81 . REAR HOUSING
1 €1109) | (AY=AF1110EX (D)=AF10BBEX (4WD
oo + (BY=AF1110EX(4WD (E)=
NPC-3693 (CI=AF10B8EX (2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION Q' TY 1 P/UA R
NO. CAY (B) (C) (D) (E) (F)
1 . 198265-32610  HOUSING, REAR AXLE 111 1
2 - 198265-32620  HOUSING, REAR AXLE 1111 1
3 . 194065-32630  PACKING, REAR AXLE 2 2 2 2 1
4 - 194065-32650  CASE, OIL SEAL 2 2 2 2 1
5 - 194180-32660  PACKING 2 2 2 2 1
6 . 194120-32670  SEAL TC6Y90 115 15 2 2 2 =z 1
7 - 22217-100000  SPRING WASHER 10 12 12 12 12 10
8 . 22312-100200  PARALLEL PIN 10X20 4 4 & 4 1
< - 26116~100402  BOLT 10X 40 12 12 12 12 10
10 - 24311000140  O-RING 1A P-14.0 2 2 2 2 10
11 . 198266~32750  SEAT.BREATHER 2 2 2 2 0
12 . 198153-29380  BREATHER 2 2 2 2 1
13 - 19815329390  CAP, BREATHER 2 2 2 2 1

N136480

N136480



82.

DIFFERENTIAL LOCK

N136481

99.12.07

{1115 | 82 . DIFFERENTIAL LOCK
1 €11093 | CAY=AF1110EX (DY=AFT0BBEX (4WD
------ + (BY=AF1110EXC4WD (E) =
NPC-3693 (CI=AF108BEX (2WD (F) =
REF. LEV., O  PART NO. DESCRIPTION @rTY I P/UA R
NO. (A) (B) (C)> (D) (EY (F)
1 . 194180-33110  SLIDER, DIFFERENTIAL 1 1 1 1 1
2 . 194180-33120  SLIDER, DIFFERENTIAL 1 1 1 1 1
3 . 194180-33130  SPRING 101 101 1
4 . 194180-33140  WASHER 62X78X2 101 11 1
5 . 194180-33150  WASHER 62X80X4 1T 1 11 1
6 . 194065-33160  FORK, DIFF. LOCK 1T 1 11 9
7 . 198265-33180  ROD(DIF,LOCK UNIT) 11 11 o
8 e 194065-33190  JOINT 1111 1
9 .e 194130~37730  TURNBUCKLE M10X70 11 11 2
10 .- 194130-37740  ROD, BRAKE 11 1 1
11 .. 26716-100002  NUT 10 1111 10
12 . 194065-33210 - SHAFT, FORK 101 11 1
13 . 194180~-33220  SPRING 11 11 1
14 . 194065-33230  SHAFT 111 T 1
15 . 194180-33240  SEAL 25X33X35, DUST 1111 1
16 . 194065-33250  BRACKET, DIFF. LOCK 11 11 1
17 e 194312-27880  BUSH 17X20X12 2 2 2 z 1
18 . 194065-33270  ARM, DIFF. LOCK (O . B 1
19 . 194080-37781  PIN 8X25 2 2 2 2 2
20 . 22242-000600  CIRCLIP 60 1111 1
21 . 22351-050040  SPRING PIN 5X40 I B B 10
22 . 22351-080040  SPRING PIN 8X40 11 11 10
23 . 22351-080040  SPRING PIN 8X40 1111 10
24 . 22351-080040  SPRING PIN BX40 1T 01 11 10
25 . 22417-200200 COTTER PIN 2.0X20 1111 10
26 . 22417-200200 COTTER PIN 2.0X20 2 2z 2z 2 10
27 . 22487-080260 PIN 8X 26 1T 1 1 1 1
28 . 24311-000210 0-RING 1A P-21.0 I S I 10
29 . 26013~-080202  BOLT W/WASHER M8X20 2 2 2 2 10

N136481



83.

FINAL GEAR

N136482

99.12.07

| 1116 | 83 . FINAL GEAR

1 €¢1109) | (AY=AF1110EX (D)=AF1088EX (4WD

e + (B)=AF1110EX (4WD (E)=

NPC-3693 (CI=AF1088EX (2WD (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA
NO. CAY (B) (€Y (D) (E) (F)
1 . 198265-33510  PINION, FINAL 101 11 1
2 . 198265-33520 PINION, FINAL 11 11 1
3 . 194065-33530  WASHER 35X75X3.1 16 16 16 16 1
4 . 198265-33540  PINION, PLANETARY 8 8 8 8 1
5 . 198265-33560  GEAR, FINAL DRIVE 2 2 2 2 1
6 . 194065-33570  CARRIER, PLANETARY 2 2 2 =2 1
7 . 194065-33591  NEEDLE BEARING 8 8 8 8 1
8 - 194180-33610 PLATE, PLANETARY 8 8 8 8 1
9 . 194180-33620  WASHER 8 8 8 8 2
10 . 194065-33640  SHAFT, PLANETARY 8 8 8 8 1
11 . 194065-33660  CAP 10X10 20 20 20 =20 1
12 . 194065-33670  SEAL RING 12X13X22 20 20 20 20 1
13 . 194065-36440  0-RING 260 4 & & 4 1
14 . 22312-100200 PARALLEL PIN 10X20 A 1
15 . 26116-100202 BOLT M10X 20 PLATED 16 16 16 16 10
16 . 26450-120402  BOLT M12X 40 20 20 20 20 10
17 . 26587-080122  SCREW M 8X 12 A 10

N136482



99.12.07

e —— +
R [ 1401 | 84 . REAR AXLE SHAFT
84 . REAR AXLE SHAFT 11109 | (AY=AF1110EX  (D)=AF1088EX (4WD
o + (BY=AF1110EX(4WD(E)=
NPC~3693 (CO=AF108BEX(2WD(F)=
REF. LEV. © PART NO. DESCRIPTION QRETY I P/UA R
NO. CAY (B (C) (D) (E) (F)
1. 194235-34110  STUD M18X 35 16 16 16 16 1
2 - 198265-34120 SHAFT, REAR AXLE 2 2 2 2 G
3 - 194180-34130 WASHER 15X75X1.2 2 2 2 2z 1
4 . 198265-34140  BOLT 14% 45 2 2 2 =2 o
5 - 198265-34150 WASHER ,REAR AXLE 2 2 2 2 Q
6 . 194065-34160  SPACER 64X2 2 2 2 2 1
7 . 19412034160  SHIM T=0.5 8 8 8 8 1
8 B 194120-34170 SEAL COLLAR 2 2 2 2 1
5o . 194120-34180  SPACER 2 2 2 2 1
10 . 194180-34951  NUT M16 16 16 16 16 1
11 - 19418034960 WASHER 16 16 16 16 16 4
12 - 24101~-062144 BALL BEARING 2 2 2 2 1
13 - 26101~062154 BALL BEARING 2 2 2 2 1
1% - 24321-000750 O-RING 1A 6-75.0 2 2 2 2 10

N1364383

N136483



85.

REAR WHEEL TIRE

N136484

99.12.07

o e +
i 1402 | 85 . REAR WHEEL TIRE

[€1109) | (A>=AF1110EX (D)>=AF1088EX (4WD
fmminll + ¢B)=AF1110EX (4WD(E)=

NPC=3693 (C)=AF1088EX (20D (F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY I P/ A R

NO. Ay (B) (C) (D) (B) (F)

1 . 198265-34700  TIRE 18.4=34 L KIT 1 1
z2 .. 198265-34710  TIRE 1B.4-34(10) cMP 1 1
3 ... 198265-34720 TIRE 18.4-34(10)FL20 1 1
4 ... 198265~34730  TUBE ASSY 1 1
5 .. 19826534850  WHEEL W15LX34 ASSY 1 1
6 ... I94181-14180  NUT M16 8 1
7 ... 194D65-34170  WASHER 16, LOCK 8 1
8 ... 198265-34810  DISC 34 1 1
9 ... 194180~34850 BOLT M16X 70 8 1
I 9~ 1 ... 198268-34850  BOLT M16X 70 8 N O
(A=FD1802

10 ... 194670-34B60  RIM W1SLX34 1 1

11 . 198265-34800  TIRE 18.4-34 R KIT 1 1

iz .. 198265-34710  TIRE 18.4~34(10) cMP 1 1

13 ... 198265-34720  TIRE 18.4-34C10)FL20 1 1

14 ... 198265-34730  TUBE ASSY 1 1

15 .. 198265-34850  WHEEL W15LX34 ASSY 1 1

16 ... 194181-14180  NUT M16 8 1

17 ...  194065-34170  WASHER 16, LOCK 8 1

18 ... 198265-34810  DISC 34 1 1

19 ... 194180-34850 BOLT M16X 7D & 1
T 19~ 1 ... 198268-34850 BOLT M16X 70 8 NOO

(A=F01802 )

20 ... 194670-34860  RIM W1SLX34 1 1
121 . 198262-34700  TIRE 13.9-36 L KIT 11 0
122 .. 198262-34850  WHEEL W11X36 CMP 101 o
I 235 ... 194181-14180  NUT M16 8 8 1
1264 ee.  194065-34170  WASHER 16, LOCK 8 8 1
125 ... 198268-34850 BOLT M16X 70 8 8 o
I 26 ... 194120-34810 RIM W11X36 14> 1 1
1 27 eew 198262~-34810 DISC 36 CMP 1 1 o]
I 28 ..  1A6502-34960  TIRE W/TUBE 13.9-36 101 1
129 ... 1A6502-34970  TUBE 11 1
130 sew 1A6502-34980 TIRE 1 1 1
I 31 - 198262~34800 TIRE 13.9-36 R KIT 1 1 0
132 .. 198262~34850  WHEEL W11X36 CMP 11 0
I 33 -en 194181~-14180 NUT M16 8 8 1
I 34 ... 194065-34170 WASHER 16, LOCK 8 8 1
135 --. 19826834850  BOLT M16X 70 g8 8 0
136 ... 19412034810 RIM W11X36 €14) 1 1
I 37 ... 198262-34810  DISC 36 CMP 11 a
I 38 °n TA6502-34960 TIRE W/TUBE 13.9-36 1 1 1
I 39 ... 1A6502-34970  TUBE 11 1
140 ... 1A6502-34980  TIRE 101 1
T 41 . 198265-34740  TIRE 16.9-34 L KIT 1 0
1 42 - 198265-34650 WHEEL W14LX34 CMP 1 s}
I 43 e 19418114180 NUT M16 8 1
I 44 ... 194DB65-34170  WASHER 16, LOCK 8 1
I 45 ... 198268-34850  BOLT M16X 70 8 o
I 46 ... 194065-34810  RIM W14LX34 1 1
147 ... 198265-34810  DISC 34 1 1
148 .. 1A6511-34900  TIRE W/TUBE 14-34 1 1
I 49 ... 1A6511-34910  TIRE 16.9/14-34 1 1
I 50 ... 1A6511-34920  TUBE 1 1

*k CONTINUE % N136484



o + 99.12.07

85 . REAR WHEEL TIRE 1 1403 | 85 . REAR WHEEL TIRE
1€1109) ] (AY=AF1110EX (DI=AFT08BEX(4WD
Frmmm e + (B)=AFT110EX(4WD (E)=
NPC-3693 (C)=AF108BEX(2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION Q7Y 1 P/UA R
NO. (A (B (C) (D) (B (F)
1 51 . 198265-34840  TIRE 16.9-34 R KIT 1 0
I 52 - 198265-34650  WHEEL W14LX34 CMP 1 0
153 ves  194181-14180  NUT M16 8 1
1 54 wee  194065-34170  WASHER 16, LOCK 8 1
155 aee  198268-34850  BOLT M16X 70 8 o
1 56 eew  194065-34810  RIM WI4LX34 1 1
157 .ea  198265-34810  DISC 34 1 1
158 e 1A6511-34900  TIRE W/TUBE 14-34 1 1
159 sen  1A6511-34910  TIRE 16.9/14-34 1 1
160 ... 1A6511-34920  TUBE 1 1

N136484

N136484



4 + 99.12.07

86 . REAR WHEEL WEIGHT(OPTION | 1404 | 86 . REAR WHEEL WEIGHT(OPTION
| €1109) | (A)=AF1110EX (D)=AF1088EX (4WD
e + (B)=AF1110EX(4WD(E) =
NPC~3693 (C)=AF108BEX (2WD (F)=
REF. LEV. O  PART NO. DESCRIPTION QITY I1P/UA R
NO. (A) (B) (C) (D) (E) (F)
1 - 198265-34940  WEIGHT KIT,REAR WHL. 2 0
2 .- 198265-34960  WEIGHT RW4OL,RR.WHL. 2 0
3 . 22217160000  SPRING WASHER 16 8 10
4 .- 26116-160802  BOLT M16X 80 PLATED 8 1
5 .- 26716-160002  NUT M16 8 10
6 . 198265-34950  WEIGHT KIT,AD.RR.WHL 10 0
7 . 198265-34960  WEIGHT RW40L,RR.WHL. 10 0
8 . 22217-160000  SPRING WASHER 16 40 10
9 .- 26116-160802  BOLT M16X 80 PLATED 40 1

N136485

N136485



PR + 99.12.07

| 1405 | 87 . BRAKE
87 . BRAKE | €1109) | (AY=AF1110EX (D)=AF1088EX (4WD
e ——— + (B)=AF1110EX(4WD(E)=
NPC-3693 (CY=AFT1088BEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QTY IP/UA R
NO. (AY (B (C) (D) (E) (F)
1 . 198266-36300 RING 312,BACKUP 2 2 2 2 1
2 . 198265-36310  PLATE,PRESSURE 2 2 2 2 1
3 . 198266-36320  O-RING 312 2 2 2 2 1
4 . 198265-36410  BRAKE COMP.,DISK 4 4 4 4 1
5 . 194065-36420  PLATE (A), BRAKE 2 2 2 2 1
6 . 194065-36430  PLATE (B), BRAKE 4 4 4 4 1

N136486

N136486



88.

PEDAL

N136487

©9.12.07

| 1406 88. PEBAL
1€1109) | (AY=AF1110EX (DI=AF108BEX (4WD
~~~~~~ + (BY=AF1110EX (4WD (E)=
NPC~3693 (CI=AF1088EX (2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B) (L) (D) (EY (F)
1 . 194150-21910  PLUG 11.2 2 2 2 2 2
2 . 198265-37200  PEDAL UNIT 11 11 1
3 .. 198265-22400  PEDAL ASSY, CLUTCH I B B 1
4 ee.  198448-37360  BUSH 25X28X20 2 2 2 2 o
5 . 198448-22470  PIPE,CLUTCH STOPPER 1011 1 o
6 .- 198133~22510  RIVET,PEDAL HEAD 3 03 3 03 1
7 - 198133-22530  WASHER,RIVET 3 3 3 3 1
8 .. 198268-37250  RETAINER,PEDAL 1111 o
9 .. 198268-37300 PEDAL L COMP., BRAKE L TR B 1
10 ... 19844B-37360 BUSH 25X28X20 2 2 2z 2 0
11 .. 198268-37400 PEDAL R COMP.,BRAKE i1 11 1
12 ... 19B448-37360  BUSH 25X28X20 2 2 2 2 0
13 .. 198071-37510  COVER,PEDAL HEAD 3 3 3 3 1
14 .. 198268-37580  BOLT 10X75 z2 2 2 2 1
15 22272-000190  CIRCLIP E~19 2 2 2 =2 10
16 .. 26796~100002  NUT M10,L0CK 2 2 2 2 10
17 . 198290-37510  SPRING,RETURN 1111 1
18 . 26106-100202 BOLT M10X 20 PLATED A 10

N136487



89%.

BRAKE VALVE

N136488

99.12.07

1407 | 89 . BRAKE VALVE

{C1109) | (A)=AF1110EX (BI=AFT088EX (44D

e m + {(B}=AF1110EX(4WD(E)=

NPC-3693 (CI=AFT0BSEX(2WD(F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. (A) (B) (C) (D) (E) <F)
1 . 198265-38100  VALVE, BRAKE 1 1 1 1 1
2 . 198071-24350  PLATE,OL.INSP.WINDOW 1 kI 1 1
3 . 1A1040~28470  WINDOW 25,0IL CHECK 1 1 1 1 1
4 . 198153-29160  PACKING, 14 2 2 2 2 1
s e 198153~29170  SEAL 14,DUST 2 2 2z 2 1
& - 198268~38010  CASE,BOOSTER COMP. 1 11 1 o

17 ae 198268~38160 PLUG 1/16,TAPER SCRW 3 3 3 3 o
8 .o 198265-38040  ROD,VALVE 2 2z 2 2 0
9 e 198265-38080  PIN,STRAINER 1 1 1 1 1
10 . 198265-38130  CASE COMP.,BRAKE 1 1 1 1 1
11 . 198268~38160 PLUG 1/16,TAPER SCRW 3 3 3 3 o
12 .. 194250-38150  O-RING 2 2 2 2 1
13 .. 198268-38150  COVER,CASE 1 o

T 13- 1 .. 198268-38151 COVER(CASE) L | 1 N O

(A=FXXXXX )

14 .o 198268-38170  PLUG,RETURN SPRING 2 2 2 2 1
15 .. 198268-38180  PLUG 2 2 2 2 1
16 . 198268-38190  GASKET 1 1 1 1 1
17 - 198268-38200  VALVE, CHECK 2 2 2z 2 1
18 .. 194250-38210  SPRING 2 2 2z 2 1
19 .. 198265-38230  PISTON,MASTER 2 2 2 2 1
20 . 194250-38240  SPRING 2 2 2 2 1
21 ae 194555-42280  BREATHER, AIR 1 1 1 1 1
22 e 194680-77770  STRAINER 1 1 1 1 1
23 e 22262-000250  CIRCLIP 25 1 1 1 1 10
24 . 22312-060120  PARALLEL PIN 6X12 1 1 1 1 1
25 .. 198268-38320  JOINT 45 RG1/4 1 101 1 4]
26 .- 198268~38330  JOINT 45 RGO1/4 1 101 1 o
27 e 24190~160003  BALL 1/2 2 2 2 2 1
28 .e 24315-000090  0-RING 1B P~ 9.0 3 3 3 3 10
29 - 24315~000180  0~RING 18 P-18.0 2 2 2 2 10
30 .- 24315~000240  0~RING 1B P~24.0 2 2 2 2 10
39 . 24315-000300 O-RING 18 P-30.0 2 2 2 2 10
32 .- 24325-000650  O0~-RING 1B 6-65.0 1011 1 10
33 . 26450-080202 BOLT M 8X% 20 4 & & 4 10
34 - 26450-080202 BOLT ™M 8X 20 4 & & 4 10
35 . 198268~38120  PACKING, BRAKE VALVE 1 1 1 1 1
36 . 23387~091600  JOINT 9-16 T 111 fa]
37 . 23414-160021  GASKET 16 2 2 2 2 10
38 . 23857-100000  JOINT BOLT 10 1 1 1 1 1
39 . 26106=-100252  BOLT M10X 25 PLATED 3 0% 3 03 10

N136488



90.

BRAKE PIPE

N141824

99.12.07

+ +
| 1408 | 90 . BRAKE PIPE
1€1109) | (AY=AF1110EX (D)=AF1088EX (4WD
4l + (B)=AF1110EX (4WD (E) =
NPC-3693 (C)=AF1088EX(2WD (F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTy I P/UA R
NO. CAd (B) (C) (D) (B> (F)
1 . 26106-080302 BOLT M 8X 30 PLATED A 10
2 . 194250-17770  CLAMP 4 4 4 4 1
3 . 194180-17780  BASE, PIPE CLAMP 4 4 4 4 1
4 . 194990-22140  NUT W/WASHER 8 4 4 4 &4 5
5 - 194065-38290 HOSE_,BRAKE R HI-PRES 1 1 1 1 1
6 . 194065-38300  JOINT PT 3/8 111 o
7 . 194065-38340  JOINT PT3/8 T 11 1
8 . 194065-38380  ADPTER 1/4 111 1
9 . 194235-38390 BLOCK, BRAKE PIPE 1701 11 0
10 . 194065-38401  PIPE (L), BRAKE 1 1 1 1 1
11 . 194065~38421  PIPE, BRAKE 1 1 11 1
12 . 194065-38451  PIPE (R), BRAKE 10111 1
13 . 194065-~38470  CONNECTOR 4 4 4 4 1
14 . 194065-38500 PIPE, DRAIN 11 11 1
15 . 194065-38520 PIPE, RUBBER 1 1
15~ 1 . 194065-38530 PIPE, RUBBER 1111 N1
(A=F01338
16 . 194065-38540  ARMA 1/4 11 11 1
17 . 26106-100502  BOLT M10X 50 PLATED 2 2 2 2 10
18 23010~-018000 CLAMP 18 2 2 2 2 1
19 23414-140018  GASKET 14 A A 10
20 . 23857-080000  JOINT BOLT 8 2 2 2 2 1

N141824



91.

N136490

PARKING BRAKE

99.12.07

{1409 | 91 . PABKING BRAKE
1<1109) ] (Ad=AF1110EX (DI=AFT1088EX (44D
fm e 5 (BY=AF1110EX(4WD(E)=
NPC-3693 (CY=AF10BBEX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. CAY (B (> (D) (EY (F)
1 . 194065~38700  BAND, BRAKE 11 11 1
2 . 194065-38750  ARM, PARK. BRAKE 171 14 1
3 . 194065-38760  PLATE, KEEP 111 1
4 . 194065-38770  SHAFT, BRAKE ARM 101 11 1
5 . 194065-38800 BRAKE, PARKING 11 11 1
6 - 198335-38400 BRAKE, PARKING | R B 1
7 ... 22417-200300 COTTER PIN 2.0X30 101 11 10
8 ... 22487-080280 PIN 8X 28 701 11 1
9 .. 194065-38820  YOKE, BRAKE 2 2 2 2 1
10 . 22137-080000 WASHER 8, POLISHED 1 1 1 1 10
11 - 26776-120002 L 0CK NUT M12 PLATED k] 1 | 1 10
12 . 194065-38810  PIN, ANCHOR 1111 1
13 . 194065-38850  ARM, LEVER YOKE 11T 11 1
14 . 194065-38880  ARM 111 1
15 . 194065-~38930  ROD, PARKING L I 1
16 . 194065~38950  YOKE 1111 1
17 . 194065-38960  ARM, LINK 11 11 1
18 . 194550~47840  SPRING, RETURN (O I B | 1
19 . 22117-100000  WASHER 10 1111 10
20 . 22190-120001  SEAL WASHER 12(NUT) 1111 10
21 . 22217-120000  SPRING WASHER 11 1 1 10
22 . 22351-050036  SPRING PIN 5X36 1111 10
23 . 22351-080036  SPRING PIN 8X36 171 1 1 10
24 . 22417-200200  COTTER PIN 2.0X20 171 1 1 10
25 . 22417-200200 COTTER PIN 2.0X20 3 3 3 03 10
26 . 22417-200200 COTTER PIN 2.0X20 101 11 10
27 . 22417-200200 COTTER PIN 2.0X20 101 1 10
28 . 22486-100220 PIN 10X 22 3 3 3 3 1
29 . 22486~-120400  PIN 12X 40 T R B 1
30 . 22487-080260 PIN 8X 26 2 2 2 2 1
31 . 22550-070300  KEY 7X30 1 1 1 1 1
32 . 24311-000120 0-RING 1A P 12.0 1T 1 11 10
33 . 24311-000210  0~RING 1A P-21.0 101 11 10
34 . 26106-080162 BOLT M 8X 16 PLATED I R 10
35 . 26106-080202 BOLT M 8X 20 PLATED 2 2 2 2 10
36 . 26116-120502 BOLT M12X 50 101 11 10
37 . 26716-100002  NUT 10 2 2 2 2 10
38 . 26716-120002  NUT 12 101 11 10
39 . 26736-120002  NUT ™12 1111 10

N136490



99.12.07

e +
@2 . HYDRAULIC PUMP | 1K03 | 92 . HYDRAULIC PUMP
P CIKO2> | (AY=AF1110EX {(D)=AF10BBEX {4WD
) + {(B8)=AF1110EX (4WD(E) =
NPC~3693 {CI=AFTOBBEX(2WD(F)=
REF. LEV. © PART NO. DESCRIPTION QTY I P/UA R
NO. CAY (BY (L) (Y (E) (F2
? 1 = 198265-41110 PUMP 8+16,HYDRAULIC 1 1 1 9 1
2 - 24321-000850 O-RING 1A 6-85.0 1 1 1 1 10
3 R 26106-100302 BOLT M10X 30 PLATED 2 2 2 2 10
TO ENGINE

ORI

N13B49L

N136491



93.

NE36492

HYDRAULIC CYLINDER CASE

99.12.07

| 1KO4 | 93, HYDRAULIC CYLINDER CASE
1€1KO2)> | (A)=AF1110EX (D) =AF108BEX (44D
R + (B)=AF1110EX (4WD ()=
NPC-3693 (C)=AF108BEX (2WD (F) =
REF., LEV. O PART NO. DESCRIPTION ==—————ee QITY = I P/UA
NO. CAY (B (C) (DY (E) (F)
1 . 194274-13580  SPRING WASHER 12 1111 2
2 - 194361-26140  STUD M12X40 T 11 1
3 . 194065~42102  HOUSING, HYDRAULIC 101 11 0
4 . 23871-020000  PLUG PT1/4,SCREW 2 1
4= 1 .. 23876~020000 PLUG 1/4 2 2 2 2 N1
(A=FXXXXX )
5 .- 24550-065600  BUSH 65X&0 11 11 1
6 .. 24550-070600  BUSH 70X60 1111 1
7 . 194065-42130  PACKING, HOUSING 11 11 1
8 . 194065-42140  PACKING T 111 1
9 . 194065-42150  RING P14, BACK UP T 1 1 1
10 . 194065~42161  PIPE,DRAIN 1111 o
11 . 194065-42180  STUD M10X50 2 2 2 2 1
12 . 194065-42210  PIPE, HIGH-PRESSURE 11 11 1
13 - 194065-42250  PLUG PF1/2 2 2 2 2 1
14 . 194065-42260  PIPE, OUTLET 1T 1 11 1
15 . 194065-43110  LINER, CYLINDER 111 1
16 . 194065-43200  HEAD ASSY, CYLINDER 111 1
17 .- 23871-010000 PLUG PT1/8,SCREW 1 1
17 1 .. 23876-010000  PLUG PT1/8,SCREW 1111 N1
(A=FXXXXX )
18 - 23871~020000  PLUG PT1/4,SCREW 2 1
18- 1 .. 23876-020000 PLUG 1/4 2 2 2 2 N
CA=FXXXXX )
19 . 194065-43220  RING G95, BACK UP T 11 1
20 . 194065-43250  BLOCK W/PLUG 11 11 1
21 23871~020000  PLUG PT1/4,SCREW 2 1
21- 1 .. 23876-020000 PLUG 1/4 2 2 2 =z N1
(A=FXXXXX )
22 . 194065-47730  HOLDER, SPRING 1111 1
23 . 23871-020000  PLUG PT1/4,SCREW 1 1
23- 1 .. 23876020000  PLUG 1/4 11 11 N
(A=FXXXXX )
24 . 198265-48200  ADAPTER ASSY T 11 1
25 . 24311-000180  O-RING 1A P-18.0 101 11 10
26 . 198265~48200  ADAPTER ASSY 1111 1
27 - 24311~000180  O-RING 1A P-18.0 11 11 10
28 . 172510~76320  ELBOW 1/2 1111 1
29 . 172510-76350  FITTING 1/2 1111 1
30 . 22217-100000  SPRING WASHER 10 6 &6 6 6 10
31 . 22217-120000  SPRING WASHER M 11 1 11 10
32 - 22217~140000  SPRING WASHER 14 6 6 6 6 10
33 . 22312-120320 PARALLEL PIN 12X32 2 2z 2 2 1
36 - 22351-080020  SPRING PIN 8X20 z 2 2 2 10
35 . 23414-160021  GASKET 16 L TR B 10
36 . 23897-030002  PLUG PF3/8 LI 1
37 24311-000100  O-RING 1A P-10.0 T 11 10
38 24311-000110  O—-RING 1A P=11.0 11 11 10
39 . 24311-000140  O-RING 1A P-14.0 101 11 10
40 . 24311-D00160  O-RING 1A P-16.0 2 2 2 2 10
41 24311-000180  O-RING 1A P-18.0 111 10
42 . 24311-000180  O-RING 1A P-18.0 2 2 2z 2 10
43 . 24315-000150  O-RING 18 P-15.0 3 3 3 3 10
4 - 24321-001100  O-RING 1A G-110.0 1T 1 1 1 10
x4 CONTIMUE #*# N136492



#mmmmmm + 99.12.07

93 . HYDRAULIC CYLINDER CASE I 1KOS | 93 . HYDRAULIC CYLINDER CASE
{C1K02) | (AY=AF1110EX (D)=AF108BBEX (4WD
e e + (B)=AF1110EX (4D (E)=
NPC-3693 (CI=AF10BBEX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B (C) (D) (E) (F)
45 . 24325-000950 ©-RING 1B G-95.0 11 10
46 . 26013-080162  BOLT W/WASHER MBX16 S B B 10
47 - 26116-100352  BOLT 10X35 6 6 6 6 10
48 - 26116-120402  BOLT M12X 40 10 10 10 10 10
49 . 26116-121002 BOLT M12X100 PLATED 111 10
50 - 26156-140552  BOLT M14X 55 PLATED 2 2 2 2 1
51 . 26156-140652  BOLT M14X65 4 4 4 4 1

N1364§2 {5 8

N136492



94 .

PISTON

N13§493

99.12.07

o e +
| 1KO6 | Q4 . PISTON
{C1KO2) | (AY=AF1110EX (D)=AF1088EX (44D
AR + (BY=AF1110EX(4WD(E)=
NPC-3693 (C)=AF1088EX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION QUTY 1P/UA R
NO. (AY (B) (C) (D) (B> (F)
1 . 194065-43310  PISTON, HYDRAULIC 1111 1
2 . 194D65~43330  U-PACKING 100 101 11 1
3 . 194065~43440  RING, PISTON 2 2 2 2 1

N136493



@5.

LIFT CRANK

NE3G45¢

99.12.07

1KO? 95, LIFT CRANK

1 C1KO2) | CAY=AF1110EX (D)=AF108BEX (44D

------ + (BY=AF1110EX (4WD(E)=

NPC~3693 (C)=AF108BEX (2WD(F)=

REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. CA) (BY (€Y (D) (EY (F)
1 . 194065-43410  ROD, PISTON S T I 1
2 . 194065~44110  CRANK, LIFT I B B | 1
3 . 194065~44210  SHAFT, LIFT 11 11 1
4 . 19406544230  WASHER, THRUST 11 1A 1
5 . 194065~44240  WASHER, THRUST 1111 1
6 . 194065-44250  COLLER 111 1
7 . 194065~44260  COLLAR 11 1 1
8 . 19406544270  PARALLEL PIN 4X8 4 4 4 4 1
9 . 194065~44280  SPACER 1T 1 11 1
10 . 194065-44410  ARM, LIFT (L) E T R B 1
11 . 194065-44420  ARM, LIFT (R) 1111 1
12 . 194470-44520  RETAINER, LIFT SHAFT 2 2 2 2 1
13 . 22207-065320  CIRCLIP 65X3.2 101 11 1
14 . 22351~050012  PIN 5X12,SPRING 101 11 10
15 . 22351050080  SPRING PIN S5X80 111 10
16 . 22351~-080080  SPRING PIN 8X80 T T 10
17 - 23034240044 PIPE,SUCTION 1 1 1 1 1
18 . 24321~000650  O-RING 1A 6-65.0 1111 10
19 . 24321~000700  O-RING 1A G-70.0 L T T 10
20 . 26013~140352  BOLT W/WASHER M14X35 2 2 2 2 1

N1364%94



96 . CONTROL VALVE

99.12.07

] 1KD8 | 96 . CONTROL VALVE

[ C1KO2) | (AY=AF1110EX (DI=AFTOBBEX (4WD

o e + (B)=AF1110EX (4UWD(E)=

NPC-3693 (CI=AF1088EX (2WD(F) =

REF. LEV. © PARY NO. DESCRIPTION QTY I P/UA R
NO. (AY (BY () (p) (E> (F>
1 . 194235-45100 VALVE ASSY, CONTROL 1 1 1 1 1
2 “e 794235-45110Q SPOOL ASSY.,BODY 1 1 1 1 ]
3 . e 194180~45160 RING, BACK UP 2 2 2 2 1
4 - 194235~45160 RING, LOWERING VALVE 1 1 1 1 1
5 - 184450-45230 SPRING, SPOOL 1 1 1 1 1
6 - 194235~-45250 STOPPER 1 1 1 1 1
7 “a 194065-45260 PIN 1 1 1 1 0
8 . 194180-45300 BOLT 1 1 1 1 1
? . 194235-45320 VALVE COMP. ,LOWERING 1 1 1 1 1
10 . 194235-45340 SPRING,LOWER'G VALVE 1 1 1 1 1
1 .e 19423545350 COLLAR 1 1 1 1 1
12 - 194180-45360 0~RING 1.5X12 1 1 1 1 2
13 as 194235-45360 0~RING 1 1 1 1 1
14 ae 194235-45370 PLUG 1 1 1 1 1
15 .= 194235-45410 SPACER 4 1 4 1 1
16 “a 19423545420 PIN,ADJUST 1 1 1 1 1
17 .a 194235-45430 SPRING,PILOT SPOOL 1 1 1 1 1
18 .a 194235~45440 CAP 1 1 1 1 1
19 - 194235-45810 VALVE ,CHECK 1 1 11 1
20 - 194235-45820 SPRING,CHECK VALVE 1 1 1 1 1
21 .a 194235~45830 RING,BUSH 1 1 1 1 1
22 - 194235~-45850 PLUG 1 1 1 1 1
23 .. 194235-45870 RING,STOPPER 1 1 1 1 1
24 .- 194235-45880 SEAT,PILOT SPOOL 1 1 1 1 1
25 .- 22117-060000 WASHER 6 1 1 1 1 10
26 .a 22217050000 SPRING WASHER 5 1 1 1 1 10
27 . 22417-160100 COTTER PIN 1.6X10 1 1 1 1 10
28 .- 24315-000050 O-RING 18 P-5.0 1 1 1 1 10
29 .= 24315~-000140 O-RING 18 P-14.0 4 4 4 4 10
30 - 26756-050002 LOCK NUT M 5 PLATED 1 1 1 1 10
321 .s 26756-080002 LOCK NUT M 8 PLATED 1 1 1 1 10
32 - 26450-080602 BOLT M 8X 60 3 3 3 3 10

32

Ni36495

N136495



99.12.07

R +
97 . RELIEF VALVE | 1K09 | 97 . RELIEF VALVE

[ C1K02) | (A)=AF1110EX (D)=AF1088EX (4WD

B + (B)=AF1110EX(4WD(E)=

NPC-3693 (CY=AF1088EX(2WD(F)=

N13G6496

REF. LEV. O PART NO. DESCRIPTION QTY I P/UA R
NO. C(AY (B) (C) (B> (E)Y (F)
1 . 194065-45600 VALVE ASSY, RELIEF 1 1 1 1 1
2 .. 194065-45610 POPPET ,PILOT 1 1 1 1 1
3 . 19406545620 SEAT ,VALVE 1 1 1 1 1
4 .- 19406545630 SPRING,PILOT 1 1 1 1 a
5 e 194065-45640 SCREW 1 1 1 1 0
6 “e 194065-45650 PISTON 1 1 1 1 ]
7 .n 19406545660 SPRING PISTON 1 1 1 1 0
8 .o 194065-45670 SLEEVE 4 1 1 1 0
Q .e 194065~45680 PLUG 1 1 1 1 0
10 - 19406545690 NUT 1 1 1 1 0
11 .. 194065~45710 CAP NUT 1 1 1 1 1
12 .n 194065-45720 0-RING 1 1 1 1 1
13 .e 194065-45730 RING, BUCK UP 1 1 1 1 1
14 -a 19406545740 RING, BUCK UP 1 1 1 1 1
15 aa 194065-45750 PACKING,12X18X1.5 2 2 2 2 o]
16 “a 24311-000080 O-RING 1A P-8.0 1 1 1 1 10
17 “a 24315~000090 O-RING 1B P- 9.0 1 1 1 1 10
18 aa 24315-000220 O~RING 1B P-22.0 1 1 1 1 10

N136496



99.12.07

F————— +
98 . SLOW RETURN VALVE I 1K10 | 98 . SLOW RETURN VALVE
| (1K02) | CAY=AF1110EX (D) =AF1088EX (4WD
e e e + (B)=AF1110EX(4WD(E) =
NPC-3693 (CY=AF1088EX (2WD (F)=
REF. LEV. PART NO. DESCRIPTION Q'TY I P/UA R
NO. CA) (B) (OO (D) (E) (F)
1 . 194065-46110  NEEDLE, SLOW RETURN 11 1 1 1
2 . 194065-46120  POPPET 11 11 1
S\g 3 . 194065-46140  SPRING, RETURN 1111 1
1" P 4 . 194065-46150  RETAINER 1111 1
T 5 . 194065-46210  GUIDE 1111 1
© 6 . 194065-46220 RING P8, BACK UP 1111 1
10 &
N 7 . 194065-46340  BRACKET, VALVE 101 1 1 1
12 o 8 . 194065-46360  SCREW, VALVE 101 11 1
5 9 . 194310-46380  SPRING 11 11 1
s O 10 . 194310-46630  HOLDER, VALVE 11 11 1
S 11 . 22351-040012  SPRING PIN 4X12 101 11 10
12 . 24190-120001  BALL 3/8,STEEL 8 8 8 8 10
. 13 . 24311-000080 O-RING 1A P-8.0 1111 10
14 . 24311-000160 O-RING 1A P-16.0 111 1 10
15 26013-080202 BOLT W/WASHER M8X20 2 2 2 =2 10

NL3649T

N136497



99.

STOP VALVE

N136488

99.12.07

RISk 99 . STOP VALVE
1 €1K02) | (A)=AF1110EX (D)=AF10B8EX (4WD
—————— + (B)=AF1110EX(4WD(E)=
NPC-3693 (C)=AF10B8EX (2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION QrTY I P/UA R
NO. CAd (BY (€Y (BY (B> (F)
1 . 194065-46220  RING P8, BACK UP 101 11 1
2 . 194065-46310  VALVE, STOP 1111 1
3 . 194065-46320 ROD, STOP VALVE S T B 1
4 . 194065-46350 GUIDE, STOP VALVE 10111 1
s . 22351-040014  SPRING PIN 4X14 11 11 10
6 . 24311-000080 O-RING 1A P~8.0 11 11 10
7 . 24311-000160 O-RING 1A P-16.0 S T T 10

N136498



100. SAFETY VALVE

NI3G438

T 100. SAFETY VALVE

99.12.07

K12
FC1KO2) | (AY=AF1110EX (0)=AF1088EX (4WD
————— + (B)=AF1110EX(4WD(E) =
NPC~3693 (CI=AF108BEX(ZWD (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. CAY (B) (0> (D) (EY (F)
1 - 194250-46410 SEAT, SAFETY VALVE 1 1 1 1 1
2 - 194250466421 POPPET 1 1 1 1 1
3 - 198265~-46430 SPRING 1 1 1 1 1
&4 . 19826546440 SPRING,SAFETY V.INNR 1 1 1 1 1
5 - 194250~46450 RING P20, BACK UP 1 1 1 1 1
6 - 194250~46460 PLUG, SAFETY VALVE 1 1 1 1 1
7 - 194250-46470 SHIM 0.2 1 1 1 1 1
8 - 24311000160 0-RING 1A P-16.0 1 1 1 1 10
@ - 24311000200 O0=-RING 1A P-20.0 1 1 1 1 10

N136499



101.

N136500

——— + 99.12.07
SUB VALVE 1K13 101 . SUB VALVE
[ (1KO2) | (AY=AF1110EX (D)=AF1088EX (4WD
R— + (BY=AF1110EX (4WD (E) =
NPC-3693 (C)=AF1088EX(2WD (F) =
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/U A R
NO. CAY (B) (C) (D) (B (F)
1 . 194065-46600  PORT ASSY, VALVE i1 11 1
2 .. 194310-46350 POPPET, CHECK i1 11 1
3 - 194310-46380  SPRING 101 11 1
4 .. 194065-46640  SPACER 1111 1
5 .- 194065-46650 BLOCK W/PLUG, VALVE 1111 1
6 ...  23871-020000 PLUG PT1/4,SCREW 2 1
6- 1 ... 23876-020000 PLUG 1/4 2 2 2 2 N1
(A=FXXXXX )
7 .. 194065-46860  VALVE, SLOW RETURN 10111 1
8 .. 19406546870 PLATE, KEEP 111 1 1
9 .- 22351-030018  SPRING PIN 3X18 101 1 1 10
10 .. 22351~040056 SPRING PIN 4X56 11 11 10
11 .. 23062-040030 PIPE 4X 30 1111 1
12 . 23414-160021  GASKET 16 2 2 2 =2 10
13 .. 23897-030002 PLUG PF3/8 2 2 2 =2 1
14 . 24315-000150 O-RING 1B P=15.0 11 11 10
15 24341-000100 O-RING 1A $-10.0 111 1 10
16 . 24341-000160  O-RING 1A S-16.0 11 1 1 10
17 .. 26013-080202 BOLT W/WASHER M8X20 2 2 2 z 10
18 . 194065-46700 VALVE ASSY, SUB 101 11 1
19 .. 194130-46460  PLUG 20 1111 1
20 .. 194065-46710  SPOOL W/BODY, SUB. 11 11 1
21 .. 194680-46730  SPRING,RETURN 1 1
121-1 .. 194680-46731  SPRING, RETURN 11 11 N O
CA=FXXXXX )
22 .. 194065-46741  RETAINER,SPOOL 10111 1
23 .. 194065-46750  COVER 1111 1
24 .. 194180~46760  HOLDER 2 2 2 2 1
25 .. 194065~46770  SPACER 101 1 1 1
26 194065-46780  COVER 101 1 1 1
27 - 19406546790  RING, BACK UP 2 2 2 =2 1
28 194180~46790  COVER 1111 1
29 194180-46800  SPACER (I T B 1
30 .. 194065~46820  SHAFT, SPOOL LOCK 11 11 1
31 e 194065-46831  SPRING 1 1
I31-1 .. 194065-46832  SPRING 11 1 1 N O
CA=FXXXXX )
32 .. 22272-000080 CIRCLIP E- 8 101 1 1 10
33 .. 22351-020010 SPRING PIN 2X10 1111 10
34 .. 22351-040016  SPRING PIN 4X16 2 2 2 =2 10
35 .. 24190-050003 BALL 5/32 2 2 2 2 1
36 . 24190-100003  BALL 5/16 11 11 10
37 .. 24311-000050 O-RING 1A P-5.0 11 1 1 10
38 .. 24311-000100 O-RING 1A P-10.0 1 1 1 1 10
39 24311-000160 O-RING 1A P-16.0 A 10
40 .- 26013-060162 BOLT M 6X 16 2 2 2 2 10
41 . 26450~060202 BOLT M 6X 20 4 4 4 4 10
42 . 194065-46880 PIPE (A), SUB VALVE 101 11 1
43 . 194065-46890 PIPE (B), SUB VALVE 1017 1 1 1
44 . 172510-76350  FITTING 1/2 2 2 2 2 1
45 172510-76350  FITTING 1/2 2 2 2 =2 1
46 . 22217-080000 SPRING WASHER 8 2 2 2 =2 10
47 . 24311-000180 O~RING 1A P-18.0 4 4 4 4 10
48 . 26116-080602 BOLT M 8X 60 PLATED 2 2 2 =2 10
wk CONTINUE % N136500



99.12.07

B “+
101. SUB VALVE | 1K14 | 101 . SUB VALVE
{ (1KD2) | (AY=AF1110EX (DY=AF108BEX (4WD
HAR— + (B)=AF1110EX (4WD (E)=
NPC-3693 (CY=AF108BEX (WD (F)=
REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A) (B) (C) (D> (E) (F)

49 - 26450-080602 BOLT M 8X 60 6 6 6 6 10

N136500 L |zp@

N136500



SCV LINK

102.

N136501

+
!

99.12.07

| 1K15 102. SCV LIN
1 ¢1K02) | (AY=AF1110EX (DI=AF108BEX(4WD
e + (B)=AF11T0EX C4WD(E)=
NPC-3693 (CI=AF1088EX (WD (F)=
REF. LEV. O  PART NO. DESCRIPTION QETY I P/UA R
NO. (A} (BY (CY (DY (EY (P>
1 - 194065-46510  KNOB 1 1 1 1
2 . 194235~46550  LEVER,SUB-VALVE LINK 1 1 1 1 0
3 . 194065-46560  ARM 101 11 1
4 . 19406546910  LINK W/BUSH I B B | 1
5 . 24550-D13150  BUSHING 13X15 z 2 2 =z 9
6 . 194065-46930  ROD 1111 1
7 . 198265~47000  ROD(SCV1 UNIT L T B 0
8 - 194150-22480  NUT M10 101 1 5
9 . 194130-37730  TURNBUCKLE M10X70 T T R 2
10 . 194180-47500  RObB, FEED BACK E T T B 1
11 - 194065-47510  ROD, FEED BACK 10111 1
12 . 26716-100002  NUT 10 101 11 10
13 . 1E4320-74540  COLLAR-17X21.7X26 101 11 1
14 . 22117-100000  WASHER 10 LI B B 10
15 . 22117-100000  WASHER 10 101 1 10
16 . 22137-060000  WASHER 6, POLISHED 11 1 10
17 . 22351-060028  SPRING PIN 6X28 1011 10
18 . 22372-100000  SNAP PIN 10 LD B T 10
19 R 22372~100000  SNAP PIN 10 1111 10
20 . 22417-160180  COTTER PIN 1.6X18 10111 10
21 . 22486~-060160 PIN 6X 16 101 11 1

N136501



103.

SCV COUPLER

N136502

99.12.07

| 1K16 103 . SCV COUPLER .
[ C1KO2) | (AX=AF1110EX (DY=AF1088EX (44D
—————— + (B)=AF1110EX(4WD (E) =
NPC-3693 (CI=AF1088EX(2WD(F)=
REF. LEV. 0 PART NO. DESCRIPTION QTY IP/VUA R
NO. CAY (BY (O (D) (BEY (F)
1 . 198265-46710 COUPLER COMP. _,QUICK 2 2 2 2 0
2 . 198265-46720 COUPLER 1/2,FEMALE 2 2 2 2 ]
3 - 198265-46730 COUPLER 1/2,MALE 2 2 2 2 O
&4 .- 198265-46740 PLUG,MALE 2 2 2 2 0
s .n 19826546750 PLUG, FEMALE 2 2 2 2 4]
6 M 174810~46270 JOINT RRN 3/8 2 2 2 2 1
7 - 23396~040300 JOINT 2 2 2 2 1

N136502



104.

2

HYDRAULIC CONTROL A

N136593

e + 99.12.07

[ 1L01 | 104 . HYDRAULIC CONTROL A

[€1K02) | (AY=AFT110EX {D)=AF108BBEX (4WD

Biatatutng + (B)Y=AF11T0EX (4WD(E)=

NPC~3693 {C)=AF1088EX(2WD(F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (AY (B) (C) (D) (B> (F)
1 - 19413037730 TURNBUCKLE M1OX70 1 1 1 1 2
2 . 194065-470%0 BOLT BX105,FULL THRD 2 2 2 2 1
3 - 19406547111 ROD,.CONTROL 1 1 4 1 1
4 - 19406547130 LINK (R} 1 1 1 1 1
5 - 194065-47140 LINK (LD 1 1 1 1 1
6 . 194065-47311 SHAFT, CONTROL 1 1 1 1 1
7 . 194065-47320 SHAFT, CONTROL 1 1 1 1 1
8 . 194065-47333 ARM,POS.CONTROL 1 1 1 1 9]
g . 194065-47343 ARM,_DEPTH CONTROL 1 1 1 1 1
10 - 19406547350 GUIDE, CONTROL LINK 2 2 2 2 1
11 . 19406547381 NUT 8X20 1 1 1 1 1
12 « 194065-47390 PLATE, FRICYION 2 2 2 2 1
13 . 19406547411 ARM 1 1 1 1 1
14 . 19425047410 KEY 3X3.7X15 1 1 1 1 1
15 - 19425047410 KEY 3X3.7X15 1 1 1 1 1
16 - 194065-47430 SHAFT 1 1 1 1 1
17 - 194065~47442 LINK,POS.FEEDBACK 1 1 1 1 1
18 B 19417047440 PLAYE, FRICTION 1 1 1 1 1
19 - 19406547451 ARM,DEP.FEEDBACK INR 1 1 3 d 3
20 - 19406547460 SHAFT, CONTROL 1 1 1 1 1
21 - 19406547470 SHAFT, FEED BACK 1 1 il 1 1
22 . 19406547481 LINK,DEPTJ FEEDBACK 1 1 1 1 1
23 - 194065~-47510 ROD, FEED BACK 1 1 1 1 1
24 . 194065~47610 ARM, FEED BACK 1 1 1 1 1
25 - 194065-47630 HINGE 1 1 1 1 1
26 N 19406547640 SPRING, RETURN 1 1 1 1 1
27 - 19406547650 ARM W/BUSH 1 1 1 1 1
28 5n 24550013150 BUSHING 13X15 1 1 1 1 1
29 - 19406547670 LINK, FEED BACK 1 1 1 1 1
30 - 19406547680 LINK, FEED BACK 1 1 1 1 1
31 - 19415147760 WASHER 12 5 5 5 5 1
32 - 194250~-47790 ROD, FEED BACK 1 1 1 1 1
33 - 19431047790 PLATE, FRICTION 1 1 1 1 1
34 - 194250-47930 PLATE, KEEP 1 1 1 1 1
35 - 10636065700 SNAP PIN 10 1 1 1 1 1
36 - 22137-100000 WASHER 10,POLISHED 2 2 2 2 10
37 . 22137-100000 WASHER 10,POLISHED 3 3 3 3 10
38 B 22137~100000 WASHER 10,POLISHED 1 1 1 1 10
39 - 22272-000060 CIRCLIP E~ 6 2 2 2 2 10
40 - 22272~000100 CIRCLIP E-10 1 1 1 1 10
41 B 22351-050025 SPRING PIN 5X25 1 1 1 1 10
42 . 22351-050025 SPRING PIN 5X25 1 1 1 1 10
43 . 22372-100000 SNAP PIN 10 1 1 1 1 10
&b . 22372-100000 SNAP PIN 10 1 1 4 1 10
45 - 22372-100000 SNAP PIN 10 1 1 1 1 10
46 “ 22417-300250 COTTER PIMN 3.0X 25 1 1 1 1 10
47 . 22417-300250 COTTER PIN 3.0X 25 1 1 1 1 10
48 . 22522-030130 WOODRUFF KEY 3X13 1 1 1 1 1
49 - 24190~100003 BALL 5/16 1 1 1 1 10
50 - 24311000090 O-RING 1A P-9.0 4 1 1 1 10
51 - 24311-000090 O-RING 1A P-9.0 1 1 1 1 10
52 . 24311-000110 O-RING 1A P-11.0 1 1 1 1 10
53 - 24311-000150 O-RING 1A P-15.0 1 1 1 1 10
54 N 24311-000150 O0-RING 1A P-15.0 1 1 1 1 10

*% CONTINUE #% N136503



104 .

HYDRAULIC CONTROL A

N136503

99.12.07

B +
{ 1L02 | 104 . HYDRAULIC CONTROL A
§C1K023 § (AY=AF1110EX (D)=AF108BEX (44D
Fmm + {B)=AFT1T10EX(4WD(E) =
NPC-3693 (CO=AF1088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. C(AY (B) (C> (D) (E) (F)
55 . 24311-000240 O-RING 1A P-24.0 2 2 2 2 10
56 - 26013-080162 BOLYT W/WASHER M8X16 2 2 2 2 10
57 - 26013-080162 BOLT W/WASHER MBX16 4 1 1 4 10
58 - 26116-080202 BOLT M 8X 20 PLATED 1 1 1 1 10
59 - 26716~-080002 NUT M 8 3 1 1 1 10
60 “ 26716-030002 NUT M 8 1 1 1 1 10
61 . 26716-080002 NUT M 8 8 8 8 8 10
62 N 26716-100002 NUT 10 1 1 1 1 10
63 M 26716-100002 NUT 10 2 2 2 2 10

N136503



+
!

99.12.07

105 . HYDRAULIC CONTROL (B | 1L03 105, HYDRAULIC CONTROL (B
| (1K02) | CAY=AF1110EX (DY=AF108BEX (4WD
i + (BY>=AF1110EX (44D (E>=
NPC-3693 (CI=AF108BEX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION —arTY IP/UA R
NO. (A (B (C) (B) (B) (F)
1 . 194312-27880  BUSH 17X20X12 1 z 1
(A=FOOO0% )
2 . 194065-46510  KNOB 1 z 1
CA=FODDO1
3. 194065-47960  LINK (R) 1 z 1
CA=FOOOO1 )
4 . 194065-47970  LINK (L) 1 z 1
(A=FOOO01 )
5 . 194065~47980  SHAFT, CONTROL 1 z 1
(A=FOO0D1
6 . 22137-100000  WASHER 10,POLISHED 3 z 10
(A=FO000T O
7. 22137-160000  WASHER 16,POLISHED 1 z 10
(A=FODO01 >
@ -1g 8 . 22272-000150  CIRCLIP E-15 1 z 10
(A=FOODOT 3
5 . 22372-100000  SNAP PIN 10 3 z 10
Q) @\ CA=FDOOOT )
*f/;//§T 0 . 26106~080202 BOLT M 8X 20 PLATED 2 z 10
P 5 6 (A=FOOO01

N136504

N136504



106.

N141825

CONTROL LINK

99.12.07

1 1L04 | 106 . CONTROL LINK

JC1KO2) | (AY=AF1110EX (D)=AF1088EX(4WD

_______ + (BY=AF1110EX(4WD(E)=

NPC~3693 (CY=AF1088EX (2WD(F)=

REF. LEV. O  PART NO. DESCRIPTION QiTY I P/UA R
NO. Ay (B) (CY (D) (EY (F)
1 - 194080-01121  KNOB 8X17X30 101 11 1
2 . 194065-46180  ROD, CONTROL L T B | 1
3 . 194065-46380  SHAFT, CONTROL 2 2 2 2 1
4 . 194065-46390  ROD, CONTROL 11 11 1
5 . 194065-46510  KNOB 101 11 1
& . 198220~46670  KNOB 2 2 2 =z 1
7 . 194065-47014  LEVER,POS.CONTROL 11 11 1
8 . 194065-47023  LEVER,DEPTH CONTROL 11 19 1
9 . 194065-470%4  ARM, POSITION LEVER 11 1 1
10 . 194065~47044  ARM, DRAFT LEVER 10111 1
14 . 194065-47050  STOPPER 11 11 1
12 . 198265-47100  ROD(P CONTROL UNIT) 1111 0
13 .. 194130~01390  NUT Mé 11 11 1
14 .. 194065~47062  ROD, CONTROL 11 11 1
15 .. 194065~47150  ADJUSTER P 11 11 1
16 .o 1£6480~87490  BALL 6,.RING 2 2 2z =2 1
17 .- 26716-060002  NUT 6 2 2 2z 2 10
18 . 198265-47110  ROD(D CONTROL UNIT) T 1 11 0
19 .- 194130-01390  NUT M6 101 11 1
20 .. 194065~47062  ROD, CONTROL 101 11 1
21 .- 194065-47087  ADJUST 10111 1
22 . 1£6480~87490  BALL 6,RING 2 2 2 =z 1
23 . 26716-~060002  NUT 6 2 2 2 2 10
24 . 194450~47370  KNOB, CONTROL LEVER 11 11 1
25 . 194450~47470  SPRING, SET 101 11 1
26 . 194464—47470 BOLT, LOCK 101 11 9
27 . 194065-47540  LOCKINGS 101 11 1
28 . 194065-47550  PIVOT COMPL. 2 2 2 2 o
29 .. 1£6210-63110  BUSH 17X15 2 2 2 2 1
30 . 194065-47561  HOOK,SPRING 11 11 1
31 . 194065-47570  STUD T 1 11 1
32 . 194065~47590  STOPPER, LEVER 1111 1
33 . 22137~060000  WASHER 6, POLISHED 1111 10
34 . 22217-060000  SPRING WASHER 6 1111 10
35 . 22217-060000 SPRING WASHER 6 101 14 10
36 . 22351-060028  SPRING PIN 6X28 2 2 2 2 10
37 . 22351-060028  SPRING PIN 6X28 T 01 11 10
38 . 22351-060028  SPRING PIN 6X28 101 11 10
39 . 22417-120100  COTTER PIN 1.2X10 4 L & 4 10
40 . 22417-200200 COTTER PIN 2.0X20 1T 1 1 1 10
41 . 22487-040200 PIN 4X 20 4 4 4 4 1
42 . 26106-080162 BOLT M 8X 16 PLATED 101 1 1 10
43 . 26106-080162 BOLT M 8X 16 PLATED 8 8 8 8 10
4b . 26716-060002  NUT & T 1 11 10
45 . 26716-060002 NUT 6 11 11 10
46 . 26716-100002  NUT 10 2 2 2 2 10
47 . 26756-060002  LOCK NUT & 1 1 1 1 10
48 . 26756-060002  LOCK NUT & 101 1 1 10

N141825



107 . DRAFT CONTROL

|10

N136506

99.12.07

| 1L0S | 107 . DRAFT CONTROL

| C1KO2) | (AY=AF1110EX (D)=AF1088EX (4WD

B + (B)=AF1110EX(4WD(E)=

NPC~3693 (CO=AF1088EX (2WD (F)=

REF. LEV. O PART NO. DESCRIPTION arTy I P/UA R
NO. CA) (B) (C) (D) (EY (F)
1 . 194275-27750  PLUG 7.8 2 2 2 2 1
2 . 19406547660  ADJUSTER 11 11 1
3 .. 24550~013150 BUSHING 13X15 11 11 1
4 . 194065-47700 HINGE ASSY, TOP LINK 1 1 1 1 1
5 .. 24550~025250  BUSH 25X25 2 2 2 2 1
6 .- 24550-032400 BUSH 32X40 2 2 2 2 1
7 . 194065-47710  SPRING, SENSING 101 11 1
8 . 194065-47720  SPRING, SENSING 11 11 1
9 . 194065-47760 PIN, HINGE 1T 111 1
10 . 194065-47770  SPACER, SPRING 2 2 2 2 1
11 . 194065-47790  COVER,SENSING SPRING 1 1 1 1 1
12 . 194065-47810  SHAFT 1111 1
13 . 194065-47820  PLATE 1111 1
14 . 194065-47830  SHIM & 6 6 6 1
15 . 194065-47840  PIN, HINGE 17 1 1 1 1
16 . 194065~47850  COLLAR 47.5 11 11 1
17 . 194065-47860  COLLAR 33 1111 1
18 . 194065-47910  PIN, HINGE 1111 1
19 . 194065-47920  LOCK, HINGE 11 11 1
20 . 194065~47930  LEVER 11 11 1
21 . 194065~47940  SHAFT 2 2 2 2 1
22 . 194065-47950  SPRING 1111 1
23 . 194065-51650  STAY, CONNECTOR 11 11 1
24 . 22137-200000 WASHER 20,POLISHED 1111 10
25 . 22217-100000 SPRING WASHER 10 4 4 4 4 10
26 . 22242-000220 CIRCLIP 22 2 2 2 2 10
27 . 22242-000220 CIRCLIP 22 4 4 4 4 10
28 . 22351-060050  SPRING PIN 6X50 11 11 10
29 . 24761-010000 NIPPLE M6F, GREASE T 11 1
30 . 26013-080162 BOLT W/WASHER M8X16 11 11 10
31 . 26116-100352  BOLT 10X35 2 2 2 2 10
32 . 26716-100002  NUT 10 2 2 2 2 10
33 . 26716~120002  NUT 12 2 2 2 =2 10
34 . 26716-160002  NUT M16 2 2 2 2 10
35 . 26756~200002 LOCK NUT M20 PLATED 2 2 2 2 1
36 . 29311-324000  GROMMET 11 1 1 1
37 . 198265-46790  WASHER 10X40X3.2 1111 1

N136506



108.

N141826

HYDRAULIC PIPING

+
{ 108 . HYDRAULIC PIPING

99.12.07

1L06

[ €C1KO2) | (AY=AF1110EX (DI)=AF108BEX (4WD

R + (BY=AF1110EX(4WD (E)=

NPC-3693 (CO=AFI0OBBEX(2WD(F)=

REF. LEV. © PART NO. DESCRIPTION QITY I P/UA R
NO. (AY (BY (C> (D> (B> (F)
1 . 19499022140 NUT W/WASHER 8 1 1 1 1 S
2 . 198265-24920 PIPE,TANK CMP_LO-PRS 1 1 1 1 1
3 - 198265-48100 PIPE B (MP, HI-PRESS 1 1 1 1 o]
4 - 198265-48120 PIPE A (MP, HI~PRESS A t 1 1 4]
5 - 198240-48140 FLANGE 2 2 2 2 1
& - 124065~48280 RUBBER PIPE 1 1 4 1 1
7 - 19826548280 RUBBER PIPE 1 1 1 1 1
8 . 198265-48340 PIPE,LOW-PRS.,RUBBER 1 1 1 1 1
9 - 198265-48410 PIPE B CMP,LOW~PRESS 1 1 1 1 o]
10 - 19826548450 PIPE C CMP,.LOW-PRESS 1 1 1 1 o]
11 . 19826548480 PIPE A CMP,LOW-PRESS 1 1 1 1 G
12 - 194450~48830 CLAMP 2 2 2 2 1
13 - 23000-041000 CLAMP 41 4 4 & & 1
14 . 23000-054000 CLAMP 54 3 3 3 K 1
15 . 23414-160021 GASKETY 16 3 3 3 3 10
16 - 23857~100000 JGINT BOLT 10 2 2 2 2 1
17 - 24311-000200 0~RING 1A P-20.0 1 1 1 1 10
18 . 24311-000260 O-RING 1A P-26.0 1 1 1 1 10
19 . 24321-000250 O0-RING 1A G-25.0 1 1 1 1 10
20 B 24341000250 0~RING 1A $-25.0 2 2 2 2 10
21 - 26106-060352 BOLT M O6X 35 PLATED 4 4 & 4 10
22 B 26106~060352 BOLT ¥ 6X 35 PLATED . & 4 & & 10
23 « 26106-060452 BOLT M &6X 45 PLATED & 4 4 4 10
24 . 26106-060602 BOLT M 6X 60 PLATED 3 3 3 3 10
25 . 26106~080122 BOLT M 8X 12 PLATED 1 1 1 1 10
26 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
27 B 26106~080202 BOLT ™M 8X 20 PLATED 1 1 4 1 10
28 - 198265-48500 PIPE D CMP LO-PRS 1 1 1 1 8]
29 - 19464048240 HOSE, LOW PRESSURE 1 1 1 1 1
30 B 17502249730 CRIP 31, HOSE 2 2 2 2 1
31 . 24311-000200 O-RING 1A P~20.0 1 1 1 1 10
32 . 26106-060452 BOLT M 6X 45 PLATED 3 3 3 3 10
33 - 26106-080122 BOLT M 8X 12 PLATED 1 1 1 1 10
34 N 26106-060552 BOLT M 6X 3% PLATED 3 3 3 3 10

N141826



109.

HYDRAULIC FILTER

N13650¢8

+
1L07 | 109 . HYDRAULIC FILTER

| ¢1K02> |

e +
NPC~3693

REF. LEV. O PART NO.
NO .

DESCRIPTION

CA)=AF1110EX

99.12.07
(D)=AF1088EX (4WD

(B)=AFT110EX(4WD(E)=
(CI=AFT0BBEX(2WD(F)=

QrTY
(AY (B) (C)Y (D) (E) (F)

I P/UA R

1 - 198265-24550 COVER, HYD. FILTER 1 1 1 1 1
2 . 19406524670 STUD M 8X 97 2 2 2 2 [e]
3 - 198265-48250 FILTER, HYDRAULIC 1 1 1 1 1
& . 194555~-48370 SPRING, VALVE 1 1 1 1 1
s - 194555-48380 VALVE 1 1 1 1 1
6 - 194555~-483%90 SEAT,VALVE 1 1 1 1 1
7 - 22217~040000 SPRING WASHER & 3 3 3 3 10
8 - 22217--080000 SPRING WASHER 8 2 2 2 2 10
9@ - 24311~-000180 O-RING 1A P-18.0 1 1 1 1 10
10 - 24311000260 O~RING 1A P-26.0 1 1 1 il 10
11 . 26587-040102 SCREW M 4X 10 3 3 3 3 10
12 B 26716~080002 NUT M 8 2 2 2 2 10

N136508



110.

HYDRAULIC FILTER

Ni36509

+
1L08 | 110.

HYDRAULIC FILTER

99.12.07

1 C1K02) | (AY=AF1110EX (DY=AF1088EX (4WD
e + (8)=AFT110EX(4WD(E)=
NPC~3693 (CO=AFT0BBEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q'TyY I P/U A R
NO. CAY (B> (C> (D) (E) (F)
1 N 19826548380 BRACKET,FILTER 1 1 1 1 1
2 . 198265~48240 FILTER ASSY, HYD. 1 1 1 1 1
3 .- 194555-48360 COVER 1 1 1 1 1
4 . 19826548250 FILTER, HYDRAULIC 1 1 1 1 1
5 26106-080122 80LT M 8X 12 PLATED 4 4 4 4 O

N136509



111.

N136510

OlL COOLER

99.12.07

| 1L09 | 111. OIL COOLER

{ (1KO2) | CAY=AF1110EX (D)=AF1088EX (4WD

e ¥ (B)=AF1110EX (4WD(E)=

NPC-3693 (CI=AF10BBEX(2WD(F)=

REF. LEV. O  PART NO. DESCRIPTION QrTy IP/UA R
NO. (AY (B) (C) (D> (E> (F)
1 . 198133-02120 BOLT M & 4 & 4 & 1
2 . 198265~48540  HOSE,0.COOLR.LOW-PRS 1 1 1 1 1
3 . 198448~48820  HOSE,OIL COOLER 2 2 2 2 1
4 . 198448-48810 COOLER ASSY, LUB 0IL 1 1 1 1 1
5 . 198265-49110  PIPE,IN.COOLER 1111 0
6 . 198265-49130 PIPE,OUT.F.CMP.COOLR 1 1 1 1 0
7 . 198265~49160  BOLT 16, JOINT 101 11 0
8 . 198265-49210  PIPE,OUT.R.CMP.COOLR 1 1 1 1 0
9 . 194420~62260  RUBBER, CUSHION 8 8 8 8 1
10 . 22137-100000  WASHER 10,POLISHED 4 4 4 4 10
11 . 23000-022000 CLAMP 22 2 2 2 2 1
12 . 23000-028000  CLAMP 28 4 & & 4 1
13 . 23414-160021  GASKET 16 2 2 2 =z 10
14 . 26106080162 BOLT M BX 16 PLATED 2 2 2 2 10
15 . 26106-080162 BOLT M 8X 16 PLATED 101 11 10
16 . 194065-38540  ARMA 174 101 1 1 1

N136510



U + 99.12.07

112. WIRE HARNESS | 1M03 | 112 . WIBE HARNESS
{ €1MO2) | (AY=AF1110EX (D)=AF108BEX(4WD
Sm e + (B)=AF1110EX (4D (E)=
NPC~3693 (CI=AFT108BEX(2WD(Fo=
REF. LEV. O PART NO. DESCRIPTION QrTy 1 P/UA R
NO. CAY (B) (C) (D) (E) (F)
1 . 194680-78350  STICKER 18,WIRE 4 4 4 4 1
e 45 ot 2 . 194680-78350  STICKER 18,WIRE 11 1 1 1
40——Q ] 3 . 194990-22130  NUT W/WASHER 6 101 1 1 5
271 26 23 4 . 194990-22140  NUT W/WASHER 8 1111 5
e s . 198448-48990  GROMMET,COOLER HOSE 1 1 1 1 o
54 44% 38@ 3 6 . 198265-51110  HARNESS A,WIRE LI R B 1
3—© 25 7 - 174501-51410  COVER, FUSE BOX 1111 1
6 8 . 198220-52820  FUSE 5A 4 4 4 4 1
22 9 e 198220~52830  FUSE 10A 2 2 2 2 1
0 & Q—*BQ 10 v 198220-52840  FUSE 13A 3 3 3 3 1
4 20 11 .. 198440-52860  FUSE 20A,BLADE 1111 1
37 . 12 . 198265-51120  HARNESS B,WIRE 111 1
Cb@ i 13 . 198265-51130  HARNESS C,WIRE 111 1 1
14 . 19826551140  HARNESS D, WIRE 1111 1
15 . 198265-51160  HARNESS F,WIRE T 11 1 1
19 16 - 198448-51410  GROMMET,WIRE HARNESS 1 1 1 1 0
17 . 198265~51200  HARNESS,STARTER WIRE 1 1 1 1 1
: A 18 . 194170-51210  GROMMET 25 1111 1
{7 B 19 . 194170-51210  GROMMET 25 101 1 1 1
ﬁ 20 . 194555-51210  GROMMET 35 101 11 1
1’8 21 21 - 198268~51230 WIRE,MAIN LEAD 1 1 1 1 a
22 . 198153-51240 LINK 1.0,FUSIBLE L T T 1
23 . 198448-51270  WIRE,HEAD LAMP LEAD 111 1 1
0 B 24 . 198463-51280  WIRE,FLASHR.LAMP LD. 2 2 2 2 1
48 24 45 25 . 198255-51290  GROMMET 23 1 1
o—?—cg %é a 15 25~ 1 . 194170-51210  GROMMET 25 1111 s 1
=18 (A=FO0Q79
9:?%@ 26 . 198268-51320  CABLE, BATTERY EARTH 1 1 1 1 o
o= : 27 . 198265-51410  CABLE, ASSY(BATTERY LN B o
48 04 45 28 . 198448-51420  RETAINER,GROMMET 11 1 1 1
Vi 29 . 194440-51620 CLAMP, WIRE HARNESS 11 1 1 1
0 14 30 . 194180-51640  CLAMP, WIRE HARNESS 1 1 1 1 1
31 . 194250-51660 BAND 250 15 15 15 15 1
12 41 32 . 194680-51670  BAND 4 4 & &4 1
33 . 194680-51670  BAND 1011 1 1
34 . 194680~51670  BAND 5 9 9 9 1
'35 . 121750-59890  CLAMP 140 3 3 3 3 1
36 . 121750~59890  CLAMP 140 1111 1
@‘(4%)(2347) 37 . 124550-77030  COVER, TERMINAL 11 1
38 . 124756-77040  COVER, TERMINAL 111 1 1
@929 (30) 39 . 124756-77040  COVER, TERMINAL 107 1 1 1
31(32) 40 . 124756~77040  COVER, TERMINAL 101 11 1
E333 {34% 41 . 198093-86180  WIRE,WASHER LEAD 11 1 1 1
35) (36 42 « 26106-060122 BOLT M &6X 12 PLATED 2 2 2 2 10
43 . 26106~060162  BOLT M 6X 16 PLATED 2 2 2 2 10
44 . 26106-080162 BOLT M 8X 16 PLATED 1 10
: N136511 Gh- 1, 26106-080122 BOLT M 8X 12 PLATED 111 1 s 10
(A=FO0079 O
45 . 19783085490  GROMMET 8,RUBBER 2 2 2 2 1
46 . 194680-78350  STICKER 18,WIRE 2 2 2 2 1
47 . 194680-78350  STICKER 18,WIRE 1111 1
48 . 198146-86160 WIRE,FLSH.EARTH LEAD 2 2 2 2 W1

(A=FO0079 >

N136511



113.

N136512

BATTERY

99.12.07

1M04 | 113, BATTERY
L CIMOR) | (AY=AF1110EX (D)=AFT0BBEX(4WD
B it + (BY=AF1T10EX(LWD(E)=
NPL-3693 {CI=AFTOBBEX(2WD(F)=
REF. LEV. O  PART NO. DESCRIPTION QrTyY I P/UA R
NO. (A> (B) (C> (D) (E) CF)
1 194990-22140  NUT W/WASHER 8 A A 5
2 198265~-51500  BATTERY 195GS51(PERU> 1 o
o2~ 1. 198153-51501  BATTERY 1111 s 0
(A=FXXXXX 3
3 . 198153-51510  SPACER (RUBBER) 2 2 2 2 1
4 . 198268~51540  RUBBER, CUSHION 4 4 4 4 1
5 . 198153-51550  COVER, BATTERY 2 2 2 2 1
6 . 198268~51560  CLAMP, BATTERY i1 11 1
7 . 198268~51570  ROD, BATTERY CLAMP A A A 1
8 . 194190-61761  RUBBER, CUSHION 2 2 2z z 1
9 26716-080002 NUT M 8 & 4 4 & 10

N136512



114.

SWITCHES

N136513

1 114. SWITCHES

99.12.07

1M05
| ¢1MO2) | (A)=AF1110EX (D)=AF1088EX (4WD
fmmm e + (B)=AF1110EX (4WD (E)=
NPC-3693 (C)=AF1088EX (2WD (F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (A (B) (C) (D) (E) (F)

1 . 198461-51180 TIMER UNIT,STARTER 11 11 1

2 . 198265-52110  STAY, SAFETY START 101 1 1 1

3 . 198360-52110  SWITCH ASSY, START 11 11 1

4 e 198360-52150  BODY COMP,STR.SWITCH 1 1 1 1 1

5 ... 198360-52320 NUT,RING 1111 1

6 ... 198360-52330  WASHER 11 1 1

7 .- 198360-52160  KEY COMPL. 1T 1 1 1

8 . 198448-52130  STAY,COMBINATION SW. 1 z 1

CASFXXXXX )

9 - 198223~52150  SWITCH,BRAKE LAMP I I B 1
10 . 198223-52150  SWITCH,BRAKE LAMP 111 1
11 . 198223-52150  SWITCH,BRAKE LAMP T 11 1
12 . 194150~52160  SWITCH, HORN 11 1 1
13 . 22217-080000  SPRING WASHER 8 111 10
14 .- 26736-080002  NUT 8 11 1 10
15 . 194150-52170  CAP, HORN SWITCH 11 1 2
16 . 198220-52180  RELAY, STARTER 111 1
17 . 194464-52190  SWITCH, SAFETY START 1 1 1 1 1
18 . 198448-52220  SWITCH, LIGHTING 11 1 0
19 . 194065-52231  SWITCH,SAFETY 11 11 1
20 . 194065-52231  SWITCH,SAFETY 11 11 1
21 . 198448-52250  SWITCH,P.T.0.LEVER 101 11 1
22 198461-52950  RELAY CA,TYPE C 5 5 5 5 1
23 129052-77920  BODY, RELAY 111 1
24 . 24311~-000180 O0-RING 1A P-18.0 11 11 10
25 . 26023-040102  SCREW M 4X 10 4 10

125-1. 26023-040102  SCREW M 4X 10 2 2 2 2 K 10
CA=FXXXXX )
26 . 26106-060122  BOLT M 6X 12 PLATED T 111 10
27 . 26106-060122 BOLT M 6X 12 PLATED 5 5 5 5 10
28 . 26106-060162 BOLT M 6X 16 PLATED 2 2 2 2 10
29 . 26106-060162 BOLT M 6X 16 PLATED 101 1 1 10
30 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
131 . 26776-120002  LOCK NUT M12 PLATED 101 1 10
32 . 26776-120002  LOCK NUT M12 PLATED 11 1 10
33 . 26776-120002  LOCK NUT M12 PLATED 11 1 10
34 . 194065-52231  SWITCH,SAFETY 11 11 1
35 . 194065-52780  STAY, BRAKE SWITCH 101 11 1
136 26106-080122  BOLT M 8X 12 PLATED 2 10
136-1 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 s 10

(A=F01338 )

N136513



115.

LAMPS

N136514

I 1MO6
{ (1M02)

+
| 115. LAMPS

+

(AY=AF1110EX
{(BY=AF11TT10EX(4WD(E)=

99.12.07
(D)=AF108BEX(4WD

NPC-3693 (C)=AFT08BEX{(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QUTY I P/UA R

NO. {AY (8 (L) (D) (B> (F)

1 - 129052~44550 SEAL, RADIATOR 2 2 2 2 1
2 - 194275~51210 GROMMET 25 2 2 2 2 1
3 - 198448~53200 HEADLIGHT L COMPL. 1 1 1 1 1
4 .. 19844853320 BULB 12V45/45W 1 1 1 1 1
5 . 19826853250 LENS L,SIDE 1 1 1 1 1
6 - 198268-53260 LENS R,SIDE 1 1 1 1 1
7 - 198448~53300 HEADLIGHT R COMPL. 1 1 1 1 1
8 .a 198448~53320 BULB 12V45/45W 1 1 1 1 1
9 - 198440~53400 LIGHT CMP,FRNT.COMB. 2 2 2 2 1
10 .. 194450-53410 BULB 12V-~23W 2 2 2 2 1
11 - 194450-53420 BULB 12V~ 5W 2 2 2 2 1
12 -e 198440~53420 LENS F 2 2 2 2 1
13 .- 19844053430 LENS R 2 2 2 2 1
14 - 19844053440 SCREW M 4X 8 8 8 8 8 1
15 .a 22222~120000 SPRING WASHER 12 2 2 2 2 10
16 as 26756~120002 LOCK NUT 12 2 2 2 2 10
17 - 198153~53410 SPRING,ADJUST 6 & 6 & 1
18 - 194065~53600 LAMP 2 2 2 2 1
19 - 19445053410 BULB 12v-234 2 2 2 2 i
20 .- 194450~53610 BULB 12v-23/8W 2 2 2 2 1
21 . 194065-53800 COVER, LAMP 2 2 2 2 1
22 - 19807161890 NUT 6,SPEED 6 6 [} 6 1
23 - 26557~060302 SCREW M 6X 30 6 6 6 6 10
24 - 198268~53230 PAD, (RUBBER) 2 2 2 2 o}

N136514



116.

METER

N136515

*
! 116. METER

99.12.07

1M07
1 €1M023 | (A>=AF1110EX {D)=AFTOBBEX(4WD
______ + {(BY=AF1110EX(4UD(E)=
NPC-3693 (CI=AFT108BEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B) (C) (DX (E) (F)
1 - 198265~56010 METER CMP,COMBNATION 1 1 1 1 0
2 - 198265~56020 TACHOMETER COMP. 1 1 1 1 o]
3 e 198448-56160 LAMP 14V/1.7W,S0CKET 1 1 1 1 4]
& .. 19826556030 CASE COMP. . LOWER 1 1 1 1 o)
5 RPN 198268-56040 FPC CMP 1 4 1 1 1
& aun 198448-56130 CASE,LOWER 1 1 1 1 1
7 PN 198448-56150 LAMP 14V/1.4W,SOCKET 7 7 7 7 0
8 “wes 198448~56160 LAMP 14V/1.7W,SOCKET 2 2 2 2 0
9 . 198448-56170 CASE,TOP 1 1 1 1 0
10 .o 198448-56180 COVER 1 1 1 1 0
11 - 198448-56190 SCREW 3X22 & <) & & 8]
12 P 129574-91580 SCREW 4X16 8 8 8 8 1
13 “a 26023030162 SCREW M 3X 16 4 4 4 4 10
14 . 198448-56050 BRACKET,COMBINAT .M. 1 1 1 1 1
15 - 26106-060122 BOLT M 6X 12 PLATED 4 4 4 & 10
16 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
17 B 194167-61650 NUT 5008 1 z 2
(A=F01338 >
18 . 19494061790 SCRFYW 3X1é6 1 z 1
(A=F01338 >
19 - 19846160590 BOLT 6% 20 2 2 2 2 1

N136515



______ 99.12.
117 . FLASHER RELAY Tam08 | 117. FLASHER RELAY 2-07

jC1MO2) | (AY=AF1110EX (p)=AF1088EX (4WD
ki . (B)=AF1110EX(4WD (E)=
NPC~3693 (C>=AF1088EX (2D (F)=
REF. LEV. O  PART NO. PESCRIPTION QrTY I P/UA R
NO. (AY (B) (C) (D) (E) (F)
1 . 194151-57100  HORN 11 11 1
2 . 198327-57200  RELAY S T 1
3 . 26106-060122 BOLT M 6X 12 PLATED 1111 10
4 . 26106-060162  BOLT M 6X 16 PLATED 2 2 2 2 10

N136516

N136516



118.

BONNET

N141827

99.12.07

| 2A03 | 118 . BONNET
| (2A02) § (AY=AF1110EX (p)=AF1088EX (4WD
Frm—mt + (B)=AF1110EX (4WD(E)=
NPC-3693 (CY=AFI088EX(2WD(FI=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. CAY (BY (C> (D) (B> C(F)
1 . 194990-22130  NUT W/WASHER 6 3 3 3 3 5
2 . 194990-22140  NUT W/WASHER 8 11 1 1 S
3 . 194990-22140  NUT W/WASHER 8 2 2 2 2 5
4 . 198268-60040  WIRE,GRILL LOCK 11 1 1 o
s . 198265-60080  STAY,RADIATOR 11 11 s
& . 198265-60100  FRAME COMP.,FRONT 101 11 1
7 . 198268-60300  BRACKET,BATTERY CMP. 1 1 1 1 1
8 . 198448-60370  LOCK,GRILL 11 1A 1
9 . 198448-60390  PLATE,WIRE 101 11 1
10 . 198265-60500  FRAME COMP.,REAR 17 1 1 1 1
11 . 198265-60650  PLATE L CMP.,RR.SEAL 1 1 1 1 1
12 198265-60700 PLATE CMP. . LOWR.SEAL 1 1 1 | 1
13 - 198268-60800 PLATE .BRAKE GUARD ki 1 1 k] 5]
14 198265-60810  PLATE,SD.LOWR.R.STAY 1 1 1 1 1
15 198268-60851  STAY FR,HARNESS 11 1 o
16 . 198265-60880  COVER,STARTER MOTOR 11 11 1
17 . 198265-60980  STAY B,SD.LWR.L LWR. 1 1 1 1 1
18 . 198268~60990  STAY B,SD.LWR.R LWR. 1 1
18- 1 . 198268-60991  STAY BCLWR,SD,LWR,R> 1 1 1 1 R O
(A=F01802 )
19 . 198265-61010  BONNET UPPER COMP. 101 1
20 - 198268-61020 BONNET S$D.,UPR.L CHMP 1 1 1 1 K
21 . 198268-61030 BONNET SD.,UPR.R CMP 1 1 1 1 1
22 . 198265-61040  BONNET,SD.,LWR.L CMP 1 1 1 1 1
23 . 198265-61050  BONNET SD.,LWR.R CMP 1 1 1 1 1
24 . 198151-61080  RUBBER 6 6 6 6 1
25 . 198265-61310  UPPER,FRONT GRILL 1T 1 1 1 1
26 - 198268-61320 LOWER.FRONT GRILL 1 1 4 1 k
27 - 198268~61330 SCREEN,UPPER C 1 1
I27-1. 198268~6133%1  SCREEN,UPPER ¢ 101 1 i s O
(A=FXXXXX >
28 . 198220~61340  SPRING 101 11 1
29 . 198268~61340  SCREEN,UPPER L 1 1
129- 1 . 198268-61341  SCREEN,UPPER L 171 11 s 0
CA=FXXXXX >
30 . 198220-61351  LOCK COMP.,CAM A A 1
31 . 198220-61357  LOCK COMP.,CAM 1 1 1
32 . 198268~61350  SCREEN,UPPER R 1 1
132-1. 198268~61351  SCREEN,UPPER R 1111 s ©
{A=FXXXXX )
33 . 198268-61360  SCREEN,LOWER C 1 1
133~ 1. 198268-61361  SCREEN,LOWER C 11 1 1 s 0
(A=FXXXXX )
34 . 198268-61370  SCREEN,LOWER L 1 9
I 34— 1 . 198268~61371  SCREEN,LOWER L 101 11 s @
{A=FXXXXX 3
35 . 198268-61380  SCREEN,LOWER R 1
I35~ 1. 198268-61381  SCREEN,LOWER R 11 11 s o
CA=FXXXXX )
36 . 198448-61410  HOOK L,LOWER 11 1 1 1
37 . 172187-61421  HANDLE, LOCK A A 1
38 . 198448-61420  HOOK R,LOWER 10111 1
39 . 198268-61440  STAY,UPPER GRILL 2 2 2z 2 1
40 - 1982868~61510 FRAME COMP.,GRILL 1 1 1 1 1
#% CONTINUE #= N141827



118.

BONNET

N141827

!
+
N

2A04 | 118 . BONNET
(2A02) |
~~~~~~ +

PC-3693

99.12.07
(DY=AF108BEX (4WD

(AY=AF1110EX
(B8Y=AF1110EX(4WD(E)=
(CO=AFT088EX(2WD(F)=

REF. LEV. ¢ PART NO. DESCRIPTION QrTY I P/UA R
NO. (AY (B} (L) (b (E) (F)
41 - 19844861570 CATCH,LOCK 4 1 1 1 1
42 . 194940~61790 SCRFW 5X1¢6 3 3 3 3 1
43 . 19494061790 SCRFW 5X16 & 4 4 4 1
44 . 198220~61800 RUBBER, CUSHION 4 & 4 4 1
45 - 19455565130 CUSHION 18 18 18 18 1
46 - 198071~65610 NUT M5,SPEED 18 18 18 18 1
&7 - 22137~060000 WASHER 6, POLISHED 1 1 1 1 10
48 - 22417-160180 COTTER PIN 1.6X18 1 1 1 1 10
49 - 26106—060122 BOLT M 6X 12 PLATED 1 10
49~ 1 . 26106-060162 BOLY M 6X 16 PLATED 1 1 1 1 s 10
(A=FD1338
50 . 26106~060162 = BOLT M 6X 16 PLATED 2 2 2 2 10
51 - 26106~060162 BOLT M 6X 16 PLATED 2 2 2 2 10
52 - 26106~060202 BOLT M 6X 20 PLATED 5 5 5 5 10
53 « 26106080122 BOLT M 8X 12 PLATED 2 2 2 2 10
54 . 26106080122 BOLT M 8X 12 PLATED 2 2 2 2 10
55 - 26106~080162 BOLT M 8X 16 PLATED 2 2 2 2 10
5é - 26106080162 BOLT M 8X 16 PLATED 3 3 3 3 10
57 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
58 - 26106~080162 BOLT ™M 8X 16 PLATED 1 1 1 1 10
59 - 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
I 60 - 26106~080162 BOLT M 8X 16 PLATED [} 6 6 6 10
I 61 - 26106~080162 BOLT M 8X 16 PLATED 2 2 2 2 10
62 . 26106~080302 BOLT M 8X 30 PLATED 2 2 2 2 10
63 - 26106~100162 BOLT M10X 16 PLATED 1 1 1 1 10
64 . 26106~100202 BOLT M10X 20 PLATED 4 10
64~ 1 . 26106~100162 BOLT M10X 16 PLATED 3 3 3 3 s 10
(A=F01338 )
65 - 26106-100202 B8OLT M10X 20 PLATED 4 10
I 65-1 . 26106100162 BOLT M10X 16 PLATED & & 4 & s 10
(A=FQ1338 >
66 - 26106-100202 80LT M10X 20 PLATED 4 10
66— 1 . 26106-100162 BOLT M10X 16 PLATED 2 2 2 2 s 10
(A=F01338 )
67 - 26106-100202 BOLT M10X 20 PLATED 4 4 4 4 10
68 - 194420-62260 RUBBER, CUSHION 4 4 4 4 1
69 - 198133-02120 BOLT M 6 2 2 2 2 1
70 . 22137100000 WASHER 10,.POLISHED 2 2 2 2 10
I 7 - 198230-61960 SPRING 1 1 1 1 1
172 - 194145-64430 GROMMET 12 1 1 1 1 1
173 - 22137-080000 WASHER 8, POLISHED 1 1 1 1 10
I 74 - 22137-120000 WASHER 12,POLISHED 1 1 1 1 10
75 N 26106~-100252 BOLT M10X 25 PLATED 2 2 2 2 W 10
(A=FD1338 >
I 76 - 198262~61010 BONNET UPPER COMP. 1 1 0

N141827



B + 99.12.07
119. BONNET SEAL [ 2A05 | 119 . BONNET SEAL
| (2402 | CAY=AF1110EX (D)=AF10BBEX (4WD
b + (BY=AF1110EX(4WD (ED=
NPC-3693 (CY=AF1088EX (2WD (F)=
REF. LEV. 0  PART NO. DESCRIPTION arry 1 P/UA R
NO. (A (B> (C) (D) (B (F)
1 . 198661~04490  TRIM,SUB-TANK 11 11 1
2 . 198153-51290  GROMMET D13 10111 1
3 . 198265-60620  URETHANE,SIDE UP.L 1111 0
4 . 198265-60630  URETHANE,SIDE UP.R 10111 0
5 - 198121-61420 SEAL,.G FRAME SIDE 2 2 2 2 1
6 . 198268-61460  SEAL 2 2 2 =2 1
7 . 198268-61470  URETHANE,RAD.F.GRILL 2 2 2 2 1
8 . 198268~61470  URETHANE,RAD.F.GRILL 2 2 2 2 1
9 . 198268-61570  URETHANE,O0.C/R PIPE 11 11 1
10 . 198265-61880  SEAL,BONNET COMP. 10111 1
11 . 198133~61970  RUBBER 380 10111 1
12 . 19844061980 STRIP,UPPER SIDE 1 1
I12-1 . 198463-88810  WEATHER STRIP 530 111 s 0
(A=FO1338 )
13 . 198133-62050  STRIP 450,WEATHER 1111 1
14 . 198146-62930  STRIP 23Q,WEATHER 1111 1
15 . 198094~62960  STRIP 180,WEATHER 10111 1
16 . 198268-60810  URETHANE (BLAKE V) 101 11 o
17 . 198230-61930  SEAL 111 A W1
(A=FO0Q79
18 - 198448~60760  URETHANE(RDTR SCRN) 10111 W
(A=F01629 O
19 . 198268-61640  URETHANE,SD.LOWER L 101 11 W 0
(A=FD1629 )
20 198268~61650  URETHANE,SD LOWER R 1119 W 0

(A=FO1629 >

N136518



120.

N136519

DASHBOARD

99.12.07

R et +

| 2406 | 120 . DASHBOARD

| (2a02>§ (AY=AF1110EX (D)=AF1088EX (4WD

e + (B)=AF1110EX (4WD(E)=

NPC-3693 (CIY=AFI108BEX(2WD (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY IP/UA R
NO. A) (B) (€Y (D) (EY (F)
1 . 198010-05290  PACKING 3 3 3 3 1
2 . 1A1040~41610  PLUG,RUBBER 1111 2
3 . 198461-60590  BOLT 6% 20 6 6 6 & 1
4 . 198448-61600  DASHBOARD 1111 o
5 . 194167~61650  NUT 5008 3 3 3 3 2
6 . 198448~61650  COVER,SWITCH HOLE 3 03 3 03 1
7 . 198448=-61660  COVER F,COLUMN 11 11 0
8 . 198448~61670  COVER R,COLUMN 111 0
9 . 194940-61790  SCRFW 5X16 4 1
9- 1 . 194940-61790  SCRFW 5X16 5 5 5 5 K 1

(A=FD1338

10 R 194555-61640  SCREW M 5X 25 3 3 3 03 1
11 . 198071-61890  NUT 6,SPEED 6 6 6 6 1
12 194167~61650  NUT 5008 [ B T W o2

CA=FO1338

N136519



121.

FENDER

N136520

99.12.07

e —— +

| 2A07 | 121 . FENDER

{ (2A02) | (AdY=AF1110EX (D)=AF1088EX(4WD

e + (B)=AF1110EX (4WD(E) =

NPC-3693 (CY=AF1088EX(2WD (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTY 1 P/UA R
NO. (A)Y (BY (C) (DY (B> (F)
1 . 194990-22140  NUT W/WASHER 8 4 4 4 4 5
2 . 194990-22140  NUT W/WASHER 8 10 10 10 10 5
3 . 26716-140002  NUT M14 4 4 4 & 10
4 . 194990~22160  NUT W/WASHER 12 4 4 4L 4 1
5 - 198265-28100 BRACKET L CMP.,LEVER 1 1 1 1 1
6 .- 194312-27880  BUSH 17X20X12 6 6 6 6 1
7 - 194065~28202 BRACKET R CMP.,LEVER 1 1 1 1 1
8 . 1E6210-63110  BUSH 17X15 4 4 4 4 1
9 . 194065-60980  GROMMET 12 12 12 12 1
10 . 194065~60990  COLLAR 55X21.7X1.6 6 6 6 6 1
11 R 198265-62110  FENDER L COMP. 1 1 1 1 1
12 . 198265—-62120  FENDER R COMP. 1 1 1 1 1
13 . 194065~62130  GROMMET 2 2 2 2 1
14 . 194065~62250 - FRAME (L), FENDER 1 1 1 1 1
15 . 194065-62260  FRAME (R), FENDER 1 1 1 1 1
16 . 194420~62410  BAR, ASSIST 2 2 2 2 1
17 . 194145-62420  RUBBER, CUSHION 4 & 4 4 1
18 . 194D65~62470  BRACKET, FENDER 2 2 2 2 1
19 194065-62690  WASHER 20X73 6 6 6 6 1
20 . 198265~85250  FRAME 1 1 1 1 1
21 . 194065~85370  BOLT M18X200 8 8 8 8 1
22 . 22137-100000  WASHER 10,POLISHED 4 4 4 4 10
23 . 22137-180000 ‘WASHER 18 6 6 6 6 10
24 . 22157-080000  WASHER 8 2 2 2 2 10
25 . 22157-080000  WASHER 8 10 10

125- 1. 22157-080000  WASHER 8 12 12 12 12 K 10

(A=F01338

26 . 22157-080000  WASHER 8 4 4 4 4 10
27 . 22217-140000  SPRING WASHER 14 & 4 b 4 10
28 . 22217-180000  SPRING WASHER 18 8 8 8 8 10
29 . 22351-060010  SPRING PIN 6X10 2 2 2 2 10
30 . 26106-080202 BOLT M 8X 20 PLATED 4 & & 4 10
31 . 26106-080202 BOLT M 8X 20 PLATED 10 10

I 31-1. 26106-080202 BOLT M 8X 20 PLATED 12 12 12 12 K 10

(A=F01338

32 . 26106-080202 BOLT M 8X 20 PLATED 2 2 2 10
33 . 26106-100252  BOLT M10X 25 PLATED 8 8 8 8 10
34 . 26116~140802 BOLT M14X 80 PLATED A S 1
35 . 26216-181102  STUD M18X110 PLATED 6 6 6 6 1
36 . 26716-180002  NUT M18 12 12 12 12 1

N136520



oo + 99.12.07

122 . AIR SHIELD PLATE | 2A08 | 122. AIR SHIELD PLATE
| (2A02) | (A)=AF1110EX (D)=AFT088EX (4WD
+—————— + (B)=AF1110EX(4WD (E) =
NPC-3693 (C)=AF10BBEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A) (B) (CY (D) (E) (F)
1 198265~62400 PLATE COMP._,AIR CUT 1 1 1 1 o
2 26106-080162 BOLT M 8X 16 PLATED 6 6 6 6 10
3 26106-100202 BOLT M10X 20 PLATED 5 S5 5 5 10
4 . 198265-62491 PLATE(GROMMET) 1 1 1 1 0
5 - 26106-100252 BOLT M10X 25 PLATED 2 2 2 2 10

N136521

N136521



123.

STEP

N136522

99.12.07

+

| 2A09 | 123, STEP

] (2A02) | (AY=AF1110EX (D) =AF1088EX (4WD

Hiitand + (BY=AF1110EX (4WD(E) =

NPC-3693 (C)=AF108BEX(2WD(F)=

REF. LEV PART NO. DESCRIPTION QITY IP/UA R
NO. (Ad (B) (C) (D) (E) (F)
1 . 194990-22140  NUT W/WASHER 8 2 2 2 2 5
2 . 194990-22140  NUT W/WASHER 8 & 4 4 4 5
3 . 198265-28310  GUIDE L,LEVER 1 1011 1
4 . 198265-28330  GUIDE R,LEVER 1 111 1
5 . 194065~33300  PEDAL, DIFF. LOCK 1 101 1 1
6 . 194312-27880  BUSH 17X20X12 2 2 2 2 1
7 . 194065-33360  GASKET 1 101 1 1
8 . 198461-60590  BOLT 6% 20 16 16 16 16 1
9 . 194065-60950  COVER 1111 1
10 . 194167-61650  NUT 5008 6 6 6 6 2
11 . 194940-61790  SCRFW 5X16 6 6 6 6 1
12 . 19413062160  RUBBER, CUSHION 4 4 4 4 1
13 . 194145-62241  BOLT 2 2 2 2 1
14 . 194065-62460  STAY 2 2 2 2 1
15 . 198265-62500  PLATE REAR CMP.,FLR. 1 1 1 1 1
16 . 198265-62530  COVER,FRONT FRONT 1 1011 o
17 . 198265-62570  COVER,REAR FRONT 1 1011 1
18 . 198265-62600 PLATE FRONT CMP.,FRL 1 101 1 1
19 . 194065-62660  COVER, CENTER 1 1011 1
20 . 198265-62670  RUBBER,FLOOR CUSHION 1 1011 1
21 . 194065-62680  RUBBER, CUSHION 6 6 6 6 1
22 . 198265-62820  STAY L,VIBPRF.RUBBER 1 L 1
23 . 198265-62830  STAY R,VIBPRF.RUBBER 1 1T 011 1
24 . 194151-63240  RUBBER, CUSHION 3 3 3 3 1
25 . 194151-63250  COLLAR 3 3 3 03 2
26 . 194065-63630  PAD 15X30X850 1111 1
27 . 22137~080000  WASHER 8, POLISHED 2 2 2 2 10
28 . 22137-080000  WASHER 8, POLISHED 3 3 3 3 10
29 . 22137-180000  WASHER 18 2 2 2 2 10
30 . 22217-080000  SPRING WASHER 8 3 3 3 3 10
31 . 22417-200200 COTTER PIN 2.0X20 2 2 2z 2 10
32 . 22417-400400  COTTER PIN 4.0X40 2 2 2z 2 10
33 . 26013-120202 BOLT W/WASHER M12X20 &4 &4 4 4 10
34 . 198461-60590  BOLT 6% 20 4 4L 4 4 1
35 . 26106-080162 BOLT M 8X 16 PLATED 6 6 6 6 10
36 . 26106~080202 BOLT M 8X 20 PLATED 8 8 8 8 10
37 . 26106-080202 BOLT M 8X 20 PLATED 4 & & 4 10
38 . 26106-080302  BOLT M 8X 30 PLATED 3 3 3 3 10
39 . 198071-61890  NUT 6,SPEED 16 16 16 16 1
40 . 198071-61890  NUT 6,SPEED 4 4 4 4 1
41 . 22157-080000  WASHER 8 2 2 2 2 10
42 . 26106-080162 BOLT M 8X 16 PLATED 2 2 2 2 10
43 . 22157-080000 WASHER 8 4 & 4 4 10

N136522



FU—— + 99.12.07

124 . SUB STEP | 2a10 | 124 . SUB STEP
| (2A02) | (AY=AF1110EX (D)=AF1088EX (4WD
e + (BY=AF1110EX (4WD (E) =
NPC~-3693 (C)=AF1088EX (WD (F) =
REF. LEV. O PART NO. DESCRIPTION QrTyY 1 P/UA R
NO. (A)Y (B) (C> () (BY (F)
1 . 198265-62710 STEP L COMP.,SUB 1 1 1 1 0
2 - 198265-62720 STEP R COMP.,SUB 1 1 1 1 o]
3 - 26106-080162 BOLT M 8X 16 PLATED 5 10
3-1 . 26106-080202 BOLT M 8X 20 PLATED S 5 5 5 s 10
(A=F00079 )
- 26106-080162 BOLT M 8X 16 PLATED 5 10
4= 1 . 26106-080202 BOLT M 8X 20 PLATED 5 5 5 S s 10

(A=F00079 )

N136523

N136523



99.12.07

o e +
125. OPERATOR SEAT { 2a11 4 125 . OPERATOR SEAT
{ (2A02) | {(AY=AF11T10EX (DI=AFI08BEX (4WD
e o e + (BX=AFT110EX (4WD(E) =
NPC~3693 (CI=AF1088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QITY I P/UA R
NO. {AY (BY (LY (D) (E) (F)
1 - 194990-22140 NUT W/WASHER B8 4 4 4 & 5
pd - 194990~-22140 NUT W/WASHER 8 4 4 4 4 5
3 . 194990~22140 NUT W/WASHMER 8 1 1 1 1 5
4 - 19431239480 SUPPORT, BREATHER 1 1 1 1 1
5 . 198240~-63110 SEAT 1 1 1 4 1
& « 198220-63120 PIN, HINGE 1 1 1 1 1
7 - 198240-63151 SUSPENSION CMP.,SEAT 1 1 1 1 9
8 .e 194990-22130 NUT W/WASHER 6 2 2 2 2 5
9 “«w 198240-52290 PLATE, SEAT SWITCH 1 1 1 1 1
10 .o 198240-63161 FRAME ,UPPER 1 1 1 1 Q
11 ow 198240-63350 HOOK ,,SPRING 1 1 4 4 1
12 aw 198240-63360 PIN 1 1 4 1 1
13 aa 198240-63370 PIN 1 1 9 1 1
14 “- 198133-63380 SPRING,SEAT 2 2 2 2 1
15 . 198240-63570 NUT 4 4 &% &4 1
16 . 198240~63820 SUPPORT ,DEFEAT LOCK 1 1 1 1 1
17 aa 198240~-63880 BUSH 14X15X22 4 4 & 4 1
18 - 22137-100000 WASHER 10,POLISHED 1 01 1 1 10
19 “a 26116-060162 BOLT 6X16 2 2 2 2 10
20 - 26116-100554 BOLT M10X 55 PLATED 1 1 1 1 10
21 . 198265~-63210 BRACKET B,SEAT COMP, 1 1 1 1 1
22 - 198220~-63240 RUBBER 2 2 2 2 4
23 - 198265-63250 BRACKET A,SEAT COMP. 1 ki 1 1 1
24 N 198240-63500 ADJUSTER, BELT 1 1 1 1 1
25 .o 19415001190 KNOB, THROTTLE LEVER 4 1 1 1 1
26 - 198240~863510 ADJUSTER, BELT 1 1 1 1 1
27 « 194205-63550 BREATHER, AIR 1 1 1 1 1
28 . 194640-63560 PIPE, AIR BREATHER 1 1 4 1 1
29 N 198133-638410) RUBBER, CUSHION 2 2 2 2 1
30 . 22417250300 COTTER PIN 2.5X30 2 2 2 2 10
31 - 26106~080122 BOLT M 8X 12 PLATED ] 4 1 1 10
32 - 26106-080162 BOLT M 8X 16 PLATED 4 4 4 4 10
33 - 26106080202 BOLYT M 8X 20 PLATED & 4 4 4 10
34 - 26106-080202 BOLT M 8X 20 PLATED 1 1 1 4 10
35 - 194440~51620 CLAMP, WIRE HARNESS 1 1 4 1 4

N136524

N136524



126.

SEAT BELT

N136525

99.12.07

| 2A12 | 126 . SEAT BELT
{ €2A02) | (AY=AF1110EX (D)=AF1088EX (4WD
el + (B)=AF1110EX (4WD(E)=
NPC-3693 (CY=AF1088EX(2WD(F)=
REF. LEV. 0  PART NO. DESCRIPTION arTyY I P/UA R
NO. (A (B) (C) (DY (E)Y (F)
1 . 198133-63410  BELT 10111 1
2 . 198220-63420  BELT,BUCKLE SIDE 101 11 o
3 e 198245-63460  BOLT 7/16-20UNF 2 2 2 =2 1
4 .. 198220-63470  NUT 7/16-20UNF 2 2 2 2 1
5 .. 198220-63500 BELT,TANG SIDE 11 11 0
6 .. 198220~63570  COVER 2 2 2 2 1
7 .. 22137-110000  WASHER 11 2 2 2 2 10
8 .. 22217-110000  SPRING WASHER 11 2 2z 2 2 10

N136525



e + 99.12.07
127 . TOOL BOX | 2813 | 127 . T00OL BOX
| (2A02) | (A>=AF1110EX (DY=AF1088EX (4WD
fm————— + (B)=AF1T110EX (4WD(E)=
NPC-3693 (C)=AF1088EX (2WD (F)=

REF. LEV. © PART NO. DESCRIPTION Q' TY IP/UA R
NO. (A) (B) (C) (p) (E)Y (F)

1 19406533360 GASKET 2 2 2 2 1

2 194065-63620 PAD 16X50X560 1 1 1 1 1

3 194065-64300 BOX, TOOL 1 1 1 1 1

4 106530-13710 BRACE 2 2 2 2 1

5 26021-050122 SCREW M 5X 12 & 4 4 4 10

[} . 26106-080162 BOLT M 8X 16 PLATED 8 8 8 8 10

N136526

N136526



128. LABELS

26 {(27)

= Ty ese

39 {40}

[

3

=)

[—r—

&,

e AT

S

pmy sy
pras

&

99.12.07

N sT]

i

T TR

(

16 20 34 14140

F

Reempince 1 manguarn 5

" 34 35
WANMAR

36

!F—“TT—T—

a8
WANMAR]

18 117836 l‘S

N136633

2a14 | 128 . LABELS

{1 (2A02) | C(A>=AF1110EX (D)=AF108BEX (4WD

------ + (BY=AF1110EX(4WD(E) =

PC~3693 (C)=AF1088EX(2WD(F)=

REF. LEV. 0  PART NO. DESCRIPTION arTy I P/UA R
NO. CAY (BY (£> (D) (EY (F>
1 . 198153-65351  LABEL ,HORN 17 1 11 s]
2 . 198221-65740  LABEL, MFWD 101 11 1
3 . 194240-65441  LABEL, DIFF. LOCK 1111 1
4 . 198265-65470  LABEL,BRAKE LOCK T T B 1
5 R 198265-65510  LABEL ,ACCEL.LEVER T 111 1
6 . 198265-65550  LABEL,LUB.OIL 1111 1
7 . 198265-65570  LABEL,SLOW RTN.VALVE 1 1 1 1 1
8 . 198265-65640  LABEL ,MACHINE SPEED 1111 1
9 . 19826565680  LABEL,SCV 101 11 1
10 R 198265-65690  LABEL,FUEL INDICAT. 1 z 1

(A=FXXXXX 3

11 . 198265-65710  LABEL, HIGH-LOW SHIFT 1 1 1 1 1
12 . 198265-65720  LABEL ,KEY SWITCH 101 11 1
13 . 198265-65760  LABEL,P.T.0.CHANGE 1T 01 11 1
14 . 198265-65780  LABEL,FUSE 101 11 1
15 . 198265~65790  LABEL,P.T.0. 101 11 1
16 . 198265~65850  LABEL ,DRAIN 1111 1
17 . 198265-65860  LABEL ,POSITION 101 11 1
18 . 198265~65870  LABEL .DRAFT i1 11 1
19 . 198265~65880  LABEL ,HINGE STOPPER 101 1 1
20 . 198265-65950  LABEL,.PST RUBBR.HOSE 1 1 1 1 1
21 . 194940-61790  SCRFW 5X16 I I B 1
22 . 198265~65970  LABEL,CLUTCH CYL. 1111 1
23 . 198265-65980  LABEL,ENGINE OIL O T B 1
24 . 198265-65580  LABEL,MODEL LR T 1 11 1
25 . 198265~65590  LABEL,MODEL RR 1701 11 1
26 . 198265-65600  MARK L,MODEL 11 1
27 . 198265-65610  MARK R,MODEL 11 1
28 R 194940-61790  SCRFW 5X16 11 11 1
29 . 198071-65610  NUT M5,SPEED L T B 1
30 . 198071-65610  NUT M5,SPEED 2 2 2 2 1
31 . 198440-64770  EMBLEM 1111 1
32 . 198448-65590  MARK T 0111 1
33 . 194555-65130  CUSHION 101 11 1
34 . 198153-65170  MARK (YANMAR) 2 2z 2 2 1
35 . 198265-65770  LABEL,P.T.0.CLUTCH 1 1 1 1 s}
36 . 1A6150-91321  LABEL,OPERAT.PROCED. 1 1 1 1 1
37 . 194555~65130  CUSHION 2 2 2 2 1
38 . 194765-64770  LABEL, YANMAR 101 11 1
39 . 198262-65600  MARK L ,MODEL 101 0
40 . 198R62-65610  MARK R,MODEL 11 o]
&%= 1 . 198011-65180  LABEL ,4WD 2 1

N136633



e . 99.12.07

137 . BACK MIRROR{ADDITIENAL ITEM | 2415 | 137 . BACK MIRROR(ADDITIENAL ITEM
| (28025 | (AY=AFT110EX  (DI=AF1D8BEX(4WD
y + (B)=AF1110EX (4WD(E)=
NPC-3693 (C)=AF108BEX (2WD (F)=
REF, LEV. O PART NO. DESCRIPTION Q7Y IP/UA R
NO. (A) (B) (O (B () (P
1. 111 1
S I B 1
3 111 1
4 T 1 0
5 (O B T 1
6 111 10
7 Tt 1 10
8 (N I B 10

194990-22160  NUT W/WASHER 12 1
2 . 198220-63340  SPRING
3 . 198640-64100  MIRROR, REAR VIEW
- 1984648-64310 STAY(R~VW MIRROR LD
. 198133~64400  GROMMET
. 22137-120000  WASHER 12,POLISHED
. 22137-160000  WASHER 16,POLISHED
. 22351-060040  SPRING PIN 6X40
4 {
(=}
=

(D)
—

1 & N140607

N140607



138.

LABEL (SAFETY (ADDITIONAL [TEM

99.12.07

N140608

| 2A16 | 138 . LABEL(SAFETY(ADDITIONAL ITEM
| (2AG2) | (A)=AF1110EX (D)=AF1088EX (4WD
p - + (B)=AF1110EX(4WD(E)=
NPC—~3693 (C)=AF1088EX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (BY (C) (DY (B (F)
1 - 198163-65350 DANGER ,ROTAT.SHAFT 1 1 1 1 0
2 - 198163-65400 WARNING,EXT.CONTROL 1 1 1 1 0
3 - 198163-65930 CAUTION, MUFFLER 1 1 1 1 0
4 - 19816365940 CAUTION,SAFETY COVER 1 0
4= 1 . 198163-65940 CAUTION,SAFETY COVER 2 2 2 2 K a
(A=FQ0079 )
5 - 198265-65670 LABEL ,EXT.HYDR.PRES. 1 1 1 1 1
6 - 1A6150-91251 LABEL ,RAKE CAUTION 1 1 1 1 1
7 - 19826565750 LABEL ,BRAKE CONNECT. 1 1 1 1 1
8 - 198265-65910 LABEL ,HYDR.P.WARNING 1 1 1 1 1
9 - 198265-65920 LABEL ,RADIATR.DANGER 1 1 1 1 1
10 . 198265-65930 LABEL ,EXH.WARNING 1 1 1 1 1
11 - 198265-65940 LABEL ,ROPS:CAUTION 1 1 1 1 1

N140608



A . 99.12.07
129 . TOP LINK | 2B0O3 | 129 . TOP LINK

| <2B02) | CAd=AF1110EX (D)=AF1088EX (4WD

A . (B)=AF1110EX (4WD (E) =

NPC-3693 (CO=AF1088EX (2D (F)=

REF. LEV. 0  PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A (B) (C) (D) (E) (F)
1 . 198265-71110  LINK, TOP 11 11 1
2 .. 198265-71130  HANDLE 11 11 1
3 .. 198153-71140  ROTARY PARTS 2 2 2 2 1
4 .. 198153-71150  GASKET 2 2 2 2 1
s .. 198265-71500  TURNBUCKLE 11 1 1 1
6 .. 198153-71601  LINK,TOP 10111 1
7 e 198153-71701  LINK L,TOP 101 1 1 1
8 .. 198153-71810  PIN,LOCKING 2 2 2 2 1
9 . 194065-71240  PIN, TOP LINK 11 11 1
10 . 194180-71260 PIN 25 1011 1
11 . 194065-71350  HOOK, TOP LINK 101 1 1
12 . 794130-71410 PIN ASSY,BALL SOCKET 2 2 2 2 5
13 . 22217-100000  SPRING WASHER 10 2 2 2 2 10
" . 26716-100002  NUT 10 2 2 2 2 10

N136529

N136529



130.

LIFT LINK R

N136530

99.12.07

| 2804 | 130, LIFT LINKR
{ (28023 (AY=AF1110EX (DY=AF1088EX (44D
R + (B)Y=AF1110EX (4WD(E)=
NPC~3693 (CI=AF1088EX (2WD (F)=
REF, LEV. 0  PART NO. DESCRIPTION QiTY 1 P/UA R
NO. CAY (B (L) (D) (E) (F)
1 . 141120-71070  GRIP, WHEEL ADJUST 101 1 1 1
2 . 794130-71410  PIN ASSY,BALL SOCKET 1 1 1 1 5
3 . 794065-72100 LINK R COMP. LIFT 10111 1
4 .. 194320-47860  BOLT 1111 1
5 . 194065-72111  JOINT (R) 101 1 1 1
6 .. 194065-72120  HOUSING, ADJUST 1111 1
7 v 194065-72130  GEAR ASSY, ADJUSTING 1 1 1 1 1
8 .. 194065-72140  SPRING WASHER 10 1111 1
9 . 194065-72150  SPRING WASHER 10 1111 1
10 . 194065-72160  PINION, ADJUST 10111 1
11 . 194065~72172  HANDLE,ADJUSTING 1111 1
12 . 194065~72191  STOPPER L R B 1
13 .- 194065~72350  YOKE, LIFT LINK 10111 1
14 e 194065-724D0  JOINT, CROSS 11 11 1
15 ene  194065-11280 BUSH 24X27X20 2 2 2 2 1
16 . 194065~72420  PIN, CROSS JOINT 101 11 1
17 i 194065-72440  WASHER 28 171 1 1 1
18 - 194065-72461  SPRING PIN 6X20 1111 1
19 . 194065-72500  NIPPLE MT&X1,GREASE (I T 1
20 we.  24550-013150  BUSHING 13X15 2 2z 2 z 1
21 . 194065-72550  PIN, LIFT YOKE 11 11 1
22 . 194065-72560  WASHER 1111 1
23 .o 22217-100000  SPRING WASHER 10 1111 10
24 v 22217-100000  SPRING WASHER 10 4 4 4 4 10
25 e 22312-040060 PIN 4X6,STRAIGHT 1111 1
26 . 22351-050014  SPRING PIN 5X14 10111 10
27 e 22351-060020  SPRING PIN 6X20 2 2z 2 2 10
28 .- 24311-000120 O-RING 1A P 12.0 1111 10
29 . 24520-511060  THRUST BEARING 101 1 1 1
30 .. 24761-060000  NIPPLE MT6X1, GREASE 1 1 1 1 1
31 .. 24761~-060000  NIPPLE MT6X1, GREASE 1 1 1 1 1
32 e 24761-060000  NIPPLE MT6X1, GREASE 1 1 1 1 1
33 .. 26013-080252 BOLT M 8X 25 2 2z 2 2 10
34 .. 26116-100302  BOLT 10X30 & & 4 4 10
35 . 194065-72450 PIN, LIFT ARM 101 11 1
36 . 194180~72950 PIN ASSY, LOCK 101 11 1
37 . 1A1040-76110  CIRCLIP 11 101 11 10

N136530



99.12.07

e +
131. LIFT LINKL | 2BO5 | 131 . LIFT LINKL
{ (2BO2D | (AY=AF1110EX (D)=AFTOBBEX(4WD
o e e + (B)=AF1110EX(4WD(E)=
NPC-3693 {CI=AF10BBEX(2WD(F)=
REF. LEV. O PART NO. DESCRIPTION QTY I P/UA R
NO. CAY (BY (C) (b)Y (E) (F)
1 . 794130-71410 PIN ASSY,BALL SOCKET 1 1 1 1 5
2 - 794065-72200 LINK L COMP, LIFT 1 1 1 1 1
3 - 194320-47860 BGLTY 1 1 1 1 1
4 - 194065-72300 LINK ASSY, LIFY 1 1 1 1 1
5 . 194065-72350 YOKE, LIFT LINK 1 1 1 1 1
& . 194065-72400 JOINT, CROSS 1 1 1 1 1
7 .o 194065-11280 BUSH 24X27X20 2 2 2 2 1
8 . 194065-72420 PIN, CROSS JOINT 1 1 1 1 1
9 . 194065-72440 WASHER 28 1 4 1 1 1
10 .e 194065-72550 PIN, LIFT YOKE 1 1 1 1 1
11 .o 19406572560 WASHER 1 1 1 1 k
12 oe 22217-100000 SPRING WASHER 10 1 1 1 4 g
13 . 22312-040060 PIN 4X6,STRAIGHT 1 4 4 1 1
14 . 24761-060000 NIPPLE MT6X1, GREASE 1 4 ] 1 1
15 e 24761-060000 NIPPLE MT6X1, GREASE 1 1 1 1 1
16 - 194065-72450 PIN, LIFT ARM 1 1 1 1 1
17 - 194180-72950 PIN ASSY, LOCK 1 1 1 1 1

N136531

N136531



132.

LOWER LINK & CHECK CHAIN

99.12.07

| 2B0O6 | 132. LOWER LINK & CHECK CHAIN

1 (2802) | (A)Y=AF1110EX (D)=AF1088EX(4WD

e + (B)=AF1110EX (4WD(E)=

NPC-3693 (CI=AF1088BEX (2WD(F)=

REF. LEV. O PART NO. DESCRIPTION QrYyY I P/UA R
NO. (AY (BY (C) (D) (E) (F)
1 - 194274-13580 SPRING WASHER 12 8 8 8 8 2
2 - 19436124140 STUD M12X40 8 8 8 8 1
3 - 194280-34170 WASHER 16 8 8 8 8 4
4 - 198265-73000 LWR.LINK & CHK.CHAIN 2 2 2 2 1
5 .- 198265-73100 LINK CMP;LOWER (49) 2 2 2 2 1
6 . 198265-74010 CHAIN COMP.,CHECK 2 2 2 2 1
7 - 198265-74100 CHAIN F,CHECK 2 2 2 2 1
8 ana 198265-74140 SHACKLE 2 2 2 2 1
9 - 194065-74150 PIN, CHECK CHAIN 2 2 2 2 1
10 - 198265-74150 TURN BUCKLE 2 2 2 2 1
11 e 19826574160 WASHER,CHECK CHAIN 2 2 2 2 1
12 “as 19826574200 CHAIN R,CHECK 2 2 2 2 1
13 - 22217-180000 SPRING WASHER 18 2 2 2 2 10
14 cee 22417-600400 COTTER PIN 6.0X40 2 2 2 2 10
15 e 26736-180002 NUT M18 2 2 2 2 1
16 . 26756-200002 LOCK NUT M20 PLATED 2 2 2 2 1
17 - 194145-73150 SPRING 1 1 1 1 1
18 - 19406573410 PIN, HINGE 2 2 2 2 1
19 - 194065-73420 BRACKET (L), LINK 1 1 1 1 1
20 - 19406573430 BRACKET (R}, LINK 1 1 1 1 1
21 - 19406573440 BOLT 16X40 8 8 8 8 1
22 - 194065~74310 BRACKET, CHAIN 1 1 1 1 1
23 - 194065~74320 BRACKET, CHAIN 1 1 1 1 1
24 - 22217-200000 SPRING WASHER 20 2 2 2 2 10
25 - 22312-160280 PARALLEL PIN 16X28 4 4 4 4 1
26 - 26736-200002 NUT M20 2 2 2 2 1
27 - 22157-200000 WASHER 20 2 2 2 2 10

N136532

N136532



133.

DRAW BAR HITCH

N136533

99.12.07

| 2807 | 133 . DRAW BAR HITCH

[ €2BO2) | (AY=AF1110EX (D)=AF1088EX (4WD

i ¥ (B)=AF1110EX(4WD(E)=

NPC-3693 (C)=AF1088EX (2WD (F)=

REF. LEV. O  PART NO. DESCRIPTION QrTy I P/UA R
NO. (AY (B (L) (D) (B> (F)
1 . 174810-29110  BOLT 14X32,COLLAR HD &4 4 4 4 1
2 . 198265~75700  BRACKET R,DRAWBAR 1T 111 1
3 . 198265-75710  DRAWBAR W 1 1 1 1
4 - 198265-75720  BRACKET F,HITCH (O T 1
5 . 198265-75750  PIN COMP.,HITCH 1111 1
6 . 194080-75790  PIN 28, SNAP 11 1 5
7 - 198265-75810  HITCH,LOWER T 1 1 1
8 . 198268-75820  SPACER,DRAWBAR 111 1
9 . 198265-75780  PIN,DRAWBAR CMP 1111 0
10 . 195397-27810  PIN 19X92,HEADED 2 2 2 2 1
11 . 19826575770  PLATE(HITCH PIN) 1111 0
12 . 22217-160000  SPRING WASHER 16 2 2 2 2 10
13 . 22217-160000  SPRING WASHER 16 4 4 4 4 10
14 . 22217-160000  SPRING WASHER 16 4 4 4 4 10
15 . 22360-190000  SNAP PIN 19 2 2 2 2 10
16 . 198265-75820  BOLT 16X195 11 11 a
17 . 26116-160352  BOLT M16X 35 PLATED 4 & 4 & 1
18 . 26116-160352  BOLT M16X 35 PLATED 4 & & & 1
19 . 26116161552  BOLT 16%155 11 1 1
20 . 26716-160002  NUT M16 2 2 2 2 10
21 . 198220~63340  SPRING 111 1
22 . 198265-75830  CASTLE NUT 16 T 1 11 0
23 . 22417-400400  COTTER PIN 4.0X40 11 11 10

N136533



o + 99.12.07
134 . SAFETY FRAME | 2¢03 | 134 . SAFETY FRAME
1 (2€02) | (A)=AF1110EX (D)=AF1088EX (4WD
et + (B)=AF1110EX (4WD(E)=
NPC-3693 (CO=AF1088EX (2WD (F)=
REF. LEV. © PART NO. DESCRIPTION QETY I P/UA R
10— NO. (AY (B (C) (D) (E) (F)
1 . 194555-04260  PACKING, RUBBER 4 1
2 . 194990-22140  NUT W/WASHER 8 4 5
3 . 194145-62260  RUBBER, CUSHION 4 1
4 . 194802-63330  COLLAR 4 1
5 . 198255-82640  STAY, HINGE PLATE 4 1
6 . 198265-85100  FRAME COMP.,SAFETY 11 1 1
7 . 198265-85740  ROOF 1 1
8 . 22217-140000 SPRING WASHER 14 12 12 12 12 10
9 . 26013-140452  BOLT M14X 45 4 1
10 . 26106-080352 BOLT M 8X 35 PLATED 4 10
11 . 26116-140352  BOLT M14X 35 PLATED 12 12 12 12 1
12 . 26716-140002  NUT M14 12 12 12 12 10
113 . 198265-85800  ROOF CMP LI 0
I 14 . 22157-080000 WASHER 8 A A 10
115 . 26106-080202 BOLT M 8X 20 PLATED 4 4 4 10

AF 1110EX (4WD
AF 10BBEX (2WD
AF1088EX (4WD

15—&

N141828

N141828



99.12.07

e +
135 . STANDARD. TOOLS | 2C04 | 135, STANDARD TOOLS

[ 2C02> | CAY=AF1110EX (D)=AF1088EX (4WD

e + (B)=AF1110EX(4WD(E)=

NPC~3693 (C)=AF108BEX (WD (F)=

REF. LEV. O PART NO. DESCRIPTION Q'TY I P/UA R
NO. (A)Y (BY (C) (D> (EY (F)
1 - 19464038340 PIPE 6X10X1000 1 1 1 1 1
2 - 794180-82100 TOOL KIT,STANDARD 1 1 1 1 1
3 .- 194740-80121 HAMMER 1 1 1 1 1
&4 - 194180-82100 WRENCH ASSY, WHEEL 1 1 1 1 1
5 wan 194180-82110 WRENCH, WHEEL 1 1 1 1 1
6 . 194180-82120 HANDLE, WRENCH 1 1 1 1 1
7 “ea 22372-120000 SNAP PIN 12 1 1 1 1 10
8 .ea 22487-120500 PIN 12X 50 1 1 1 1 1
9 “e 194130-82190 GUN, GREASE 1 1 1 1 1
10 . 104200~92350 DRIVER, SCREW 1 1 1 1 1
11 .- 28110~-080100 WRENCH 8X10 1 1 1 1 1
12 ae 28110~120140 WRENCH 12X14 1 1 1 1 1
13 .o 28110~170190 WRENCH 17X19 1 1 1 1 1
14 .- 28110-220240 WRENCH 22X24 1 1 1 1 1
15 .. 28110-260320 WRENCH 26X32 1 1 1 1 1
16 .- 28110-270300 WRENCH 27X30 1 1 1 1 1
17 . 28160-170190 WRENCH 17X19,0FFSET 1 1 1 1 1
18 . 28170~-001500 PLIERS 150 1 1 1 1 1
19 - 194320-82110 JACK 1 1 1 1 1

Ha2)430408)06)

e

N136535

N136535



(MF NO.NPC-3693) | 2KO1 } k%% PARTS INDEX w%% 99.12.06 P. 1
o e +
PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF.  LOC {  PART NO. GRP. REF.  LOC.
NO. NO. NO. | NO. NO. NO. | HO. NO. NO. | NO. NO. NO.
1A1040-28470 89 3 7007 | 119000-17280 & 28 1C06 | 119032-61700 16 138 1005 | 121254~77521 20 36 1010
1A10460-41610 120 2 2706 | 119000-11810 4 9 1€06 | 119100-51081 15 10 1002 |} 121254-77541 20 36 1010
1A1040-76110 130 37 2B04 | 1190080-51050 15 7 1002 | 119100-51091 15 11 1002 1 121254~77571 20 14 1010
1A1120-71070 130 3 2B04 | 119000-57060 1% G 902 | 119100-51560 15 51 1002 | 1212564~77581 20 15 1610
1A6150-91251 138 6 2416 | 119000-51101 15  13A 1002 | 119100~61430 16 30 1D04& | 121254-77590 20  1é 1010
1A6150-91321 128 38 2A14 1 119000-51161 15 20 1002 | 119107-13190 6 12 1609 | 121254-77600 20 19 1010
1A6502-34960 85 28 1402 | 119000-51170 15 21 1002 | 23 TC09 | 121254-77640 20 17 D10
38 1402 | 119000-51181 15 22 1p02 | 119117~12570 22 8E 1E03 | 121254~77661 20 22 1010
1A6502-34970 85 29 1J02 | 119000-51201 15 23A  1b02 | 139 4B 1E12 | 121254~77670 20 32 1010
39 1402 | 119000-5133G 15 %5 D02 | 119129~77210 =20 20 1010 | 121254-77681 20 23 D70
1A6502-34980 85 30 1402 1 119000-51410 15 44 1002 | 119129~77220 20 21 1010 | 121254~776%0 20 24 1010
40 1402 | 119000-51450 15 45 1002 | 119131~18320 & 14 1C09 | 121254-77700 20 25 1010
146503-14800 43 28 1F16 | 1190600-51517 15 52 1002 | 119160-12540 22 8C  1ED3 | 121254-77730 20 28 D10
38 1F16 | 119000-51530 15 53 1002 | 139 4¢ 1E12 ] 121254-77770 20 33 1010
1A6503-14810 43 29 1F16 | 119000-51550 15 54 1002 | 119171~-11370 4 19 1006 | 121254~77780 20 37 1010
39 1F16 | 119000-515¢0 15 55 7502 | 119171-77330 21 2 iD11 | 121254-77790 20 38 570
1A6503-14820 43 30 1F16 | 119000-51580 15 . 56 1002 | 119173-22300 9 22 1€12 | 121254-77810 20 39 1p10
40 1F16 | 119000-51590 15 57 1002 | 119174~-01200 1 20 1C03 | 121257-55720 139 36 1E12
1A6511-34900 85 48 1402 | 119000-51650 15 58 1002 | 119175-51030 15 5 1002 | 121257-55731 13% 37 TE12
58 1403 | 119000-51800 15 71 1p02 | 119175-51070 15 83 1002 | 121750-598%90 14 39 1001
1A6511-34910 85 4% 1402 | 119000-51900 15 72 1002 | 119175-51340 15 36 1p02 | 26 18- 1 1E08
5% 14035 | 119600-52660 17 i 006 | 119187-61071 16 6 0064 | 192 35 THOS
1R6511-34920 85 50 1402 | 119000~52100 17 8 1006 | 119187-61310 16 40 1004 | 36 1M03
60 1403 | 119000-52150 17 13 1006 | 11918761500 16 34 1004 | 121820-52020 17 3 1006
106140-42120 5% 27 1612 | 119000-53100 18 G 7007 | 119187~61551 16 109 1005 | 121820-52070 17 7 10086
1¢6281~-52320 54 7 1613 | 119000-61052 16 5 1004 | 119187=61612 16 42 1004 | 121820-52110 17 9 1006
1€6360~65700 104 35 1L01 | 119000-61080 16 66 1004 | 119187~61710 16 137 1005 | 121820-52140 17 12 1006
1E4320~74540 102 13 TK15 | 1190006-61120 16 10 1004 | 11925544660 22 20 1E03 | 121820-52160 17 14 D08
1E6190-54170 41 17 1F14 | 119000-61140 16 11 1004 | 139 16 1E12 | 121820~-52170 17 15 1006
1E6210-54920 71 29 1H14 | 119000-61150 16 12 1004 | 119266-59580 19 46 1008 | 121820-52180 17 16 1D06
73 29 1i01 | 119000-61160 16 13 1004 | 119305-59120 18 29 1007 | 121820-52190 17 17 1006
1E6210-63110 106 29 1L04 ] 119000-61170 16 14 1004 | 119560-59040 19 40 1p08 | 121820-52200 17 18 1006
1219 . 8 2A07 | 119000-61180 16 15 1004 | 119560-59110 22 34 1E03 | 121820-52210 17 19 1006
1E6480-87490 106 16 TL04 | 119000-6771%0 16 16 1004 | : 139 43 TE12 | 121820-52230 17 20 D06
22 1L04 1 119000-61200 16 17 1004 | 119560-59120 19 41 1008 | 121820-52300 17 21 1006
101504-55101 26 29 1E08 | 119000-61300 16 21 1004 | 119573-51200 15 23 1002 | 121820-52510 17 24 1006
102103-55520 139 33 TE12 | 119000-61370 1486 22 1904 [ 119593-11300 & 41 ic06 | 121850~-11150 & 17 TC08
103854~03400 11 2 1¢14 | 115000-61320 16 23 1p04& | 119593-51100 15 13 1p02 | 121850-11180 4 18 106
103854~03430 11 3 1614 | 119000-61340 16 24 iD04 | 119625-11870 4 20 1C06 | 121850-21130 9 10 112
104200-55321 13930 TE72 | 119000-61380 16 26 1004 | 119625-11880 L2 €06 | 121850-21290 9 A CT2
104200-55330 139 31 1E12 | 119000-61400 16 27 1004 | 119625-11900 4 22 1€06 | 7 1¢12
104200-55750 139 38 1E12 | 119000-61470 16 32 1004 | 119860~-34810 12 7 1C15 | 11 5 1C14
104200-92350 135 10 2C04 | 119000-61490 16 33 1004 | 120323-61060 16 152 1005 | 121850-21680 9 9 cie
105010-39140 13 10 1¢16 | 119000-61500 16 140 1D05 | 120323-61070 16 7 1004 | 9- 1 1c12
105425-01690 311 1€05 | 119000-61630 16 50 1004 | 120323~61470 16 136 1005 | 121850-21920 9 5 ic12
106530-13710 127 A 2A13 | 119000-61801 16 586 1004 1 121250~49110 19 16 1008 | L8 1571 1607
110250-558610 139 34 1E12 ] 119000-61850 16 61 1004 | 121250~59550 19 9 1008 | 51 7- 1 1610
114250-39450 13 1A 1¢16 | 119000-561880 16 101 1005 | 121252-39150 13 4 1€16 | 121850-51700 13 70 1002
114250-53080 18 g 1507 | 119000-87890 16 102 1005 | 121254~77402 20 2 1010 | 121850~61600 16 148 1905
114250-53120 18 12 1007 | 119005-12950 22 86  1E03 | 121254-776410 20 3 1010 | 121855-59880 19 17 1008
114250-53130 18 13 1007 ! 119005-35100 12 8 1C15 | 121254~77420 20 4 1010 | 17- 1 1008
114250-53140 18 14 7607 | 119005-59530 19 15 D08 [ 121254-77430 20 5 1010 | &2A D08
114250-53210 18 15 1007 | 119005-59531 19 15~ 1 1DOB | 121254-77480 20 10 1010 | 121855-61910 16 99 1905
114250-53400 18 16 1007 1 119017-39610 13 27 1€16 | 121254~77511 20 34 1010 | 121950~28401 11 19 1C14




(MF NO.NPC-3693) 2k02 | xx% PARTS INDEX #x%x 99,12.06 P. 2
—————— +

PART NC. GRP. REF. LOC i  PART NO. GRP. REF. LO0C. | PART NO. GRP. REF. LoC {  PART NO. GRP. REF. LOC.

NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.

124160-39450 13 1 1¢16 | 129155-51270 15 30 1002 | 172510-76320 93 28 1K0& | 194065-21230 52 3 76717

124250-49351 14 33 1001 | 129155-51280 15 31 1002 | 172510~76350 93 29 1K0& | 194065-21240 52 4 1611

124410-51861 17 2 1006 | 129155-610%0 16 139 1005 | 101 44 1K13 | 194065-21420 51 1 1610

124450-01610 3 3 1C05 | 129155-61460 16 31 1004 | 45 TK13 | 194065-21850 50 7 1609

124465-44950 14 35 1p01 | 129335-59090 22 33 1E03 | 174501-51410 112 7 1M03 | 194065-22050 52 5 1611

124550-77030 112 37 1M03 | 139 42 1E12 | 174810~29110 133 1 2B07 | 194065-22120 51 3 1610

124610-48610 14 24 1901 | 129418-18320 & 5 1C09 | 174810~-46270 103 6 TK16 | 194065~22190 51 A 1670

124610-49290 14 25 1001 | 129450-55702 139 29 1E12 | 175022~-49700 26 19 1E08 | 194065-22230 51 5 1610

124610-49291 14 25~ 1 1D01 | 129457-77880 22 36 1E03 | 175022-49730 108 30 1L06 | 194065-22240 57 4 1616

124610-51970 16 2 004 | 139 45 TET2 | 175022-49740 26 20 TEO8 | 194065-22270 52 ) 1611

124610-77010 20 1 1010 | 129466-44510 22 16 1EQ3 | 178073-01200 136 2 1106 | 194065-22280 52 7 1611

124610=77550 20 13 1010 | 139 12 1E12 ] 192154=24690 136 34 1106 | 194065-22301 52 9 1611

126616-61540 16 146 005 | 129550~49090 22 30 TEG3 | 192157~26460 136 40 7106 | 194065~22320 52 13 7671

124732-77340 21 3 111 | 139 26 1E12 | 192163-24641 136 20 1106 | 194065-22460 53 1 1612

124756-77040 112 38 1M03 | 129550-49101 22 28 1EG3 | 192180-22620 50 13 1609 | 194065-22710 52 16 1611

39 ino3 | 139 24 TE12 | 192180-22630 50 14 1609 | 194065-23200 55 3 1614

40 1M03 | 129574-91580 116 12 1M07 | 192180-22660 50 15 1609 | 194065-24120 80 4 1113

124766-59050 19  37A  1p08 | 129612-12650 22 8F 1E03 | 1921803-22790 50 16 1609 | 194065-24140 57 7 1616

22 35 1E03 | 139 4F TET12 | 192180-22840 50 77 1609 | 80 15 TI13

26 21 1E08 | 129792-39410 13 18 1C16 | 192180-22851 50 18 1609 | 194065-24150 57 10 1616

22 1E08 | 129792-39610 13 13 116 | 192180-22860 50 19 1609 | 194065-24160 57 11 1616

23 TE08 | 129900-14100 7 5 110 | 192180-22870 S0 20 1609 | 194065-24170 5 48 1104

32 1E08 | 129900-21200 9 3 1C12 | 192180-22890 50 21 1609 | 194065-24180 57 8 1616

35 1E08 | 129900-21640 9 31 1€12 | 192180-22950 50 22 1609 | 194065~24190 59 1 1402

29 5 TE11T | 37- 1 1C12 | 192180-24641 136 21 1106 | 194065-24211 57 12 TG16

6 1E11 | 129900~32030 2 10 1C04 | 192180-24680 136 22 1106 | 194065~-24220 57 13 1616

139 44 1E12 | 129900-32040 2 11 1C04 | 192180-24690 136 23 1106 | 194065-24260 72 7 1H15

126650-12680 139 46 1Ed1e | 129950-59211 19 31 1008 | 192180-24700 136 24 1106 | 194065-24280 80 5 TI13

128300-13230 6 27 1€09 | 129950-59221 19  31B 1008 | 192180-24730 136 36 1106 | 194065-24330 80 6 1113

22 13 1E03 ] 129956-01710 3 9 1€05 | 192180-24740 136 37 1106 | 194065~24342 80 7 1113

139 9 1E12 | 129956~-26010 10 1 TC13 | 192180~24770 136 12 7106 | 194065~24360 80 9 71713

128610-14120 11 4 1€14 | 129956-28180 11 12 1C14 | 192180-24780 136 13 1106 | 194065-24420 72 10 1H15

129051~49310 14 43 1001 ] 129956-28341 11 14 1C14 | 192180-24790 136 14 1106 | 194065-24430 72 12 1H15

129052-26060 3 14 €05 | 129956-44600 22 18 TEG3 | 192180-24800 136 15 1106 | 194065-24450 80 8 7113

129052-44550 115 1 1M06 | 139 14 1E12 | 192180-24810 136 16 1106 | 194065-24510 72 14 1H15

129052-77920 114 23 1M05 | 129956-52100 139 28 1E12 | 192180-24850 136 17 1106 | 194065-24531 72 15 1H15

129100-01580 3 1 €05 | 129957-59040 22 32 TED3 | 192180-24910 136 25 7106 | 194065-24540 72 16 THTS

18 1cas | 139 41 1E12 | 192180~32211 38 11 1F11 | 194065-24560 72 17 1H15

129100-55670 139 35 1E12 | 129957-59050 19 27 1008 | 192180-32221 41 14 1F14 | 194065-24570 72 18 TH1S

129100-59560 19 12 1608 | 50 1009 | 194065-06150 28 1 TET0 | 194065-24580 72 19 THTS

129100~59951 19 19 1008 | 129957-59120 19 29 1008 | 194065-11050 80 12 1113 | 194065-24590 72 20 1415

129100-61930 16 67 1004 | 51 1009 | 194065-11060 57 1 1616 | 194065-24600 72 13 1H15

129107-44501 14 34 ip01 | 135210-61090 16 9 1004 | 80 1 1193 | 194065-24610 72 21 THTS

129150~02450 7 4 1€10 | 137600-53900 15 76 1002 | 194065-11280 130 15 2804 | 194065-24620 72 38 1H15

129150-03070 b 46 1C06 | 144626-51090 15 12 1002 | 131 7 2B0S | 194065-24640 72 39 1H15

129150-11230 4 32 T€06 | 144626-51940 15 74 1002 | 194065-21160 48 5 1607 | 194065-24650 72 22 THTS

36 1006 | 144626-51950 15 75 1002 | 57 3 1616 | 194065-24660 72 23 1H15

129150-11750 4 34 1C06 | 148616-61650 16 8 1004 | 80 3 1113 | 194065-24670 109 2 1L07

3% 7C06 | 148688-52120 17 10 1006 | 194065-21180 48 E] 1607 | 154065-24680 72 %0 TH15

129150-469081 22 29 103 | 171051-01921 1 4 1€03 | 57 6 1616 | 194065-24710 72 41 1H15

139 25 112 ] 171081-55910 139 39 112 | 80 13 1113 | 194065-24741 72 25 1H15

129150~49360 T4 38 1001 | 172010-07810 24 9 TEG6 | 194065-21190 80 14 1113 | 194065~24760 72 &2 THTS

129150-59131 18 32 1007 | 26 18 1E08 | 194065-21211 52 1 1611 | 194065-24770 72 43 1H15

129150~59580 19 10 1008 | 172187-61421 118 37 2A03 | 194065-21220 S2 2 1611 | 194065~24780 72 44 1H1S




(MF NO.NPC-3693) 2K03 | *%% PARTS INDEX #%x 99.12.06 P. 3
—————— +
PART NO. GRP. REF. LoC | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LOC | PART NO. GRP. REF. LOC.
NO. NO. NO. | NO. NO. NO. ! NO. NO. NO. | NO. NO. NO.
121952~51900 15 73 1002 [ 123900-23610 9 34 1€12 1 123950-33011 12 1 1€15 | 123951~-18210 5 4 108
122710-51050 15 8 1002 | 123900-23910 9 27 1¢12 | 123950-34801 12 6 1C15 | 123951-18220 5 13 1c08
122710-51350 15 43 1002 | 123900-25060 7 9 1C10 1123950-35001 12 9 1¢15 | 123951-18350 5 6 108
123472~59120 18 23 1007 | 123900-25120 7 10 1C10 | 123950-39050 13 8 116 | 123951-21590 ¢ 11 iciz
123500~12580 5 14 1¢08 | 123900-33060 12 3 1C15 | 123950~39620 13 30 116 | 123951-22080 9 14 112
123500-12900 22 9 1E03 | 123900-39650 13 24 1C16 | 123950-42450 14 19 1001 ] 123951-22900 9 36 1C12
139 5 1E12 | 123900~42100 14 2 10071 | 123950~44740 14 21 1p01 | 123951-25%00 ¢ 14 110
123500-12910 22 i0 1E03 | 123900-42110 14 16 1001 | 123950-44760 14 22 1p01 | 123951-35190 12 13 1€15
139 6 1E12 | 123900-42480 14 20 1001 ] 123950-49011 22 23 1EQ3 | 123951-39601 13 12 1€16
123500-12920 22 11 TE03 | 123900-53000 18 5&  ip07 | 739 19 TE12 | 123951~39622 13 28 €16
139 7 1E12 | 123900-53050 18 5 1007 | 123950-49051 22 26 1E03 | 123951-39640 13 2 1€16
123500-12930 22 12 1ED3 | 123900-77020 5 7 1C08 | 139 22 1E12 | 123951-44500 22 15 1E03
139 8 1E12 | 123900-77030 5 8 1C08 {1 123950-49100 22 27 1E03 | 139 11 1E12
123500~21300 9 33 1€12 | 123901-03240 4 60 1€07 | 139 23 1E12 | 123951-44570 22 17 1E03
123500-21600 9 13 1€12 ] 123901-14580 7 3 1C10 | 12395049300 14 44 1001 | 139 13 1E12
123500-49550 14 27 1901 | 123901~-18080 [ 3 TC09 1 123950~49312 14 29 1001 | 123951-44650 2¢ 19 TEQ3
123500-51300 15 32 1002 | 123901~18090 8 1 1C11 | 123950-49320 14 30 1001 | 139 15 1E12
123672-01782 3 21 1€05 | 123910-18010 8 4 1C11 | 123950-49330 14 38 1001 ] 123951-44800 22 21 1E03
123758-49540 14 40 1001 | 123912~33040 12 2 1C15 | 123950-49340 14 L2 001 | 139 17 1E12
123900-01340 1 21 1€03 | 123912-33100 12 4 1C15 | 123950~49350 14 31 1p01 | 123951-44810 22 22 1E03
123900-01740 2 4 1004 | 123950~01640 3 19 1C05 | 123950-49500 14 26 1001 | 139 18 1€12
123900~G1750 2 24 1TC04 | 123950-01710 3 8 1C05 1123950-59860 18 34 1007 | 123951-49021 22 24 TE03
123900-01780 2 3 1004 | 123950-01720 3 17 1C05 | 123950~59870 18 35 1007 | 139 20 1E12
12390002020 1 5 1€03 | 123950-01741 3 10 1€05 ] 123950-59880 18 36 1007 | 123951-49031 22 25 1E03
123900-02340 1 22 103 | 123950~-07910 4 2 1€06 1 123950-59890 18 37 1007 | 139 21 1€12
123900-02410 1 8 1€03 | 123950-11330 4 45A 106 | 123950-77500 5 9 1¢08 | 123951~49110 22 31 1E03
123900-02800 1 14 1€03 | 123950-12010 22 1 1E03 | 123951~01600 3 2 1¢05 | 139 27 1E12
123900-02930 1 17 1€03 | 139 1 TETZ 1123951-01700 3 7 1C05 | 123951-4%9210 14 i 70071
123900-02940 1 25 103 | 123950-12020 139 2 1E12 | 123951~-01810 2 5 1¢04 | 123951~49300 14 37 1001
123900-03202 b 47 1€06 | 123950~12410 22 7 1EOQ3 | 123951~-01951 18 1 1007 | 123951-55601 19 13 1008
123900-03210 4 48 106 | 139 3 TET2 1 123951-03010 A 55 1€06 | 123951-55610 19 1 1508
123900-03220 4 49 106 | 123950-12310 22 BA 1E03 | 123951-030%0 4 56 1€06 | 123951-55620 19 2 1008
123900-11080 4 7 1€06 | 123950-12520 22 8B 1E03 | 123951-03210 4 57 107 | 123951-55680 19 44 1008
123900~11090 4 8 1C06 | 739 4B TE12 1 123951-03220 & 81 TC07 | 123951-55810 19 45 1008
123900-11100 & 14 106 | 123950-12530 139 4 1E12 | 123951-03230 4 58 1€07 | 123951-55820 19 37 1p08
123900-11110 4 15 1€06 | 123950-12560 22 8D 1E03 1123951-03280 4 62 107 | 123951-59010 19 40~ 1 1008
123900-11120 4 16 1C€06 | 139 4D TET2 T1123951-03320 4 62A 1C07 | 123951-59100 19 L1~ 1 1p08
123900-11200 4 26 1€06 | 123950~13101 6 22 1C09 | 123951-03330 4 63A  1€07 | 123951-59500 19 47 1008
123900-11240 4 27 1€06 | 123950~13510 6 28 1€09 | 123951-07900 4 1 1€06 | 123951-59510 19 48 1009
123900~11310 4 51 1C06 | 123950~13901 ) 6 1C09 1 123951~11300 L 45 T¢06 | 123951-59511 15 &8~ 1 1p09%
123900-11510 4 29 1€06 | 123950-21000 9 1 1€12 | 123951-12010 22 2 103 | 123951-59860 18 25 1007
123900~11520 4 30 1€C06 | 123950~22050 9 16 1€12 ] 123951~12020 22 3 TEQ3 | 123951-59870 18 26 1007
123900-11650 & 31 106 | 123950-22080 9 144 1€12 1123951-12030 22 4 TE03 | 123951-59880 18 27 1007
123900~11660 4 35 1¢06 | 123950-22900 9 364 1€12 | 123951-12040 22 5 103 | 123951-59890 18 28 007
1239200-12110 5 2 1€08 | 123950-22950 9 38 1€12 | 123951-12100 5 1 1€08 | 123951-61440 16 135 1005
123900~-13110 6 3 1C09 | 123950-28000 11 1 TC14 T7123951-12510 22 8 1E03 | 123951-61870 16 100 1005
123900~14200 7 1 1¢10 | 123950-28010 11 6 1C14 | 139 46 1E12  } 123951-61950 16 104 1005
123900-14400 7 2 1€10 | 123950-28020 11 7 1C14 | 123951~13101 6 2 1€09 | 123951-77200 21 5 1011
12390014580 7 3A 110 | 123950-28100 11 10 TC14 1 1239591-13511 6 7 JC09 | 124060-59280 19 18 1008
123900~21650 9 32 1€12 | 123950-28110 11 11 1C14 | 123951~13910 ) 19 1€09 | 124064-55510 139 32 1E12
32- 1 1€12 | 123950-28300 9 8 112 | 123951-13911 22 44 1E03 | 124070-13300 13 11 1C16
123900-23000 g 24 1C12 | 123950-28310 11 13 TC14 ] 139 10 TE12 1 124160-01751 2 22 1€04
123900~23200 9 28 1¢12 ] 123950-32000 2 7 1C04 | 123951-18020 6 13 1€09 | 124160-11360 4 53 1C06
123900~23600 9 29 1€12 | 123950~32001 2 7- 1 1C04 | 123951-18200 5 12 1¢08 | 124160-39140 13 3 1C16




(MF NO.NPC-3693) | 2K04& | *k% PARTS INDEX #%x% 99.12.06 P. 4
e +

PART NO. GRP. REF. Loc |  PART NO. GRP. REF. Ltoc. ! PART NO. GRP. REF. LOC |  PART NO. GRP. REF. LOC.

NO. NO. NO. 1 NO. NO. NO. | NO. NO. NO. | NO. NO. NO.
194065-24880 72 45 TH15 | 194065-26120 66 7 THO9 | 194065-31470 77 6 1110 | 194065-38340 90 7 1408
194065-24900 72 53 1H16 | 194065-26150 66 9 THO9 | 194065-31480 77 7 1110 | 194065-38380 90 8 1408
194065-24910 59 2 1HO02 | 194065-26220 66 12 1HO09 | 194065-31510 78 1 1111 ] 194065-38401 90 10 1J08
194065-24920 72 54 THT16 | 194065-26230 66 14 THO9 | 194065-31520 78 2 1111 | 194065-38421 90 11 1408
194065~24930 59 3 1HOZ2 | 194065-26240 66 16 THO® | 194065-31530 78 3 1111 | 194065-38451 90 12 1408
194065-24960 72 58 TH16 | 194065-26250 66 17 1HO9 | 194065-31540 78 & 1111 | 194065-38470 90 13 1408
194065-25160 60 6 THO3 | 194065-26260 66 18 THO9 | 194065~31550 78 5 1111 | 194065-38500 90 14 1J08
194065-25170 60 8 THO3 | 194065-26270 50 32 1609 | 194065-31560 77 8 1110 | 194065-38520 90 15 1408
194065-25180 60 9 1HO3 | 66 19 THO9 | 194065-32150 78 8 1111 | 194065-38530 90 13- 1 1408
194065-25211 61 3 THO4 | 194065-26310 67 3 TH10 | 194065-32320 79 2 1112 | 194065-38540 90 16 1408
194065-25250 60 12 THO3 | 194065-~26340 69 1 TH12 | 194065-32401 80 11 1113 | 111 16 1L09

63 2 1HO06 | 194065-26350 67 6 TH10 | 194065-32420 80 19 1113 | 194065-38700 91 1 1J09

64 1 1HO7?7 | 194065-26360 67 8 THT0 | 194065-32430 80 16 1113 | 194065-38750 91 P 1309
194065-25260 60 13 THO3 | 194065-26390 67 10 TH10 | 194065-32450 r7 9 1110 | 194065-38760 91 3 1409
194065-25270 60 14 1HO3 | 194065-26400 68 i TH11 ] 194065~32460 77 10 1110 | 194065-38770 91 4 1409
194065-25290 62 2 THOS | 194065~26410 68 3 THTT ] 194065-32470 77 11 1110 | 194065-38800 91 5 1409
194065-25411 62 3 1HO5 | 194065~26420 68 4 THTT | 194065-32480 77 12 1110 ] 194065~38810 91 12 13409
194065-25420 62 4 THOS | 194065-26430 68 5 1H11 | 194065-32630 81 3 1114 | 194065-38820 91 9 1409
194065-25430 62 5 THOS | 194065-26440 68 6 THTT | 194065-32650 81 4 1114 | 194065-38850 91 13 1J09
194065-25440 62 6 THOS | 194065-26450 68 7 THT1 | 194065-32680 80 17 1113 | 194065-38880 91 14 1409
194065-25450 62 7 1HOS | 194065~26460 68 8 1H11 | 194065-33160 82 ] 1115 | 194065~38930 91 15 1409
194065-25460 62 8 THOS | 194065-26470 68 9 TH11 | 194065-331%0 82 8 1115 | 194065-38950 91 16 1409
194065~25470 57 15 1616 | 194065-26480 68 10 THTT | 194065-33210 82 12 1115 | 194065-38960 91 17 1409
194065-25480 62 9 1HOS | 194065-26490 68 11 TH11 | 194065-~33230 82 14 1115 | 194065-38990 64 9 1HO7?
194065-25490 &2 10 THOS | 194065-26620 70 2z THT13 | 194065~33250 82 16 1115 | 194065-42102 93 3 1K04
194065-25510 64 2 1HO? | 194065-27080 73 5 1101 | 194065-33270 82 18 1115 | 194065-42130 93 7 1K04
194065-25521 64 3 1HO7 | 194065-~27110 71 6 TH14 ] 194065-33300 123 S 2A09 | 194065-42140 93 8 1K04
194065-25531 64 4 THO? | 194065~27120 71 7 THT4 | 194065~33360 123 7 2AD9 | 194065-42150 93 9 1K04
194065~25541 64 5 THO?7 | 19406527210 71 13 TH14 | 127 1 2413 | 194065-42161 93 10 1K04
194065-25550 63 4 1HOO6 | 194065-27221 71 14 1H14 | 194065-33530 83 3 1116 | 194065-42180 93 11 1K04

64 6 THO? | 194065-27510 73 17 1101 ] 194065~33570 83 6 1116 | 194065-42210 93 12 1K04
194065-25570 64 7 THO?7 | 194065-27520 73 18 1101 | 194065-33591 83 7 1116 | 194065~42250 48 13 1607
194065-25580 62 12 1HOS | 194065-27530 73 1% 1101 | 194065-33640 83 10 1116 | 93 13 1K04
194065-25610 63 5 THOS6 | 194065-~27551 73 20 TI07T | 194065~-33660 83 11 1116 | 194065-42260 93 14 1K04
194065-25620 63 & 1HO6 | 194065-27560 73 21 1101 | 194065-33670 83 12 1116 | 194065-43110 93 15 1K04
194065-25631 63 7 1HO6 | 194065-274610 73 25 1101 | 194065-34160 84 6 1401 | 194065-43200 93 16 1K04
194065-25641 63 8 THO6 | 194065-27650 57 17 1676 | 194065-34170 41 30 1F14 | 194065-43220 93 19 1KO4
194065-25650 63 9 1HO6 | 194065~27680 74 2 1103 | 43 6 1F16 | 194065-43250 93 20 1K04
1946065-25660 63 10 1HO6 | 194065-27700 74 3 1103 | 16 1F16 | 194065~43310 94 1 1K06
194065-25671 63 11 THO& | 194065-27711 74 3 1103 | 26 1F16 | 194065-43330 94 2 TKO6
194065-25680 63 12 1HO6 | 194065-27720 74 5 1103 | 36 1F16 | 194065-43410 95 1 1K07
194065-25710 60 15 1HO3 | 194065-27730 74 6 1103 85 7 1402 | 194065-43440 94 3 1K06
194065-25720 60 16 THO3 | 19406527740 T4 ‘ 1103 | 17 1402 | 194065-44110 95 2 TK07
194065-25730 60 17 1HO3 | 194065~27760 74 10 1103 | 24 1402 | 194065-44210 95 3 1K07
194065-25740 62 14 1HOS | 194065-27780 74 13 1103 | 34 1402 | 194065-44230 61 5 1H04
194065-25890 62 16 THO5 | 194065-27840 74 15 11035 44 1402 | 95 4 TK07
194065-25910 65 1 1HO8 | 75 4 1104 | 54 1403 | 194065-44240 95 5 1K0?
194065-25921 65 2 1HO8 | 194065-28202 121 7 2A07 | 194065-34810 85 46 1402 | 194065~44250 95 6 1K07
194065-25930 65 3 THO8 | 194065-28270 T4 16 1103 | 56 1403 | 194065-44260 95 7 TKO7
194065-25940 65 5 1HO8 75 16 1104 | 194065~36420 87 5 1405 | 194065~44270 95 8 1K07
194065-25950 52 17 1611 | 194065-31430 77 2 1110 | 194065-36430 87 6 1405 1 194065-44280 95 9 1K07

65 & 1THO8 | 194065-31440 77 3 TI10 | 194065-36440 83 13 1116 | 194065-44410 95 10 1KG7
1946065-25962 63 13 1HOS | 194065-31450 77 4 1110 | 1%94065-38290 90 5 1408 | 194065-44420 95 1" 1K07
194065-25970 64 8 1HO7 | 194065-314460 77 5 1110 ] 194065-38300 90 6 1J08 | 194065-45260 96 7 1K08




(MF NO.NPC-3693) 2K05 | *xk PARTS INDEX #*x% 99.12.06 P. 5
------ +

PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LocC | PART NO. GRP. REF. LOC.
NO. NO. NO. | NO. NO, NO. | NO. NO. NO. | 0. NO. NO.

194065-45600 97 1 1K09 | 194065-47023 106 8 TL04 [ 194065-47920 107 19 1L05 | 194065-72560 130 22 2B04
194065-45610 97 2 1K09 | 194065-470346 106 9 1L04 | 194065-47930 107 20 1L05 | 131 11 2805
194065-45620 97 3 1K09 | 194065-47044 106 10 1LO04 | 194065-47940 107 21 1L05 | 194065-73410 132 18 2806
194065~45630 97 4 1K09 | 194065-47050 106 11 1L04 [ 194065-47950 107 22 1L05 | 194065-73420 132 19 2806
194065~45640 97 5 1K09 | 194065-47062 106 14 1L04 | 194065-47960 105 3 1L03 | 194065~-73430 132 20 2B06
194065~45650 97 [ 1K09 | 20 1L04 | 194065-47970 105 4 1L03 | 194065-73440 132 21 2B0é6
194065-45660 97 7 1K09 | 194065-47081 106 21 1L04 | 194065-47980 105 5 1L03 ) 194065-74150 132 9 2B06
194065-45670 97 8 1K09 | 194065-47090 104 2 1L01 | 194065~-48280 108 6 1L06 | 194065~74310 132 22 2B06
194065-45680 97 9 1K09 | 194065-47111 104 3 1L01 | 194065=-51650 107 23 1L05 | 194065-74320 132 23 2B0é
194065-45690 97 10 1K09 | 194065-47130 104 4 TLOT ]1194065-52231 114 19 1M05 | 194065-85370 121 21 2A07
194065-45710 97 11 1K09 | 194065-47140 104 5 L0t 20 1M05 | 194066-13640 38 5 1F11
194065-45720 97 12 1K09 | 194065-47150 106 15 1L04 | 34 1MOS5 | 194066~14800 43 8 1F16
194065-45730 97 13 1K09 | 194065-47311 104 [ TLOT [ 194065~52780 114 35 1405 18 TF16
194065-45740 97 14 1K09 | 194065-47320 104 7 1L01 | 194065-53600 115 18 1M06 | 194066-14810 43 9 1F16
194065-45750 97 15 1K09 | 194065-47333 104 8 1L01 | 194065-53800 115 21 1M06 | 19 1F16
194065-46110 98 1 1K10 | 194065-47343 104 g TL0T 1194065-60950 123 9 2A09 | 194066-14820 43 10 1F16
194065-46120 98 2 1K10 | 194065-47350 104 10 1L07T | 194065-60980 121 9 2ZA07 | 20 1F16
194065-46140 98 3 1K10 | 194065-47381 104 11 1L07 | 194065-60990 121 10 2A07 | 194066-28130 75 7 1104
194065-46150 98 A 1K10 | 194065-473950 104 12 1L0T | 194065-62130 121 13 2A07 | 194066~-28140 76 1 1105
194065-46180 106 2 1L04 | 194065-47411 104 13 1L01 | 194065-62250 121 14 2A07 | 194066-28150 76 2 1105
194065-46210 98 5 1K10 ] 194065~-47430 104 16 1L01 | 194065-62260 121 15 2A07 | 194066-28170 76 3 1105
194065-46220 98 6 K10 | 194065-47442 104 17 1L0T | 194065-62460 123 14 2A09 | 194066-28180 76 4 1105
99 1 1K11 ] 194065-47451 104 19 1L01 | 194065-62470 121 18 2A07 | 194066-28250 75 13 1104

194065-46310 99 2 TK11 | 194065-47460 104 20 1L01T | 194065-62660 123 19 2A09 | 44 1104
194065-46320 99 3 TK11 | 194065-47470 104 21 TLOT 1 194065-62680 123 21 2A09 | 47 1104
194065-46340 98 7 1K10 | 194065-47481 104 22 1L01 | 194065-62650 121 19 2A07 | 194066-28260 50 24~ 1 1609
194065-46350 99 4 1K11 | 194065-47510 102 11 1K15 | 194065-63620 127 2 2A13 | 66 2- 1 1HO9
194065-46360 98 8 K10 | 104 23 1L0T | 194065-63630 123 26 2R09 | 194066-28330 75 19 1104
194065-46380 106 3 1L04& | 194065-47540 106 27 1L04 | 194065-64300 127 3 2A13 | 194066~48570 72 64 1H16
194065-46390 106 4 1L04 | 194065-47550 106 28 1L04 | 194065-71240 129 9 2B03 | 194080-01121 72 1 1H15
194065-46510 102 1 1K15 | 194065-47561 106 30 TLO04 | 194065-71350 129 11 2803 | 706 1 1L0%
105 2 1L03 | 194065-47570 106 31 1L04 | 194065-72111 130 5 2804 | 194080~37781 82 19 1115

106 5 1L04 | 194065-47590 106 32 1L04 | 194065-72120 130 [ 2804 | 194080-75790 133 6 2807

194065-46560 102 3 1K15 | 194065-47610 104 24 1L01 | 194065-72130 130 7 2B04& | 194120-32670 81 [ 1174
194065~46600 101 1 1K13 | 194065-47630 104 25 1L0Y | 194065-72140 130 8 2804 | 194120-34160 84 7 1401
194065-46640 101 4 1K13 | 194065-47640 104 26 1L01 | 194065-72150 130 9 2804 | 194120-34170 84 8 1401
194065-46650 101 5 1K13 | 194065-47650 104 27 TL01 ] 194065-72160 130 10 2804 | 194120-34180 84 9 1401
194065-46700 101 18 TK13 | 194065-47660 107 2 1L05 | 194065-72172 130 11 2804 | 194120-34810 85 26 1402
194065-46710 101 20 1K13 | 194065-47670 104 29 1L01 | 194065-72191 130 12 2B04 | 36 1402
194065~46741 101 22 1K13 ] 194065-47680 104 20 1L0T | 194065-72300 131 4 2B0O5 | 194130-01390 106 13 1104
194065-46750 101 23 1K13 | 194065-47700 107 4 1L05 | 194065-72350 130 13 2B04 | 19 1L04
194065-46770 101 25 1K13 | 194065-47710 107 7 1LOS | 131 5 2B05 | 194130-22280 52 10 1611
194065-46780 101 26 1K13 | 194065-47720 107 8 TL05 | 194065-72400 130 14 2B04 | 71 3 THT4
194065-46790 101 27 1K13 | 194065-47730 93 22 1K04 | 131 6 2B05 | 73 3 1101
194065-46820 101 30 1K13 | 194065-47760 107 9 1L05 | 194065-72420 130 16 2B04 | 194130-26350 67 7 TH10
194065~-46831 101 31 1K13 | 194065-47770 107 10 iL05 | 131 8 2B05 | 75 2 1104
194065-46832 101 31~ 1 1K13 | 194065-47790 107 11 1L05 | 194065-72440 130 17 2B04 | 194130-~26370 67 9 1H10
194065-46860 101 7 1K13 | 194065-47810 107 qi2 1L05 | 131 9 2B05 | 194130-33452 67 11 1H10
194065-46870 101 8 1K13 ] 194065-47820 107 13 1L05 | 194065~72450 130 35 2804 | 75 23 1104
194065-46880 101 42 1K13 | 194065-47830 107 14 1L05 | 131 16 2805 | 194130-37730 82 9 1115
194065-468%0 101 43 1K13 | 194065-47840 107 15 1L05 | 194065=-72461 130 18 2804 | 102 9 1K15
194065~46910 102 [ 1K15 | 194065-47850 107 16 TL05 | 194065-72500 130 19 2804 | 104 1 1L01
194065-46930 102 é 1K15 | 194065-47860 107 17 1L0S | 194065~72550 130 21 2804 | 194130-37740 82 10 1115
194065-47014 106 7 1L04 | 194065-47910 107 18 1L05 | 131 10 2B05 | 194130-46460 101 19 1K13




{MF NO.NPC=-3693) | 2K06 | %% PARTS INDEX #%%% 99.12.06 P. &
o +

PART NO. GRP. REF. LOC | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LOC {  PART NO. GRP. REF. LOC.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.
194130~62160 123 12 2A09 | 194180-27/530 71 o7 THT4 | 194181-14180 85 43 1402 | 194235-27590 ¢33 11 7107
194130~82190 135 9 2004 | 194180-27540 71 28 TH14 | 53 1403 | 194235-27400 73 12 1101
194145=22261 55 2 1614 | 194180-27750 74 8 1103 | 194181-14250 4% 29 1F14 | 194235-27420 71 22 TH14
104145-31750 39 27 TF12 | 194180~-32140 78 7 TITT | 194181-28230 75 10 1104 | 194235-27430 71 23 TH14
5% 18 1616 | 194180-32350 79 3 1112 ] 194181-28240 75 11 1104 | 73 13 1101
194145-48370 80 23 1113 | 194180-32360 79 4 1112 | 194185-26210 66 11 1HO9 | 194235-27440 71 24 1H1 4
194145~62241 123 13 ZA09 | 194180-32370 79 5 TiT2 | 194186-28110 75 5 1104 | 194235-27450 73 15 7101
194145-62260 134 3 2003 ] 194180-32660 81 5 1114 ] 194186-28210 75 9 1104 | 194235-27570 73 22 1101
194145-62420 121 17 2A07 | 194180-33110 82 1 1115 | 194186-28330 75 20 1104 | 194235-27590 73 24 1101
194145-64430 118 72 2h04 | 194180-337120 82 2 TI157 | 194186-28350 75 27 1104 | 194235-27610 73 26 7107
194145-73150 132 17 2B06 | 194180-33130 82 3 1115 | 194186-28450 75 22 11046 | 194235-28540 73 28 1101
194146~21150 48 4 1607 | 194180-33140 82 4 1115 | 194190-61761 27 32 1E09 | 194235-29440 56 20 1615
194146-21161 48 & 7607 ] 194180-33150 82 g TIT5 32— 1 1E09 | 194235~34110 84 7 T304
194150~-01190 125 25 2A11 ] 194180-33220 82 13 1115} 113 8 1MD4 | 194235-38390 90 9 1408
194150-21910 30 9 1F03 ] 194180-33240 82 15 1115 | 194197-25810 50 30 1609 | 194235-45100 96 1 1K08
88 ] 7906 [ 194180-338670 83 8 TI16 | 62 15 THOS | 194235-45160 96 A TK08
194150-22480 56 19 1615 | 194180-33620 83 9 1116 | 194197-25990 65 7 1HO8 | 194235-45250 96 6 1K08
102 8 1K15 ] 194180-34130 84 3 1401 | 194197-45150 72 26 1H15 | 194235-45320 96 9 1K08
194150~52160 114 12 TM05 | 194180-34850 43 7 TF16 1 194200-32330 39 13 TF12 | 194235-45340 66 10 TKO8
194150-52170 114 15 1M05 | 17 1F16 ] 194200-32340 39 14 1F12 | 194235-45350 96 11 1K08
194151-04260 27 34 1E09 | 85 9 1402 | 194205-63550 26 24 1E08 | 194235-45360 96 13 1K08
194151~36670 39 18- 2 1F12 | 19 TI0Z2 ] 24~ 1 1E08 | 194235-45370 96 14 K038
48 12 1607 | 194180-34951 84 10 1401 | 125 27 2A11 | 194235-45410 96 15 1K08
194151~-45810 72 27 1H1S | 194180-34960 84 11 1401 | 194235-25110 60 1 1HO3 | 194235~45420 96 16 1K08
194151-47760 104 31 TLOT | 19418045180 96 3 TKO8 | 194235-25120 60 2 THOS | 194235~45430 96 17 TR08
194151-57100 117 1 1M08 | 194180-45300 96 8 1K08 | 194235-25130 60 3 THO3 | 194235-45440 96 18 1K08
194151-63240 123 24 2A09 | 194180-45360 96 12 1K08 | 194235-25140 60 4 1HO03 | 194235-45810 96 19 1K08
194151-63250 123 25 2A09 | 194180-46760 101 24 TKT3 | 194235-25150 60 5 THDS | 194235-45820 96 20 TK08
194167-61650 116 17 1M07 | 194180~46790 101 28 1K13 | 194235-25160 60 7 1HO3 | 194235-45830 96 21 1K08
120 5 2406 | 194180~-46800 101 29 1K13 | 194235-25230 60 10 THO3 | 194235-45850 96& 22 1K08
12 ZA06 | 194180-47500 102 10 TKTS | 194235-25240 60 91 THO3 | 194235~65870 96 23 TKO8
123 10 2A09 | 194180-51640 19 7 1p08 | 194235-26220 66 13 THO9 | 194235-45880 96 24 1K08
194170-47440 104 18 1L01 | 112 30 1MO03 | 194235-26230 66 15 THO9 | 194235~46550 102 2 1K15
194170-51210 11e 18 TM03 | 194180-71260 129 10 2803 1 194235-26640 70 3 THI3 | 194240-65441 128 3 2A1G
19 1M03 | 194180-72950 130 36 2B04 | 194235-26650 70 4 1H13 | 194250-11140 30 3 1F03
25~ 1 1M03 | 131 17 2BOS | 194235-26660 70 5 TH13 | 194250-17770 72 2 1H13
194180-12470 33 15 TF06 | 1947180-82100 735 A 2C04 [ 194235-26680 70 & TH13 | 50 2 TI08
194180~17780 72 3 1H1S | 19464180-82110 135 5 2004 | 194235~26690 70 7 1H13 | 194250~21170 48 7 1607
90 3 1408 | 194180-82120 135 6 2C04 | 194235-27130 71 8 1H14 | 71 1 1H14
194180~24460 68 z TH1T | 194181-11560 32 2 TFO5 | 194235-27160 71 9 TH1Z& | 73 7 1107
194180~-24750 58 1 1HOT | 194181-11620 32 3 1FOS  } 73 7 1101 | 194250-25520 50 23 1609
194180-24760 58 2 1HO1 | 194181-11670 32 5 1FO5 | 194235-27170 71 10 1H14 | 194250-25560 67 2 1H10
194180-24770 58 3 THOT [ 194187~-131¢0 34 2 TFO7 | 194255-27180 71 K TH14 | 194250-38150 89 12 7307
194180~24840 62 1 1HO5 | 194181-13180 34 3 1FO07 | 194235-27190 71 12 1H14 | 194250-38210 89 18 1407
194180~25280 63 3 1HO6 | 194181-14160 41 27 1F14 | 194235-27250 71 16 1H14 | 194250~38240 89 20 1407
67 1 THI0 [ 194181-14780 &1 28 TF16 ] 73 8 Ti67 | 194250-46410 100 7 TK12
194180-25530 62 11 1HOS | 43 3 1F16 | 194235-27270 57 16 1616 | 194250~46421 100 2 1K12
194180~25550 75 1 1104 | 13 TF16 | 194235-27290 74 17 1H14 | 194250-46450 100 5 1K12
194180-25591 62 13 THOS | 23 TF16 | 194235-27310 71 18 TH14 | 194250-46460 100 [ TK12
194180~25930 65 4 1H08 | 33 TF16 | 194235-27320 71 19 1H14 ] 194250-46470 100 7 1K12
194180-26150 50 31 1609 | 85 6 1402 | 194235-27350 71 20 TH14 | 194250-47410 104 14 1L01
194180-26250 66 20 THO9 ] 78 702 1 73 9 7101 | 15 TL01
194180~26610 70 1 1H13 | 23 1402 | 194235-27380 71 21 1H14 | 194250-47790 104 32 1L01
194180-26910 80 10 1113 | 33 1402 | 73 10 1107 | 194250~47930 104 34 1101




(MF NO.NPC-3693) 2K07 | &% PARTS INDEX #%x 99.12.06 P. 7
e m +

PART NO. GRP. REF. LocC | PART NO. GRP. REF.  LOC. | PART NO. GRP. REF. LOC | PART NO. GRP. REF.  LOC.

NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. MO, NO.

194250-51660 112 31 THO3Z | 194440-51620 125 35 Zh11 | 194641-13210 35 1 TFO8 | 104540-61790 123 11 2A09

194273-47910 55 7 1614 | 194450-11190 30 6 1F03 ] 194641-13640 38 6 1F11 128 21 2814

194274-13580 93 1 1K04 | 6- 1 1FD3 | 194641-13650 38 7 1F11 28 2A14

132 1 2B06 | 48 1 1607 | 194641-13840 61 1 THO4 | 194990-22130 26 ) TEDS

194275-27750 107 1 1L05 | 1- 1 1607 | 63 1 1406 | 7 1E08

194275-51210 115 2 1M06 | 194450-12552 33 3 1F06 | 194670-21130 49 1 1608 | 29 3 1E11

194275~62310 @ 10 TF03 | 10 TF08 | 194670-21630 50 3 7609 | 12 3 THO3

194280~34170 57 19 1616 | 194450-12561 33 4 1F06 | 194670-21650 SO 2 1609 | 118 1 2A03

80 20 1113 | 11 1F06 | 194670-21670 50 3 1609 | 125 8 2A11

132 3 2B06 | 194450-45230 96 5 TK08 | 194670-21690 50 g 1606 | 1949%90-22140 24 7 1E06

194310-25630 50 26 1609 | 194450-47370 106 24 1L04 | 194670-21701 49 4 1608 | 10 1£06

66 3 THO9 | 194450~47470 106 25 L84 | 194670-21710 49 5 1608 | 71 2 1H14

194310~25690 66 5 THO9 | 194450-48830 29 4 TETT | 194670-21720 49 3 1608 | 72 4 TH1S

194310~27180 74 1 1103 | 108 12 1L06 | 194670-21730 49 7 1608 | 73 2 1101

194310=46350 101 2 1K13 | 194450~53410 115 10 1MO6 | 194670-21741 49 8 1608 | 90 4 1408

194310-46380 98 9 K10 | 19 TRO6 | 194670-21750 49 g 1608 | 108 i TL06

101 3 1K13 | 194450-53420 115 11 1M06 | 194670-21760 49 10 1608 | 112 4 1H03

194310~46630 98 10 1K10 | 194450-53610 115 20 1M06 | 194670-21770 49 11 1608 | 113 1 1M04

194310-47790 104 33 TL0T | 194464-01190 235 10 TEOS | 194670-21800 48 G 1607 | 18 2 ZA03

194312-27770 T4 11 1103 | 194464~21141 32 12 1FO05 | 194670~21990 48 11 1607 | 3 2A03

75 16 1104 | 194464-45930 47 11 1604 | 194670-31900 78 6 1111 | 121 1 2407

194312-27780 74 14 1103 | 194464-47470 106 26 TL04 | 194670-34860 85 10 1362 | 2 2R07

75 3 1104 | 194464-48850 72 37 TH15 | 20 1302 | 123 1 2A09

194312-27880 82 17 1115 | 194464-52190 114 17 1M05 | 194680-27040 71 4 1H14 | 2 2A09

105 7 TL03 | 194465-13240 35 3 TFO8 73 A 7107 | 125 1 ZATT

121 6 2A07 | 194465-13260 35 5 1F08 | 194680-27090 71 5 TH14 | 2 2A11

123 6 2R09 | 194465-14220 48 2 1607 | 73 6 1101 | 3 2A11

194312~39480 125 I3 2ATT | 57 z 1616 | 194680-27440 71 35 TH14 | 13% 2 2C03

194320-25650 50 28 1609 | 80 2 1113 73 14 1101 ] 194990-22160 121 4 2A07

194320~-47860 130 4 2B04 | 194470-22290 52 8 1611 | 194680=-27460 71 26 1H14 | 137 1 2A15

131 3 2B05 | 194470-32310 79 1 1172 1 73 16 7101 | 195107-14850 66 i THO9

194320-82110 135 19 2C04 | 194470~44520 95 12 1KO7 | 194680-46730 101 21 1K13 | 195397-27810 133 10 2807

194321-13230 35 2 1FO0B | 194521-41570 136 41 1106 | 194680-46731 101 21= 1 1K13 | 197830-85490 112 45 1M03

194321-13250 35 & 1F08 | 194550-47840 91 18 1409 7 194680-51670 112 32 1M03 | 1980710-05290 120 7 ZA0G

194321-13270 35 6 1F08 | 194555-04260 134 1 2003 | 33 1M03 | 198011-65180 128 41~ 1 2A14

194321-13660 38 9 TF11 | 194555-42280 80 21 1113 | 34 1M03 | 198071~-01160 23 17 1E05

194321~13670 38 10 TF11T | 89 21 1307 71 194680-77¢70 89 22 1407 ] 198071-04331 26 13 TE08

194323~13290 35 8 1FO8 | 194555-48360 110 3 1LOB | 194680-78350 112 1 1803 | 198071-15611 44 A 1601

194328~11670 32 7 1F05 | 194555-48370 109 4 1L07 | 2 1M03 | 198071-15720 44 26 1601

194328-11680 32 g TF05 | 194555-48380 109 5 TLO7 | 7% THO3 | 19807118350 56 23 1615

194328~11690 32 9 1F05 | 194555-48390 109 6 1L07 47 1M03 | 198071-18401 56 12 1615

194335-25640 50 27 1609 | 194555-51210 112 20 1MO3 | 194681-116%0 32 10 1F05 | 198071-18520 56 13 1615

66 4 THO9 | 194555-61640 120 10 2A06 1 194740-00160 23 2 TEQ5 | 198071~18530 56 14 1615

194335-25650 50 29 1609 | 194555-65130 118 45 2A04 | 194740-80121 135 3 2c06 | 198071-24350 89 2 1407

194361~24140 93 2 1K04 | 128 33 2A14 | 194765-64770 128 38 2A14 | 198071~37510 88 13 1406

132 2 2B06 | 37 2AT4 1 194B02-63330 134 A 2¢03 | 198071~48880 47 12 1604

194420~47370 74 17 1103 | 194556~-42220 136 42 1106 | 194850-42500 80 22 1113 | 198071~-58810 23 12 1E05

75 24 1104 | 194640-25360 32 13 1F05 | 194850-49240 136 43 1106 | 24 12 1E06

194420~56620 26 g TEQ8 | 194640-25530 50 24 1609 71 194850-49290 136 44 1106 | 198071-61890 115 22 TRO6

194420~62260 111 9 1L09 | 66 2 THO9 | 194940-61790 116 18 1807 | 120 11 2A06

118 68 2A04 | 194640-25550 50 25 1609 | 118 42 2004 | 123 39 2409

194420~62410 121 16 2A07 | 194640-38340 7135 7 2604 i3 ZR04 | &0 ZA09

194430~24190 61 2 1HO4 | 194640~48240 108 29 106 | 120 9 2806 | 198071-65610 118 46 2A04

194440-51620 112 29 1M03 | 194640-63560 125 28 2A11 | 9~ 1 2A06 | 128 29 2A14




(MF NO.NPC-3693) 2K08 | %% PARTS INDEX *%%* 99.12.06 P. 8
—————— +

PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LoC | PART WO. GRP. REF.  LOC.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | HO. NO. NO.

198071~65610 128 30 3A14 | 198213-24370 136 r3 TI06 [198255~51290 112 25 TM03 | 198265-15100 44 1 1607
198071~72670 53 14 1612 1 198213-24380 136 11 1106 {198255-82640 134 5 2€03 | 198265-15200 44 2 1601
198072~13760 39 5 1F12 | 198213-24390 136 7 1106 1198262-13400 42 16 1F15 | 198265~-15510 44 10 1601
198072-17840 45792 1602 | 198213-24400 136 ) 7106 {198262-13730 39 28 TFi12 | 198265-15520 &4 11 6071
198072~18320 56 22 1615 | 198213-24420 136 9 1106 1198282-13740 39 29 1F12 | 198265-17100 46 1 1603
198093~86180 112 41 1M03 | 198213-24430 136 10 1106 | 198262~14160 _ 41 32 1F14 | 198265~17110 46 2 1603
198094~62960 119 15 ZA05 | 198213-24440 136 18 TI08 1 198262-14170 41 33 TF14 | 198265-17190 46 3 7603
198121-61420 119 5 2A05 | 198213-24470 136 45 1106 | 19826234700 85 21 1402 | 198265-17610 47 2 1604
198133~02120 111 1 1L09 | 198220-01261 23 5 1E05 | 198262-34800 85 31 1402 | 198265-17630 47 3 1604
Ti8 69 2804 | 198220-11520-1 30 7 TF03 | 198262-34810 85 27 TI02 | 198265-1¢720 &7 5 1604

198133-22510 88 6 1406 ] 198220-11530-1 30 8 1F03 | 37 1402 | 198265-17770 47 8 1604
198133~-22530 88 7 1J06 | 198220~17330 53 4 1612 | 198262~34850 85 22 1402 | 198265-17800 47 9 1604
198133-61970 119 11 2A05 | 198220-22520 5% 2 1613 | 32 1402 1 198265-17830 &7 10 604
198133~62050 119 13 2A05 | 198220-46550 47 21 1604 1198262-61010 118 76 2A04 | 198265-18100 56 1 1615
198133-63380 125 14 2A11 | 198220-46560 47 22 1604 | 198262-65600 128 39 2A14 | 198265-18110 56 2 1615
198133~634610 126 g 2A12 | 198220-46670 106 & TL04 | 198262-65640 128 40 2AT4 | 198265-18150 56 8 615
198133-63840 125 29 2A11 ] 198220-52180 114 16 1805 | 198263-28160 75 45 1104 | 198265-18170 56 9 1615
198133~-64400 137 5 2415 | 198220-52820 112 8 1H03 | 198263~-28240 75 46 1104 | 198265-18240 56 10 1615
198146~62930 119 14 2A05 | 198220-52830  11¢ g THOS | 198265-01080 23 7 TE05 | 198265-18310 56 16 1615
198146~86160 112 48 1M03 | 198220-52840 112 10 1803 | 198265-01100 23 3 1E05 | 198265~18320 56 17 1615
198151~-61080 118 24 2A03 | 198220-61340 118 28 2803 | 198265~01110 23 8 1E05 | 198265~-18600 55 1 1614
198153-04240 26 2 TEQ8 | 198220-61%51 118 30 ZR03 | 198265-01140 23 IA TEOS | 198265-21110 48 3 7607
198153-04290 26 3 1E08 | 31 2403 [ 198265-01160 23 9 1E05 | 198265-21400 49 3 1608
198153~-04670 27 12 1E09 | 198220-41800 118 &4 2804 | 198265-01180 24 1 1E06 | 198265-21610 49 2 1608
19815313280 35 7 TF08 ] 198220-63120 125 ) 2R11 | 198265-01210 23 11 TE05 | 198265-21810 50 5 1609
198153~-13410 42 3 1£15 | 198220-63240 125 22 2871 | 198265-01340 24 6 1E06 | 198265-21840 50 & 1609
198153~13550 42 5 1F15 | 198220-63340 133 21 2B07 | 198265-01360 24 2 TEQ6 | 198265-21900 50 8 1609
198153-13860 39 12 TFie | 137 ? ZATS | 198265-01400 24 3 TEQS | 198265-21930 50 9 1609
198153-22250 56 18 1615 | 198220-63420 126 2 2812 1198265~01401 24 3- 1 1E06 | 198265-21940 50 10 1609
198153~-29160 89 & 1407 | 198220-63470 126 4 2812 1198265-03100 25 1 1E07 | 198265-21950 50 11 1609
15815529170 89 g 1i07 | 198220-43500 126 5 2872 | 198265-04140 27 2 TEQ9 | 198265~21960 50 12 1609
198153~29380 81 12 1114 | 198220-63570 126 & 212 | 198265-04180 27 3 1E09 | 198265-22110 51 2 1610
198153-29390 81 13 1114 | 198221-65740 128 2 2814 | 198265-04190 27 4 1E09 | 198265-22400 88 3 1406
198153~51240 112 22 TM03 | 198223~523150 114 5 {805 | 198265-04390 27 7 TE09 | 198265-20470 52 15 1611
198153~51290 119 2 2A05 | 10 1805 | 198265~04410 27 8 1E09 | 198265-22490 53 2 1612
198153-51501 113 2- 1 1M04 | 11 1805 ]1198265-04450 27 9 1E09 | 198265~22500 54 1 1613
198153~51510 113 3 TM0& | 198230-61930 119 17 2R0S | 198245~04490 26 15 TEOQE | 198265~22590 54 A 7613
198153-51550 113 5 1M04 | 198230-61960 118 71 2804 | 198265-04500 27 10 1E09 | 198265-22660 54 6 1613
198153-53410 115 17 1M06 | 198240-48140 108 5 1L06 | 198265~04600 27 11 1E09 | 198265-22700 53 3 1612
198153-~65170 128 34 2A14 | 198240-52200 125 9 2R7TT |198265-04740 27 15 TE09 ] 198265-22720 53 9 1612
198153-65351 128 1 2814 | 198240-56630 26 10 1E08 | 198265~04750 27 16 1E09 | 198265~22760 53 10 1612
198153~71140 129 3 2B03 | 198240-63110 125 5 2811 [ 198265-04950 26 34 1E08 | 198265-22770 53 11 1612
198153~71150 129 A 2803 | 198240-63151 125 7 2R11 |198265-06200 28 2 TE10 | 198265-22790 53 7 1612
198153~71601 129 6 2803 | 198240-63161 125 10 2A11 1 198265-11100 30 4 1F03 | 198265-22800 53 21 1612
198153-71701_ 129 7 2803 | 198240-63350 125 11 2811 | 198265-11130 30 5 1F03 | 198265-22840 53 22 1612
19815%-71810 129 ] 2803 | 198240-63360 125 12 ZR1T | 198265~11800 31 i TFO4 | 198265-22880 53 23 7672
198163-65350 138 1 2A16 | 198240-63370 125 13 2811 | 198265-13100 34 1 1F07 | 198265-22910 53 24 1612
198163-65400 138 2 2A16 | 198240-63500 125 24 2811 | 198265-13300 36 1 1F09 | 198265-22920 53 25 1612
198163-65930 138 3 2A16 | 198240-63510 125 26 SATT | 198265-13440 42 A TF15 [ 198265~-22930 53 26 612
198163~65940 138 4 2816 | 198240-63570 125 15 2A11 | 198265-13500 36 6 1F09 | 198265-23280 55 5 1614
4- 1 2A16 | 198240-63820 125 16 2811 ] 198265-13510 36 7 1F09 | 198265-23350 55 6 1614

198213-24341 136 3 7106 | 198240-63880 125 17 ZATT | 198265-13530 37 3 TF10 | 198265-26100 57 5 1616
198213-24350 136 4 1106 | 198241-14650 42 6 1F15 1 198265~13550 36 8 1F09 | 198265-24240 72 5 1H1S
198213-24360 136 5 1106 | 198245-63460 126 3 2R12 | 198265~-13720 3¢ 2 1F12 | 198265-24280 72 8 1H15




(MF NO.NPC-3693) 2K09 | k%% PARTS INDEX *x% 99.12.06 P. 9
o e +

PART NO. GRP REF. £0C | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. 1.0C | PART NO. GRP. REF. LOC.
NO. NO. NO. | NO. 'NO. NO. | NO. NO. NO. | NO. NO. NO.

198265-24290 72 9 TH1S | 198265-34650 85 4o 7J02 | 198265-48410 108 5 TL06 | 198265-65550 128 6 AL
198265~24320 57 14 1616 | 52 1403 | 198265-48450 108 10 1L06 | 198265-65570 128 7 2A14
198265-24420 72 11 1H15 | 198265-34700 85 1 1402 1 .198265-48480 108 11 1L06 | 198265-65580 128 24 2A14
198265-24550 109 1 1L07 | 198265-34710 85 2 1502 | 198265-48500 108 28 1L06 | 198265-65590 128 25 2AT4
198265-24600 136 1 1106 | 12 1402 | 198265-48540 111 2 1L09 | 198265-65600 128 26 2A14
198265-24630 136 19 1106 | 198265-34720 85 3 1402 | 198265-49110 111 5 1L09 | 198265-65610 128 27 2A14
198265-24640 136 30 1106 | 13 TI02 | 198265-49130 111 6 1009 | 198265-65640 128 8 2A14
198265-24660 136 31 1106 | 198265-34730 85 4 1402 | 198265-49160 111 7 1L09 | 198265-65670 138 5 2A16
198265-24670 136 32 1106 | 14 1402 | 198265-49210 111 8 1L09 | 198265-65680 128 9 2A14
198265-24680 136 33 1106 | 198265-34740 85 41 7002 | 198265-51110 112 6 TM03 | 198265-65690 128 10 TR
198265-24700 136 35 1106 | 198265-34800 85 11 1402 1 198265-51120 112 12 1M03 | 198265-65710 128 11 2A14
198265-24740 136 38 1106 | 198265-34810 85 8 1002 | 198265-51130 112 13 1M03 | 198265-65720 128 12 2A14
198265-24750 136 39 1106 | T8 1702 | 198265-51140 112 14 TM03 | 198265-65750 138 7 ZA16
198265-24840 72 50 1H15 | 47 1402 | 198265-51160 112 15 1M03 | 198265-65760 128 13 2A14
198265-24860 72 51 1415 | 57 1J03 | 198265~-51200 112 17 1M03 | 198265-65770 128 35 2A14
198265-24880 72 52 TH15 | 198265-34840 85 59 1J03 | 198265-51410 112 27 TM03 | 198265-65780 128 14 2A14
198265-24910 72 56 1H16 | 198265-34850 85 5 1402 | 198265=-51500 113 2 1404 | 198265-65790 128 15 2A14
198265-24920 108 2 1L06 | 15 1402 | 198265-52110 114 2 1M05 | 198265-65850 128 16 2A14
198265-24940 72 57 TH16 | 198265-34940 86 1 7504 | 198265~56010 116 1 TM07 | 198265-65860 128 17 2A1G
198265-24960 72 59 TH16 | 198265-34950 86 6 1404 | 198265-56020 116 2 107 | 198265-65870 128 18 2814
198265-25220 61 4 1HO4 | 198265-34960 86 2 1404 | 198265-56030 116 4 1M07 | 198265-65880 128 19 2A14
198265-26110 66 6 THO9 | 7 7704 | 198265-60080 118 5 2A03 | 198265-65910 138 8 2A16
198265-26120 66 8 1HO9 | 198265-36310 87 2 1505 | 198265-60100 118 6 2A03 | 198265-65920 138 9 2A16
198265-26180 66 28 1HO9 | 198265-36410 87 4 1405 [ 198265-60500 118 10 2A03 | 198265-65930 138 10 2A16
198265-26190 66 10 THOS | 198265-37200 88 2 TJ06 | 198265~-60620 119 3 2A05 | 198265-65940 138 11 24716
198265-26320 67 4 TH10 | 198265-38040 89 8 1407 | 198265-60630 119 4 2A05 | 198265-65950 128 20 2A14
198265-26330 67 5 1H10 | 198265-38080 89 9 1407 | 198265-60640 29 8 1E11 | 198265-65970 128 22 2A14
198265-27230 71 15 TH1& | 198265-38100 89 1 TJ07 | 198265-60650 118 11 2A03 | 198265-65980 128 23 ZA1G
198265-27410 72 60 1H16 | 198265-38130 89 10 1407 | 198265-60700 118 12 2A03 | 198265-71110 129 1 2B03
198265-27580 73 23 1101 | 198265-38230 89 19 1407 | 198265-60810 118 14 2A03 | 198265-71130 129 2 2B03
198265-27660 73 27 TI07 | 198265-38650 72 63 TH16 | 198265-60880 118 16 2A03 | 198265-71500 129 5 2803
198265-27750 74 9 1103 | 198265-41110 10 4 1€13 | 198265~60980 118 17 2A03 | 198265-73000 132 4 2B06
198265-28100 121 5 2A07 | 92 1 1K03 | 198265-61010 118 19 2A03 | 198265-73100 132 5 2B06
198265-28120 75 6 1104 | 198265-46430 100 3 TK12 | 198265-61040 118 22 2A03 | 198265-74010 132 6 2B06
198265-28150 75 42 1104 | 198265-46440 100 4 1K12 | 198265-61050 118 23 2A03 | 198265-74100 132 7 2B06
198265-28170 75 8 1104 | 198265-46710 103 1 1K16 ] 198265-61310 118 25 2A03 | 198265-74140 132 8 2B06
198265-28250 75 12 1104 | 198265-46720 103 2 TKT6 | 798265-61880 119 10 2A05 | 198265-74150 132 10 2B06
198265-28260 75 43 1104 | 198265-46730 103 3 1K16 | 198265-62110 121 11 2A07 | 198265-74160 132 11 2B06
198265-28300 75 15 1104 | 198265-46740 103 4 1K16 | 198265-62120 121 12 2A07 | 198265-74200 132 12 2B06
198265-28310 123 3 2A09 | 198265-46750 103 5 TK16 | 198265-62400 122 7 2R08 | 198265-75700 133 z 2B07
198265-28330 123 4 2h09 | 198265-46790 107 37 1L05 | 198265-62491 122 4 2A08 | 198265-75710 133 3 2BO7
198265-28370 75 17 1104 | 198265-47000 102 7 1K15 | 19826562500 123 15 2A09 | 198265-75720 133 4 2B07
198265-31400 77 1 1110 ] 198265-47100 106 12 TLO4 | 198265-62530 123 76 2A09 | 198265-75750 133 5 2B07
198265-32400 80 11- 1113 | 198265-47110 106 18 1L04 | 198265-62570 123 17 2A09 | 198265-75770 133 11 2B07
198265-32610 81 1 1114 | 198265-48100 108 3 1L06 | 198265-62600 123 18 2A09 | 198265-75780 133 9 2807
198265-32620 81 3 Ti1& | 198265-48720 108 Z TL06 | 198265-62670 123 20 2A09 | 198265-758710 7133 7 2807
198265-33180 82 7 1115 | 198265-48200 93 24 1K04 | 198265~62710 124 1 2A10 | 198265-75820 133 16 2807
198265-33510 83 1 1116 | 26 1K04 | 198265-62720 124 2 2A10 | 198265-75830 133 22 2807
198265-33520 83 2 7116 | 198265-48240 110 2 TL08 | 198265-62820 123 e 2A09 | 198265-85100 134 6 2C03
198265-33540 83 4 1116 ) 198265-48250 109 3 1L07 | 198265-62830 123 23 2A09 | 198265-85250 121 20 2A07
198265-33560 83 5 1116 | 110 4 1.08 | 198265~63210 125 21 2A11 | 198265~-85740 134 7 2¢03
198265-34120 84 2 1J01 | 198265-48280 108 7 TL06 | 198265-63250 125 23 2A11 | 198265-85800 134 T3 2C03
198265-34140 84 4 1401 | 198265-48340 108 8 1L06 | 198265-65470 128 4 2A14 | 198266-12310 33 1 1F06
198265-34150 84 5 1401 | 198265-48380 110 1 1L08 | 198265-65510 128 5 2A14 | 198266-12320 33 8 1F06




(MF NO.NPC=3693) 2K10 | #x%% PARTS INDEX %= 99.12.06 P. 10
—————— +

PART NO. GRP. REF. LOC | PART NO. GRP. REF. LoC. | PART NO. GRP. REF. LoC ! PART NO. GRP. REF. LoC,
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.

198266-12330 33 2 1F06 | 198266-17400 45 8 1602 | 198268-34850 85 19- 1 1402 | 198268~61440 118 39 2A03
198266~12340 33 9 1F06 | 198266~17440 45 9 1602 | 25 1402 ] 198268-61460 119 ) 2A05
198266-12350 33 & 1F06 | 198266-17480 45 10 1602 1 35 1402 | 198268-61470 119 7 2A05
198266-12360 33 13 1F06 | 198266~17490 45 EE] 1602 | 45 1402 | 8 ZA05
198266~13150 38 1 1F11 | 198266-32630 41 15 1F14 | 55 1403 | 198268-61510 118 40 2A03
198266-13160 38 2 1F11 | 198266~32750 81 11 1114 | 198268-37250 838 8 1406 | 198268~61570 119 9 2A05
198266-13170 38 T7- 1 1F11 | 198266-36300 &7 i TJ05 | 198268-37300 88 9 1J06 | 198268-61640 119 19 2A05
198266-13180 38 20 1F11 | 198266-36320 87 3 1405 | 198268-37400 88 11 1406 | 198268~61650 119 20 2A05
198266-13190 38 23 1F11 | 198268-04100 26 1 1E08 | 198268-37580 88 14 1J06 | 198268-75820 133 8 2807
198266-13200 38 21 TF11 | 198268-04130 27 7 TEOO | 198268-38010 89 6 1J07 | 198290~37510 88 17 1J06
198266-13510 37 1 1F10 | 198268-04210 26 12 1E08 | 198268-38120 89 35 1407 | 198291-77870 56 29 1615
198266=-13520 37 2 1F10 | 198268-04311 27 5 1E09 | 198268-38150 89 13 1J07 | 198320-~33560 41 10 1F14
40 1 TF13 | 198268-04331 27 [ TED9 | 198268-38151 89 13- 1 1J07 | 198320-33620 41 76 TFi4

198266-13521 37 2- 1 1F10 | 198268-04350 26 14 108 | 198268-38160 89 7 1J07 | 198327~57200 117 2 1M08
40 1- 1 1F13 | 198268-04720 27 13 1E09 | 11 1407 | 198335-38400 91 3 1409

198266-13610 38 3 TF11 | 198268-04940 26 T4 TED8 | 198268~38170 89 1% 1407 | 198360-527110 114 3 TMOS
198266~13620 38 4 1F11 | 17 1E08 | 198268-38180 89 15 1407 | 198360-52150 114 4 1M05
198266-13650 38 8 1F11 | 198268-07110 29 1 1611 | 198268-38190 89 16 1407 | 198360-52160 114 7 1M0S
198266-13710 39 1 1F12 | 198268-0715G 29 2 TE11 | 198268-38200 89 17 1407 | 198360-52320 114 5 THO5
198266~13731 39 3 1F12 | 198268-11130 47 1 1604 | 198268-38320 89 25 1407 ] 198360-52330 114 6 1M05
198266-13741 39 3 1F12 | 198268-11610 32 1 1F0S | 198268-38330 89 26 1407 | 198360-55630 24 11 1EQ6
198266-13761 39 [ TF12 | 198268-11651 32 A TFO5 | 198268~51230 112 21 TM03 | 198440~11080 30 2 TF03
198266-13771 39 7 1F12 | 198268-13350 42 1 1F15 | 198268-51320 112 26 1M03 | 198440-11090 30 1 1F03
198266-13790 39 8 1F12 | 198268-13401 42 2 1F15 | 198268-51540 113 4 1M04 | 198440-17550 53 5 1612
198266-13800 39 9 TF12 | 198268-13420 32 (K TFO5 | 198268~51560 113 6 TMO04 | 198440-17560 53 6 7612
198266~13820 39 10 1F12 | 198268-13520 36 9 1F09 | 198268~51570 113 7 1M04 | 198440-52860 112 11 1M03
198266~13830 39 11 1F12 | 198268-13530 36 2 1F09 | 198268-53230 115 24 TM06 | 198440-53400 115 9 1M06
198266-13840 40 2 TF13 | 198268-13540 326 70 TF09 | 198268-53250 115 5 TH06 | 198440-53420 115 72 TR06
198266-13841 40 2~ 1 1F13 | 198268-14700 43 21 1F16 1 198268-53260 115 6 1M06 | 198440-53430 115 13 1M06
198266-13851 40 3 1F13 | 198268=14710 43 24 1F16 ] 198268-56040 116 S 1M07 | 198440-53440 115 14 1M06
198266~13861 41 1 TFi4 | EYA TF16 | 198268-56600 26 g TEC0R | 198440-87980 119 T2 ZAD0S
198266-14111 41 2 1F14 | 198268-14720 43 4 1F16 | 198268-60040 118 4 2A03 | 198440-64100 137 3 2A15
198266-14131 41 3 1F14 | 14 1F16 | 198268-60300 118 7 2A03 | 198440~64770 128 31 2414
"198266-14141 41 4 TF14 | 25 TF16 | 198268-60630 29 7 TE11 | 198448-071270 24 4 TEGE
198266-14153 &1 5 114 | 35 1716 | 198268-60800 118 13 2403 | 198448-01300 24 5 1E06
198266~14163 41 6 . 1F14 | 19B268~14740 43 22 1F16 | 198268-60810 119 16 ZA05 | 198448-04250 26 31 1E08
198266~14172 41 7 TF16 | k¥3 TF16 | 198268~60851 118 15 2A03 | 198448-04270 26 30 TEGS
198266-~14180 41 8 1F14 | 198268-14750 43 1 1F16 | 198268~-60990 118 18 2A03 | 198448-04280 26 16- 1 1EQS8
198266-14190 41 9 1F14 | 198268-14780 43 2 1F16 | 198268-60991 118 18- 1 2A03 | 198448-04300 26 4 1E08
198266-14212 41 11 TET4 | 12 TF16 | 198268-61020 118 20 2A03 | 198448-~04340 726 5 TEDS
198266~-14213 41 11~ 1 1F14 | 198268-14800 43 31 1F16 | 198268-61030 118 21 2A03 | 198448-04720 27 14 1E09
198266-14221 41 12 1F14 | 198268-14850 43 11 1F16 ] 198268-61320 118 26 2A03 | 14~ 1 1E09
198266-14230 41 13 TF14 | 198268-14910 43 5 TF16 | 198268-61330 118 27 2A03 | 198448-04930 26 33 TEOS
198266=14240 38 18 1611 | . 15 1F16 | 198268-61331 118 27- 1 2A03 | 198448~15310 44 3 1601
39 24 1F12 | 198268-15560 44 12 1601 ]198268-61340 118 29 2A03 | 198448~15370 44 8 1601

198266~14250 41 39 TFi4 | 198268-17501 L6 9 7603 | 198268-613417 118 29~ 1 2A03 [ 198448-15380 44 9 1607
198266-14300 41 22 1F14 | 198268-17690 47 4 1604 | 198268~61350 118 32 2803 | 198448-15580 44 13 1601
198266-17100 45 1 1602 | 198268-17751 47 6 1604 | 198268-61351 118 - 32- 1 2403 | 198448~15590 44 14 1601
198266-17260 45 2 1602 | 198268-17761 &7 7 7G04 | 198268~61380 118 33 2A03 | 198448~15700 44 25 7607
198266~17310 45 3 1602 | 198268-34850 43 7- 1 1F16 | 198268-61361 118 33- 1 2A03 | 198448-18200 56 3 1615
198266-17320 45 4 1602 | 17~ 1 1F16 ] 198268-61370 118 34 2A03 | 198448-18220 56 4 1615
198266-17330 45 5 7602 | 27 TF16 | 198268-61371 118 24— 1 2A03 | 198448-184460 56 15 1615
198266-17350 45 13 1602 | 37 1F16 | 198268~61380 118 35 2A03 | 198448~18550 56 5 1615
198266~17360 45 7 1602 | 85 9~ 1 1402 ] 198268-613871 118 35~ 1 2A03 | 198448-22470 88 5 1406




(MF NO.NPC-3693) | 2K11 | %%k PARTS INDEX #x% 99.12.06 P. 11
o ——— +
PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF.  LOC | PART NO. GRP. REF.  LOC.
NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.
198448-22520 54 3 1613 | 22117~-10000G 91 79 TJ69 1 22190-060002 19 32 D08 | 2221¢~140000 93 32 TK0%
198448-22610 54 5 1613 | 102 14 1K15 | 22190-080002 13 9 ic16 | 121 27 2807
198448-28520 53 12 1612 | 15 1K15 | 16 103 1005 | 134 8 2003
72 61 TH16 | 22117-140000 70 g THIZ ) 19 49 1009 | 22217~160000 27 18 1ED9
198448-~37360 88 4 1406 | 22137-040000 55 8 1614 | 22190~-120001 91 20 1409 | 31 1E09
10 1406 | 22137-060000 23 13 1E05 | 22190-120002 16 97 1005 | 48 14 1607
12 7506 | 26 13 TEOE | 1028 1005 | g6 3 1J04
198448~48810 111 4 109 | 54 8 1613 | 19 11 1008 | 8 1404
198448-48820 111 3 1L09 | 55 9 1614 | 22190-140000 19 33 1008 | 133 12 2B07
198448~48990 112 5 TM03 | 102 16 1K15 1 22190-140002 19 34 1008 | 13 2B07
198448-51270 112 23 103 | 106 33 1L04 | 22190-160002 313 1€05 | 14 2807
198448-51410 112 16 1M03 | 118 47 2A04 | 16 98 1005 | 22217-180000 7 15 1C10
198448~51420 112 28 TM03 | 22137-080000 16 60 7604 | 22207-055320 53 15 1612 | 721 28 2A07
198448~52130 114 8 1M05 | 69 1004 | 22207-065320 95 13 1K07 | 132 13 2B06
198448-52220 114 18 1M05 | 70 1004 | 22212~040000 11 15 1€14 | 22217=-200000 132 24 2B06
198448-52250 114 21 TMO5 | 27 17 TEGY9 | 22213-100000 25 2 1EQ7 | 22222-120000 1315 15 1M06
198448~53200 115 3 1M06 | 54 9 1613 | 22217-040000 109 7 1L07 | 22242-000170 46 4 1603
198448-53300 115 7 1M06 | 91 10 1409 | 22217-050000 16 71 1004 | 22242-000180 4 39 1€06
198448-53320 115 A TM06 | 18 73 ZhOG 72 004 | 22242~000200 44 5 1601
8 1M06 | 123 27 2A09 | 96 26 1K08 | 22242~000220 107 26 1L05
198448-56050 116 14 1MO7 | 28 2A09 | 22217-060000 16 73 104 | 27 1L05
198448~56130 116 & TMO7 | 22137-1000060 23 & TEOS | 17 25 1006 | 222ke2~000280 61 6 THOZ
198448-56150 116 7 1M07 | 55 10 1616 | 72 28 1H15 | 68 12 1H11
198448-56160 116 3 1M07 | 56 24 1615 | 106 34 1L04 | 22242-0002%90 62 17 1HOS
8 TMO7 | ] 1615 T 35 1L04 | 22242~000300 36 12 TFO9
198448-56170 116 9 wmor | 104 36 1L01 | 22217-080000 44 20 1601 | 22242-000350 36 14 1F09
198448~56180 116 10 107 | 37 L0t ) 57 20 1616 | 22242-000400 61 7 1HO4
198448~-56190 116 11 TRO7 | 38 L0071 68 15 TH1T | 83 14 THOG
198448-~60370 118 8 2A03 | 105 6 1L03 | 72 65 1H16 | 64 10 THO7
198448-60390 118 9 2403 | 111 10 1L09 ) 88 1H16 | 75 25 1104
198448-60760 119 18 2A05 | 118 70 2AD4 T 101 46 K13 | 22242-D00450 51 ) 1610
198448-61410 118 36 2403 | 121 22 2807 | 109 8 1L07 | 61 8 1HO4
198448~61420 118 38 2403 | 125 18 2811 | 114 13 1HOS | 66 21 1HO9
198448~61570 118 41 2A04 | 22137-110000 1é6 7 ZA12Z T 123 30 2809 | 22242-000500 50 33 1609
198448-61600 120 4 2806 | 22137-120000 118 74 2A04 |'22217-100000 16 74 1004 | 61 9 1HO4
198448~61650 120 6 2806 | 137 6 2815 | 36 11 1FO9 | 64 11 1HO7
198448-61660 120 7 2A06 | 22137-16000G 30 11 TF03 | 49 13 1608 | 22242-000520 53 16 1612
198448-61670 120 8 2A06 | 44 19 1601 | 71 31 1H14 | 22242~000550 50 34 1609
198448-64310 137 4 2815 | 105 7 1L03 | 72 66 1H16 | 22242-000600 50 35 1609
198448-65590 128 32 ZATL | 137 7 ZR15 T 77 13 7110 | 62 18 THOS
198461~04490 119 1 2A05 | 22137-180000 121 23 2h07 | 81 7 1114 | g2 20 1115
198461~51180 114 1 1M05 | 123 29 2A09 | 93 30 1K04 | 22242-000680 50 36 1609
198461-52950 114 22 TMO5 | 22137-200000 107 24 L0571 167 25 1L05 | 22252-000200 44 15 1601
198461-60590 116 19 1M07 | 22157-080000 27 30 1E09 | 129 13 280% | 72 29 1H1S
120 3 2A06 | 30- 1 1EQ0? | 130 23 2804 | 136 26 1106
123 8 2A09 | 121 2h 2A07 T 24 2B04 | 22252~000220 136 27 1106
34 2A09 | 25 2807 | 131 12 2B05 | 22252-000250 66 22 THO9
198463~51280 112 24 1M03 | 25- 1 2A07 | 22217-110000 126 8 2A12 | 22252-000350 57 22 1616
198463-88810 119 12~ 1 2A05 | 26 2A07 | 22217-120000 57 21 1616 | 22252-000370 g 23 1€c12
22117-050000 16 68 1004 | 123 41 2A09 | 80 24 1113 | 46 5 1603
22117-060000 96 25 K08 | 43 2A09 | 91 21 1409 | 22252-000380 71 32 1H14&
22117~080000 g 2 TCTT | 13414 2€03 T 93 31 K04 | 73 30 1107
71 30 1H14 | 22157-200000 132 27 2806 | 22217-140000 32 14 1F05 | 22252-000400 46 6 1603
22117-100000 52 18 1611 | 22190-060000 15 77 1002 | 80 25 1113 | 22252-000420 44 & 1601




(MF NO.NPC-3693) 2K12 | *%% PARTS INDEX #wx 99.12.06 P. 12
o +

PART NO. GRP. REF. LOC |  PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LOC |  PART NO. GRP. REF. LOC.

NO. . NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NO.

22252~000420 62 19 THOS 1 22312-160280 80 27 TIT3 |22351-060028 102 17 TK15 | 22417-200250 70 g THT3

22252-000550 36 3 1F09 | 132 25 2806 | 106 36 1L.04 | 22417-200300 52 19 1611

22252-000620 50 37 1609 | 22351-020010 72 46 1H15 | 37 1L04 | 55 13 1614

22252~000680 50 38 1606 | 107 33 RT3 | 38 TL04 | 58 26 1675

67 12 1H10 | 22351-030010 13 25 1€16  ]22351-060032 35 10 1F08 | 91 7 1409

76 5 1105 | 22351~030016 16 _ 59 1004 | 44 16 1601 | 22417~200320 52 20 1611

22252-000720 62 20 THOS | 77 1004 | 56 7 1615 | 22417~250250 71 [ THTG

22252-000750 63 15 1HO6 | 58 4 1H01 | 72 &7 1H16 | 73 46 1101

67 13 1H10 | 22351-030018 101 9 1K13  } 73 41 1101 | 74 21 1103

22252-000800 50 39 1609 1 22351~030025 16 78 1004 | 74 20 TI03 | 75 37 1104

61 10 1HO4 | 72 47 1815 | 75 30 1104 | 22417-250300 54 10 1613

22252~-000900 39 15 1F12 | 22351-030028 136 28 1106 122351~060040 71 42 1H14 | 125 30 2A11

&1 i1 THO& | 22351-030040G 72 48 THT5 | 43 THTe | 22417-300250 104 46 007

22252-001100 50 40 1609 | 22351-035025 73 32- 1 1101 | 72 31 1H15 | 47 1L01

66 23 1H09 | 22351-035028 73 32 1101 | 73 42 1101 | 22417-320250 65 8 1HO8

22262-000250 89 23 TJ07 | 22351-0350%2 35 9 TFO8 | 43 7101 | 22417-400400 33 16 TF06

22262-000260 16 25 1004 | 73 33 1101 | 137 8 2415 | 123 32 2A09

22272-000040 16 43 1004 | 75 28 1104 | 22351-060050 71 44 1H14 | 133 23 2B07

75 1004 | 22551-035040 71 L7 THTE | 73 44 T107 | 22417-600400 132 XA 2806

149 1005 | 35 1H14 | 107 28 1L05 | 22453-060000 16 83 1004

22272-000060 104 39 1L07 |} 73 34 1101 | 22351-080020 93 34 1K04 | 22486~060160 102 21 1K15

22272-000070 55 11 1614 | 35 Ti0%7 1 22351-080036 91 23 TJ09 | 22486-100220 91 28 1709

22272-000080 16 76 1D04 | 22351-035050 71 36 1H14 | 22351-080040 82 22 1115 | 22486-120400 91 29 1409

101 32 1K13 73 36 1101 | 23 1115 | 22487-040200 55 14 1614

22272-000100 104 40 1007 | 2e351~040072 62 21 THO5 | 24 7195 | 106 41 TL0%

22272-000150 105 8 1L03 | 98 11 1K10 | 22351-080080 95 16 1K07 | 22487-0802640 82 27 1115

22272-000190 88 15 1406 | 22351-040014 99 5 1K11  122360-190000 133 15 2807 | 91 30 1409

22287-060000 136 46 7106 | 20351~040018 101 35 TK13 1 22360-200000 30 12 TF03 | 22487-080280 91 3 TI09

22292-000350 66 24 1HO09 | 22351-040040 71 37 1H14 | 22372-050000 16 80 104 | 22487-120500 135 8 2004

75 26 1104 | 22351-040056 101 10 1K13 | 22372~100000 102 18 1K15 | 22512-070140 7 7 1¢10

22292~000450 61 T2 THO& 1 22351~050012 95 7% K07 | 1% K15 | g 3 €12

63 16 1H06 | 22351-050014 130 26 2804 | 1046 43 1L0T | 22522-030130 104 48 L0

22312-040060 130 25 2804 | 22351-050016 71 38 1H14 | b4 1L01 | 22550~-070300 91 31 1409

137 i3 2805 | 22251~-050020 18 79 1004 ] 435 TLOT | 23000-013060 19 g 1508

22312-060120 71 33 1H14 | 22351~050025 104 41 1ot | 105 9 1L03 | 428 1008

73 31 1101 | 42 1L01 | 22372-120000 135 7 2004 | 43 1008

89 24 17407 | 22351-050036 91 72 TI09 1 22417-120100 35 12 1674 | 43="7 D08

22312-080160 2 12 1004 | 22351-050040 82 21 1115 | 106 39 1L04 | 23000-016000 4 64 1€07

22312-080200 68 13 1H11 | 22351~-050045 72 30 1H15 | 22417-120120 16 81 1D04 | 23000-022000 111 11 1L09

22392-100180 22 15 1F05 ] 22351-050080 95 15 TKO7 1 22417-160100 96 27 1K08 | 23006~025000 13 14 €16

36 4 1F09 ] 22351-060010 121 29 2A07 | 22417-160120 16 82 1004 | 23000-028000 111 12 1L09

22312-100200 39 16 1F12 | 22351-060012 1 9 1C03 | 22417-160180 23 14 1EQ5 | 23000-035000 72 89 1H16

45 & 1602 | 71 35 THTE | 26 14 1E06 | 230006-041000 425 TC08

48 15 1607 | 73 37 1101 | 102 20 1K15 | L 1C06

49 17 1608 | 22351-060020 130 27 2804 | 118 48 2404 | 108 13 1L06

57 7 7610 | 22351-060025 ¢3 &0~ 1 1101 | 22417-200200 82 25 1115 | 23000-048000 22 &7 TEQS

57 23 1616 | 22351-060028 71 40 TH14 | 26 1115 | 139 46 1E12

75 27 1104 | 41 1H14 | 91 24 1409 | 23000-054000 108 14 1L06

80 26 TI1377 73 38 7107 | 25 1409 | 23000-060000 5 g TC08

81 8 1114 | 39 1101 | 26 1409 | 22 37 1E03

83 14 1116 | 40 1101 | 27 1409 | 23000-075000 22 6 1E03

22312-100450 41 18 TF14 | 74 18 1103 | 106 40 1004 | 23000-102000 22 38 TEGS

22312-120200 41 19 1F14 | 19 1103 | 123 31 2409 | 139 47 1E12

22312-120320 93 33 1K04 | 75 29 1104 | 22417-200220 73 45 1101 | 23000-115000 22 39 1E03




(MF NO.NPC-3693) 2K13 | xxk PARTS INDEX #*%% 99.12.06 P. 13
—————— +
PART NO. GRP. REF. LoC | PART NO. GRP. REF. LoCc. | PART NO. GRP. REF. LOC | PART NO. GRP. REF. Loc.
NO. NO. NO. | NO. NO. NO. _L NO. NO. NO. | NO. NO. NO.
24101-060094 67 15 TH1G | 24190-120001 136 %8 Ti06 | 23000-115000 28 3 1E10 | 23857-0800006 72 78 TR1G
24101-060104 35 11 1F08 | 24190-1400017 71 47 1H14 | 139 48 1E13 | 90 20 1408
41 20 1F14 | 73 48 1101 | 23001-022000 22 40 1EQ3 | 23857-100000 72 79 1H16
24101-060124 3% A 1F07 | 24190-160001 39 21 TFi2 | 139 49 TE13 | 80 1H16
24101-060134 41 21 1F14 ) 24190-160003 89 27 1407 | 23001-048000 22 41 1E03 | 89 38 1407
24101-060174 41 23 1F14 | 24311-000050 72 49 1H15 L 41- 1 1EQ03 | 108 16 1L06
78 g 7111 | 101 k¥ RT3 | 139 50 TE13 | 23857-120000 &7 T4 1604
24101-062054 2 25 1€04 | 24311-000080 97 16 1K09 | 23001-060000 22 42 1EQ3 | 23871-005000 b 11 1€06
24101-062060 2 8 1604 | 98 13 1610 | 139 51 1E13 | 23871-010000 39 18 1F12
26 1C0& | §9 & TRTT | 23010~016000 53 29 1612 | 48 10 1607
24101-062074 50 43 1609 | 24311-000090 104 50 1L01 | 23010-018000 53 28 1612} 52 11 1611
75 33 1104 | 51 101 L 90 18 1408 | 57 9 1616
24101-062084 37 A 1F10 | 24311-000700 93 37 TK0%4 | 23010-055000 42 7 TF15 | 72 55 THTé
24101-062094 51 8 1610 | 101 38 1K13 | 23010-060000 42 8 1F15 | 93 17 1K04
24101-062104 61 13 1HO4 | 24311-000110 16 85 1004 _| 23010-065000 42 15 1F15 ] 23871-020000 72 6 1H15
24101-062144 84 12 TI01 § 9338 TKO& | 23034-240044 95 17 1K07 | 93 A K04
26101-062154 84 13 1401 | 104 52 1L01 | 23062-040030 101 11 1K13 | 18 1K04
24101-062164 78 10 1111 | 24311-000120 4 54 1¢06 _| 23080-016000 72 68 1H16 | 21 1K04
24101-063064 75 3% 7104 | 97 37 7J09 | 23297-060081 13 6 1cte | 23 K04
24101-063084 67 16 TH10 ] 130 28 2804 | 23297-080081 13 5 1€16 | 101 6 1K13
24104-060064 36 5 1F09 | 24311-000125 136 49 1106 | 23297-100081 6 20 1€09 | 23871-030000 1 10 1c03
264104-062030 46 7 1603 | 24311-000140 53 13 61z | 22 45 1803 | T4 15 1001
24104~062114 39 19 1F12 72 62 1H16 | 139 52 113 | 23875-020000 12 14 1¢15
24104-063084 40 4 1F13 4 74 24 1103 _1 23387-0915600 _ 89 36 1407 | 23876-005000 had 11= 1 1C06
24105-060040 /A 7 1601 | &7 10 T4 | 23396-040300 103 7 TK16 | 11 16 T4
26107-063064 40 5 1F13 | 93 39 1K04 | 23414-080000 13 17 1C16 | 23876-010000 39 18~ 1 1F12
24121~060124 50 44 1609 | 24311-000150 74 25 1103 _| 23414~100000 13 7 1€16 | 48 10~ 1 1607
24121-063074 66 25 THO9 | 75 36 T10Z | 22414-100014 80 28 1113 | 52 11= 1 1611
67 17 TH10 | 104 53 1L01 | 23414-140018 72 69 TH16 | 57 9~ 1 1616
24141-302080 34 5 1F07 | 54 L0171 | 70 1H16 | 72 55« 1 1H16
261461-302100 39 20 1F12 | 24311-000160 38 13 TF1T | 70- 1 1H16 | 93 17~ 1 1K04
24141-320110 34 ) 1F07 | 39 22 112 | 71 1H16 | 23876~020000 72 6= 1 1H15
24141-322110 77 14 1110 | 52 21 1611 L 72 1TH16 | 93 4~ 1 1K04
24143-303110 77 15 1110 | 75 37 7104 | 73 TH16 | T8~ 1 1K04
26161-283317 61 14 THO4 | 93 40 1k04 | 0 19 1408 | 21= 1 1K04
24161-404517 51 9 1610 | 98 14 1K10 | 23414-160021 72 74 1H16 |} 23~ 1 1K04
24161-4604527 60 T8 THO3 | LY 7 TRIT | 75 TH16 | 107 6~ 1 1K13
63 18 1HO6 ) 100 8 K12 | 89 37 1407 | 23876-030000 1 10~ 1 1€03
64 12 1H07 | 101 39 1K13 b 93 35 K04 | 14 15- 1 1001
246161-455027 60 19 THG3 | 24311-000780 38 1% P17 | 101 12 1K13 | 23887-100002 80 29 1113
24164-000202 66 26 1HO9 | 48 16 1607 | 108 15 1L06 | 23887-120002 16 102¢ 1005
24164-000402 51 10 1610 | 53 17 1612 1 111 13 1L09 | 23887-160002 16 84 1004
24165-000332 61 15 THOG 57 39 1616 | 23414-180023 47 13 1604 | 23887-180002 57 37 1616
24165-000452 60 20 THO3 | 72 81 1H16 | 23414-220029 15 78 1002 | 23897-030002 93 36 1K04
24166-203502 66 27 1609 | 93 25 1K04 1 4 22 1103 | 101 13 K13
24190-050003 101 35 1K13 | 27 TRO%Z | 23414-240031 72 32 TH15 | 23980-730430 29 9 TET1
24190-080001 75 35 1104 | 41 1K04 | 23491-120002 26 25 1EQ8 | 23980-731300 26 26 1E08
24190-100001 71 46 TH14 ] 42 1K04 _1 23491-140002 38 12 1F11 | 23980-731400 26 27 1E08
73 &7 7101 | 101 &7 K13 | 39 17 1F12 | 23980-731450 26 27— 1 108
74 23 1103 | 109 9 107 | 75 32 1104 | 23980-732050 26 26~ 1 1E08
136 47 1106 | 114 24 1M05 | 23857-030000 13 26 1C16 | 24101-060074 50 41 1609
24190-100003 101 36 1K13 | %6 50 7108 | 23857-080000 19 35 1008 | 24101-060084 50 42 1609
104 49 1L01 | 24311-000200 11 20 1ct4 | 72 76 TH16 | 67 14 1H10
24190-120001 98 12 1K10 | 47 15 1604 | 7 1H16 | 24101-060094 63 17 1HO6




(MF NO.NPC-3693) 2K14 | x%x%k PARTS INDEX #%x 99.,12.06 P. 14
—————— +

PART NO. GRP. REF. LoC |  PART NO. GRP. REF. L0C. | PART NO. GRP. REF. LocC |  PART NO. GRP. REF. LOC.

NO. NO. NO. | NO. NO. NO. | NO. NO. NO. | NO. NO. NG .

24311-000200 7e 82 TH16 | 24341-000220 136 55 7107 | 26013-080162 ¢3 49 7101 | 26023-040102 114 25 TMOS

100 9 1K12 | 56 1107 | 50 1101 | 25- 1 1MOS

108 17 1L06 | 24341-000224 80 31 1113 | 50- 1 1102 | 26106-060122 24 15 1E06

37 TL06 136 57 TT07 | 74 26 1103 | 29 10 TETT

24311-000210 82 28 1115 | 24341-000250 72 34 1H15 | 75 39 1104 | 112 42 1M03

91 33 1409 | 108 20 1L06 | 80 33 1113 | 114 26 1M05

24311-000220 80 30 7113 | 24341~000260 15 80 502 | 93 46 TKGS | 27 S

136 51 1106 | 24341-000350 34 7 1F07 | 104 56 iLg2 | 116 15 iM07

24311-000240 104 S5 1L02 | 24341-000500 15 81 002 | 57 1L02 | 117 3 1M08

26311-000260 108 18 TL06 | 24351-010130 &1 25 TE14 | 107 30 1L05 | 118 49 2R0%

109 10 1L07 | 24351-010140 136 58 1107 | 26013~080202 52 22 1611 | 26106-060162 13 16 116

24311-000290 136 52 1106 | 59 1107 | 23 1611 | 22 43 1E03

24311-000320 2 23 JC04 | 24351-0203%30 80 32 711377 82 29 1115 | 23 13 TEDS

136 53 1106 | 24351-030560 42 13 1715 | 98 15 1810 | 29 11 119

24311-000400 14 14 1001 | 24352-010160 15 79 1p02 | 101 17 1K13 | 112 43 1M03

24311-000460 70 10 THT13 | 24361-090500 136 60 TI07 | 26013-080252 48 18 1607 | T4 28 W05

24311-240100 13% 40 TE12 | 24421-173507 46 8 1603 | 50 45 1609 | 29 1M05

24314-000180 12 10 1€15 | 24421-558012 38 17 1F11 | 71 49 TH14 | 117 4 1M08

13 15 1C186 | 24421-851073% 39 23 TF12 | 73 51 1162 | 718 L9 7h0%

24315-000050 96 28 1K08 | 24430-527007 38 22 1F11 | 75 40 1104 | 50 2004

24315-000090 89 28 1407 | 24520-511060 130 29 2804 | 130 33 2804 | 51 2A04

97 17 TK09 | 24550-010120 S 12 7677 1 26013-080302 59 5 THOZ2 | 739 XA TE73

24315-000140 96 29 1K08 | 24550-010200 55 4 1614 | 70 11 1H13 | 26106-060182 15 82 1002

136 54 1106 | 24550-012120 24 8 1606 |} 71 50 1H14 | 26106-060202 18 2 1007

24315-000150 93 43 K04 | 24550-013150 102 5 TK15 | 26013~080352 44 17 1601 | 29 13 TETT

101 14 1K13 | 104 28 1L01 | 73 52 1102 | 118 52 2804

24315-000180 89 29 1407 | 107 3 1L05 | 26013-080402 57 26 1616 | 26106-060222 16 87 1p05

24315-000220 97 T8 TKG9 | 730 20 2B0& | 73 £% 1102 | 26106-060252 47 T6- 1 7604

24315-000240 89 30 1407 | 24550-015120 56 6 1615 | 26013-080452 41 26 1F14 | 26106-060302 20 40 1010

24315~000300 89 31 1407 | 24550-016150 56 11 1615 | 71 51 1H14 | 47 16 1604

24315-000490 53 18 1612 | 26550-018150 53 g 7612 | 26013-080802 57 27 1616 | 26106-060352 16 88 7005

24321-000250 108 19 1L06 | 24550-025250 107 5 1L05 | 26013-100252 68 14 1H11 | 108 21 i1L06

136 29 1106 | 24550-032400 107 & 1L05 | 26013-100302 79 6 1112 | 22 1L06

24321-000450 42 9 1F15 | 24550-065600 93 5 TKO& | 26013-101002 49 T4 7608 | 26106-060452 20 41 7610

24321-000500 42 10 1F15 | 24550-070600 93 6 1K04 | 26013~120202 71 52 TH14 | 108 23 1L06

24321-000550 42 11 1F15 | 24761-010000 32 6 1F05 | 80 34 1113 | 32 1L06

59 A THOZ ] 17 TF05 | 123 3% 2A00 | 26106-060552 108 34 106

24321-000650 95 18 1K07 53 19 1612 | 26013~-120302 30 13 1F03 | 26106-060602 108 24 1L06

24321-000700 95 19 1K07 | 107 29 1L05 1 26013-120402 45 15 1602 | 26106-080102 6 15 1€09

24321-000750 32 16 1F05 | 24761-020000 52 14 16171 | 819 1607 | 27 €09

84 14 1401 | 24761-060000 33 5 1F06 | 26013-120552 48 20 1607 | 22 46 1604

24321-000850 _ 10 2 1c13 | 12 1F06 | 26013-140352 75 41 1104 | 26106-080122 12 11 1¢15

g2 2 K03 ] 130 30 2B04 | 95 20 K07 | 13 37 ¢T38

24321-000900 41 24 1F14 | 31 2B04 | 26013-140452 80 35 1113 § 22 46- 1 1E04

24321-001050 38 15 1F11 32 2804 | 134 9 2¢03 | 26 28 1E08

24321~001100 93 44 1K04 | 137 14 2805 | 26014~080452 21 A 1014 | 8= 1 1E08

24321-001450 38 16 1TF11 | 15 2805 | 26016-060142 136 61 1107 | 42 14 1815

75 38 1104 | 26013-060162 101 40 1K13 | 26016-060162 136 62 1107 | 17 1F15

24325-000650 89 32 1407 | 26013-08012e &8 17 1607 | 63 1107 | 49 T2 1608

24325-000950 93 45 1K05 | 72 83 1H16 | 26016~080302 136 64 1107 | 56 27 1615

24341-000080 16 86 1005 | 26013-080162 57 24 1616 | 26016~080802 136 65 1107 | 108 25 1L06

24341-000100 101 15 K13 25 16716 .| 26021-050122 127 5 2A13 33 TL06

24341-000140 72 33 1H15 | 65 9 1HO8 | 26022-050122 4 52 106 | 110 5 1L08

24341-000160 101 1% 1K13 | 71 48 1H14 | 26023-030162 116 13 1M07 | 112 44~ 1 1MO3




(MF NO.NPC-3693) 2K15 | *%% PARTS INDEX *%% 99.12.06 P. 15
o e +

PART NO. GRP. REF.  LOC I PART NO. GRP. REF.  LOC. | PART NO. GRP. REF. Loc | PART NO. GRP. REF.  LOC.
NO. NO. NO. | NO. NO. NO. | NO. NO, NO. | NO. NO. NO.
26106-080122 114 36 THO5 | 26106-080162 127 6 2R13 [ 26106-100182 14 23— 1 1001 | 26116-080602 101 48 TKT3
118 53 2804 | 139 55 1E13 | 26106~100202 13 29 1C16 | 26116~080702 68 16 TH11
54 2A04 | 26106-080202 2 13 1604 | 14 23 1001 | 72 85 1H16
125 317 2RTT ] R 1004 | 27 25 TEG9 | 26116~081002 72 86 TH16
139 53 1£13 ) 6 16 1¢09 | 44 23 1601 | 26116-081054 27 28 1E09
26106-080142 3 158 1605 | 12 5 115 | 51 11 1610 | 26116-081354 27 33 1E09
7 ] 7¢18 | 27 2k TEO 1 53 30 1612 | 26116-100202 83 15 1178
11 17 1€14 |} 47 23 1604 | 88 18 1406 | 26116-100302 36 13 1709
16 106 1005 | 91 35 1409 | 118 64 2A04 | 130 34 2B04
26106-080162 12 1e 1¢15 | 105 10 03 | 65 2A04 | 26116-100352 93 47 TKOS
18 3 1007 | 108 27 1L06 | 66 2A06 | 107 31 1L05
22 14 1E03 | 121 30 2ZA07 | 67 2AD4 | 26116-100402 71 54 TH14
23 16 1E05 | 37 ZR07 1 122 3 2A08 | 87 g 1174
24 16 1806 | 31~ 1 2407 | 26106-100222 19 39 1008 | 26116-100452 72 87 1H16
27 20 1E09 | 32 2407 | 26106~-100252 4 3 1C06 1 26116-100554 125 20 2A11%
21 TE09 | 123 36 A0S | 6 18 1¢09 | 26116-100702 77 16 1110
22 1609 | 37 2409 | 19 3 1008 | 26116=-120352 57 29 1616
23 1609 | 124 3- 1 2410 | 14 1008 | 26116=120402 93 48 1K05
27 TECS | =1 2&i0 | 4610 1603 | 26116-120502 91 36 7309
28 4 1E10 | 125 33 2811 | 89 39 1407 | 26116-120652 11 21 1€14
29 12 1E11 | 34 2811 | 118 75 2404 | 78 11 1111
T4 Te11 | 134 75 2603 | 121 33 2A07 | 26116~12G752 80 36 1173
15 1E1Y | 26106-080222 19 38 1908 | 122 5 2A08 | 26116~-121002 93 49 1K05
16 1E11 | 26106-080252 14 28 1901 | 26106-100302 10 3 1C13 | 26116-140352 134 11 2¢03
42 12 TF15 | 32 18 TF05 | 16 47 001 | 26116-140802 80 37 1173
44 21 1601 | 44 22 1601 | 92 3 1K03 | 121 34 207
47 17 1604 | 26106-080302 3 22 1605 | 26106-100322 3 4 1¢05 | 26116~160352 133 17 2807
54 11 1613 | Z7 18 1604 | 26106-100352 27 26 1E09 | 18 2807
12 1613 | 19 1604 | 26106-100402 21 1 1011 | 26116-160602 27 19 1E09
55 15 1614 | 90 1 1408 | 47 20 1604 | 26116~160802 86 4 1404
18 1614 | 118 62 ZAOL | 26106-100502 90 17 1J08 | g Ti0%
91 34 1309 | 123 38 24809 | 26106-100552 5 15 1C08 | 26116-161552 133 19 2807
106 42 1.04 | 26106-080352 134 10 2003 | 46 11 1603 | 26156-140552 93 50 1K05
43 TL04 | 26106-080402 2 15 604 | 26106-100602 5 10 TC08 | 26156~-140652 63 51 K05
108 26 1L06 | 26106-080452 2 16 1604 | 19 36 1D08 | 26156~160452 48 21 1607
111 14 1L09 | 17 1C04 | 26106-100652 5 1% 1C08 | 26156-160852 48 22 1607
15 TL69 | 26106-080502 2 18 TC04 | 26106-101152 46 12 1603 | 26216-060162 15 84 v02
112 44 1M03 | 24 17 1E06 | 26116~040088 11 18 1C14 | 26216-060252 4 23 106
114 30 1M05 | 26106-080552 7 13 1€10 | 26116-050102 4 59 1C07 | 26216-080702 6 26 1¢09
36~ 1 1K0O5 | 26106-080602 14 18 9071 | 16 153 1005 | 26216-080752 [ 1 1¢0¢%
116 16 1M07 | 26106-080702 219 1€04 | 26116~050252 16 90 1005 | 26216-081052 & 11 1C09
118 55 2A04 | b 42 1006 | 26116-050302 16 89 1005 | 26216-100302 2 9 104
56 2h04 | 5 3 T¢08 | §9- 1 1005 | 26216-101002 49 15 1608
57 2804 | 6 24 109 { 26116-050306 16 1024 1005 | 26216=140802 80 18 1113
58 2A04 | 14 17 1001 | 26116-060102 72 35 1H15 | 26216-181102 121 35 2A07
59 2A04 | 26106-080752 6 17 1c09 T 26116-060122 72 36 THT5 | 26226-100252 p; oA 1c04
60 2A04 | 26106-080802 2 20 104 | 26116-060162 125 19 2A11 | 26346-080002 44 18 1601
61 2A04 | 26106-080952 6 25 1C09 | 26116-060356 16 91 1005 | 26346-100002 56 28 1615
122 2 2A08 | 26106~081002 ) A 1C09 | 26116-080142 16 92 To05 | 26356-160002 44 24 1607
123 35 2A09 | 26106-081102 316 1¢05 | 26116-080202 104 58 1L02 | 26366-060002 b 24 1C06
42 2609 | 26106-100162 118 63 2404 | 26116-080302 72 84 1H16 | 26366-080002 b 43 1006
124 3 2a10 | 64~ 1 2A04 | 26116-080354 71 53 TH14 | 6 g TC09
4 2A10 | 65~ 1 2A04 | 73 54 1102 | 10 1¢09
125 32 2a11 | 66~ 1 2A04 | 26116-080552 57 28 1616 | 15 85 1002




(MF NO.NPC-3693) | o2K16 1} %% PARTS INDEX #%x 99.12.06 P. 16
o o +
PART NO. GRP. REF. Loc | PART NO. GRP. REF. LOC. | PART NO. GRP. REF. LOC | PART NO. GRP. REF. LocC.
NO. NO. NO. | NO. NO. NO. i NO. NO. NO. | NO. NO. NO.
26366~100002 2 21 1C04 | 26716-160002 133 20 2807 | 723950-01560 1 1 103 |
[ 29 1€09 | 26716-180002 121 36 2407 | 723950~51320 15 1A 1002 |
10 3« 1 1C13 | 26736-080002 114 14 TM0O5 | 723951-51310 15 1 1002 |
26376-120002 16 93 1005 | 26736-120002 53 31 1672 | 79406524730 72 24 THT15 |
26450-060202 101 41 1K13 | 91 39 1409 | 794065-72100 130 3 2B04 |
136 66 1107 | 26736-140002 39 25 1F12 | 794065-72200 131 2 2805 |
26450-080202 89 33 1407 | 26736-180002 132 15 2B06 | 794130~71410 129 T2 2803 |
34 1407 | 26736-200002 132 26 2B06 | 130 2 2B04 |
26450~080602 96 32 1K08 | 26756-050002 96 30 1K08 | 131 1 2B0S |
101 49 TK14 | 26756-060002 106 47 TL04 1 794180~-82100 135 2 2004 |
26450~100252 38 19 1F11 | 48 TL04 | 794235~45110 96 2 1K08 |
26450120402 83 16 1116 | 26756-080002 16 95 1005 1 981083-20710 50 46 1609 |
264650-160452 3 5 1¢05 | 105 1005 | i
26557-050122 26 11 1£08 | 96 31 1K08 | |
26557-060302 115 23 1M06 | 26756-120002 115 16 1M06 | |
26577040162 4 40 TC06 | 26756-200002 107 35 TLO05 {
26587-040102 109 11 iLe7 | 132 16 2806 | §
26587-080122 83 17 1116 | 26776-120002 91 11 1409 | |
26606-100002 16 94 1005 | 114 31 TR05 | i
26667-080002 16 107 1005 | 32 1M0s | ]
26703-080002 8 3 1¢11 | 33 1M05 | i
26703-100002 25 3 TEGY | 26776140002 39 26 TF12 | 1
26716~060002 17 26 1006 | 26776-180002 7 16 1C10 | i
106 17 1L04 | 26776-200002 33 7 1706 | i
23 it04 | T4 TF06 ]
44 1L04 | 26777-120002 16 96 1005 | |
45 1L04 | 26796-100002 88 16 1906 | i
26716080002 27 29 TE09 | 26877-120002 65 10 THOG | |
104 59 1L02 | 26911-080322 16 108 1005 | i
60 1L02 | 26979-120122 45 13 1602 | ]
&1 TL02 | 26996-740002 53 20 1612 i
109 12 1L07 | 27225-100100 4 52A 1C06 | 1
113 9 1M04 | 27225-100140 1 28 1C03 | |
26716-100002 23 7 TEQS | 27225-120160 1 13 1C03 | [
49 16 1608 | 27231-700000 1 11 1¢03 | i
56 21 1615 | 27241-300000 1 12 1€03 | !
74 1e 1103 | 27241-400000 4 12 1C06 | i
75 18 1104 | 27241-800000 38 24 1F11 | ]
82 11 1115 | 27260-150000 57 30 1616 | i
91 37 1309 | 27310-090000 4 13 1c06 | 1
102 12 1K15 | 28110-080100 135 11 2004 i
104 62 1L02 | 28110-120140 135 12 2¢04 | i
63 TL02 | 28110~-170190 135 13 2C04 i
106 46 1L04 | 28110-220240 135 14 2€04 i
107 32 1L05 | 28110-260320 135 15 2¢04 | |
129 14 2803 | 28110-270300 135 16 2004 | !
26716-120002 3 6 1¢05 | 281460-170190 135 17 2C04 | i
91 38 1409 | 28170-001500 135 18 2004 | i
107 33 1L05 | 29311-254000 53 32 1612 | |
26716-140002 80 38 1113 | 29311-324000 107 36 105 | |
121 3 2807 | 723900-01590 2 1 1C04 | ]
134 12 2003 | 723900-11100 4 4 1C06 i
26716~160002 86 5 1404 | 723900-53100 18 4A 1007 | i
107 34 1L05 | 723900-53200 18 4 1007 | i

TOTALCITEN=

2,4863) (REF.= 3,360




VANMAR AGRICULTURAL EQUIFMENT GO.LTD.
1-32, Chayamachi, Kita-ku, 0SAKA 530-8321, JAPAN
Tel:06-6376-6348



